
ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GDF-480l,A , 

B GE::ZRJ.TOR PARTS LIST 
· ,C,D 

GDF-480l,A, 
B,C,D 

Frame & Field Assy. & Parts Used '.'lith Armature Assy. & Parts Used '.'{i th 

Part 
No, 

( GCZ-2001) 
GAA-32 
GAL-29 
GAL-44 
GB'.'/-34 
GK/-40 
GA,.\-2? 

X-847 
GB'ii-58 
GB'N-66 
GB-:i-67 
GCJ-1005 
GCJ-1007 

X-976 
GC J-1008 
GCT-25 
GCY-25 

GK-38B 
MiJ-21 
8X-177 

12X-l93 
12X-196 

SX-349 
8X-361 
8X-l377 
G!:-20A 
8:\:-177 

12X-193 
l2X-l96 
l 2X-l 99 

BX-321 
BX-1377 

No. 
Used 

1 
1 
2 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
2 
2 
1 
1 
1 
1 
1 
1 
2 
1 
1 
2 
2 
1 
1 

Harne of Part 
1 2 3 4 5 
Fr��e & Field Assy. 

Terminal Post Top Ins. 
Pole Piece 
Field Connection Ins. 
Insulating ':lasher 
Lead Assy. 

Terminal Post 
Terminal 

Terminal Post 
Terminal Post Bottom Ins. 
Terminal Post Bottom Ins. 
Field Coil Assy. - Comp. 

Field Coil Assy.-Left 
Terminal 

Field Coil - Right 
Insulating Bushing 
Insulating Bushing 
Pole Piece Screw 
.Jowel Pin 
#14-24 Hex. Eut 
,#14 Lock .iasher 
#10 Lock .msher 
#10 Plain '.'/asher 
1/4 Plain '.lasher 
#10-32 Hex. Nut 

Frame Screw 
#14-24 Hex. Nut 
#14 Lock ;·lasher 
#10 Lock �·lasher 
1/4 Lock '1asher 
#l0-32x5 /16 Rd. Hd. Serew 
#10-32 Hex. Nut 

Part No. 
No, Used Name of Pert 

1 2 3 4 5 
G3U-21 1 Armature Shaft Nut 
GDF-2006F 1 Armature Assy, 
GAR-171 1 Snap Ring 

GR-32 1 Felt ·,lasher Retainer 
* 1 Drive Pulley 

X-260 1 #5 ':loodruff Key 
X-864 1 • 669 Lock ·,{asher 

�rive End Head Assy. & Parts Used 

GBJ-1065 
GAR-63 
GAR-64 
G3 J-65 

1 Drive End Head Assy. 
2 Felt Guard 
2 Bearing Retainer 
1 Drive End Head 
2 Felt ·vas her 
3 #10-32 Hex. Nut 
3 #10 Lock '.'lasher 

''lith 

GG-164 
BX-173 

X-196 
X-295 
X-489 

1 Ball Brg. - S.A.E. #203 
1 1/4 Oiler - Press in Type 

SX-1003 3 #l0-32x7/B Rd. Hd. Screw 

G:3'//-24B 
BX-?15 
BX-794 

Miscellaneous Parts 

1 Head Band 
1 #10-32xl 1/4 Rd. Ed. 
1 r/10-32 Square Nut 

1 2 3 4 5 

(Issued 7-30-40) 

Screv1 

Conn. End Plate Assy, & Parts Used With 

(GDF-2002) 1 
GAR-73 1 
G;.R-98A 1 
GJ.,-G9 1 
G3·:-?2 1 
G3'<1-? 3  1 
:;],.'-1068 1 
GCJ-51 1 
GC J- l002A 1 
G3F-79 1 
:;3 .1-45 2 
GC,T-26 2 
:;cJ-1014 1 
G3.i··45 1 
GC J-26 1 
GDF-1012 + 2 
GDF-1013 t 1 
12X-195 5 

BX-311 1 
BX-888 4 
BX-1507 1 

X-195 2 
BX-1507 2 

Coa�. End Plate Assy. 
Oil ·.ack 
-.-;iok Cover 
Gasket 
Oil Guard 
Oil Retaining Gasket 
Comm. 3nd C&p Cover 
3rc 3rush Plate Rtg, Spr, 
Comm. End Plata Part Assy, 

Absorbent Bronze Brg. 
3rush S'Jring 
Brush .t:..rm 

3rd 3rush Plate Assy. 
Brusb Spring 
Brush Arm 

Brush - :.Iai n 
Brush - Tbird 
;f8 Lock ·,;asher 
#l0-32x3/8 Rd, Hu. Screw 
�8-32x5/16 Fill, Ed, Screw 

ff8-32xl/4 Bdg, Hd. ScreW 
�8 Lock Wafher 
ff8- 32xl/4 Bdg, Hd, Screw 
1 2 3 4 5 

Assy. No, 

GDF-4801 
GDF-4801A 
GDF--4801B 
GDF-48dlC 
O.DF-4801D 

Dri \'e Pulley 

�Toae 
S!J .. l299 
SP•l3l0 
SP•l3ll 
SP-325 

LO'E:- VRR-4003A VOLT;_:}� :.-L::11UL'•'rO:� is 
used with but is not a part of 
thls 3enerator. 

• See tabl e following parts list for nart 
number applying to assembly wanted, 

+ Service Brush Set GDF-2012S. 

Printed in U.S. A. l'ilein 

"NO'fli: Where part numbers are shown in parenthesis 
they are for reference only. By stocking sub·parts the 
complete pan can be asseltlbled as needed." 

Equipment & Parts List Binder 



C..BW-6"1 
6t:W-IiJ68 

� 

� 

OID% 

Dm·� 

� 
BX-1507 

� 

'-,, IJ�If£N END VIEW OF 

koNNU!ATO� ENO H£AD 

ml� 
I 

GBW-45\/ 
GCJ-26; 

''--....8X-3/I 
- GCJ·5t 

Ef.:.!2!!.!. 

� 
/ 8)(·177 

'/Bx-.%1 

OmDm 
� 

NO/II, 
SP-!299 (A' 

(j) 
0 
, 

I 

� 

00 

0 
__. 

> 
,CD 

.... n 
0 

(j) 
m 
z 
m 
;v 

� 
0 
;v 

r 

r 

c 
Vl 
-1 

� 
-

0 
z 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GDF-4802A GENERATOR PARTS LIST GDF-4802A 

Frame & Field Assy. & Parts Used With Armature Assembly & Parts Used With 

Part 
No. 

(GCZ-2001A) 
GAA-32 
GAL-29 
GAL-44 
GB'N-34 
GBW-40 
GAA.-27 

X-8 47 
GBW-58 
GBW-66 
GB'd-67 
GCJ-1005 
GCJ-1007 

X-976 
GCJ-1008 
GCT-25 
GCY-25 

GK-38 
MN-21 
8X-l77 

X-193 
X-196 

BX-349 
8X-36l 
8X-l377 
GK-20 

X-196 
X-199 

BX-321 
X-966 

Comm. End 

(GDF-2002A) 
GAR-73 
GAR-98A 
GBW-30B 
GBW-31 
GBW-72 
GBW-73 
GCJ-51 

GCJ-1002C 
GBF-79 
GCJ -26 
GBiV-45 
GCJ-1014 
GBW-45 
GCJ-26 
GDF-1012 * 
GDF-1013* 

X-195 
BX-311 

X-489 
8X-888 
8X-1507 

X-195 
8X-1507 

No. 
Used Name of Part 

l 2 3 4 5 
l Frame & Field Assy. 
l Terminal Post Top Ins. 
2 Pole Piece 
l Field Connection Ins. 
l Insulating Washer 
l Lead Assembly 
l Termina l Post 
l 
l 
1 
l 
l 
l 
l 
l 
l 
l 
2 
2 
l 
l 
l 
l 
l 
l 
2 
l 
2 
l 
l 

Terr:rlna l 
Terninal Post 
Term. Post Bottom Ins. 
Term. Post Bottom Ins. 
FIELD CO IL ASSY.- Cm·IP. 

Field Coil Assy.-Left 
Tenninal 

Field Coil - Right 
Insu lating Bushing 
Insulating Bushing 
Pole Piece Screw 
Dowel Pin 
#14-24 Hex. Nut 
#14 Lock '/lasher 
#10 Lock Washer 
#10 Plain Washer 
l/4 Plain Washer 
#10-32 Hex. Nut 

Frame Screw 
#10 Lock Washer 
l/4 Lock Washer 
# l0-32x5/ l6 Rd. Hd. Screw 
Terminal 

P late Assy. & Parts Used With 

1 Comm. End P late Assy. 
1 Oi l Wick 
1 Wick Cover 
1 Comm. End Cap Cover 
1 Gasket 
1 Oi l Guard 
1 Oil Retaining Gasket 
1 3rd Brush Plate Retaining 

Spring 
1 C.E. P late Part Assy. 
l ABSORBENT BRONZE BRG. 
2 Brush Arm 
2 Brush Spring 
1 3rd Brush P late Assy. 
1 Brush Spring 
1 Brush Arm 
2 Brush - Main 
1 Brush - Thir d 
5 #8 Lock Washer 
1 #l0-32x3/8 Rd. Hd. Screw 
1 l/4 Oiler - Press in Type 
4 # 8-32x5/ l6 Fill. Hd. So. 
1 #8-32xl/4 Bdg. Hd. Screw 
2 #B Lock W asher 
2 #8-32x l/4 Bdg. H d. Screw 

1 2 3 4 5· 

Part 
No. 

GBM-21 
GDF-2006 
GAR-171 

GR-32 
SP-1323 

X-260 
X-864 

No. 
Used Name of Part 

l 2 3 4 5 
1 Armature Shaft Nut 
1 ARMATURE ASSEMBLY 
1 Snap Ring 
l Fel t Washer Retainer 
1 Drive Pu l ley 
1 #5 Woodruff Key 
l .669 Lock Washer 

Drive End Hea d Assy. & Parts Used With 

GBJ-1065 
GA..'t-6 3 
GAR-64 
GBJ-65 

GG-164 
8X-173 

X-196 
X-29 5 
X-489 

8X-1003 

GBW-24 
X-714 

SX-794 

1 
2 
2 
1 
2 
3 
3 
l 
1 

3 

Drive End Head Assy. 
Felt Gua rd 
Bearing Retainer 
D.E. Head 
Felt Washer 
#10-32 Hex. Nut 
#10 Lock Washer 
BALL ERG.- S.A.E. #203 
l/4 Oi ler - Press in 
Type 
#10-32x7/8 Rd. Hd. So. 

Miscellaneous Parts 

l Head Band 
l # l0-32x l l/2 Rd. Hd. Screw 
l #10-32 Square Nut 

l 2 3 4 5 

(Issued 5-23-39 ) 

NOTE:- VRD-4008A VOLTAGE REGUlATOR is used 
with but is not a part of this generator. 

* Service BRUSH SET GDF-2012S. 

UNIT APPLICATION 
GDF-4802A Hudson� Terrap1ane 

Printed in U.S. A. File in 

"NOTE: Where part numbers are shown in parenthesis 
they are for reference only. By stocking sub-paru the 
complete part can be assembled as needed." 

· 

Equipment & Paru Ust Binder 



GCJ·i?..!£__ :� 

8X-IS07 �l 
COF" -200b--

GCJ-.51 

GIIP-,.8A 
X-4d9 I 

GK-38 

GCJ -1007 � 

(j) 
0 
"T1 

I 

� 
(X) 
0 
1\J 

> 

(j) 
m 

z 
m 
:;c 

> 
-I 

0 
:;c 

r 
r 
c 
(J) 

-I 
:;c 

)> 
-I 

0 
z 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
8DF-4803A GENERATOR PARTS LIST GDF-4803A 

Frame & Field Assembly & Parts Used With 

Part 
No. 

GCJ-33 
(GCJ-2001B) 

CAA -32 
GAL-29 
GAL-44 
CB'N-34 
GE'.V -40 
GAA-27 

X-847 
GBW-58 
Gl3W-66 
GoW-67 
c;cJ-1005 
:c.T -1007 

X-976 
GCJ-1008 
GCT-25 
GCY-25 

GK-38 
i.:H-21 
BX-177 

X-193 
X-196 

8X-349 
SX-361 
8X-137 7 
GK-20 

X-196 
X-199 

8X-321 
X-966 

8X-1377 

llo. 
Used Name of Part 

1 
1 
1 
2 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
2 
2 
1 
1 
1 
1 
1 
1 
2 
2 
2 
1 
1 
1 

1 2 3 4 5 
Grounding Cup 
Frame & Field Assy. 

Ter�inal Post Top Ins. 
Pole Piece 
Field Connect�on Ins. 
Insulating �asher 
Lead P.ssy. 

Terminal Post 
'l'erminal 

Terminal Post 
TerMinal Post Bottom Ins. 
Terminal Post Ins. 
Field Coil Assy. - Comp. 

Field Coil Assy.-Left 
Terminal 

Field Coil - Right 
InsulPting Bushing 
InsulAting Bushing 
Pole Piece Screw 
Dowel Pin 
#14 -24 Hex. Nut 
#14 Lock ·:lasher 
#10 Lock 'Nasher 
#10 Plain Washer 
1/4 Plain 'c'iasher 
#10-32 Hex. Nut 

Frame Screw 
#10 Lock ·.vasher 
1/4 Lock .Va sher 
#10-32x5/16 Rd. Hd. Screw 
Terminal 
#10-.32 Bex. Nut 

Com�End Plate Assembly & Parts Used Nith 

(GCJ-2002A) 1 Comm. End Plate Assy. 
GAR-73 1 Oil Wick 
GAR-98 1 Wick Cover 
GBW-30A 1 Comm. End Cap Cover 
GBW-31 1 Gasket 
GBW-32 1 Oil Guard 
GCJ-51 1 3rd Brush PlAte Retaining 

GCJ-1002C 
GBF-79 
CBW-45 
GCJ-26 
GC;J-1012:): 
GCJ-1013:j: 
GCJ-1014 
GB'N-45 
GCJ-26 

X-195 
BX-311 

X-489 
BX-888 
SX-1507 

x-195 
BX-1507 

1 
1 
2 
2 
2 
1 
1 
1 
1 
5 
1 
1 
4 
1 
2 
2 

Spring 
Comm. End Plate Part Assy 

Absorbent Bronze Brg. 
Brush Spring 
3rush Arm 

lOrush - l•iain 
Brush - Third 
3rd Brush Plate Assy. 

Brush Spring 
Brush Arm 

#8 Lock ilasher 
#10 -32x3/ 8 Rd. Hd. Sc. 
1/4 Oiler - Press in Type 
t,B-32x5/16 Fill. Hd• Sc; 
#8 -3 2 xl/ 4 Bdg. Ed • Sc • 

#8 Leek Washer 
li8-32xl/4 Edg. Ed. Screw 
1 2 3 4 5 

Armature Assembly & Parts Used With 

Part 
No. 

GBM-21 
GDF-2006 
GAR-171 

GR-32 
SP-1323 

X-260 
X -864 

Lrive End 
GBJ-l065A 
GAR-63 
GAR-64 
GBJ -65A 

GG-164 
OX-173 

X-196 
X-295 
X-489 

8>� -lQ(;Z� 

GB'!I-24 
BX-714 
BX-794 

No. 
Used Name of Part 

1 2 3 4 5 
1 Armature Shaft Nut 
1 Armature Assembly 
1 Snap Ring 
1 Felt Washer Retainer 
1 Drive Pulley 
1 #5 Woodruff Key 
1 .669 Lock Nasher 

F.e nd Assembly & Parts Used With 
1 Drive End Head Assy. 
2 Felt Guard 
2 Brg. Retainer 
1 Drive End Head 
2 Felt Washer 
3 #10 -32 Hex. Nut 
:5 #10 Lock Washer 
1 Ball Brg. S.A.E. #20:5 
1 1/4 Oiler - Press in Type 
3 #10-32x7/8 Rd. Ed. Screw 

Miscellaneous Parts 

1 Head Band 
1 #10-32x1 1/2 hd. Hd. Screw 
1 hl0-32 Square Nut 

1 2 :5 4 5 

(Issuef 10-18-37) 

NOTE:- CBA-4003 Circuit Breaker used with but 
net part of this generator. 

� .Servicto' !3rush Set GCJ-2012S. 

Printed in ll. S. A. l'ile In 

"NOTE: Where part numhers are shown in parenthesis 
they are for reference only. By stocking s�b-parts the 
complete part can be as�embled as needed.' 

l:quipment & Paris List Binder 



�CJ .?(e 
Gl'JW 45 

_ 

� 

� 

GAP-.,lJ 
-------, 

lJX- J// 

�� 

�� � �  

�-----

�AT€0.­
l'�<.ISH 

� 

jGCJ-/OOS 

X-4/Jf 

(j) 
0 

'T1 
I 

� 

00 

0 

w 

)> 

(j) 
m 

z 
m 

:;:v 

� 
0 
:;:v 

r 

r 

c 
(f) 
--i 
:;:v 
)> 
--i 
-

0 
z 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 

GDF-4804A,B GENERATOR PARTS LIST GDF-4804A,B 

Frame & Field Assembly & Parts Used With Armature Assembly & Parts Used With 
Part No. 

No. Used 

(GCZ-2001A) 1 
GAA-32 1 
GAL-29 2 
GAL-44 1 
GBW-34 1 
GBW-40 1 
GAA-27 1 

X-847 1 
GBW-58 1 
GBW-66 1 
GBW-67 1 
GCJ-1005 1 
GCJ -1007 1 

X-976 1 
GCJ-1008 1 
GCT-25 1 
GCY-25 1 

GK-38 2 
MN-21 2 
8X-177 1 

X-193 1 
X-196 1 

8X-349 1 
BX-361 1 
8X-1377 1 
GK-20 2 
5X-177 1 

X-193 1 
X-196 2 
X-199 2 

8X-321 1 
5X-1377 1 

Name of Part 
1 2 3 4 5 
Frame & Field Assembly 

Terminal Post Top Ins. 
Pole Piece 
Field Connection Ins. 
Insulating Washer 
Lead Assembly 

Terminal Post 
Terminal 

Terminal Post 
Terminal Post Bottom Ins. 
Terminal Post Bottom Ins. 
FIELD COIL ASSY. - Camp. 

Field Coil Assy.-Left 
Terminal 

Field Coil - Right 
Insulating Bushing 
Insulating Bushing 
Pole Piece Screw 
Dowel Pin �14-24 Hex. Nut 

14 Lock Washer 
1 0  Lock Washer 
10 Plain Washer 

l/4 Plain Washer 
# 10-32 Hex. Nut 

Frame Screw �14-24 Hex. Nut 
14 Lock Washer 
10 Lock Washer 

1/4 Lock Washer 
#l0-32x5/l6 Rd. Hd. Screw 
#10-32 Hex. Nut 

Part 
No. 

GBM-21 
GDF-2006 
GAR-l?l 

GR-32 
* 

X-260 
X-864 

No. 
Used Name of Part 

1 2 3 4 5 
1 Armature Shaft Nut 
1 ARMATURE ASSEMBLY 
1 Snap Ring 
1 Felt Washer Retainer 
1 Drive Pulley 
1 #5 Woodruff Key 
1 .669 Lock Washer 

Drive End Head Assembly & Parts Used With 

GBJ-1065A 
GAR-63 
GAR-64 
GBJ-65A 

GG-164 
BX-173 

X-196 
X-295 
X-489 

BX-1003 

GBW-24 
X-715 

8X-794 

1 
2 
2 
1 
2 
3 
3 
1 
l 
3 

Drive End Head Assembly 
Felt Guard 
Bearing Retainer 
Drive End Head 
Felt Washer 
#1 0-32 Hex. Nut 
#10 Lock Washer 
BALL BRG. - S.A.E. #203 
1/4 Oiler - Press in Type 
#l0-32x7/8 Rd. Hd. Screw 

Miscellaneous Parts 

1 Head Band 
1 #l0-32xl 1/4 Rd. Hd. Screw 
1 #10-32 Square Nut 

1 2 3 4 5 

(Issued 5-21-40) 

Regulator 

Comm. End Plate Assembly & Parts Used With 

Assembly 
No. 

GDF-4804A 
GDF-4804B 

Drive 
Pulley 
SP-324 
SP-1334 

VRD-400 9A 
VRD-4006B (GDF-2002B) 

GAR-73 
GAR-98A 
GBW-69 
GBW-72 
GBW-73 
GBW-1068B 
GCJ-51 

GCJ-1002E 
GBF-79 
GBW-45 
GCJ-26 
GCJ-1014 
GBW-45 
GCJ-26 
GDF-1012t 
GDF-1013t 

X-195 
8X-3ll 
8X-888 
BX-1507 

X-195 
8X-1507 

l 
1 
1 
1 
1 
1 
1 
l 

1 
1 
2 
2 
l 
1 
l 
2 
l 
5 
1 
4 
1 
2 
2 

Comm. End Plate Assembly 
Oil Wick 
Wick Cover 
Gasket 
Oil Guard 
Oil Retaining Gasket 
Comm. End Cap Cover 
3rd Brush Plate Retaining 
Spring 
Comm. End Plate Part Assy. 

ABSORBENT BRONZE BRG. 
Brush Spring 
Brush Arm 

3rd Brush Plate Assembly 
Brush Spring 
Brush Arm 

Brush - Main 
Brush - Third 
#B Lock Washer �l0-32x3/8 Rd. Hd. Screw 

8-32x5/l 6 Fill. Hd. Sc. 
8-32xl/4 Bdg. Rd. Screw 

#8 Lock Washer 
#B-32xl/4 Bdg. Hd. Screw 
l 2 3 4 5 

t Service BRUSH SET GDF-2012S. 

* See table following parts list for part 
numper applying to assembly wanted. 

NOTE:-. * Voltage Regulator is used with 
but is not part of this generator. 

UNIT APPLICATION 
GDF-4804A Hupmobile 
GDF-4804B Studebaker 

Printed in U.S. A. File in 

"NOTE: Where part numbers are shown tn parenthesis 
they are for reference only. By stocking sub·parts the 
complete part can be assembled as needed." 

Equipment & Parts List Binder 



GAR-981'9 

GCV·Z6 
---�� 

� 

BX-311 

�ROXCN END VIEW 
OF C'0/"11'1. ENO HEAD 

GAR-73 

� 
o) � ' 

<iCJ-�6 

!iBw- -;;--J 

L;;JA 
GDI"-2002/J 

ARI'fATU�E TER'/'fiNAI.. 

� 

X-29S 

� 

� 

(iROUNO SCRI:W / t'!J.{-.Ut 

"-......-.... GC: J·J008 

'""·� 
IT�-' 

11 I � 

I 
GA4'·<>• 

II� I��� 

� 

(j) 
0 
., 

I 

� 

(X) 

0 

� 

)> .... 

CX) 

(j) 
m 

z 
m 

� 
-i 

0 
;:;a 
r 

r 

c 
(f) 
-I 
;:;a 

� -

0 
z 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 

GDF-4805 GENERATOR PARTS LIST GDF-4805 

Frame & Field Assy. & Parts Used With Armature Assembly & Parts Used With 

Part 
No. 

(GDF-3001) 
GAL-29 
GAL-44 
GAR-211 
GCJ -2005C 
GCJ-2007B 
GAL-296 

X-755 
X-1425 
X-959 

GCJ-2008B 
X-976 

GK-38 
MN-21 
8X-140 

X-194 
8X-1008 
GK-20 

X-199 

No. 
Used Name of Part 

1 2 3 4 5 
1 Frame & Field Assembly 
2 Pole Piece 
l Field Connection Ins. 
1 Insulati ng Bushing 
1 FIELD COIL ASSY.- COMP. 
1 Field Coil Assy.-Left 
l C. B. Lead Assy. 
l Terminal 
l Terminal 
l Tenninal 
l Field Coil Assy.-Right 
l Terminal 
2 Pole Piece Screw 
2 Dowel Pin 
l �6-32 Hex. Nut 
l 6 Lock Washer 
1 6-32x9/l6 Rd. Hd. Screw 
2 Frame Screw 
2 l/4 Lock Washer 

Part 
No. 

GAL-310 
GDF-2091 

GK-174 
X-156 
X-263 
X-404 

No. 
Used Name of Part 

l 2 3 4 5 
1 Armature Shaft Spacer 
l ARMA.TURE ASSE1.ffiLY 
1 l/2 Plain 'Nasher 
l l/2-20 Castellated Nut 
l #B Woodruff Key 
l 3/32xl Cotter Pin 

Drive End Head Assy. &. Parts Used .:ith 

GDF-1003 
DB-17 

GAR-95 
GBC-25 
GDF-3 

GW-29 
GX-9 

X-196 
X-298 

BX-311 
X-489 

l Drive End Head Assy. 
1 Felt Guard 
l Felt Washer 
1 Felt Guard 
l Drive End Head 
l Felt Washer 
1 Bearing Retainer 
3 #10 Lock Washer 
l BALL BRG.- S.A.E. #204 
3 #l0-32x3/8 Rd. Rd. Sc. 

Comm. End Plate Assy. & Parts Used With 
l 1/4 Oiler - Press in Type 

(GDF-3089) 
GAR-73 
GAR-98 
GBJ-1013At 
GB'//-69 
GBW-72 
GB".'l-73 
GBW-l068B 
GCJ-51 

GCJ-l089A 
GBF-79 
GB"j/-45 
GCJ-26 
GDB-1014L 
GDF-l012t 

X-195 
8X-311 
8X-888 
BX-1507 

X-195 
SX-1507 

l Comm. End Plate Assembly 
l Oil Wick 
l W ick Cover 
1 Brush - Third 
1 Gasket 
l Oil Guard 
l Oil Retaining Gasket 
l Comm. End Cap Cover 
l 3rd Brush Plate Retaining 

Spring 
l C. E. Plate Part Assy. 
1 ABSORBENT BROllZE BRG. 
2 Brush Spring 
2 Brush Arm 
l 3rd Brush Plate Assy. 
2 Brush - Main 
5 #B Lock Washer 
1 �l0-32x3/8 Rd. Hd. Screw 
4 8-32x5/l6 Fill. Rd. Sc. 
1 8-32xl/4 Bdg. Rd. Screw 
2 #B Lock Washer 
2 #B-32xl/4 Bdg. Rd. Screw 

l 2 3 4 5 

Mlscellaneouo Parts 

CB-4014 
CB-123 
CB-l60S 
PX-55 

X-196 
BX-312 

GB'8-l024A 
X-196 

SX-321 
X-715 

SX-794 

1 CIRCUIT BREA.KER ASSEMBLY 
1 Armature Spring 
1 C. B. Cover 
1 #10-32x3/16 Bdg. Hd. Sc. 
2 #10 Lock "/lasher 
1 #l0-32xl/4 Rd. Hd. Screw 
1 Head Band Assembly 
2 #10 Lock Washer 
2 #l0-32x5/l6 Rd. Hd. Screw 
l #l0-32xl l/4 Rd. Hd. Screw 
1 #10-32 Square Nut 

1 2 3 4 5 

(Iseued 9-21-39) 

t Service BRUSH SET GDF-2012BS. 

UNIT APPLICATION 

GDF-4805 Chris-Craft 

Printed in U.S. A. File in 

"NOTE: Where pan numbers are shown in parenthesis 
they are for reference only. By stocking sub-parts the 
complete pan can be assembled as needed." 

Equipment & Parts List Binder 



4W-.Z9 
D� 

X-2� I 
§BC·.ZS\ \ \ 

t$AR-�S ' \ \ 

<fX-9 \\ \ \ 

\ \ 
\ 

,
, 

\ SX-.31! 

.t:;.D�-3 

X•48J 
� 

li 

I 
I 

,/GA'•/74 

]GAL-.310 

(j) 
0 
'T1 

I 

� 

CX> 

0 

01 

(j) 
m 
z 
m 
;v 
)> 
-I 
0 
;v 

r 

r 

c 
(f) 
-I 
;v 
)> 
-I 

0 
z 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 

GDF-4806 GElr.&RATOR PARTS LIST GDF-4806 

Frame & Field Assy. & Parts Used With 

Part No. 
No. Used Name of Part 

1 2 3 4 5 
( GDF-2025 ) 1 Fra.rn.e & Field AsSKlbly 

Pole Piece GAL-29 2 
GAL-44 1 Field Connection Ins. 

Insulating Bushing 
FIELD COIL ASSY.- COMP. 

GAR-211 1 
GCJ-1005D 1 
GCJ-1007B 1 Field Coil Assy.-Right 

Terminal X-976 l 
GCJ-1008D 1 Field Coil Assy.-Left 
GAL-299 1 C. B. Lead Assy. 

X-755 1 Terminal 
Terminal X-1425 1 

X-959 1 Terminal 
GK-38 2 Pole Piece Screw 
MN-21 2 Dowel Pin 
8X-l40 l #6-32 Hex. Nut 

X-194 l #6 Lock Washer 
#6-32x9/l6 Rd. Hd. Screw 8X-1008 l 

GK-20 2 Frame Screw 
X-199 2 l/4 Lock Washer 

Conn. End Plate Assy. & Parts Used With 

( GDF-2056 ) 
GAR-73 
GAR-98A 
GAR-l0l4A 
GBJ-l013At 
GBW-69 
GBW-72 
GBW-73 
GBW-l068A 
GCJ-51 

GCJ-1056A 
GBF-79 
GB'N-45 
GCJ-26 
GDF-l012t 

X-195 
8X-3ll 
8X-888 
8X-l507 

X-195 
8X-l507 

1 Como. End Plate Assenbly 
l Oil Wick 
l Wick Cover 
l 3rd Br. Hldr. Plate Assy. 
l Brush - Third 
1 Gasket 
1 Oil Guard 
1 Oil Retaining Gasket 
1 Conn. End Cap Cover 
1 3rd Brush Plate 

Retaining Spring 
1 C.E. Plate Part Assy. 
1 ABSORBENT BROllZE BRG. 
2 Brush Spring 
2 Brush Arm 
2 Brush - Main 
5 #B Lock Washer 
l #l0-32x3/8 Rd. Hd. Screw 
4 #8-32x5/l6 Fill. Hd. Sc. 
l #B-32xl/4 Bdg. Hd. Screw 
2 #B Lock Washer 
2 #8-32xl/4 Bds. Hd. Screw 

Aruature Assenbly & Parts Used With 

GAL-310 
GDF-2091 

GK-174 
X-156 
X-263 
X-404 

l ArJJB.ture Shaft Spacer 
1 ARI.lATURE ASSEI.ffiLY 
l l/2 Plain Washer 
l l/2-20 Castellated Nut 
l #8 'lloodruff Key 
l 3/32xl Cotter Pin 

1 2 3 4 5 

Drive End Head Assy. & Parts Used With 

Part No. 
No. Used 

GDF-l003A l 
DB-17 l 

GAR-95 1 
GBC-25 1 
GDF-3A l 

GW-29 1 
GX-9 l 

X-196 3 
X-298 l 

BX-311 3 
X-489 1 

Name of Part 
l 2 3 4 5 
Drive End Head Assenbly 

Felt Guard 
Felt Washer 
Felt Guard 
Drive End Head 
Felt Washer 
Bearing Retainer 
#10 Lock Washer 
BALL ERG. - S.A.E. #204 
#l0-32x3/8 Rd. Hd. Screw 
l/4 Oiler - Press in Type 

Miscellaneous Parts 

CB-4014 
CB-123 
CB-160S 
PX-55 

X-196 
BX-312 

GBW-l024A 
X-196 

8X-32l 
X-715 

BX-794 

1 
1 
l 
l 
2 
l 
l 
2 
2 
l 

1 

CIRCUIT BRE:AKER AS::iliMBLY 
Arnature Spring 
C. B. Cover 
#l0-32x3/l6 Bdg. Hd. Screw 
#10 Lock Washer 
#l0-32xl/4 Rd. Hd. Screw 

Head Band Assembly 
#10 Lock Washer 
#l0-32x5/l6 Rd. Hd. Screw 
#l0-32xl l/4 Rd. HcJ.. Screw 
#10-32 Square Nut 
l 2 3 4 5 

t Service BRUtlH SET GDF-2012BS. 

UNIT A?PLICATION 

GDF-4806 Chris Craft Corp. 

( Issued 12-7-39 ) 

Printed in U.S. A. File in 

"NOTE: Where part numbers are shown in parenthesis 
they are for reference only. By stocking sub-parts the 
complete part �:an be assembled as needed." 

Equipment & Parts List Binder 



GBJ-/0/3#9 

B,f!OI'rEN £NO V/CW OF 

CO/'f.l'f ENO HCAO 

TO 

GC./·/0078 

Glf-38 

G,q(.-44 
---, 

TO /NSUUITCO 

/"?#9/N BRUSH 

Glf-38 

� 
� 

(!miD' 

,,� v 
�b.·; 

G;<'/L -310 

I 
I
I 
I, 

Gl'r-/ 74 

I 

X-40..:.,. 

Y! 
111 1\ 
� 

• 

(j) 
0 
T1 

I 

� 
00 
0 
()\ 

(j) 
m 
z 
m 
;::v 

a 
;::v 

r 
r 
c 
(f) 
-; 
::0 
)> 
-; 
-

0 
z 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 

GDF-4807 GENERATOR PARTS LIST GDF-4807 

Frame & Field Assy. & Parts Used With Armature Assembly & Parts Used W ith 

Part 
No. 

GAL-225 
(GCZ-2027) 

GAL-29 
GAL-44 
GAL-1224 
GAR-211 
GCJ-1005C 
GCJ-1007A 
GAL-289 

X-755 
X-1425 
X-976 

GCJ-1008C 
X-976 

GK-38 
MN-21 
8X-59 

X-195 
GK-20 

X-199 
X-842 

No. 
Used Name of Part 

1 2 3 4 5 
l Fuse Cover 
1 Frame & Field Assembly 
2 Pole Piece 
l Field Connection Ins. 
l Fuse Holder 
l Insulating Bushing 
l FIELD COIL ASSY.- COMP. 
l Field Coil Assy.-Left 
l C. B. Lead Assembly 
l Terminal 
l Terminal 
l Terminal 
l Field Coil Assy.-Right 
l Terminal 
2 Pole Piece Screw 
2 Dowel Pin 
l #8-32x3/l6 Rd. Hd. Screw 
1 #8 Lock washer 
2 Frame Screw 
2 l/4 Lock Washer 
l Fuse - 5 Amp. 

Part 
No. 

GDF-2055 
GAR-171 

GJ-104 
GJ-179 

X-160 
X-205 
X-261 

No. 
Used Name of Part 

l 2 3 4 5 
l ARMATURE ASSEMBLY 
1 Snap Ring 
1 Armature Shaft Spacer 
1 7/16 Plain Washer 
1 7/16-20 Hex. Nut 
1 7/16 Lock Washer 
1 #6 Woodruff Key 

Drive End Head Assy. & Parts Used With 

GAL-l063B 
GAL-63A 

GG-6 
GG-164 
GK-176 
SX-173 

X-196 
X-295 

SX-316 
X-489 

l 
l 
2 
l 
l 
3 
3 
l 
3 
l 

Drive End Head Assembly 
Drive End Head 
Bearing Retainer 
Felt Washer 
Felt Washer Retainer 
#10-32 Hex, Nut 
#10 Lock Washer 
BALL ERG. - S.A.E. #203 
#l0-32x3/4 Rd. Hd. Screw 
1/4 Oiler - Press in Type 

Miscellaneous Parts 

Comm. End Plate Assy. & Parts Used With CB-4014 
CB-123 
CB-l60S 
PX-55 

l CIRCUIT BRE.Ar::ER ASSEMBLY 
l Armature Spring 

(GDF-2056) 
GAR-73 
GAR-98 
GAR-l014A 
GBJ-l013At 
GBW-69 
GBW-72 
GBW-73 
GBW-l068B 
GCJ-51 

GCJ-l056A 
GBF-79 
GBW-45 
GCJ-26 
GDF-l012t 

X-195 
8X-3ll 
SX-888 
SX-1507 

X-195 
8X-l507 

l Comm. End Plate Assembly 
l Oil Wick 
l Wick Cover 
l 3rd Br. Hldr. Plate Assy. 
l Brush - Third 
l Gasket 
l Oil Guard 
l Oil Retaining Gasket 
l Comm. End Cap Cover 
l 3rd Brush Plate 

Retaining Spring 
l C. E. Plate Part Assy. 
l ABSORBENT BRONZE ERG. 
2 Brush Spring 
2 Brush Arm 
2 Brush - :Main 
5 �8 Lock Washer 
l l0-32x3/8 Rd. Hd. Screw 
4 8-32x5/l6 Fill. Hd. Sc. 
l #8-32xl/4 Bdc. lid. �c. 
2 #8 Lock Washer 
2 #8-32xl/4 Bds. Hd. Screw 

l 2 3 4 5 

X-196 
SX-312 

GBW-l024A 
X-196 

SX-321 
X-715 

8X-794 

l C. B. Cover 
l #l0-32x3/l6 Bdg. Hd. Sc. 
2 #10 Lock Washer 
l #l0-32xl/4 Rd. Hd. Screw 
l Head Band Assembly 
2 #10 Lock ·•lasher 
2 #l0-32x5/l6 Rd. Hd. Screw 
l #l0-32xl l/4 Rd. Hd. Screw 
1 #10-32 Square Nut 

l 2 3 4 5 

t Service BRUSH SET GDF-2012BS, 

UNIT APPLICATION 

GDF-4807 Kemath Mfg. Co. 

(Issued 12-7-39) 

Printed in U.S. A. File in 

"NOTE: Where part numbers are shown in parenthesis 
they are for reference only. By stocking sub-parts the 
complete part can be assembled as needed." 

Equipment & Parts List Binder 



GlloT-t013A 

BROX'£N EN.D VIEW 

OF COM/"1. £N.D X'EI'/0 

GA�·Z// 

TO TH/1!0 B�VSN 

TO /NSI/Lt'IT£0 

TO Cti!Ci//T BREAKER 

� 

GAL-ezs 

X-489 

G�� 

E]rrillrrriiD 

GG·/G4 

I X-/GO 

I 

�� �4 
� 

� 
Gfl·/76 

fj) 
0 
T1 

I 

� 
(X) 
0 
"' 

(j) 
m 

z 
m 
;u 

� 
0 
;u 

r 
r 
c 
(f) 
--i 
;u 

� -

0 
z 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GDF-4808 GENERATOR PARTS LIST GDF-4808 

Frame &. Field Assy. &. Parts Used With Armature Assembly &. Parts Used 'ili th 

Part 
No. 

GA.L-225 
(GCZ-3071) 

GAL-29 
GAL-44 
GA L-12 24 
QI\.R-21 1 
GCJ-2005A 
GCJ-2 007 

X-976 
GCJ-2008A 
GAL-289 

X-755 
X-1425 
X-976 

GK-38 
MN-21 
8X-59 

X-195 
GK-20 

X-199 
X-842 

No. 
Used Name o f  Part 

l 2 3 4 5 
1 Fuse Cover 
1 Frame &. Field Assembly 
2 Pole Piece 

· 

1 Field Connection Ins. 
1 Fuse Holder 
1 Insulating Bushing 
1 FIELD COIL ASSY.- COr.!P. 
1 Field Coil Assy .-Left 
1 Terminal 
1 Field Coil Assy.-Right 
1 C. B. Lead Assy. 
1 Terhlinal 
1 Terminal 
1 Terminal 
2 Pole Piece Screw 
2 Dowel Pin 
1 #8-32x3/l6 Rd. Hd. Screw 
1 #8 Lock Washer 
2 Frame Screw 
2 l/4 Lock '.'/asher 
1 Fuse - 5 Amp. 

Part 
No. 

GDF-2055 
GAR-171 

GJ-104 
GJ-179 

X-160 
X-205 
X-261 

No. 
Used Name of Part 

1 2 3 4 5 
1 ARMATURE .'\.SSU1BLY 
1 Snap Ring 
1 Armature Shaft Soacer 
1 7/16 Plain ';'lasher 
1 7/16-20 Hex. Nut 
1 7/16 Lock Washer 
1 #6 Woodruff Key 

Drive End Head Assy. &. Parts Used ·.nth 

GCZ-1003A 
GCZ-3A 

GG-6 
GG-164 
GK-176 
8X-l73 

X-196 
X-295 

8X-316 
X-489 

1 Drive End Head Assembly 
1 Drive End Head 
2 Bearing Retainer 
1 Felt ·,'lasher 
1 Felt ·,'lasher Retainer 
3 #10-32 Hex. Nut 
3 #10 Lock ·.vasher 
1 BALL BRG.- S.A.E. #203 
3 #l0-32x3/4 Rd. Hd. Sc. 
1 l/4 Oiler-Press in Type 

Miscellaneo us Parts 

Comm. End Pla te Assy. &. Parts Used With CB-4014 
CB-123 
CB-160S 
PX-55 

1 
l 
1 
1 
2 
1 
1 
2 
2 
l 
1 

CIRCUIT BREAI\ER ASSEMBLY 
Armature Spring (GDF-3089) 

GAR-73 
GAR-98 
GBJ-l013Al 
GB'/l-69 
GB'.'l-72 
GB.d-?3 
GBW-l068B 
GCJ-51 

GCJ-l089A 
GBF-?9 
GBN-4 5 
GCJ-26 
GDB-l014L 
GDF-1012l 

X-195 
8X-311 
8X-888 
8X-l507 

X-195 
8X-l50? 

1 Comm. End Plate Assembly 
1 Oil Wick 
1 Wick Cover 
l Brush - Third 
l Gasket 
1 Oil Guard 
l Oil Retaining Gasket 
l Comm. End Cap Cover 
l 3rd Brush Plate Retaining 

Spring 
1 C. E. Plate Part Assy. 
l ABSORBENT BRONZE BRG. 
2 Brush Spring 
l Brush Arm 
1 3rd Brush Plate Assy. 
2 Brush - Y�in 
5 #8 Lock 'i/asher 
l �l0-32x3/8 Rd. Hd. Screw 
4 8-32x5/16 Fill . Hd. Sc. 
l 8-32xl/4 Bdg. Hd. Screw 
2 #8 Lock Washer 
2 #8-32xl/4 Bd g. Hd. Screw 

l 2 3 4 5 

X-196 
8X-312 

GB'N-1024A 
X-196 

8X-321 
X-715 

8X-794 

C. B. Cover 
#l0-32x3/l6 Bdg . Hd. Sc. 
#10 Lock ','/asher 
#l0-32xl/4 Rd. Hd. Screw 

Head Band Assembly 
#10 Lock 'Nasher 
#l0-32x5/16 Rd. Hd. Screw 
#l0-32xl 1/4 Rd. Hd. Screw 
#10-32 Square Nut 
1 2 3 4 5 

(Issued 8-21-39) 

t Service BRUSH SET GDF-2012BS. 

UNIT APPLICATION 

GDF-4808 Kermath 

Printed in U.S. A. File in 

"NOTE: Where parr numbers are shown in parenthesis 
they are for reference only. By stocking sub-part• the 
complete part can be a55embled as needed." 

Equipment & Pans List Binder 



&OB-10141-

7� 
0 

� 
-- Jf 

� 

BROKEN END VIEW 0� 
CONM END HERD 

t$0F-�Ol/9 

� 
4 

BK-1.507 

� 
6K-JII 

t:#CJ-SI 

){-�1� 

TO rUIIttj alfVSH 

rtJ IN.lVL.AtED 

MAIN SRV.Sk 

tfAI..-ZI 

� JI-1JS 

�RCAI<ER 

(il(-176 

;:; 
E}mim 

(j) 
0 
T1 

I 

,J::a.. 
00 
0 
00 

(j) 
m 

z 
m 

:;a 
)> 
..., 
0 
:;a 

r 
r 

c 
(f) 
..., 
:;a 
)> 
-I 
-

0 
z 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 

GDF-4812A ��TOR PARTS LIST GDF-4812A 

Frame & Field Assembly & Parts Used With 

Part No. 
No. Used 

(GCZ-2001A) 
GAA-32 
GAL-29 
GAL-44 
GBW-34 
GBW-40 
GAA-27 

X-847 
GBW-58 
GBW-66 
GBW-67 
GCJ-1005 
GCJ-1007 

X-976 
GCJ-1008 
GCT-25 
GCY-25 

GK-38 
MN-21 
SX-177 

X-193 
X-196 

BX-349 
BX-361 
8X-1377 
GK-20 
5X-177 

X-193 
X-195 
X-199 

8X-321 
5X-1377 

1 
1 
2 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
2 
2 
1 
1 
1 
1 
1 
1 
2 
1 
1 
2 
2 
1 
1 

Name of Part 
1 2 3 4 5 
Frame & Field Assy. 

Term. Post Top Ins. 
Pole Piece 
Field Connection Ins. 
Insulating v;asher 
Lead Assembly 

Terminal Post 
Terminal 

Terminal Post 
Term. Post Bottom Ins. 
Term. Post Bottom Ins. 
FIELD COIL ASSY.-COMP. 

Field Coil Assy.-Left 
Terminal 

Field Coil - Right 
Insulating 3ushing 
Insulating Bushing 
Pole Piece Screw 
Dowel Pin 
#14-24 Hex. Nut 
#14 Lock Vlasher 
#10 Lock Washer 
#10 Plain Washer 
1/4 Plain Vi asher 
#10-32 Hex. IJut 

Frame Screw 
#14-24 Hex. Nut 
#14 Lock �·/asher 
#10 Lock 'il'asher 
1/4 Lock Viasher 
#10-32x5/15 Rd. Hd. Sc. 
#10-32 Hex. Nut 

Comm. End Plate Assembly & Parts Used With 

(GDF-2002B) 1 Comm. End Plate Assy. 
GAR-73 1 Oil Wick 
GAR-98A 1 Wick Cover 
GB'."/-69 1 Gasket 
GBW-72 1 Oil Guard 
GBW-73 1 Oil Retaining Gasket 
GB'I/-1068B 1 Comm, End Cap Cover 
GCJ-51 1 3rd Brush Plate Retain'g 

GCJ-1002E 1 

GBF-79 1 
GB'Ii-45 2 
GCJ-25 2 
GCJ-1014 1 
GBW-45 1 
GCJ-26 1 
GDF-1012t 2 
GDF-1013t 1 

:t-195 5 
BX-311 1 
SX-888 4 
BX-1507 1 

X-195 2 
BX-1507 2 

Spring 
Comm. End Plate Part 
Assembly 

.ABSORBENT BRONZE BRG. 
Brush Spring 
Brush Arm 

3rd Brush Plate Assy. 
Brush Spring 
Brush Arm 

Brush - Main 
Brush - Third 
#8 Lock Washer 
#10-32x3/8 Rd. Hd. Sc. 
#8-32x5/15 Fill. Hd. Sc. 
#8-32xl/4 Bdg. Hd. Sc. 

#B Lock ':!asher 
#8-32xl/4 Bdg. Hd. Sc. 
1 2 3 4 5 

Armature Assembly & Parts Used With 

Part No. 
No. Used Name of Part 

1 2 3 4 5 

GB!f.-21 1 Armature Shaft Nut 
GDF-2006 1 ARMATURE ASS::.:!.�BLY 
GAR-171 1 Snap Ring 

GR-32 1 Felt 'Hasher Retaifier 
SP-1354 1 Drive Pulley 

X-260 1 #5 Vloodruff Key 
I-854 1 ,669 Lock Washer 

Drive End Head Assembly & Parts Used Vli th 

GBJ-1065 
GJ.R-63 
GAR-64 
GBJ-65 

GG-164 
8X-173 

X-196 
X-295 
X-489 

8X-1003 

GB'J-24 
X-715 

BX-794 

1 Drive End Head Assy. 
2 Felt Guard 
2 Bearing Retainer 
1 Drive End Head 
2 Felt Washer 
3 #10-32 Hex. Nut 
3 .#10 Lock '."lasher 
1 BALL 3RG, - S.A.E. #203 
1 1/4 Oiler-Press in Type 
3 #10-32x7/8 Rd. Hd. Screw 

Miscellaneous Parts 

1 Head Band 
1 #10-32xl 1/4 Rd. Hd. Sc. 
1 #10-32 Square �Jut 

1 2 3 4 5 

(Issued 2-27-39) 

NOTE:- VRD-4006B VOLTAG� REGULATOR is used 
with but is not a part of this generator. 

t SERVICE BRUS� SET GDF-20128. 

UNIT APPLICATION 

GDF-4812A Studebaker 

Printed in U.S. A. File in 

"NOTE: Where part numbers are shown in parenthesis 
they are for reference only. By stocking sub-parts the 
complete part can be assembled as needed." 

Equipment & Parts List Binder 



681'- 79 
,.....---

ko!"fl'1r/T,qTOR £NO H£140 

GAI'?-27 

�1 
�GOF-ZOO.l?B 

BX-/77 
r-­

BX-..31;1 

G,4,4·3Z 

TO 

x-c�o 

G4R-/� 
I GR-.3.? ! 

\-1 .. J 

ARM,t, TUif£ TllfMINAL 

GB/'f-21 

(j) 
0 
, 

I 

� 

00 
..... 

"-' 

)> 

(j) 
m 
z 
m 
;v 

� 
0 
;v 

r 

r 

c 
(f) 
-I 
;v 

� 
-

0 
z 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GDF-4813 GENERATOR PARTS LIST GDF-4813 

Frame & Field Assy. & Parts Used With Armature Assembly & Parts Used With 
Part 

No. 

(GDF-2025) 
GAL-29 
GAL-44 
GAR-211 
GCJ-1005D 
GCJ-1007B 

X-976 
GCJ-1008D 
GAL-299 

X-755 
X-1425 
X-959 

GK-38 
MN-21 
BX-140 

X-194 
BX-1008 
GK-20 

X-199 

No. 
Used Name of Part 

1 2 3 4 5 
1 Frame & Field Assembly 
2 Pole piece 
1 Field Connection Ins. 
1 Insulating Bushing 
1 FIELD COIL ASSY.- Comp. 
1 Field Coil Assy.-Right 
1 Terminal 
1 Field Coil Assy.-Left 
1 C.B. Lead Assy. 
1 Terr.llnal 
1 Terminal 
1 Terminal 
2 Pole Piece Screw 
2 Dowel Pin 
1 �6-32 Hex. Nut 
1 6 Lock Washer 
1 6-32x9/16 Rd. Hd. Screw 
2 Frame Screw 
2 1/4 Lock Washer 

Part No. 
No. Used Name of Part 

GAL-310 
GDF-2091 

GK-174 
X-156 
X-263 
X-404 

1 2 3 4 5 
1 Armature Shaft Spacer 
1 ARMATURE ASSEMBLY 
1 1/2 Plain Washer 
1 1/2-20 Castellated Nut 
1 #B Woodruff Key 
1 3/32xl Cotter Pin 

Drive End Head Assy. & Parts Used With 

GDF-1028A 
DB-17 

GAR-95 
GBC-25 
GDF-28A 

GW-29 
GX-9 

X-196 
X-298 

BX-311 
X-489 

1 Drive End Head Assembly 
1 Felt Guard 
1 Felt Washer 
1 Felt Guard 
1 Drive End Head 
1 Felt Washer 
1 Bearing Retainer 
3 #10 Lock Washer 
1 BALL BRG.- S.A.E. #204 
3 #10-32x3/8 Rd. Hd. Sc. 
1 1/4 Oiler - Press in Type 

Come. End Plate Assy. & Parts Used With Miscellaneous Par ts 

(GDF-2056) 
GAR-73 
GAR-98A 
GAR-1014A 

GBJ-1013M 
GBW-69 
GBW-72 
GBW-73 
GBW-10685 
GCJ-51 

GCJ-1056A 
GBF-79 
GBW-45 
GCJ-26 
GDF-10121 

X-195 
BX-311 
BX-888 
BX-1507 

X-195 
BX-1507 

1 Co�. End Plate Asse�bly 
1 Oil Wick 
1 Wick Cover 
1 3rd Brush Holder Plate 

Assembly 
1 Brush - Third 
1 Gasket 
1 Oil Gu·ard 
1 Oil Retaining Gasket 
1 Comm. End Cap Cover 
1 3rd Brush Plate Retaining 

Spring 
1 C. E. Plate Part Assy. 
1 ABSORBENT BRONZE BRG. 
2 Brush Spring 
2 Brush Arm 
2 Brush - Main 
5 is Lock Washer 
1 10-32x3/8 Rd. Hd. Sc. 
4 B-32x5/16 Fill. Hd. Sc. 
1 8-32xl/4 Bdg. Hd. Sc. 
2 #B Lock Washer 
2 #B-32xl/4 Bdg. Hd. Screw 

1 2 3 4 5 

CB-4014 
CB-123 
CB-160S 
PX-55 

X-196 
BX-312 

GBW-1024A 
X-196 

BX-321 
X-715 

BX-794 

1 CIRCUIT BREAKER ASSEMBLY 
1 Armature Spring 
1 C. B. Cover 
1 #10-32x3/16 Bdg. Hd. Sc. 
2 #10 Lock Washer 
1 #10-32xl/4 Rd. Hd. Screw 
1 Head Band Assembly 
2 jlO Lock Washer 
2 10-32x5/16 Rd. Hd. Screw 
1 10-32xl 1/4 Rd. Hd. Screw 
1 10-32 Square Nut 

1 2 3 4 5 

(Issued 5-2-40) 

l Service BRUSH SET GDF-2012AS. 

UNIT APPLICAT ION 
GDF-4813 Ctiris Craft 

Ptinted in U.S. A. l'lleln 

"NOTE: Where part numbers are shown in parenthesis 
they are for reference only. By stocking sub-parts the 
complete part can be assembled as needed." 

Equipment & Parts List Binder 



� 
ro rHM'D 

TO /HSUl.AT£0 

NAIN 81('USN 

IJN.$N 

t:ilf-38 

GO/¥H. END HERD 

I3 

t:iW-I!�
U 

em' 

(j) 
0 
, 
I 

� 
(X) 
� 

w 

(j) 
m 

z 
m 
:::0 

� 
0 
:::0 

r 
r 

c 
Vl 
-t 

� 
-t 
-

0 
z 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 

GDF-4814 GENERATOR PARTS LIST GDF-4814 

Frame & Field Assy. & Parts Used With 

Part 
No. 

(GDF-3001) 
GAL-29 
GAL-44 
GAR-211 
GCJ-2005C 
GCJ-2007B 
GAL-296 

X-755 
X-1425 

X-959 
GCJ-2008B 

X•976 
GK-38 
MN-21 
8X-140 

X-194 
BX-1008 
GK-20 

X-199 

No. 
Used Name of Part 

1 2 3 4 5 
1 Frame & Field Assembly 
2 Pole Piece 
1 Field Connection Ins. 
1 Insulating Bushing 
1 FIELD COIL ASSY.- COMP. 
1 Field Coil Assy.-Left 
1 C.B. Lead Assembly 
1 Terminal 
1 Terminal 
1 Terminal 
1 Field Coil Assy.-Right 
1 Terminal 
2 Pole Piece Screw 
2 Dowel Pin 
1 #6-32 Hex. Nut 
1 #6 Lock Washer 
1 #6-32x9/16 Rd. Hd. Screw 
2 Frame Screw 
2 1/4 Lock Washer 

Conn. End Plate Assy. & Parts Used Wi�h 

( GDF-3089) 1 Conn •. End Plate Assembly 
GAR-73 1 Oil Wick 
GAR-98 1 Wick Cover 
GBJ -1013At 1 Brush - Third 
GBW-69 1 Gasket 
GBW-72 1 Oil Guard 
GBW-73 1 Oil Retaining Gasket 
GBW-1068B 1 Comm. End Cap Cover 
GCJ-51 1 3rd Brush Plate 

GCJ-1089A 
GBF-79 
GBW-45 
GCJ-26 
GDB-1014L 
GDF-1012t 

X-195 
8X-311 
8X-888 
BX-1507 

X-195 
8X-1507 

1 
1 
2 
2 
1 
2 
5 
1 
4 
1 
2 
2 

Retaining Spring 
C.E. Plate Part Assembly 

ABSORBENT BRONZE BRG. 
Brush Spring 
Brush Arm 

3rd Brush Plate Assy, 
Brush - Main 
#8 Lock Washer �10-32x3/8 Rd. Hd. Sc. 

8-32x5/16 Fill. Hd. Sc. 
8-32xl/4 Bdg. Hd. Screw 

#8 Lock Washer 
#8-32xl/4 Bdg. Hd. Screw 
1 2 3 4 5 

Armature Assembly & Parts Used With 

Part No. 
No. Used Name of Part 

GAL-310 
GDF-2091 

GK-174 
X-156 
X-263 
X-404 

1 2 3 4 5 
1 Armature Shaft Spacer 
1 ARMATURE ASSEMBLY 
1 1/2 Plain Washer 
1 1/2-20 Castellated Nut 
1 #8 Woodruff Key 
1 3/32xl Cotter Pin 

Drive End Head Assy. & Par ts Used With 

GDF-1028 
DB-17 

GAR-95 
GBC-25 
GDF-28 

GW-29 
GX-9 

X-196 
X-298 

SX-311 
X-489 

CB-4014 
CB-123 
CB-160S 
PX-55 

X-196 
8X-312 

GBW-1024A 
X-196 

SX-321 
X-715 

BX-794 

1 Drive End Head Assembly 
1 Felt Guard 
1 Felt Washer 
1 Felt Guard 
1 Drive End Head 
1 Felt Washer 
1 Bearing Reta1ner 
3 #10 Lock Washer 
1 BALL BRG. - S.A.E. #204 
3 #10-32x3/8 Rd. Hd. Screw 
1 1/4 Oiler - Press in Type 

Miscellaneous Parts 
1 CIRCUIT BREAKER ASSEMBLY 
1 Armature Spring 
1 C. B. Cover 
1 �10-32x3/16 Bdg, Hd. Sc. 
2 10 Lock Washer 
1 10-32xl/4 Rd. Hd. Screw 
1 Head Band Assembly 
2 #10 Lock Washer 
2 #10-32x5/16 Rd. Hd. Screw 
1 #10-32xl 1/4 Rd. Hd. Screw 
1 #10-32 Square N�t 

1 2 3 4 5 

t Service BRUSH SET GDF-2012BS. 

UNIT APPLICATION 
GDF-4814 Chris Craft Corp. 

(Issued 12-7-39) 

Printed in U.S. A. File in 

"NOTE: Where part numbers are shown'in parenthesis 
they are for reference only. By stocking sub-parts the 
complete part can be assembled as needed." 

Equipment & Parts List Binder 



68F-79 

68W-69 

8X-1507 

/� i 

�� 

G.I'IR-73 

BROKEN END Vle"W OF 

COMH. END HERD 

8X-1507 

BX-31/ 

ORL-44 

GCJ-200!5C 

GCJ-20088 

GK-.38 

� 
TO THIRD BRUSH 

TO /NSULRTED /'fRIN BRUSH 

TO CIRCUIT BRERKER 

�� 

� � DJ � 
� 

GDF-28 

C.K-.38 

X.-1425 

ORL-296 

X-489 

� 

GRL-310 

(j) 
0 
11 

I 

� 
(X) 
-

� 

(j) 
m 

z 
m 
::;:c 

)> 
-I 

0 
::;:c 

r 
r 

c 
(f) 
-I 
:::c 
)> 
-I 
-

0 
z 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GDF-4815A GENERATOR PARTS LIST GDF-4815A 

Frame & Field Assy. & Parts Used With 

Part 
No. 

(GDF-3030) 
GAA-32 
GAL-29 
GAL-44 
GBW-34 
GBW-58 
GBW-62 
GAA-27 

X-847 
GBW-65 
GBW-67 
GCJ-2005D 
GCJ-l007C 

X-976 
GCJ-1008 
GCT-25 
GCY-25 

GK-38 
MN-21 
8X-l77 

12X-l93 
l2X-l96 

BX-349 
8X-361 
BX-1377 
GK-20A 
BX-177 

12X-193 
l2X-196 
l2X-199 

8X-32l 
8X-1377 

No. 
Used 

l 
l 
2 
l 
1 
l 
l 
l 
l 
l 
l 
l 
l 
l 
l 
l 
l 
2 
2 
l 
1 
l 
l 
1 
l 
2 
l 
l 
2 
2 
l 
1 

Name of Part 
1 2 3 4 5 
Frame & Field Assembly 

Terminal Post Top Ins. 
Pole Piece 
Field Connection Ins. 
Insulating Washer 
Terminal Post 
Lead Assembly 

Terminal Post 
Terminal 

Terminal Post Bottom Ins. 
Terminal Post Bottom Ins. 
FIELD COIL ASSY.- Comp. 

Field Coil Assy.-Left 
Terminal 

Field Coil - Right 
Insulating Bushing 
Insulating Bushing 
Pole Piece Screw 
Dowel Pin �14-24 Hex. Nut 

14 Lock Washer 
10 Lock Washer 
10 Plain Washer 

l/4 Plain Washer 
#10-32 Hex. Nut 

Frame Screw 
#14-24 Hex. Nut 
#14 Lock Washer 
#10 Lock Washer 
1/4 Lock Washer 
#l0-32x5/16 Rd. Hd. Screw 
#10-32 Hex. Nut 

Comm. End Plate Assy. & Parts Used With 

(GDF-3032) l Comm. End Plate Assembly 
GAR-73 l Oil Wick 
GAR-98A 1 Wick Cover 
GBW-69 l Gasket 
GBW-72 1 Oil Guard 
GBW-73 l Oil Retaining Gasket 
GBW-l068B 1 Comm. End Cap Cover 
GCJ-51 1 3rd Brush Plate Retaining 

GCJ-l014L 
GBW-45 
GCJ-26 
GCJ-1032A 
GBF-79 
GBW-45 
GCJ-26 
GDF-l012t 
GDF-l013t 
l2X-195 

8X-3ll 
8X-888 
8X-l507 

X-195 
BX-1507 

1 
l 
l 
l 
1 
2 
2 
2 
l 
5 
l 
4 
l 
2 
2 

Spring 
3rd Brush Plate Assembly 

Brush Spring 
Brush Arm 

C. E. Plate Part Assy. 
ABSORBENT BRONZE BRG. 
Brush Spring 
Brush Arm 

Brush - Main 
Brush - Third 
#8 Lock Washer 
#l0-32x3/8 Rd. Hd. Sc, 
#B-32x5/16 Fill. Hd. Sc. 
#8-32xl/4 Bdg. Hd. Sc. 

#8 Lock Washer 
#8-32xl/4 Bdg. Hd. Screw 
1 2 3 4 5 

Armature Assembly & Parts Used With 
Part No. 

No. Used 

GBM-21 
GDF-2006F 
GAR-171 

GR-32 
SP-379 

X-260 
X-864 

l 
l 
l 
l 
l 
1 
l 

Name of Part 
1 2 3 4 5 
Armature Shaft Nut 
ARMATURE ASSEMBLY 

Snap Ring 
Felt Washer Retainer 
Drive Pulley 
#5 Woodruff Key 
.669 Lock Washer 

Drive End Head Assy. & Parts Used With 

GDF-1031 
GAR-63 
GAR-64 
GDF-31 

GG-164 
BX-173 

X-196 
X-295 
X-489 

8X-l003 

GBW-24B 
BX-715 
BX-794 

l 
2 
2 
1 
2 
3 
3 
l 
1 
3 

Drive End Head Assembl y 
Felt Guard 
Bearing Retainer 
Drive End Head 
Felt Washer 
#10-32 Hex. Nut 
#10 Lock Washer 
BALL BRG. - S.A.E. #203 
1/4 Oiler - Press in Type 
#10-32x7/8 Rd. Hd. Screw 

Miscellaneous Parts 

1 
1 
l 

Head Band 
#l0-32xl l/4 Rd. Hd. 
#10-32 Square Nut 
l 2 3 4 5 

(Issued 5-2-40) 

Screw 

NOTE:- VRR-4003A VOLTAGE REGULATOR is used 
with but is not part of this generator. 

t Service BRUSH SET GDF-2012S. 

UNIT APPLICATION 

GDF-4815A Dodge Truck 
(Spec. Equip. ) 

Primed in U.S. A. File in 

"NOTE: Where part numbers are shown in parenthesis 
they are for reference only. By stocking sub-parts the 
complete part can be assembled as needed." 

Equipment & Parts List Binder 



G8/'?-;?/ 

(j) 
0 
., 

I 

� 
00 
-

0, 

)> 

(j) 
m 

z 
m 

;;c 
)> 
� 
0 
;;c 

r 
r 

c 
(f) 
� 
;;c 
)> 
� 
-

0 
z 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 

GDG-4501 GENERATOR PAR'l'S LIST GLG-45Cl 

Frame & Field Assembly & Parts Used With Armature Assembly & Parts t;sed ·.'.'ith 

Part 
No. 

GCX-20 
( GDG -20:52 ) 

GAA-:50 
CAA-Z.2 
GAL-44 
GCT-25 
GCX-29 
Gi::G-25 
O.H.-27 

X-847 
GDG-1005 
300-1007 

X-976 
GDG-1008 

X-959 
GK-38 

!IN-21 
SX-140 
5X-177 

X-19:5 
X-194 

SX-361 
BX-1008 
5X-177 

X-19:5 
X-196 
X-199 

ex-:s21 

Comm. End 

G.AS-69 
GAS-70 
GAS-71 

(GDG-2002) 
GAL-12l 
GAL-199 
GAL-204 

X-958 
GAL-242 
GCX-19 
GDG-1002 

SX-59 
X-195 

SX-:504 
SX-1505 
SX-61 

X-63 
BX-305 

X-1276 
X-1502 

No. 
Used 

2 
l 
l 
l 
1 

1 
2 
1 
1 
1 
1 
1 
1 
1 
1 
4 
2 
1 
1 
1 
1 
1 
1 
1 
1 
1 

2 
1 

NAme of Part 
l 2 :5 4 5 
Frame Screw 
Frame & Field Assy. 

Terminal Post Bottom Ins. 
Terminal Post Top Ins. 
Field Connection Ins. 
Insulating Bushing 
Pole Piece 
Lead Assy. 

Terminal Post 
Terminal 

Field Coil Assy.-Gomp. 
Field Coil Assy.-Left 

Terml nal 
.Held Coil Assy. -Right 

Terminal 
Pole Piece Screw 
Dowel Pin 
#6 -:52 Hex. Nut 
#14-24 Hex. Nut 
#14 Lock �Vasher 
#6 Lock 'Nasher 
l/4 Plain nasher 
#6-:52x9/15 Rd. Hd. Sc. 

#14 -24 Hex. Nut 
#14 Lock "Rasher 
1.1.0 Lock 'Nasher 
l/4 Lock "ilasher 
#l0-32x5/16 Rd. Hd. Sc. 

Plate As:�embly & Parts Used With 

1 Comm. End Cap Cover 
1 End Cap Cover Gasket 
l Brg. Retaining riasher 
1 Comm. End Plate Assy. 
2 Brus!1 - Main 
2 Brush Screw Block 
1 Ground Connector Assy. 
2 Terminal 
2 Brush Holder 
2 Brush Spring 
1 C.E. Plate Part Assy. 
1 #8-32x:5/l6 Rd. Hd. Sc. 
4 #8 Lo�k Rasher 
1 #8-32x5/16 Rd. Hd. Sc. 
2 #8-32x9/16 Binding Hd. sc. 
1 #10-32x7/16 Flat Hd. Sc. 
:5 #8-:52x3/8 Flat Hd. sc. 
1 �2xl/4 Rd. Hd. Screw 
1 #8 Skpf. ·nasher 
1 Ball Bearing - Oil Seal 

1 2 3 4 5 

Part 
No. 

GBV.-21 
GCX-2:5 
GCX-2006F 
GAR-171 

X-260 
X-864 

Drive End 

GDG-1003 
GDG-:5 

GG-6 
SX-173 

X-196 
BX-:516 

X-1501 

GBW-24 
X-715 

BX-794 

No. 
Used Na�e of Part 

l 2 :5 4 5 

1 Armature Shaft Nut 
1 Armature Shaft Spacer 
1 Armature J.ssy. 
1 ::>nap Ring 
1 1/5 .loodruff Key 
1 .669 Lock ••asher 

f.ead A@sembly & Parts Used !lth 
1 �rive �nd Eead hssy. 
l Drive End Head 
2 Bearing Retainer 
3 #10-32 Hex. Nut 
:5 ii'lO Lock Nasher 
:5 #10-32x:5/4 Rd. Hd. Sc. 
1 Ball Bearing - Oil Seal 

Miscellaneous Parts 

1 Head Band 
1 #10-32xl 1/4 Rd. Hd. Sc. 
1 #10-:52 Square Nut 

l 2 3 4 5 

( Issued 12-8-37 ) 

t Service Brush Set GAL·l012S. 

Printed in U.S. A. f:lle lrl 

"NOTE: Where part numbers are shown in parenthesi• 
they are for reference only. By stocking sub-parte chc 
compi&IC pan can be assemblecl a• t�eeded." . 

Equipment & Parts List Binder 



I'II&.D rnMtNAL 

"x-;�o.s 

CI'Jf.. -1·9 

ro 

� 
0 

� 
I 

� 
0'1 
0 
-

� 
m 

z 
m 

� 
-I· 

0 
;c 

r 
r 

c 

� 
;c 

� 
-

0 
z 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
·-· 

GDH-4801 GENERATOR PARTS LIST GDH-4801 

Frane & Field Assy. & Parts Used With Armature Assenbly & Parts Used VIi th 

Part 
No. 

(GCM-2056) 
GAL-44 
GAL-1005AJ 
GAL-1007AF 
GAL-289 

X-755 
X-1425 
X-976 

GAL-1008F 
X-767 

GAR-29 
GAR-211 

GK-38 
MN-21 
GK-20 

X-199 

No. 
Used Name of Part 

1 2 3 4 5 
1 Frame & Field Assembly 
1 Field Connection Ins. 
1 FIELD COIL ASSY.- Comp. 
1 Field Coil Assy.-Left 
1 C.B. Lead Assy. 
1 Terminal 
1 Terminal 
1 Terminal 
1 Field Coil Assy.-Right 
1 Terninal 
2 Pole Piece 
1 Insulating Bushing 
2 Pole Piece Screw 
2 Dowel Pin 
2 Frame Screw 
2 1/4 Lock Washer 

Part No. 
No. Used Name of Part 

GBM-21 
GDH-2070 
GAR-171 

GJ-104 
GR-32 

X-260 
X-864 

1 2 3 4 5 
l Armature Shaft Nut 
1 ARMATURE ASSEMBLY 
2 Snap Ring 
l Arnature Shaft Spacer 
1 Felt Washer Retainer 
1 #5 Woodruff Key 
1 .669 Lock Washer 

Drive End Head Assy. & Parts Used With 

GAM-llOlA 
GAM-34 
GAM-lOlA 
GAR-63 
GAR-64 

1 Drive End Head Assenbly 
l Oil Guard - Corrugated 
l Drive End Head 
l Felt Guard 
1 Bearing Retainer 
2 Felt Washer 
3 #10 Lock Washer 

Comm. End Plate Assy. & Parts Used With 

GG-164 
X-196 
X-295 

SX-311 
X-489 

1 BALL BRG. - S.A.E. #203 
3 #l0-32x3/8 Rd. Hd. Sc. 

DA-22 
DA-39 
DA-60 
DJ-4 
DJ-10 

GAJ-79 
(GDB-2057) 
GCJ-51 

GCJ-1012l 
GCJ-1013l 
GCJ-1014L 
GBW-45 
GCJ-26 
GCM-1057 
GBW-45 
GCJ-26 

X-195 
8X-305 
8X-3ll 
GR-32 
GR-35 

X-195 
X-199 
X-295 

8X-305 
X-489 
X-544 

8X-870 

1 Bearing Retaining Washer 
l Flat Oil Guard 
l Bearing Retaining Screw 
l Comm. End Cap Cover 
l End Cap Cover Gasket 
1 Bearing Spacer 
1 Comm. End Plate Assembly 
l 3rd Brush Plate Retaining 

Spring 
2 Brush - Main 
1 Brush - Third 
1 3rd Brush Plate Assembly 
1 Brush Spring 
1 Brush Arm 
1 C.E. Plate Part Assy. 
2 Brush Spring 
2 Brush Arm 
l #8 Lock Washer 
l #8-32xl/4 Rd. Hd. So. 
l #l0-32x3/8 Rd. Hd. So. 
1 Felt Washer Retainer 
l Felt Washer 
2 #8 Lock Washer 
1 1/4 Lock Washer 
1 BALL BEARING - S.A.E. #203 
2 #8-32xl/4 Rd. Hd. Screw 
1 1/4 Oiler - Press in Type 
3 #10 Lock Washer 
3 #l0-32x5/16 Fill. Hd. So. 

1 2 3 4 5 

1 1/4 Oiler - Press in Type 

Miscellaneous Parts 

GBW-l024A 
TC-4323A 

X-196 
SX-321 

X-715 
BX-794 

1 Head Band Assembly 
l TWO CHARGE REGULATOR 
4 ilO Lock Washer 
4 10-32x5/16 Rd. Hd. Screw 
l l0-32xl l/4 Rd. Hd. Screw 
l 10-32 Square Nut 

l 2 3 4 5 

(Issued 5-2-40) 

l Service BRUSH SET GDF-2012S. 

UNIT APPLICATION 
GDH-4801 Lycoming Mfg. Co. 

Printed in U.S. A. File in 

"NOTE: Where part numbers are shown in parenthesis 
they are for reference only. By stocking sub-parts the 
complete part can be assembled as needed." 

Equipment & Parts List Binder 



ex�3os 

BJC-87D 

� 

�� 

r 

4Co.I-IO/Z 

)(·489 __ _!!' 

GJJ04 
r--

ou 

(j) 
0 
I 

I 

� 
(X) 
0 
__. 

(j) 
m 

z 
m 

::::v 
> 
--i 
0 
::::v 

r 
r 
c 
Ul 
--i 
::::v 
)> 
--i 
-

0 
z 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GDJ-4802A GENERATOR PARTS LIST GDJ-4802A 

Frane & Field Assy. & Parts Used With Armature Assembly & Parts Used '.'lith 

Part 
No. 

GBG-83S 
(GDJ-2084) 

GBF-55 
GBG-22 
GBG-23 
GBG-27 
N'J.J\.B-l4A 

X-1425 
GBG-28 
GBG-30 
'}BG-38 
GBG-62 
GCY-27 
GCY-28 
GDJ-29 
GDJ-1005 
GDJ-1007 

X-1425 
GDJ-1008 
GDJ-1009 
'}DJ-1010 
GBG-26 

MU-36 
li.lJ-37 
8X-l83A 

X-196 
X-1014 

BX-1376 
8X-l377 

X-33 
X-196 
X-201 

8X-321 
X-465 
X-1014 

8X-l376 
8X-l377 

No. 
Used Name of Part 

l 2 3 4 5 
1 Mounting Bracket 
1 Frame & Field Assembly 
l Insulating '.'lasher 
l Terminal Post - #10-32 
l Terminal Post - 5/16-24 
1 Control Lead Assembly 
1 Terminal 
2 Terminal 
l Te�nal Post Ins. 
1 Field Connection Ins. 
8 Pole Piece Screw 
l Terminal Post Insulation 
1 Insulating Bushing 
1 Insulating Bushing 
4 Pole Piece 
l FIELD COIL ASSY.- COMP. 
1 Field Coil Assy.- U.L. 
1 Terminal 
1 Field Coil - L.L. 
l Field Coil - L.R. 
1 Field Coil Assy.- U.R. 
l Terminal 
1 Insulating '.'lasher 
1 5/16 Plain Washer 
l #10 Plain '.'lasher 
l #10 Lock Washer 
l 5/16 Lock '/lasher 
l 5/16-24 Hex. Nut 
l #10-32 Hex. Nut 
1 3/8-24xll/l6 Flat Hd. Screw 
2 #10 Lock ','lasher 
3 3/8 Lock Washer 
1 #10-32x5/l6 Rd. Hd. Screw 
3 3/8-24x3/4 Hex. HG. Screw 
l 5/16 Lock ·.lasher 
l 5/16-24 Hex. Nut 
1 #10-32 Hex. Nut 

Part No. 
No. Used Name of Part 

GBG-49 
GDJ-2031F 

GP-367 
X-263 
X-1134 
X-1177 
X-1178 

2 
1 
1 
1 
1 
1 
1 

1 2 3 4 5 
Armature Shaft Spacer 
ARMATURE ASSEMBLY 
Drive Pulley 
#8 Woodruff Key 
5/8 Plain ','lasher 
5/8 Skpf. 'Nasher 
5/8-18 Hex. Nut 

Drive End Head Assy. & Parts Used With 

GBG-1068 
GBG-50 
GBG-57 
GBG-58 
GBG-68 
GBG-1056 
GBG-56 
GBG-57 
GBG-58 

SX-119 
X-196 
X-444 

8X-ll8 
X-394 
X-544 

GBG-24 
X-715 

8X-794 

1 Drive End Head Assembly 
1 Gasket 
1 Felt Washer Retainer 
1 Felt '/lasher 
1 Drive End Head 
1 Bearing Retainer Assy. 
1 Bearing Retainer 
1 Felt '/lasher Retainer 
1 Felt ':'lasher 
4 #l0-32xl/2 Fill. Hd. Sc. 
4 #10 Lock Washer 
1 BALL ERG. - S.A.E. #305 
6 #10-32x3/4 Fill. Hd. Screw 
1 Screw in - Sleeve Oiler 
6 #10 Lock Washer 

Miscellaneous Parts 

1 
1 
1 

Head Band Assenbl y 
#10-32xl 1/4 Rd. Hd. 
#10-32 Square Nut 
1 2 3 4 5 

(Issued 10-18-39) 

Screw 

Com. End Plate Assy. & Parts Used With 

DA-60 
G:SG-66 
GCE-40 
GDJ-23 
GDJ-24 
GDJ-27 
GDJ-63 
GDJ-2030 
GBY-34 
GCE-53 
GDJ-1012t 

X-195 
BX-305 
BX-118 

X-195 
X-196 
X-199 

BX-305 
X-489 

BX-870 
X-1528 

l 
1 
2 
1 

l 

l 
1 
1 

4 
4 
4 
l 
l 
6 
3 

10 
l 

3 
1 
4 
1 

Bearing Retaining Screw 
Bearing Retaining Washer 
Felt Washer Retainer 
Spring Vlasher 
Felt '/lasher 
Gasket 
Comm. End Cap Cover 
Comm. End Plate Assy. 

Brush Arm 

Brush Spring 
Brush - r.!ain 
#8 Lock il'ash er 
#8-32xl/4 Rd. Hd. Screw 

#l0-32x3/4 Fill. Hd. Screw 
#8 Lock 'v'lasher 
#10 Loclc ·,;ash er 
1/4 Lock Washer 
#B-32xl/4 Rd. Hd. Screw 
l/4 Oiler - Press in Type 
#10-32x5/16 Fill. Hd. Screw 
BALL BEARING - S.A.E. #205 
l 2 3 4 5 

� SERVICE BRUSH SET GDJ-2012S. 

NOTE:- VRH-4102A CURRENT-VOLTAGE REGULATOR 
is used vath but ts not part of this 
generator. 

UNIT APPLICATION 

GDJ -4802A Vlhi te 

Printed in U. S. A. File in 

"NOTE: Where part numbers are shown in parenthesis 
they are for reference only. By stocking sub-parts the 
r<>mplete part can be assembled as needed." 

Equipment & Parts List Einder 



f 

l'fRM,qTUN£ T£RNINI4L 

ro t;,t?OUNOED 

� 

�� ro INSULATED 

MAIN BRUSH !........---___...------

tiBti·68 

GBt:i·.S� 

/� 

� 

SP-3,_7 

G) 
0 
c_ 

I 

� 
00 
0 
tV 

)> 

G) 
m 
z 
m 
:N 
)> 
-1 
0 
:N 
-

r 
r 

c 
(f) 
-1 
:;;:o 

� 
0 
z 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 

GDJ-4803A GENERATOR PARTS LIST GDJ-4803A 

Frame & Field Assembly & Parts Used With 

Part No. 
No. Used Name of Part 

GBG-83S 
(GDJ-2116) 
GBG-22 
GBG-23 
GBG-27 
GBG-121 

X-1425 
GBG-30 
GBG-38 
GBW-34 
GCY-31 
GCY-32 

GDJ-29 
GDJ-66 
GDJ-67 
GDJ-68 
GDJ-1005 
GDJ-1007 

X-1425 
GDJ-1008 
GDJ-1009 
GDJ-1010 

GBG-26 
MU-32 
MU-37 

8X-183A 
X-196 
X-1014 

8X-1059 
BX-1376 
8X-1377 

X-33 
12X-196 
12X-201 

X-465 

1 
1 
1 
1 
1 
1 
2 
1 
8 
2 
1 
1 
4 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
2 
1 
1 
1 
1 
1 
1 
2 
1 
1 
3 
3 

1 2 3 4 5 
Bracket, Mounting, Generator 
Frame & Field Assy. 

Post, Field Term., #10-32 
Post, Arm. Term., 5/16-24 
Lead Assy. 

Terminal, 2 Wire 
Terminal 

Insulation, Field Connection 
Screw, Pole Piece 
Washer, Ins., Field Term. 
Bushing, Ins., Field Term. 
Bushing, Ins., Arm. Term. 
Pole Piece 
Insulation, Term. Post 
Insulation, Term. Post 
Insulation, Field Term. 
Coil Assy., Field, Complete 

Coil Assy., Field, U.L. 
Terminal 

Coil, Field, L.L. 
Coil, Field, L.R. 
Coil Assy., Field, U.R. 

Terminal 
Washer, Ins., Arm. Term. 
Washer, Plain, 5/16 
Washer, Plain, #10 
Washer, Lock, #10 
Washer, Lock, 5/16 
Nut, Hex., Inner, 5/16-24 
Nut, Hex., Outer, 5/16-24 
Nut, Hex., #10-32 

Screw, Flat Hd., 3j8-24x11j16 
Lockwasher, Grd. Screw, #10 
Lockwasher, Bracket Sc., 3/8 
Screw, Bracket, Hex. Hd. 
3j8-24x3j4 

8X-321 1 Screw, Ground, Rd. Hd. 
Comtn. End Head Assembly & Parts Used With 

DA-60 1 Screw, Bearing Retaining 
GBG-66 1 Washer, Bearing Retaining 
GCE-40 2 Washer, Felt Retaining 
GDJ-23 1 Washer, Spring 
GDJ-24 1 Wash�r, Felt 
GDJ-27 1 Gasket, C .E. Cover 
GDJ-63A 1 Cover, Comm. End 
GDJ-lW30 1 Head Assy., Comm. End 

GBY -34 4 Arm, Brush 
GCE-53 4 Spring, Brush 
GbJ-1012t 4 Brush 

8X-118 6 Screw, C.E. Head, Fil. Hd. 

BX-119 

12X-195 

#10-32x3j4 
4 Screw, Comm. End Head, Fil. 

Hd. #10-32xlj2 
3 Lockwasher, Brush Lead Sc., #8 

1 2 3 4 5 

Comm. End Head Assembly (Continued) 

Part No. 
No. Used Name of Part 

12X-196 10 
12X-199 1 

8X-305 3 

X-489 1 
X-1528 1 

1 2 3 4 5 
Lockwasher, C .E. Head & Cover Sc. 
Lockwasher, Brg. Retaining Sc., 
1/4 
Screw, Brush Lead, Rd. Hd. 
#8-32x1j4 
Oiler, Hinge Top, Press in, 1/4 
Bearing, Ball, Shielded, S.A.E. 
#205 

Armature Assembly & Parts Used With 

GBG-49 2 Spacer, Armature Shaft 
GDJ-2031F 1 Armature 

SP-217 1 Pulley, Drive 
X-263 1 Key, Woodruff, D.E., #8 
X-1134 1 Washer, Shaft, D.E., Plain 5/8 
X-1177 1 Washer, Shaft, D.E., Skpf, 5/8 
X-1178 1 Nut, Shaft, D.E., Hex. 5/8-18 

Drive End Head Assembly & Parts Used With 

GBG-1068 1 Head Assy ., Drive End 
GBG-50 1 Gasket, Bearing Retainer 
GBG-57 1 Retainer, Felt Washer, Outer 
GBG-58 1 Washer, Felt, Outer 
GBG-68 1 Head 
GBG-1056 1 Retainer Assy., Bearing 
GBG-56 1 Retainer, Bearing 
GBG-57 1 Retainer, Felt Washer 
GBG-58 1 Washer, Felt 

BX-119 4 Screw, Bearing Retainer FiL 

X-196 
X-444 

8X-118 

X-394 
12X-544 

GBG-24 
X-715 

8X-794 

4 
1 
6 

1 
6 

Hd., #10-32x1j2 
Lockwasher, Retainer Sc., #10 
Bearing, Ball, S.A.E. #305 

Screw, D.E. Head, Fil. Hd. 
#10-32x3j4 
Oiler, Sleeve, 1/2-20 
Lockwasher, D.E. Head Sc., #10 

Miscellaneous Parts 

1 Band, Cover 
1 Screw, Cover Band, Rd. Hd. 

#10-32x1 1/4 
1 Nut, Cover Band, Square #10-32 

1 2 3 4 5 

t Brush Set, Service GDJ-2012S. 

NOTE:- VRH-4101A Current-Voltage Regulator 
is used with but is not a part of this generator. 

Unit Application 

GDJ-4803A Diamond T 

Printed in U.S. A. 
(Issued 10-30-46) 

File in 

"NOTE: Where part numbers are shown in parenthesis 
they are for reference only. By stocking sub-parts the 
complete part can be a�sembled as needed." 

Equipment & Parts List Binder 



---� 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GDJ-4804,A GENERATOR PARTS LIST GDJ-4804,A 

Frame & Field Assembly & Parts Used With 
Part No. 

No. Used Name of Part 

GDJ-38 
(GDJ-2109) 

GBF-55 
GBG-27 
GBG-121 

X-1425 
GBG-30 
GBG-38 
GCY-27 
GCY-28 
GDJ-29 
GDJ-36 
GDJ-37 
GDJ-66 
GDJ-67 
GDJ-68 
GDJ-1005 
GDJ-1007 

X-1425 
GDJ-1008 
GDJ-1009 
GDJ-1010 
GBG-26 

MU-36 
MU-37 
8X-183A 

12X-196 
12X-1014 

SJC-1376 
SJC-1377 

MBD-145 
SJC-173 

12X-196 
8X-321 

X-1270 
X-1284 

SJC-1610 
Comm. End 

DA-60 
GBG-66 
GCE-40 
GDJ-23 
GDJ-24 
GDJ-27 
GDJ-63A 
GDJ-2064 
GBY-34 
GCE-53 
GDJ-l012t 

X-195 
8X-305 
BX-118 

X-195 
l2X-l96 

X-199 
BX-305 

X-489 
8X-8?0 

X-1528 

4 
1 
1 
1 
1 
2 
1 
8 
1 
1 
4 
1 
1 
1 
1 
1 

1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
2 
3 
2 

1 2 3 4 5 
Insulating Washer 
Frame & Field Assembly 

Insulating Washer 
Control Lead Assy. 

Terminal 
Terminal 

Field Connection Ins. 
Pole Piece Screw 
Insulating Bushing 
Insulating Bushing 
Pole Piece 
Terminal Post 
Terminal Post 
Term. Post Bottom Ins. 
Term. Post Bottom Ins. 
Terminal Insulation 
FIELD COIL ASSY.-Comp. 

Field Coil Assy.-U.L. 
Terminal 

Field Coil - L.L. 
Field Coil - L.R. 
Field Coil Assy,-U,R. 

Terminal 
Insulating Washer 
5/16 Plain Washer 
#10 Plain Washer 
#10 Lock Washer 
5/16 Lock Washer 
5/16-24 Hex. Nut 
#10-32 Hex. Nut 

Insulating Washer 
#10-32 Hex. Nut 
#10 Lock Washer 
#10-32x5/16 Rd. Hd. Screw 
#10 Skpf. Washer 
5/16 Skpf, Washer 
5/16-24 Hex. Nut 

Plate Assembly & Parts Used With 
l Bearing Retaining Screw 
l Bearing Retaining Washer 
2 Felt Washer Retainer 
l Spring Washer 
l Felt Washer 
l Gasket 
l Comm. End Cap Cover 
l Comm. End Plate Assy. 
4 Brush Arm 

4 Brush Spring 
4 Brush - Main 
l #8 Lock Washer 
l #8-32xl/4 Rd. Hd. Sc. 
6 #l0-32x3/4 Fill. Hd. Sc. 
3 #8 Lock Washer 

10 #10 Lock Washer 
1 l/4 Lock Washer 
3 #8-32xl/4 Rd. Hd. Screw 
1 l/4 Oiler - Press in Type 
4 #l0-32x5/l6 Fill. Hd. Sc. 
l BALL ERG. - S.A.E. #203 

l 2 3 4 5 

Armature Assembly & Parts Used With 
Part 

No. 

GBG-49 
GBG-81 
GDJ-2065F 

SP-227A 
* 

8X-l58 
l2X-l98 

X-261 
X-263 

8X-358 
Drive End 
GBG-1098 
GBG-50 
GBG-5 7 
GBG-58 
GBG-98 
GBG-1056 
GBG-56 
GBG-57 
GBG-58 

SlC-119 
X-196 
X-444 

8X-ll8 
X-394 

l2X-544 

GBG-24B 
BX-715 
8X-794 

No. 
Used Name of Part 

l 2 3 4 5 
2 Armature Shaft Spacer 
l Snap Ring 
l ARMATURE ASSEMBLY 
l Ventilating Fan 
l Drive Pulley 
l l/2-20 Hex. Nut 
l l/2 Lock Washer 
l #6 Woodruff Key 
l #8 Woodruff Key 
l l/2 Plain Steel Washer 

Head Assembly & Parts Used With 
l Drive End Head Assy. 
l Gasket 
l Felt Washer Retainer 
l Felt Washer 
l Drive End Head 
l Bearing Retainer Assy. 
l Bearing Retainer 
l Felt Washer Retainer 
l Felt Washer 
4 #l0-32xl/2 Fill. Hd. Sc. 
4 #10 Lock Washer 
l BALL ERG. - S.A.E. #305 
6 #l0-32x3/4 Fill. Hd. Sc. 
l Screw In - S leeve Oiler 
6 #10 Lock Washer 
Miscellaneous Parts 
l Head Band 
l #l0-32xl l/4 Rd. Hd. Sc. 
l #10-32 Square Nut 

l 2 3 4 5 

(Issued 2-7-41) 

Assembly Drive 
No. Pulley 

GDJ-4804 None 
GDJ-4804A SP-270 

Service BRUSH 3RT GDJ-2012S. 

* See table following parts list for nart 
number applying to assembly wanted. 

NOTE:- VRH-4104A-l CURRENT-VOLTAGE REGULA­
TOR is used with but is not a nart of 
this generator. 

· 

UNIT APPLICATION 
GDJ-4804 Dodge Truck 
GDJ-4804A Dodge Truck 

Printed in U.S. A. File in 

"NOTE: Where part numbers are shown in parenthesis 
they are for reference only. By stocking sub·parts the 
complete part can be assembled as needed." 

Equipment & Parts List Binder 



G D J- 4804,A GENERATOR ILLUSTRATION 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 

GDJ-4806,A GENERATOR PARTS LIST GDJ-4806,A 

Frame & Field Assembly & Parts Used With 
Part No. 

No. Used Name of Part 

GBG-113 
GBG-114 
(GDJ-2112) 
GBG-22 
GBG-23 
GBG-27 
GBG-121 

X-1425 
GBG-30 
GBG-38 

GBW-34 
GCY -31 
GCY-32 
GDJ-66 
GDJ-67 
GDJ-68 
GDJ-1005 
GDJ-1007 

X-1425 
GDJ-1008 
GDJ-1009 
GDJ-1010 

GBG-26 
MU-32 
MU-37 

8X-183A 
X-196 

X-1014 

5X-1059 

5X-1376 

5X-1377 
X-196 

8X-321 
8X-1579 

1 
1 
1 
1 
1 
1 
1 
2 
1 
8 
2 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
2 
1 
1 
2 

2 

1 

2 

3 
1 
1 
8 

1 2 3 4 5 
Bracket, Mtg., Upper 
Bracket, Mtg., Lower 
Frame & Field Assy. 

Stud, Field Term., #10-32 
Stud, Arm. Term., 5/16-24 
Lead Assembly 

Terminal, 2 Wire 
Terminal 

Insulation, Field Connection 
Screw, Pole Shoe 
Washer, Ins., Field Term. 
Bushing, Ins., Field Term. 
Bushing, Ins., Arm. Term. 
Insulation, Term. Stud, Inner 
Insulation, Term. Stud, Inner 
Insulation, Field Term., Inner 
Coil Assy ., Field, Comp. 

Coil Assy ., Field, U .L. 
Terminal 

Coil, Field, L .L. 
Coil, Field, L.R. 
Coil Assy ., Field, U .R. 

Terminal 
Washer, Ins., Arm. Term. 
Washer, Arm. Term., 5/16 
Washer, Field Term., #10 
Lock Washer, Field Term., 
#10 
Lock Washer, Arm. Term., 
5/16 
Nut, Arm. Term., Hex., 
5/16-24 Inner 
Nut, Arm. Term., Hex., 
5/16-24 Outer 
Nut, Field Term., #10-32 

Lock Washer, Ground Sc., #10 
Screw, Ground, 110-32x5j16 
Screw, Bracket Attaching, Flat 
Hd., 5j16-24x5j8 

Comm. End Head Assembly & Parts Used With 
DA-60 1 Screw, Bearing Retaining 

GBG-66 1 Washer, Bearing Retaining 
GCE-40 2 Washer, Felt Retaining 
GDJ-23 1 Washer, Spring 
GDJ-24 1 Washer, Felt 
GDJ-27 1 Gasket, C.E. Cover 
GDJ-63A 1 Cover, Comm. End 
GDJ-2030 1 Head Assy., Comm. End 

GBY -34 4 Arm, Brush 
GCE-53 4 Spring, Brush 
GDJ-1012t 4 Brush 

8X-118 6 Screw, Attaching, C.E. Head, 

8X-119 

X-195 

Fil. Hd., #10-32x3j4 
4 Screw, Attaching, Cover, Fil. 

Hd., #10-32x1/2 
4 Washer Lock, Brush Lead, #8 

Comm. End Head Assembly (Con't.) 
Part No. 

No. Used Name of Part 
1 2 3 4 5 

X-196 10 Lock Washer, Cover Screw & 

C .E. Head Screw, #10 
X-199 1 Lock Washer, Brg. Ret'g Sc., 1/4 

8X-305 4 Screw, Brush Lead, #8-32x1/4 
X-489 1 Oiler, Hinge Top, Press in, 1/4 
X-1528 1 Bearing, Ball, Shielded, SAE #205 

Armature Assembly & Parts Used With 
GBG-49 2 Spacer, Armature Shaft 
GDJ-2062F 1 Armature 

* 1 Pulley, Drive 
X-1134 1 Washer, Plain, Arm. Shaft, 5/8 
X-1177 1 Washer, Skpf., Arm. Shaft, 5/8 
X-1178 1 Nut, Arm. Shaft, Hex., 5/8-18 

Drive End Head Assembly & Parts Used With 
GBG-1115 1 Head Assy ., Drive End 
GBG-50 1 Gasket, Bearing Retainer 
GBG-57 1 Retainer, Felt Washer, Outer 
GBG-58 1 Washer, Felt, Outer 
GBG-115 1 Head 
GBG-1056 1 Retainer Assy ., Bearing 
GBG-56 1 Retainer, Bearing 
GBG-57 1 Retainer, Felt Washer 
GBG-58 1 Washer, Felt 

8X-119 4 Screw, Bearing Retainer, 

X-196 

X-444 
8X-118 

X-489 
X-544 

GBG-24B 
X-715 

8X-794 

Fil. Hd., #10-32x1j2 
4 Lock Washer, Bearing Retainer 

Screw, #10 
1 Bearing, Ball, SAE #305 
6 Screw, Attaching, D.E. Head, 

Fil. Hd ., #10-32x3 /4 
1 Oiler, Hinge Top, Press in, 1/4 
6 Lock Washer, D.E. Head Sc., #10 
Miscellaneous Parts 
1 Band, Cover 
1 Screw, Cover Band, Rd. Hd., 

#10-32x1 1/4 
1 Nut, Cover Band, Square, #10-32 

1 2 3 4 5 

Assembly 
No. 

GDJ-4806 
GDJ-4806A 

(Issued 5-11-45) 
Pulley, 
Drive 

None 
SP-418 

t Brush Set, Service GDJ-2012S. 
* See table following parts list for part number 

applying to assembly wanted. 
NOTE:- VRH-4102A Current-Voltage Regulator is 

used with but is not a part of this generator. 

1 2 3 4 5 
Printed in U.S. A. File in 

"NOTE: Where part numbers are shown in parenthesis 
they are for reference only. By stocking sub-parts the 
complete part can be assembled as needed." 

Equipment & Parts List Binder 



�-5 
A 

[;:, 
e>.>�- .3.2 I G�OUND SC.a£1:{ 

.I <"0. 

� 
I 

I 

6,, �' 
·--

X 1176 

��� 
' ! 

1.1\J I 
I 

� 

0 
� 

� 
I 

� 
00 
0 
0) 

> 

0 
tz:l 
z 
tz:l 
::0 
> 
1-3 
0 
::0 
1-4 

t"'l 
t"'l 
c:: 
rJl 

1-3 
::0 
> 
1-3 
..... 

0 
z 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GDJ-4808,A,A-l,B,S GENERATOR PARTS LIST GDJ-4808, A,A-1, B, S 

(Issued 5-6-54) 

Frame & Field Assembly & Parts Used With Comm. End Head Assy. (Continued) 

Part 
No. 

GDJ-2109A 
GBF-55 
GBG-22 

GBG-23 

GBG-27 
GBG-121 

X-1425 
GBG-30 

GBG-38 
GCY-27 
GCY-28 
GDJ-66 

GDJ-67 

GDJ-68 
GDJ-1005 

GDJ-1007 
X-1425 

GDJ -1008 
GDJ-1009 
GDJ-1010 

GBG-26 
MU-36 
MU-37 

8X-183A 

12X-196 

12X-1014 

SX-1376 

8X-1377 

12X-196 

8X-321 

No. Name of Part 
Used 

1 Frame & Field Assy. 
1 Washer, Ins., Field Term. 
1 Stud, Field Term. , 

#10-32 
1 Stud, Arm. Term. , 

5/16-24 
1 Lead Assembly 
1 Terminal, 2 Wire 
2 Terminal 
1 Insulation, Field 

Connection 
8 Screw, Pole Shoe 
1 Bushing, Ins., Field Term. 
1 Bushing, Ins., Arm. Term. 
1 Insulation, Term. Stud, 

Inner 
1 Insulation, Term. Stud, 

Inner 
1 
1 

1 
1 
1 
1 
1 
1 
1 
1 
1 

2 

2 

Insulation, Field Term. 
CO IT. ASSY. , FIELD, 
COMPLETE 

Coil Assy., Field U. L. 
Terminal 

Coil, Field, L. L. 
Coil, Field, L.R. 
Coil Assy., Field, U. R. 

Terminal 
Washer, Ins., Arm. Term. 
Washer, Plain, Arm. Term. 
Washer, Plain, Field 
Term., #10 
Lockwasher, Field Term. , 
#10 
Lockwasher, Arm. Term. , 
5/16 

2 Nut, Arm. Term. , Hex. 
5/16-24 

2 Nut, Field Term. , Hex. 
#10-32 

1 Lockwasher, Ground Screw, 
#10 

1 Screw, Ground, Rd. Hd. 
#10-32x5/16 

Part 
No. 

GDJ-2074S 
GBY-34 
GCE-53 

8X-118 

8X-119 

12X-195 
12X-196 

12X-199 

12X-305 

X-489 
X-1528 

No. 
Used 

1 
4 
4 
6 

4 

4 
10 

1 

4 

1 
1 

Nam e of Part 

Head Assy. , Comm. End 
Arm , Brush 
Spring, Brush 

Screw, C. E. Head, Fill. 
Hd. #10-32x3/4 
Screw, Cover, Fill. Hd. 
#10-32x1/2 
Lockwasher, Lead Sc. , #8 
Lockwasher, Head & Cover 
Screw, #10 
Lockwasher, Brg. Retaining 
Screw, 1/4 
Screw, Brush Lead, Rd. Hd. 
#8-32xl/4 
Oiler 
BEARING, BALL, 
SHIELDED, S. A. E. #205 

Armature Assembly & Parts Used With 

GBG-49 
GBG-81 
GDJ-2065F 

* 

SP-443 
8X-158 

12X-198 

X-261 
X-263 

8X-358 

2 
1 
1 
1 
1 
1 

1 

1 
1 
1 

Spacer, Armature Shaft 
Snap Ring 
ARMATURE 
Pulley, Drive 
Fan, Ventilating 
Nut, Shaft, D. E. , Hex. 
1/2-20 
Lockwasher, Shaft, D. E. , 
1/2 
Key, Woodruff, Fan, #6 
Key, Woodruff, Pulley, #8 
Washer, Shaft, D. E., 
Plain 1/2 

Drive End Head Assembly & Parts Used With 

Head Assy. , Drive End 
Gasket, Brg. Retainer 
Retainer, Felt Washer 
Washer, Felt 
Retainer Assy. , Bearing 

Retainer, Bearing 
Retainer, Felt Washer 
Washer, Felt 

Comm. End Head Assembly & Parts Used With 

GDJ-1073 
GBG-50 
GBG-57 
GBG-58 
GBG-1056 
GBG-56 
GBG-57 
GBG-58 
GDJ-73 

1 
1 
1 
1 
1 

1 
1 
1 
1 
4 

Head, Drive End 

DA-60 
GBG-66 
GCE-40 
GDJ-23 
GDJ-24 
GDJ-27 
GDJ-63A 
GDJ-2012DS 

1 Screw, Bearing Retaining 
1 Washer, Bearing Retaining 
2 Washer, Felt Retaining 
1 Washer, Spring 
1 Washer, Felt 
1 Gasket, C. E. Cover 
1 Cover, Comm. End 
1 BRUSH SET, SERVICE 

8X-119 

12X-196 

X-444 

8X-118 

12X-196 
X-394 

Printed in U. S. A. 

4 

1 

6 

6 
1 

"NOTE: Where pan numbers are shown in parenthesis 
they are for reference only. By stocking sub-parts the 
complet<! pan can be assembled as needed." 

Screw, Brg. Retainer 
Fill. Hd. #10-32x1/2 
Lockwasher, Brg. 
Retaining Screw, # 10 
BEARING, BALL, S. A. E. 
#305 

Screw, D. E. Head, Fill. 
Hd. #10-32x3/4 
Lockwasher, Head Sc., #10 
Oiler 

File in 
Equipment & Parts List Binder 

(Cont. on Reverse Side) 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GDJ-4808,A,A-1,B,S GENERATOR PARTS LIST (Cont.) 

Part 
No. 

GBG-24B 
8X-714 

8X-794 

Miscellaneous Parts 

No. 
Used 

Name of Part 

1 Band, Cover 
1 Screw, Cover Band, Rd. Hd. 

#10-32x1 1/2 
1 Nut, Cover Band, Square 

#10-32 

NOTE:* CURRENT VOLTAGE REGULATOR is used 
with but is not a part of this generator. 

* See table following parts list for part number 
applying to assembly wanted. 

ASSEMBLY NO. 

GDJ-4808 
GDJ-4808A 
GDJ -4808A-1 
GDJ-4808B 
GDJ-4808S 

PULLEY 

None 
SP-270 
SP-270 
SP-893 
None 

Printed in U.S. A. 

REGULATOR 

VRH-4104A-1 
VRH-4104A-1 
VRH-4104A-1 
VRH-4104F-1 
VRH-4104A-1 

UNIT 

GDJ-4808 A B 
GDJ -4808A-1 
GDJ-48088 

"NOTE: Where part numbers are shown in parenthesis 
they are for reference only. By stocking sub-parts the 
complete part can be assembled as needed." 

APPLICATION 

Chr_y_s. Ind._L Dodge (Tr.) 
McGraw Electric Co. 
Willys 

File in 
Equipment & Parts List Binder 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GDJ-4809A, 

AP,B 
GENERA TOR PARTS LIST 

Princed in U.S. A. 

"NOTE: Where parr numbers are shown in parenthesis 
they are for reference only. By stocking sub-parts che 
complete part can be assembled as needed." 

GDJ-4809A, 
AP,B 

File in 
Equipment & Parts List Binder 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GDJ-4809A, 

AP,B 
GENERA TOR PARTS (Cont'd.) 

GBG-24B 
BX-714 

BX-794 

Assembly No. 

GDJ-4809A 
GDJ-4809AP 
GDJ-4809B 

Miscellaneous Parts 

1 Band, Cover 
1 Screw, Cover Band, Rd. Hd. 

#10-32x1 1/2 
1 Nut, Cover Band, Square 

#10-32 

Pulley 

SP-461 
SP-461 
SP-463 

t BRUSH SET, SERVICE GDJ-2012S. 

* See table following parts list for part 
number applying to assembly wanted. 

NOTE: VRH-4102A CURRENT-VOLTAGE 
REGULA TOR is used with but is not 
a part of this generator. 

UNIT 

GDJ-4809A 
GDJ-4809AP 
GDJ-4tsUIIB 

APPLICATION 

White 
Southern Coach 
White, Climax 

(Issued 10-11-49) 

Printed in U.S. A. 

"NOTE: Where part numbers are shown in parenthesis 
they are for reference only. By stocking sub-parts the 
complete part can be assembled as needed." 

File in 
Equipment & Parts List Binder 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GDJ-4811A GENERATOR PARTS LIST GDJ-4811A 

Frame & Field Assembly & Parts Used With Comm. End Head Assy. (Continued) 
Part No. Part No. 
No. Used Name of Part No. Used Name of Part 

GBG-113 1 Bracket, Mounting, Upper 
GBG-114 1 Bracket, Mounting, Lower 

(GDJ-3112) 1 Frame & Field Assy. 
GBG-22 1 Stud, Field Term., t#l0-32 
GBG-23 1 Stud, Arm. Term., 5/16-24 
GBG-30 1 Insulation, Field Connection 
GBG-38 8 Screw, Pole Shoe 
GBG-59 1 Lead Assembly 
GBG-121 1 Terminal, 2 Wire 

X-1425 2 Terminal 
GBW-34 1 Washer, Ins., Field Term. 
GCY-31 1 Bushing, Ins., Field Term. 
GCY-32 1 Bushing, Ins., Arm. Term. 
GDJ-66 1 Insulation, Term. Stud, Inner 
GDJ-67 1 Insulation, Term. Stud, Inner 
GDJ-68 1 Insulation, Field Term., 

Inner 
GDJ-1005 1 COIL ASSY., FIELD, COMP. 
GDJ-1007 1 Coil Assy., Field, U.L. 

X-1425 1 Terminal 
GDJ-1008 1 Coil, Field, L.L. 
GDJ-1009 1 Coil, Field, L.R. 
GDJ-1010 1 Coil Assy., Field, U.R. 

GBG-26 1 Terminal 
MU-32 2 Washer, Ins., Arm. Term. 
MU-37 1 Washer, Arm. Term., Plain 

5/16 
8X-183A 1 Washer, Field Term., Plain 

4#10 
12X-196 2 Lockwasher, Field Term., 

#10 
12X-1014 2 Lockwasher, Field Term., 

#10 
8X-1059 1 Nut, Arm. Term., Inner, 

Hex. 5/16-24 
BX-1376 2 Nut, Arm. Term., Outer, 

Hex. 5/16-24 
BX-1377 3 Nut, Field Term., Hex. 4110-3 

12X-196 1 Lockwasher, Ground Screw, #10 
BX-321 1 Screw, Ground Rd. Hd. 

4H0-32x5/16 
BX-1579 8 Screw, Bracket, Flat Hd. 

5j16-24x5J8 

GDJ-3078 1 Head Assy., Comm. End 
GBY-34 4 Arm, Brush 
GCE-53 4 Spring, Brush 
GDJ-1012 t 4 Brush 

8X-118 6 Screw, C .E. Head, Fill. Hd. 
#10-32x3/4 

8X-119 4 Screw, Cover, Fill. Hd. 
#10-32x1J2 

12X-195 4 Lockwasher, Brush Lead Sc., #8 
12X-196 10 Lockwasher, Head Screw & 

Cover Screw, #10 
12X-199 1 Lockwasher, Brg. Retaining 

Sc., 1/4 
8X-305 4 Screw, Brush Lead, Rd. Hd. 

#8 -32x1/4 

X-489 1 Oiler 
X-1528 1 BEARING, BALL, SHIELDED, 

S.A.E.I205 

Armature Assembly & Parts Used With 
GBG-49 2 Spacer, Armature Sha.ft 
GBG-81 1 Snap Ring 
GDJ-2065F 1 ARMATURE 

SP-227A 1 Fan, Ventilating 
SP-270A 1 Pulley, Drive 

X-158 1 Nut, Shaft, D.E., Hex. 1/2-20 
12X-198 1 Lockwasher, Shaft, D.E. 1/2 

X-261 1 Key, Woodruff, Fan, #6 
X-263 1 Key, Woodruff, Pulley, #8 
X-358 1 Washer Shaft, D.E., Plain 1/2 

Drive End Head Assy. & Parts Used With 

GBG-1115 1 Head Assy., Drive End 
GBG-50 1 Gasket, Bearing Retainer 
GBG-57 1 Retainer, Felt Washer Outer 
GBG-58 1 Washer, Felt, Outer 
GBG-115 1 Head 
GBG-1056 1 Retainer Assy., Bearing 
GBG-56 1 Retainer, Bearing 
GBG-57 1 Retainer, Felt Washer 
GBG-58 1 washer, Felt 

BX-119 4 Screw, Brg, Retainer, Fill. 
Hd. #10-32x1j2 

Comm. End Head Assembly & Parts Used With X-196 
X-444 

4 
1 

Lockwasher, Retainer Sc., #10 
BEARING, BALL, S.A.E.f305 

DA-60 1 
GBG-66 1 
GCE-40 1 
GDJ-23 1 
GDJ-24 1 
GDJ-27 1 
GDJ-63A 1 

Screw, Bearing Retaining BX-118 
Washer, Bearing Retaining 
Washer, Felt Retaining 12X-196 
Washer, Spring X-489 
Washer, Felt 
Gasket, C .E. Cover 
Cover, Comm. End 

Printed in U.S. A. 

6 

6 
1 

Screw, D.E. Head, Fill. Hd. 
#10-32x3/4 
Lockwasher, Head Screw, #10 
Oiler 

(Continued on Reverse Side) 

File in 
Equipment & Parts List Binder 

"NOTE: Where part numbers are shown in parenthesis 
they are for reference only. By stocking sub-parts the 
complete part can be assembled as needed." 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 

GBG-24B 
SX-714 

SX-794 

GDJ-4811A GENERATOR PARTS (Continued) 

Miscellaneous Parts 

1 Band, Cover 
1 Screw, Cover Band, Rd. Hd. 

f10-32x1 1/2 
1 Nut, Cover Band, Square 

f10-32 

t BRUSH SET, SERVICE GDJ-20128. 

NOTE: VRH-4101A CURRENT VOLTAGE 
REGULA TOR is used with but is not 
a part of this generator. 

UNIT APPLICATION 

GDJ-4811A Crown Body 

(Issued 6-3-49) 

Printed in U. S. A. 

"NOTE: Where part numbers are shown in parenthesis 
they are for refe�ence only. By stocking sub-parts the 
complete part can be assembled as needed." 

File in 
Equipment &. Parts List Binder 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GDJ-4820A,B GENERATOR PARTS LIST GDJ-4820A,B 

(Issued 11·17-'52) 

Frame & Field Assembly & Parts Used With 
Part No. 
No. Part Name of Part 

GDJ-2153 
GBG-22 
GBG-23 

GBG-27 
GBG-121 

X-1425 
GBG-30 
GBG-38 
GBW-34 

GCY-31 
GCY-32 
GDJ-66 
GDJ-67 
GDJ-68 

GDJ-1005 

GDJ-1007 
X-1425 

GDJ-1008 
GDJ-1009 
GDJ-1010 

GBG-26 
MU-32 

8X-183A 

12X-196 

12X-1014 

BX-1059 

BX-1376 

8X-1377 

12X-196 
BX-321 

1 Frame & Field Assy. 
1 Stud, Field Term., #10-32 
1 Stud, Arm. Term. , 

5/16-24 
1 Lead Assembly 
1 Terminal, 2 Wire 
2 Terminal 
1 Insulation, Field Connection 
8 Screw, Pole Shoe 
2 Washer, Ins. , Field Term., 

Outer 
1 Bushing, Ins., Field Term. 
1 Bushing, Ins., Arm. Term. 
1 Insulation, Term. Stud, Inner 
1 Insulation, Term. Stud, Inner 
1 Insulation, Field Term., 

Inner 
1 COIL ASSY., FIELD, 

COMPLETE 
1 Coil Assy. , Field, U. L. 
1 Terminal 
1 Coil, Field, L L. 
1 Coil, Field, L. R. 
1 Coil Assy., Field, U. R. 
1 Terminal 
2 Washer,Ins. ,Arm. Term., 

Outer 
1 Washer, Plain, Arm. Term., 

5/16 
1 Washer,Plain, Field Term., 

#10 
2 Lockwasher, Field Term. , 

#10 
2 Lockwasher, Arm. Term. , 

5/16 
1 Nut, Arm. Term. ,Inner, 

Hex. 5/16-24 
2 Nut,Arm. Term. , Outer, 

Hex. 5/16-24 
3 Nut� Field Term. ,Hex. 

#10-32 
1 Lockwasher�Ground Sc. ,#10 
1 Screw, Ground, Rd. Hd. 

#10-32x5/16 

Comm. End Head Assembly & Parts Used With 

DA-60 1 Screw, Brg. Retaining 
GBG-66 1 Washer, Brg. Retaining 
GCE-40 2 Washer • Felt Retaining 
GDJ ·23 1 Washer, Spring 
GDJ -24 1 Washer, Felt 
GDJ -27 1 Gasket, c. E. Cover 

Comm. End Head Assembly: (Cont.l 
Part No. 
No. Used Name of Part 

GDJ-63A 1 Cover, Comm. End 
GDJ-2012S 1 BRUSH SET, SERVICE 
GDJ-2107S 1 Head Assy. , Comm. End 

GBY-34 4 Arm, Brush 
GCE-53 4 Spring, Brush 

8X-118 6 Screw, C.E. Head, Fill. 
Hd. #10·32x3/4 

8X-119 4 Screw, C. E. Cover, Fill. 
Hd. #10-32xt/2 

12X-195 4 Lockwasher, Lead Sc., #8 
12X-196 10 Lockwasher, Head & Cover 

sc.' #10 
12X-199 1 Lockwasher, Brg. Retaining 

Sc., 1/4 
8X-305 4 Screw, Brush Lead, Rd. Hd. 

#8-32x1/4 
X-1715 1 BEARING, BALL, SHIELDED 

S.A.E. #205 

Armature Assembly & Parts Used With 

GBC-78 1 Snap Ring 
GBG-49 2 Spacer, Shalt, C. E. & D. E. 
GBG-110 1 Spacer, Shaft, D.E. Outer 
GDJ-105 1 Nut, Shaft, D. E. 
GD1-2106F 1 ARMATURE 

* 1 Pulley, Drive 
X-266 1 Key, Woodruff, #A 
X-1529 1 Pin, Cotter, 1/8x1 1/2 

Drive End Head Assembly & Parts Used With 
GFR-1054A 1 Head Assy., Drive End 
GBG-50 1 Gasket, Brg. Retainer 
GBG-57 1 Retainer, Felt Washer 
GBG-58 1 Washer, Felt, Outer 
GBG-1056 1 Retainer Assy., Bearing 
GBG-56 1 Retainer, Bearing 
GBG-57 1 Retainer, Felt Washer 
GBG-58 1 Washer, Felt 
GFR-54 1 Head, Drive End 

8X·119 4 Screw, Brg. Retainer 
Fill. Hd., #10·32x1/2 

X-196 4 Lockwasher, Brg. Retainer, 
#10 

X-1699 1 BEARING, BALL, 
SHIELDED S. A. E. #305 

8X-1713 6 Screw, D.E. Head, Flat Hd. 
#10·32x1 

(Continued on Reverse Side) 

Printed in U.S. A. File in 

---- -----

"NOTE: Where part numhers are shown in parenthesis 
they are for reference only. By stocking sub-pans the 
complete pan can he assembled u DHCied." 

Equipment & PariS List Binder 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GD1-4820A,B GENERATOR PARTS (Cont.) 

Part 
No. 

GBG-24B 
BX-714 

BX-794 

Miscellaneous Parts 
No. 
Used Name of Part 

1 Band, Cover 
1 Screw, Cover Band, Rd. Hd. 

#10-32x1 1/2 
1 Nut, Cover Band, Square 

#10-32 

NOTE: VRH-4104F-1 CURRENT-VOLTAGE 
REGULATOR is used with but is not 
a part of this generator. 

• See table following parts list for part 
number applying to assembly wanted. 

Assembly No. 
GD1-4820A 
GD1-4820B 

Pulley 
SP-695 (Fan) 
PU-66 

Printed in U.S. A. 

UNIT 

GD1-4820A 
GD1-4820B 

"NOTE: Where part numbers are shown in parenthesis 
they are for reference only. By srocking sub-paru the 
complete part can be assembled as needed." 

APPLICATION 

Hall Scott, Kenworth 
Ken worth 

File in 
Equipmenr & Paru Usr Binder 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GDJ-4822A,C GENERATOR PARTS LIST GDJ-4822A,C 

Frame & Field Assembly & Parts Used With 
Part No. 

No. Used Name of Part 

GDJ-195� 
(GDJ-2125) 
GBG-22 
GBG-23 
GBG-27 
GBG-121 

X-1425 
GBG-30 
GBG-38 
GBW-34 
GCY-31 
GCY-32 
GD]-66 
GDJ-67 
GD]-68 
GDJ-1005 
GDJ-1007 

X-1425 
GDJ-1008 
GDJ-1009 
GDJ-1010 

GBG-26 
MU-32 
MU-37 
8X-183A 

X-196 
X-1014 

8X-1059 
8X-1376 
8X-1377 
8X-150� 

12X-196 
8X-321 

12X-1026� 

8X-2967 

1 
1 
1 
1 
1 
1 
2 
1 
8 
2 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
2 
1 
1 
2 
2 
1 
2 
3 
2 

1 
1 

2 

2 

1 2 3 4 5 
Bracket, Gen. Mtg. 
Frame & Field Assy. 

Stud, Field Term. #10-32 
Stud, Arm. Term. 5/16-24 
Lead Assy. 

Terminal, 2 Wire 
Terminal 

Insulation, Field Connection 
Screw, Pole Shoe 
Washer, Ins., Field Term. 
Bushing, Ins., Field Term. 
Bushing, Ins., Arm. Term. 
Insulation, Term. Stud Inner 
Insulation, Term. Stud Inner 
Insulation, Term. Stud 
Coil Assy., Field, Comp. 

Coil Assy., Field, U.L. 
Terminal 

Coil, Field, L.L. 
Coil, Field, L.R. 
Coil Assy., Field, U.R. 

Terminal 
Washer, Ins., "A" Term. 
Washer, Plain "A" Term. 5/16 
Washer, Plain "F" Term.i10 
Lockwasher, "F" Term. #10 
Lockwasher, "A" Term. 5/16 
Nut, "A" Term. Hex. 5/16-24 
Nut, "A" Term. Hex. 5/16-24 
Nut, "F" Term. Hex.#10-32 

Nut, Gen. Mtg. Bracket, Hex. 
Hd. 1f2-13x1 1/2 
Lockwasher, Ground Sc., #10 
Screw, Ground, Rd. Hd. #10-32 
x5j16 
Lockwasher, Mtg. Bracket Sc. 
1/2 
Screw, Mtg. Bracket 1/2-13x 
1 1j2 

Comm. End Head Assembly & Parts Used With 
DA-60 1 Screw, Bearing Ret'g. 

GBG-66 1 Washer, Bearing Ret'g. 
GCE-40 1 Washer, Felt Ret'g. 

GDJ-23 1 Washer, Spring 
GDJ-24 1 Washer, Felt 
GDJ-27 1 Gasket, C.E. Cover 
GDJ-63A 1 Cover, Comm. End 
GDJ-2064F 1 Head Assy., C omm. End 

GBY -34 4 Arm, Brush 
GCE-53 4 Spring, Brush 

GDJ -1012 t 4 Brush 
8X-118 6 Screw, C.E. Head, Fil. Hd. 

8X-119 
#10-32x3j4 

4 Screw, Cover, Fil. Hd., #10-32x 
1/2 

Comm. End Head Assembly (Continued) 
Part No. 

No. Used Name of Part 

12X-195 
12X-196 

12X-199 
8X-305 

X-489 
X-1528 

4 
10 

1 
4 

1 
1 

1 2 3 4 5 
Lockwasher, Br. Lead Sc., #8 
Lockwasher, Cover Screw, & 

Head Screw, #10 
Lockwasher, Brg. Ret'g. Sc., 1/4 
Screw, Br. Lead, Rd. Hd. #8-32x 
1/4 
Oiler, Hinge Top, Press in, 1/4 
Bearing, Ball, Shielded, S.A.E. #205 

Armature Assembly & Parts Used With 

GBG-49 2 Spacer, Armature Shaft 
GDJ-2062F 1 Armature 

SP-715 1 Pulley, Drive 
X-1134 1 Washer, Shaft, Plain 5/8 
X-1177 1 Washer, Skpf., 5/8 
X-1178 1 Nut, Shaft, Hex. 5/8-18 

Drive End Head Assembly & Parts Used With 
GDJ-1119 1 Head Assy., Drive End 

GBG-50 1 Gasket, Bearing Retainer 
GBG-57 1 Retainer, Felt Washer 
GBG-58 1 Washer, Felt 
GBG-1056 1 Retainer Assy., Brg. 
GBG-56 1 Retainer, Bearing 
GBG-57 1 Retainer, Felt Washer 
GBG-58 1 Washer, Felt 

GDJ-119 1 Head, Drive End 
8X-119 4 Screw, Brg. Retainer Fil. Hd., 

X-196 4 
X-1699 1 

GT-124 1 
8X-118 6 

X-489 1 
12X-544 6 

#10-32x1j2 
Washer, Lock, Retainer Sc., #10 
Bearing, Ball, S.A.E. #305 

Wick, Felt 
Screw, D.E. Head, Fil. Hd. 

#10-32x3j4 
Oiler, Hinge Top, Press in 1/4 
Lockwasher, D.E. Head Sc., #10 

Miscellaneous Parts 

GBG-24B 
8X-715 

8X-794 

1 
1 

1 

Band, Cover 
Screw, Cover Band, Rd. Hd. 
#10-32x1 1/4 
Nut, Cover Band, Square #10-32 
1 2 3 4 5 

t Brush Set, Service GDJ-2012S. 

� Used on GDJ-4822C only. 

NOTE:- VRH-4102A Current-Voltage Regulator 
used on GDJ-4822A and VRH-4102B used on 
GDJ-4822C. 

Unit Application 

GDJ-4822A Brockway, Continental, 
Ward LaFrance 

GDT-4822C Diamond T 

1 2 3 4 5 Printed in U.S. A. 
(Issued 10-24-46) 

File in 

"NOTE: Where parr numhers are shown in parenthesis 
rhey are for reference only. By stocking sub·parrs rhe 
complete parr can be assembled as needed." 

Equipment & Pans Lisr Binder 





ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GDJ-4828 G ENERATOR PARTS LIST GDJ-4828 

Frame & F ield Assembl� & Parts Used With Comm. End Head Assembl� (Continued) 
Part No. Part No. 

No. Used Name of Part No. Used Name of Part 

(GDJ-2070) 1 Frame & Field Assy. BX-118 6 Screw, Attaching, C.E. Head, 
GBF-55 1 Washer, Ins., Field Term., Fil. Hd. #10-'32x3j4 

Outer BX-119 4 Screw, Attaching, Cover, Fil. 
GBG-22 1 Stud, Field Term., #10-32 Hd., #10-32x1j2 
GBG-23 1 Stud, Arm. Term., 5/16-24 12X-195 4 Lockwasher, Br. Lead, #8 
GBG-27 1 Lead Assembly 12X-196 4 Lockwasher, Cover Sc., #10 
GBG-121 1 Terminal, 2 Wire SX-305 4 Screw, Brush Lead, Rd. Hd. 

X-1425 2 Terminal #8-32x1j4 
GBG-28 1 Insulation, Term. Stud, Inner X-479 1 Oiler, Sleeve, 5/16-32 
GBG-30 1 Insulation, Field Conn. 12X-544 6 Lockwasher, C.E. Head Screw, 
GBG-38 8 Screw, Pole Shoe #10 
GBG-62 1 Insulation, Term. Stud, Inner X-1528 1 BEARING, BALL, SHIELDED 
GCY-27 1 Bushing, Ins., Field Term. S.A.E. #205 
GCY-28 1 Bushing, Ins., Arm. Term. 

Armature Assembly & Parts Used With GDJ-68 1 Insulation, Field Term., 
Inner GBG-49 1 Spacer, Armature Shaft 

GDJ-1005 1 COIL ASSY., FIELD, COMP. GBG-77 1 Washer, Plain, Arm. Shaft C .E. 
GDJ-1007 1 Coil Assy., Field, U.L. GBM-21B 1 Nut, Armature Shaft 

X-1425 1 Terminal GDJ-39 1 Spacer, Shaft 
GDJ-1008 1 Coil, Field, L.L. GDJ-1047 1 Oil Thrower 
GDJ-1009 1 Coil, Field, L.R. GDJ-2006F 1 ARMATURE 
GDJ-1010 1 Coil Assy ., Field, U .R. SP-223 1 Fan, Ventilating 

GBG-26 1 Terminal X-261 1 Key, Woodruff, #6 
MU-36 1 Washer, Ins., Arm. Term., X-263 1 Key, Woodruff, #8 

Outer 12X-864 1 Lockwasher, Arm. Shaft, C .E. 
MU-37 1 Washer, Plain, Arm. Term., X-1134 1 Washer, Plain, Arm. Shaft, 

5/16 D.E., 5/8 
8X-183A 1 Washer, Plain, Field Term., X-1177 1 Washer, Skpf., Arm. Shaft, D.E. 

#10 5/8 
X-196 2 Lockwasher, Field Term., X-1178 1 Nut, Arm. Shaft, Hex., 5/8-18 

#10 
Drive End Head Assembly & Parts Used With X-1014 2 Lockwasher, Arm. Term., 

5/16 GDJ-1003 1 Head Assy., Drive End 
BX-1376 2 Nut, Arm. Term., Hex., GBG-50 1 Gasket, Brg. Retainer 

5/16-24 GBG-1056 1 Retainer Assy., Bearing 
8X-1377 2 Nut, Field Term., Hex., GBG-56 1 Retainer, Bearing 

#10-32 GBG-57 1 Retainer, Felt Washer 
12X-196 1 Lockwasher, Grd. Sc., #10 GBG-58 1 Washer, Felt 

BX-321 1 Screw, Grd., Rd. Hd., GDJ-3 1 Head 
#10-32x5f16 GDJ-45 1 Spacer 

Comm. End Head Assembly & Parts Used With BX-119 4 Screw, Fil. Hd., #10-32x1j2 
X-196 4 Lockwasher, Retainer Sc. #10 

GCE-40 2 Washer, Felt Retaining X-440 1 BEARING, BALL, SHIELDED 
GDJ-23 1 Washer, Spring S.A.E. #305 
GDJ-24 1 Washer, Felt 12X-199 6 Lockwasher, D.E. Head Sc., 1/4 
GDJ-27 1 Gasket, C.E. Cover BX-456 6 Screw, Attaching, D.E. Head, 
GDJ-1025 1 Retainer Assy., Bearing Hex. Hd., 1/4-28x1 

GBG-57 1 Retainer, Felt Washer 
GBG-58 1 Washer, Felt Miscellaneous Parts 
GDJ-25 1 Retainer, Bearing GBG-24B 1 Band, Cover 
GDJ-2102A 1 Head Assy., Comm. End X-714 1 Screw, Cover Band, Rd. Hd. 

GB Y-34 4 Arm, Brush #10-32x1 1/2 
GCE-53 4 Spring, Brush BX-794 1 Nut, Cover Band, Sq., #10-32 
GDJ-1012t 4 Brush 

SA-31 1 Wick, Felt 
(Continued on Reverse Side) 

Printed in U.S. A. File in 
Equipment & Parts List Binder 

"NOTE: Where part numbers are shown in parenthesis 
they are for reference only. By stocking sub-parts the 
complete part can be assembled as needed." 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GDJ-4828 GENER ATOR PARTS LIST (Con't.) 

tBRUSH SET, SERVICE GDJ-2012S. 

N OTE: VRH-4101A CURRENT-VOLTAGE 
REGULATOR is used with but is not 
a part of this Generator. 

UN IT 

GDJ-4828 

APPLICATION 

Climax 

(Issued 8-24-48) 

Printed in U.S. A. 

"NOTE: Where part numbers are shown in parenthesis 
they are for reference only. By stocking sub-parts the 
complete part can be as sembled as needed." 

File in 
Equipment & Parts List Binder 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 

GDJ-4829A,B GENERATOR PARTS LIST GDJ-4829A,B 

Frame & Field Assembly & Parts Used With 

No. Part 
No. Used Name of Part 

(GDJ-2168) 1 
GBG-22 1 
GBG-23 1 

GBG-27 1 
GBG-121 1 

X-1425 2 
GBG-30 1 
GBG-38 8 

GBW-34 2 
GCY-31 1 
GCY-32 1 
GDJ-66 1 

GDJ-67 1 
GDJ-68 1 

GDJ-1005 1 
GDJ-1007 1 

X-1425 1 
GDJ-1008 1 
GDJ-1009 1 
GDJ-1010 1 

GBG-26 1 
MU-32 2 
MU-37 1 

8X-183A 1 

12X-196 2 

12X-1014 2 

8X-1059 1 

8X-1376 2 

SX-1377 3 

12X-196 1 
8X-321 1 

1 2 3 4 5 
Frame & Field Assy. 

Stud, Field Term., #10-32 
Stud, Arm. Term., 5j16-24 
Lead Assy. 

Terminal, 2 Wire 
Terminal 

Insulation, Field Connection 
Screw, Pole Shoe 
Washer, Ins., Field Term. 
Bushing, Ins., Field Term. 
Bushing, Ins., Arm. Term. 
Insulation, Term. Stud, Inner 
Insulation, Term. Stud, Inner 
Insulation, Field Term., 
Inner 
COIL ASSY., FIELD, COMP. 

Coil Assy., Field, U.L. 
Terminal 

Coil, Field, L.L. 
Coil, Field, L.R. 
Coil Assy., Field, U.R. 

Terminal 
Washer, Ins., Arm. Term. 
Washer, Plain, Arm. Term., 
5/16 
Washer, Plain, Field Term., 
#10 
Lockwasher, Field Term., 
#10 
Lockwasher, Arm. Term., 
5/16 
Nut, Arm. Term., Inner, 
Hex., 5/16-24 
Nut, Arm. Term., Outer, 
Hex., 5/16-24 
Nut, Field Term., Hex., 
#10-32 

Lockwasher, Ground Sc., #10 
Screw, Ground, Rd. Hd. 
#10-32x5/16 

Comm. End Head Assembly & Parts Used With 

DA-60 1 Screw, Bearing, Retaining 
GBG-66 1 Washer, Bearing, Retaining 
GCE-40 2 Washer, Felt Retaining 

GDJ-23 1 Washer, Spring 
GDJ-24 1 Washer, Felt 
GDJ-27 1 Gasket, C.E. Cover 
GDJ-63A 1 Cover, Comm. End 
GDJ-2064E 1 Head Assy., Comm. End 

GBY -34 4 Arm, Brush 
GCE-53 4 Spring, Brush 

GDJ-1012t 4 Brush 
8X-118 6 Screw, C.E. Head, Fil. Hd. 

#10-32x3j4 
1 2 3 4 5 

Comm. End Head Assembly (Continued) 

No. Part 
No. Used Name of Part 

8X-119 4 

12X-195 4 
12X-196 10 

12X-199 1 

8X-305 4 

X-489 1 
X-1528 1 

1 2 3 4 5 
Screw, Cover, Fil. Hd. 
#10-32x1j2 
Lockwasher, Brush Lead Sc., #8 
Lockwasher, Cover Screw & 

C.E. Head Screw, #10 
Lockwasher, Brg. Retaining Sc., 
1/4 
Screw, Brush Lead, Rd. Hd. 
#8-32x1j4 
Oiler, Hinge Top, Press in, 1/4 
BEARING, BALL, SHIELDED, 
S.A.E. #205 

Armature Assembly & Parts Used With 

GBG-49 2 Spacer, Armature Shaft 
GDJ-2062F 1 ARMATURE 

* 1 Pulley, Drive 
X-1134 1 Washer, Shaft, Plain 5/8 
X-1177 1 Washer, Shaft, Skpf. 5/8 
X-1178 1 Nut, Shaft, Hex. 5/8-18 

Drive End Head Assembly & Parts Used With 

GDJ-1119 1 Head Assy., Drive End 
GBG-50 1 Gasket, Bearing Retainer 
GBG-57 1 Retainer, Felt Washer 
GBG-58 1 Washer, Felt 
GBG-1056 1 Retainer Assy., Bearing 
GBG-56 1 Retainer, Bearing 
GBG-57 1 Retainer, Felt Washer 
GBG-58 1 Washer, Felt 

GDJ-119 1 Head, Drive End 
8X-119 4 Screw, Bearing Retainer, Fil. 

X-196 

X-1699 
GT -124 
8X-118 

X-489 
12X-544 

GBG-24A 
8X-714 

8X-794 

4 

1 
1 
6 

Hd., #10-32x1j2 
Washer, Lock, Retainer Sc., 
#10 
BEARING, BALL, S.A.E. #305 

Wick, Felt 
Screw, D.E. Head, Fil. Hd. 
#10-32x3/4 

1 Oiler, Hinge Top, Press in, 1j4 
6 Lockwasher, D.E. Hd. Sc., #10 

Miscellaneous Parts 

1 Band, Cover 
1 Screw, Cover Band, Rd. Hd. 

# 1 0-32x1 1/2 
1 Nut, Cover Band, Square #10-32 

1 2 3 4 5 

t BRUSH SET, Service GDJ-2012S. 

* See table following parts list for part 
number applying to assembly wanted. 

NOTE:- VRH-4102A CURRENT-VOLTAGE 
REGULA TOR IS used with but is not a 
part of this generator. 

(See Reverse Side) 

Printed in U.S. A. File in 

"NOTE: Where pan numbers are shown in parenthesis 
they are for reference only. By stocking sub-parts the 
complete part can be assembled as needed." 

Equipment & Pans List Binder 



Assembly 
No. 

GDJ-4829A 
GDJ-4829B 

GDJ-4829A,B GENERATOR PARTS LIST 

Pulley 
Drive 

SP-752 
SP-754 

Unit 

GDT-4829A 
GDJ-4829B 

GDJ-4829A,B 

Application 

Brockway 
Brockway 

(Issued 2-19-47) 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GDJ-4832AM,MS GENERATOR PARTS LIST GDJ -4832AM,MS 

Frame & Field Assembly & Parts Used With 
Part No. 
No. Used Name of Part 

(GDJ-2169A) 
GBG-27A 
GBG-121A 

X-1425 
GBG-30B 
GBG-38 
GCY-28A 
GDJ-54 
GDJ-1005C 
GDJ-1007A 

x-1425 
GDJ-1008B 
GDJ-1009B 
GDJ-1010C 
GDJ-53 

GDW-44 
GDW-45 
GDW-46 
GFL-23 

MU-36A 
MU-37G 

X-180 

BX-187 

12X-199 

12X-1014 

X-2903 

X-20 

12X-196 

1 2 3 4 5 
1 Frame & Field Assy. 
1 Lead Assy. 
1 Terminal 2 Wire 
2 
1 
8 
1 
1 
1 
1 
1 
1 
1 
1 
1 

1 
1 
1 
1 
1 
1 

2 

1 

Terminal 
Insulation. Field Connection 
Screw, Pole Shoe 
Bushing, Ins., Arm. Term. 
Stud, Arm. Term., 5/16-24 
Coil Assy ., Field, Complete 

Coil Assy., Field, U.L. 
Terminal. 

Coil, Field, L.L. 
Coil, Field, L.R. 
Coil Assy., Field, U. R. 

Stud, Field Term., 
1/4-28 

Washer, Ins., Field Term. 
Insulation, Term. Stud, Inner 
Insulation, Term. Stud, Inner 
Bushing, Ins., Fleld Term. 
Washer, Ins., Arm. Term. 
Washer, Arm. Term., Plain 
5/16 
Nut, Arm. Term., Rex. 
5/16-24 
Washer, Field Term., Plain 
#14 

2 Loakwasher, Field Term., 
1/4 

2 Lockwasher, Arm. Term., 
5j16 

2 Nut, Field Term., Hex. 
1/4-28 

1 Screw, Ground, Rd. Hd., 
#10-32x5j16 

1 Lockwasher, Ground Screw,#10 

Comm. End Head Assembly & Parts Used With 
GCE-40A 2 Washer, Felt Retaining 
GDJ-23A 1 Washer, Spring 
GDJ-24 1 washer, Felt 
GDJ-27 1 Gasket, C.E. Cover 
GDJ-1025A 1 Retainer Assy ., Bearing 

GBG-57A 1 Retainer, Felt Washer 
GBG-58 1 Washer, Felt 
GDJ-25A 1 Retainer, Bearing 
GDJ-2030C 1 Head Assy., Comm. End 

GBY -34A 4 Arm, Brush 
GCE-53A 4 Spring, Brush 
GDJ-1012t 4 Brush 

X-10 4 Screw, Brush Lead, Rd. Hd. 
#8-32x1/4 

. 

19X-118 6 Screw, C.E. Head, -(;1{, Hd. 

#10-32x3/4 
1 2 3 4 5 

Comm. End Head Assembly (Continued) 
Part No. 
No. Used Name of Part 

1 2 3 4 5 
12X-195 4 Lockwasher, Brush Lead 

Sc., #8 
12X-196 10 Lockwasher, C.E. Cover & 

Head Sc., #10 
X-489A 1 Oiler, Hinge Top, Press in , 

1/4 
X-1715 1 BEARING, BALL 

SHIELDED, S.A.E. #205 
X-2856 4 Screw, C.E. Cover, Fill. 

Hd. #10-32x1j2 

Armature Assembly & Parts Used With 

GBG-49A 3 Spacer, Armature Shaft 
Washer, Arm.Shaft, C.E. 
Nut, Shaft, Hex . •  669-20 
ARMATURE 

GBG-77A 1 
GBM-21B 1 

GDJ-2138FM 1 
* 

* 

X-261 
12X-864 

19X-1134 

1 
1 
1 
1 
1 

Pulley, Drive, C.E. 
Pulley, Drive, D.E. 
Key, Woodruff, C.E., #6 
Lockwasher, Shaft, C.E. 
Washer, Shaft, D.E., Plain 
5/8 

X-1177 1 Washer, Shaft, D.E. Skpf. 5/8 
Nut, Shaft, D.E., Hex. 5/8-18 19X-1178 1 

Drive End Head Assembly & Parts Used With 

GDJ-1168A 
GBG-50 
GBG-57A 
GBG-58 
GBG-1056E 
GBG-56B 
GBG-57A 
G.BG-58 
GDJ-168A 
12X-196 

X-444 

X-2856 

19X-118 

X-489A 

12X-544 

GBG-24} 
X-2873 

X-2875 

1 Read Assy., Drive End 
1 Gasket, Bearing Retainer 
1 Retainer, Felt Washer 
1 Washer, Felt 
1 Retainer Assy., Bearing 
1 Retainer, Bearing 
1 Retainer, Felt Washer 
1 Washer, Felt 
1 Head 
4 Lockwasher, Retainer Sc., 

#10 
1 BEARING, BALL, S.A.E. 

#305 
4 Screw, Bearing Retainer, 

Fill. Hd. #10-32x1j2 
6 Screw, D.E. Head, Fill. Hd. 

#10-32x3f4 
1 Oiler, Hinge Top, Press in 

1/4 
6 Lockwasher, D.E. Head Sc., 

#10 

Miscellaneous Parts 
1 Band, Covet . 
1 Screw, Cover Sand1 Rd, Hd. 

#10-32x1 1/4 
1 Nut, Cover Band, Square 

#10-32 
1 2 3 4 5 

Printed in U.S. A. (Issued 1-21-48) 
File In 

(Continued on Page 2) 
"NOTE: Where part numbers are shown in parenthesis 
they are for reference only. By stocking sub·parts the 
complete part can be assembled as needed." 

Equipment &. Varts List i:ilndet 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 

Assembly 
No. 

GDJ-4832AM 
GDJ-4832MS 

C.E. Pulley 

SP-779A 
None 

GDJ-4832AM,MS (Continued) 

D.E. Pulley 

SP-783A 
None 

* See table following parts list for part 
number applying to assembly wanted. 

t BRUSH SET, SERVICE GDJ-2012S. 

NOTE: - VRH-4107B-1M CURRENT-VOLTAGE 
REGULA TOR is used with but is not a 
part of this generator. 

UNIT Application 

GDJ-4832AM,MS Chrysler Industrial 

(Issued 1-21-48) 

Printed in U.S. A. 

"NOTE: Where pari nu1t1bers ate shown In parebthesis 
ihey are �or, reference only. tJy stockibg sub-parb the 
complete part can be assembled as needed." 

File in 
Equipotent & Parts tist Binder 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 

GDJ-4833 GENERATOR PARTS LIST GDJ-4833 
(Issued 3-28-51) 

Frame & Field Assembly & Parts Used With Comm. End Head Assembly & Parts Used With 
Part No. Part No. 

No. Used Name of Part No. Used Name of Part 

(GDJ-2180) 
GBF-55 

GBG-22 
GBG-23 

GBG-27 
GBG-121 

X-1425 
GBG-28 

GBG-30 
GBG-38 
GBG-62 

GBG-107S 
GCY-27 
GCY-28 

GDJ-68 

GDJ-1005 

GDJ"1007 
X-1425 

GDJ-1008 
GDJ•1009 
GDJ-1010 

GBG-26 
MU-36 

MU-37 

8X-183A 

12X-196 

X-201 

x-465 

12X-1014 

8X-1376 

8X·1377 

12X-196 
8X-321 

1 Frame & Field Assy. 
1 Washer, Ins., Field Term., 

Outer 
1 Stud, Field Term. , #10-32 
1 Stud, Arm. Term., 

5/16-24 
1 Lead Assy. 
1 Terminal, 2 Wire 
2 Terminal 
1 Insulation, Term. Stud, 

Inner 
1 Insulation, Field Connection 
8 Screw, Pole Shoe 
1 Insulation, Term. Stud, 

Inner 
1 Bracket, Mounting 
1 Bushing, Ins., Field Term. 
1 Bushing, Ins., Arm. Term. 
1 Insulation, Field Term., 

Inner 
1 COIL ASSY., FIELD, 

COMPLETE 
1 Coil Assy. , Field, U. L. 
1 Terminal 
1 Coil, Field, L. L. 
1 Coil, Field, L. R. 
1 Coil Assy., Field, U.R. 
1 Terminal 
1 Washer, Ins., Arm. Term. 

Outer 
1 Washer, Plain, Arm. Term. 

5/16 
1 Washer, Plain, Field 

Term., #10 
2 Lockwasher, Field Term. , 

#10 
4 Lockwasher, Mtg. Bracket, 

3/8 
4 Screw, Mtg. Bracket, Hex. 

Hd. 3/8-24x3/4 
2 Lockwasher, Arm. Term., 

5/16 
2 Nut, Arm. Term., Hex. 

5/16-24 
2 Nut, Field Term. , Hex. 

#10-32 
1 Washer, Lock, Grd. Sc., #10 
1 Screw, Grd. Rd. Hd. 

#10.3 2x5/16 

GCE-40 
GDJ-23 
GDJ-24 

GDJ -27 
GDJ-1025 

GBG-57 
GBG·58 
GDJ-25 
GDJ·2102A 

GBY·34 
GCE-53 
GDJ•1012* 

SA-31 
8X·118 

8X-119 

12X·195 
12X-196 

8X-305 

x-479 
X-1528 

2 Washer, Felt Retaining 
1 Washer, Spring 
1 Washer, Felt 
1 Gasket·, C.E. Cover 
1 Retainer Assy. , Bearing 
1 Retainer, Felt Washer 
1 Washer, Felt 
1 Retainer, Bearing 
1 Head Assy. , Comm. End 
4 Arm, Brush 
4 Spring, Brush 
4 Brush 
1 Wick, Felt 
6 Screw, C.E. Head, Fill. 

Hd. #10-32x3/4 
4 Screw, Cover, Fill. Hd. 

#10·32x1/2 
4 Lockwasher, Brush Lead, #8 

10 Lockwasher, Head & Cover 
Screw, #10 

4 Screw, Brush Lead, Rd. Hd. 
#8·32x1/4 

1 Oiler 
1 BEARING, BALL, 

SffiELDED, S. A. E. #205 

Armature Assembly & Parts Used With 

GBG-49 1 Spacer, Armature Shaft 
GBG-77 1 Washer, Plain, Arm. Shaft, 

GBM·21B 
GDJ-181 
GDJ-185 
GDJ·2179F 

SP-223 
x-157 
X-261 
X·263 
X·358 

x-404 
12X·864 

C. E. 
1 Nut, Arm. Shaft, C. E. 
1 Spacer, Armature Shaft 
1 Oil Thrower 
1 ARMATURE 
1 Fan, Ventilating 
1 Nut, Shaft, D. E., Hex. 1/2•20 
1 Key, Woodruff, #6 
1 Key, Woodruff, #8 
1 Washer, Plain, Arm. Shaft, 

1/2 
1 Pin, Cotter, 3/32x1 
1 Lockwasher, Arm. Shaft, C. E. 

Drive End Head Assembly & Parts Used With 
GDJ-1186 1 Head Assy., Drive End 
GDJ -79 1 Washer, Felt 
GDJ-182 1 Retainer, Felt Washer 
GDJ-184 1 Retainer, Bearing 
GDJ-186 1 Head, D.E. 

(Continued on Reverse Side) 

Printed in U.S. A. File In 

"NOTE: Where part numbers are shown in parenthesis 
they are for reference only. By stocking sub-parts the 
complete part can be assembled as needed." 

Equipment & Parts List Binder 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GDJ-4833 GENERATOR PARTS (Cont'd.) 

Drive End Head Assembly & Parts (Cont'd.) 
Part No. 
No. Used Name of Part 

GFM-4F 

X-444 

X-537 

8X-118 

12X-196 

GBG·24C 
8X-714 

8X-794 

4 Screw, Brg. Retainer, 
Fill. Hd. #10-32x5/8 

1 BEARING, BALL, 
S.A.E. #305 

4 Lockwasher, Retainer 
Screw, #10 

6 Screw, D.E. Head, Fill. 
Hd. #10-32x3/4 

6 Lockwasher Head Sc., #10 

Miscellaneous Parts 

1 Band, Cover 
1 Screw, Cover Band, Rd. Hd. 

#10-32x1 1/2 
1 Nut, Cover Band, Square 

#10-32 

* BRUSH SET, SERVICE, GDJ ·2012S. 

NOTE: VRH-4104F-1 Current-Voltage 
Regulator is used with but is 
not a part of this generator. 

Printed in U.S. A. 

UNIT 

GDJ•4833 

"NOT£: Where part rtumbers are shown in parenthesis 
they lire for reference only. By stocking sub-parts the 
com}:llete plltt un be tssembll!d 111 nllt!ded." 

APPLICATION 

Biederman Motors 

File in 
l>quipment & Parts List Binder 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GDJ-4836 GENERATOR PARTS LIST GDJ-4836 

Frame & Field Assembly & Parts Used With Comm. End Head Assembly (Continued ) 
Part No. 

No. Used 

(GDJ-2079) 
GBF-55 
GBG-22 
GBG-23 
GBG-27 
GBG-121 

X-1425 
GBG-28 
GBG-30 
GBG-38 
GBG-62 
GCY-27 
GCY-28 
GDJ-1005 
GDJ-1007 

X-1425 
GDJ-1008 
GDJ-1009 
GDJ-1010 

GBG-26 
MU-36 
MU-37 
8X-183A 

12X-196 
12X-1014 

8X-1376 

8X-1377 

12X-196 
8X-321 

1 
1 
1 
1 
1 
1 
2 
1 
1 
8 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 

2 
2 

2 

2 

1 
1 

Name of Part 
1 2 3 4 5 
Frame & Field Assy. 

Washer, Ins., Field Term. 
Stud, Field Term., #10-32 
Stud, Arm. Term., 5/16-24 
Lead Assy. 

Terminal, 2 Wire 
Terminal 

Insulation, Term. Stud 
Insulation, Field Connection 
Screw, Pole Shoe 
Insulation, Term. Stud 
Bushing, Ins., Field Term. 
Bushing, Ins., Arm. Term. 
Coil Assy., Field, Comp. 

Coil Assy., Field, U.L. 
Terminal 

Coil, Field, L.L. 
Coil, Field, L.R. 
Coil Assy., Field, U.R. 

Terminal 
Washer, Ins. Arm. Term. 
Washer, Plain, Arm. Term. 
Washer, Plain, Field Term., 
#10 
Lockwasher, Field Term., #1 
Lockwasher, Arm. Term., 
5/16 
Nut, Arm., Terrr1. Hex., 5/16-
24 
Nut, Field, Term. Hex.,#10-
32 

Lockwasher, Ground Screw, #10 
Screw, Ground, Rd. Hd., 
#10-32x5j16 

Part No. 
No. Used 

12X-196 4 
8X-305 3 

X-479 1 
12X-544 6 

X-1528 1 

Name-·of Part 
1 2 3 4 5 
Lockwasher, Cover Screw, #10 
Screw, Brush Lead, Rd. Hd., 
#8-32x1j4 
Oiler, Sleeve, 5/16-32 
Lockwasher, C.E. Head 
Screw, #10 
Bearing, Ball, Shielded, S.A.E. 
#205 

Armature Assembly & Parts Used With 

DG-73 1 Arm. Shaft Spacer 
Spacer, Arm. Shaft 
Washer, Plain, Armature 
Shaft, C.E. 

GBG-49 2 
GBG-77 1 

GBG-1072 1 Oil Thrower 
GBM-21B 1 Nut, Shaft, Hex., .669-20 

Armature GDJ-2194F 1 
SP-237 1 Fan, Ventilating 

X-261 1 Key, Woodruff, #6 
Lockwasher, Shaft, C.E. 12X-864 1 

Drive End Head Assembly & Parts Used With 

GBG-1088 
GBG-50 
GBG-88 
GBG-1056 
GBG-56 
GBG-57 
GBG-58 

8X-ll9 
X-196 
X-440 

1 Head Assy., Drive End 
1 Gasket, Bearing Retainer 
1 Head 
1 Retainer Assy ., Bearing 
1 Retainer, Bearing 
1 Retainer, Felt Washer 
1 Washer, Felt 
4 Screw, Fil. Hd., #10-32x1/2 
4 Lockwasher, #10 
1 Bearing, Ball, Shielded, 

S.A.E. #305 
5 Lockwasher, D.E. Head, 1/4 

Comm. End Head Assembly & Parts Used With 

12X-199 
X-394 

8X-456 
1 Oiler Sleeve, 1/2-20 
5 Screw, D.E. Head, Hex. Hd., 

1/4-28x1 GCE-40 2 
GDJ-23 1 
GDJ-24 1 
GDJ-27 1 
GDJ-1025 1 

GBG-57 1 
GBG-58 1 
GDJ-25 1 
GDJ-2102A 1 

GBY-34 4 
GCE-53 4 

GDJ-1012t 4 
SA-31 1 
8X-118 6 

8X-119 4 

12X-195 3 

Washer, Felt Retainer 
Washer, Spring 
Washer, Felt 
Gasket, C.E. Cover 
Retainer, Assy ., Bearing 

Retainer, Felt Washer 
Washer, Felt 
Retainer, Bearmg 

Head Assy ., Comm. End 
Arm, Brush 
Spring, Brush 
Brush 

Felt Wick 
Screw, C.E. Head, Fil. Hd., 
#10-32x3 /4 
Screw, Cover, Fil. Hd., 
#10-32x1j2 
Lockwasher, Brush Lead Sc., #8 
1 2 3 4 5 

GBG-24C 
8X-714 

8X-794 

Miscellaneous Parts 

1 Band, Cover 
1 Screw, Cover Band, Rd. Hd., 

# 1 0-32x1 1/2 
1 Nut, Cover Band, Square, 

#10-32 
1 2 3 4 5 

t Brush Set, Service, GDJ-2012S. 

NOTE:- VRA-4102A Current-Voltage Regulator 
is used with but is not a part of this generator. 

Unit Application 

GDJ-4836 Ward LaFrance 

Printed in U.S. A. 
(Issued 1-14

-

47) File •n 

"NOTE: Wh,re pan numbers are shown in parenthesis 
they are for reference only. By stocking sub·pans the 
complete part can be assembled as needed." 

Equipment & Parts List Binder 





ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 

GDJ-4837A, B GENERATOR PARTS LIST GDJ-4837A,B 

Frame & Field Assembly & Parts Used With 
Part No. 

No. Used Name of Part 

GBG-l13 
GBG-114 
(GDJ-2118) 
GBF-55 

GBG-22 
GBG-23 
GBG-27 
GBG-121 

X-1425 
GBG-30 
GBG-38 
GCY-27 
GCY-28 
GDJ-66 
GDJ-67 

GDJ-1005 
GDJ-1007 

X-1425 
GDJ-1008 
GDJ-1009 
GDJ-1010 

GBG-26 
MU-36 

MU-37 
8X-183A 

12X-196 
12X-1014 

8X-1059 

BX-1376 

8X-1377 
12X-196 

BX-321 

1 2 3 4 5 
l Bracket, Mounting, Upper 
1 Bracket, Mounting, Lower 
1 Frame & Field Assy. 
1 Washer, Ins., Field Term., 

Outer 
1 
1 
1 
1 
2 
1 
s 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 

1 
1 
2 
2 
1 

2 

Stud, Field Term. #10-32 
Stud, Arm. Term. 5/16-24 
Lead Assy. 

Terminal, 2, Wire 
Terminal 

Insulation, Field Conn�ction 
Screw, Pole Shoe 
Bushing, Ins., Field Term. 
Bushing, Ins., Arm. Term. 
Insulation, Term. Stud, Inner 
Insulation, Term. Stud, Inner 
COIL ASSY., FIELD, COMP. 

Coil Assy., Field, U.L. 
Terminal 

Coil, Field, L.L. 
Coil, Field, L.R. 
Coil Assy., Field, U.R. 

Terminal 
Washer, Ins., Arm. Term., 
Outer 
Washer, Arm. Term., Plain #10 
Washer, Field Term. Plate #10 
Lockwasher, Field Term., #10 
Lockwasher, Ar m. Term. 5j16l 
Nut, Arm. Term. Hex. 5/16-24 ., 
Inner 
Nut, Arm. Term. Hex. 5/16-24 
Outer 

3 Nut, Field Term. Hex. #10-32 
1 Lockwasher, Ground Screw, #10 
1 Screw, Ground, Rd. Hd. #10-32x 

5/16 l 8X-1579 8 Screw, Bracket Attaching, Flat Hd . , 
5j16-24x5j8 

Comm. End Head Assembly & Parts Used With 
DA-60 1 Screw, Bearing Retaining 

GBG-66 1 Washer, Bearing Hetaining 
GCE-40 2 Washer, Felt Retaining 

GDJ-23 1 Washer, Spring 
GDJ-24 1 Washer, Felt 

GDJ-27 1 Gasket, C.E. Cover 
GDJ-63A 1 Cover, Comm. End 
GDJ-2030D 1 Head Assy., Comm. End 

GBY -34 4 Arm, Brush 
GCE-53 4 Spring, Brush 
GDJ-1012t 4 Brush 

BX-118 6 Screw, C.E. Head, Fil Hd. #10-32x 

8X-119 
12X-195 

3./'1 
4 Screw, Cover Fil. Ed. #10-32x1j2 
3 Lockwasher, Br. Lead Sc., # 8 

1 2 3 4 5 

Comm. End Head Assembly (Continued) 
Part No. 
No. Used Name of Part 

1 2 3 4 5 
l2X-196 1Q Lockwasher, C .E. Head & 

Cover, Screw , UO 
12X-199 1 Lockwasher, Brg. Retaining Sc., 

1/4 
BX-305 3 Screw, Brush Lead Rd. Hd 

#8-32x1j4 
X-489 1 Oiler, Hinge Top, Press in 1/4 
X-1528 1 BEARING, BALL, SHIELDED 

S.A.E. #205 
Armature Assembly & Parts Used With 
GBG-49 2 Spacer, Armature Shaft 
GDJ-2062F 1 ARMATURE 

GFR-56 1 Spacer, Armature Shaft, Outer 
* 1 Pulley, Drive 

12X-191 1 Lockwasher, Arm. Shaft, 5/8 
8X-1178 1 Nut, Shaft, D.E., Hex. 5/8-18 

Drive End Head Assembly & Parts Used With 
GDJ-1096A 1 Head Assy., Drive End 

GBG-50 1 Gasket, Bearing Retainer 
GBG-57 1 Retainer, Felt Washer 
GBG-58 1 Washer, Felt 
GBG-1056 1 Retainer Assy ., Bearing 
GBG-56 1 Retainer, Bearing 
GBG-57 1 Retainer, Felt Washer 
GBG-58 1 Washer, Felt 
GDJ-96A 1 Head, Drive End 

8X-119 4 Screw, Brg. Retainer, Fil. 

X-196 
X-444 

8X-118 

X-489 
12X-544 

GBG-24 
8X-714 

8X-794 

4 
1 
6 

Hd., #10-32x1/2 
Washer, Lock, Retainer Sc. #I) 
BEARING, BALL, S.A.E. #305 

Screw, D.E. Head, Fil Hd. 
#10-32x3/4 

1 Oiler, Hinge Top Press in, 1/4 
6 Lockwasher, D.E. Head Sc., #10 

Miscellaneous Parts 
1 Band, Cover 
1 Screw, Cover Band, Rd. Hd. 

#10-32x1 1/2 
1 Nut, Cover Band, Sq. #10-32 

1 2 3 4 5 

t BRUSH SET: SERVICE GDJ-2012S. 
* See table following parts list for part number 

applying to assembly wanted. 
NOTE: - VRH-4102B CURRENT- VOLTAGE 

REGULA TOR is used with but is not 
part of this generator 

Assembly 
No. 

GDJ-4837A 
GDJ-4837B 

UNIT 
GDJ-4 !:13 7A 
GDJ-4�J:i7B 

Pulley, 
Drive 

SP-877 
SP-\W1 

(Issued B-14-47) 

APPLICATION 
Ward LaFrance 
Hercules 

Printed in U.S. A. File in 

''NOTE: \X'hcre pJrt nitmhcrs are shown 1n parentnes1s 
they are for reference only. By scockin); suh·parcs the 
complete pare can he assembled as needed." 

Equipment & Parrs li•t Binder 





ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GDJ-4838A,B,C,D GENERATOR PARTS LIST 

GDJ -4838A, B, C, D 
(Issued 10-6-55) 

Frame & Field Assembly & Parts Used With Comm. End Head Assembly & Parts Used With 

Part No. 
No. Used 

* 1 
GDJ-2109A 1 

GBF-55 1 
GBG-22 1 
GBG-23 1 

GBG-27 1 
GBG-121 1 

X-1425 2 
GBG-30 1 
GBG-38 8 
GCY-27 1 
GCY-28 1 
GDJ-66 1 

GDJ-67 1 
GDJ-68 1 

GDJ-1005 1 

GDJ-1007 1 
X-1425 1 

GDJ-1008 1 
GDJ-1009 1 
GDJ-1010 1 

GBG-26 1 
MU-36 1 
MU-37 1 

8X-183A 1 

12X-196 2 

12X-1014 2 

8X-1376 2 

8X-1377 2 

* 2 

12X-196 1 
8X-321 1 

* 2 
* 2 

Name of Part 

Bracket, Gen. Mtg. 
Frame & Field Assy. 

Washer, Ins., Field Term. 
Stud, Field Term., #10-32 
Stud, Arm. Term., 
5/16-24 
Lead Assy. 

Terminal, 2 Wire 
Terminal 

Insulation, Field Connection 
Screw, Pole Shoe 
Bushing, Ins., Field Term. 
Bushing, Ins., Arm. Term. 
Insulation, Term. Stud, 
Inner 
Insulation, Term. Stud,lnner 
Insulation, Field Term., 
Inner 
COIL ASSY., FIELD 
COMPLETE 

Coil Assy., Field, U. L. 
Terminal 

Coil, Field, L. L. 
Coil, Field, L. R. 
Coil Assy., Field, U. R. 

Terminal 
Washer, Ins., Arm. Term. 
Washer, Plain, Arm. 
Term., 5/16 
Washer, Plain, Field 
Term., #10 
Lockwasher, Field Term., 
#10 
Lockwasher, Arm. Term., 
5/16 
Nut, Arm. Term. , Hex. 
5/16-24 
Nut, Field Term., Hex. 
#10-32 

Nut, Bracket Sc. , Hex. 
1/2-13x1/2 
Lockwasher, Ground Screw,#10 
Screw, Ground, Rd. Hd. 
#10-32x5/16 
Lockwasher, Brkt. Sc. , 1/2 
Screw, Mtg. Bracket, Hex. 
Hd. 1/2-13x1 1/2 

Part No. 
No. Used Name of Part 

DA-60 
GBG-66 

1 Screw, Bearing Retaining 
1 Washer, Bearing Retaining 

Screw 
GCE-40 2 
GDJ-23 1 
GDJ-24 1 
GDJ-27 1 
GDJ-63A 1 
GDJ -2012DS 1 
GDJ-2074S 1 

GBY-34 4 
GCE-53 4 

8X-118 6 

8X-119 4 

12X-195 4 

12X-196 10 

12X-199 1 

8X-305 4 

X-489 1 
X-1528 1 

Washer, Felt Retaining 
Washer, Spring 
Washer, Felt 
Gasket, C.E. Cover 
Cover, Comm. End 
BRUSH SET, SERVICE 
Head Assy. , Comm. End 

Arm, Brush 
Spring, Brush 

Screw, C. E. Head, Fill. Hd. 
#10-32x3/4 
Screw, Cover, Fill. Hd. 
#10-32x1/2 
Lockwasher, Lead Sc., #8 
Lockwasher, Head & Cover 
Sc., #10 
Lockwasher, Brg. Retaining 
Sc., 1/4 
Screw, Brush Lead, Rd. Hd. 
#8-32x1/4 
Oiler 
BEARING, BALL, SHIELDED, 
S.A.E. #205 

Armature Assembly & Parts Used With 

GBG-49 2 Spacer, Armature Shaft 
GDJ-2062F 1 ARMATURE 

GFR-56 1 Spacer, Armature Shaft 
* 1 Pulley, Drive 

12X-1134 1 Washer, Shaft, D. E., Plain 5/8 
X-1177 1 Washer, Shaft, D. E., Skpf. 5/8 

12X-1178 1 Nut, Shaft, D. E., Hex. 5/8-18 

Drive End Head Assy. & Parts Used With 

GDJ -1199 1 Head Assy. , Drive End 
GBG-50 1 Gasket, Bearing Retainer 
GBG-57 1 Retainer, Felt Washer 
GBG-58 1 Washer, Felt 
GBG-1056 1 Retainer Assy. , Bearing 
GBG-56 1 Retainer, Bearing 
GBG-57 1 Retainer, Felt Washer 
GBG-58 1 Washer, Felt 

(Continued on Reverse Side) 

Printed in U.S. A. File in 

"NOTE: Where part numbers are shown in parenthesis 
they are for reference only. By stocking sub-parts the 
complete part can be assembled as needed." 

Equipment & Parts List Binder 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GDJ-4838A,B,C,D GENERATOR PARTS LIST (Cont.) 

Drive End Head Assy. (Continued) 

Part No. 
No. Used Name of Part 

GDJ-199 1 Head, Drive End 
8X-119 4 Screw, Brg. Retainer, 

Fill, Hd. #10-32x1/2 
12X-196 4 Lockwasher, 'Retainer 

sc., no 
X-444 1 BEARING, BALL, S. A. E. 

#305 
X-489 1 Oiler 

8X-118 6 Screw, D. E. Head, Fill. Hd. 
#10-32x3/4 

12X-196 6 Lockwasher, Head Screw, no 

GBG-24C 
8X-714 

8X-794 

Miscellaneous Parts 

1 Band, Cover 
1 Screw, Cover Band, Rd. Hd. 

#10-32x1 1/2 
1 Nut, Cover Band, Square 

#10-32 

NOTE: CURRENT-VOLTAGE REGULATOR 
is used with but is not a part of this 
generator. 

* See table following parts list for part numbers 
applying to assembly wanted. 

Assembly No. Bracket Hex. Nut Lockwasher 

GDJ-4838A GDJ-197 8X-150 12X-1026 
GDJ-4838B GDJ-197A 8X-150 12X-1026 
GDJ-4838C None None None 
GDJ-4838D None None None 

Printed in U. S. A. 

Mtg. Screw 

8X-2967 
8X-2967 
None 
None 

UNIT 

GDJ-4838A 
GDJ-4838B 
GDJ-4838C D 

"NOTE: Where pan numbers are shown in parenthesis 
they are for reference only. By stocking sub-pans cbe 

complete pan can be assembled as needed." 

Pulley Regulator 

SP-923 VRH-4102B 
SP-931 VRH-4102A 
PU-64 VRH-4102B 
PU-89 VRH-4102B 

APPLICATION 

Biederman Diamond T 
Hercules 
Diamond T 

File in 
Equipment & Pares Lise Binder 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 

GDJ-4841,A GENERATOR PARTS LIST GDJ-4841, A 
(Issued 3-27 -56) 

Frame & Field Assembly & Parts Used With 

Part 
No. 

GDJ-2109A 
GBF-55 
GBG-22 
GBG-23 
GBG-27 
GBG-121 

X-1425 
GBG-30 
GBG-38 
GCY-27 
GCY-28 
GDJ-66 

GDJ-67 

GDJ-68 

GDJ -1005 

GDJ -1007 
X-1425 

GDJ-1008 
GDJ-1009 
GDJ-1010 
GBG-26 

MU-36 
MU-37 

8X-183A 

12X-196 

12X-1014 

8X-1376 

8X-1377 

12X-196 
8X-321 

No. 
Used 

1 
1 
1 
1 
1 
1 
2 
1 
8 
1 
1 
1 

Name of Part 

Frame & Field Assy. 
Washer, Ins., Field Term. 
Stud, Field Term., #10-32 
Stud, Arm. Term., 5/16-24 
Lead Assembly 

Terminal, 2 Wire 
Terminal 

Insulation, Field Connection 
Screw, Pole Shoe 
Bushing, Ins., Field Term. 
Bushing, Ins., Arm. Term. 
Insulation, Term. Stud, 
Inner 
Insulation, Term. Stud, 
Inner 

1 Insulation, Field Term. , 
Inner 

1 COIL ASSY. , FIELD 
COMPLETE 

1 Coil Assy., Field, U. L. 
1 Terminal 
1 Coil, Field, L. L. 
1 Coil, Field, L. R. 
1 Coil Assy., Field, U. R. 
1 Term 
1 Washer, Ins. ,Arm. Term. 
1 Washer, Plain, Arm. Term., 

5/16 
Washer, Plain, Field Term., 
#10 

2 Lockwasher, Field Term., 
#10 

2 Lockwasher,Arm. Term., 
5/16 

2 Nut, Arm. Term. , Hex. 
5/16-24 

2 Nut, Field Term., Hex. 
#10-32 

1 Lockwasher, Ground Screw, #10 
1 Screw, Ground, Rd. Hd. 

#10-32x5/16 

Comm. End Head Assembly & Parts Used With 
DA-60 1 Screw, Bearing Retaining 

GBG-66 1 Washer, Bearing Retaining 
GCE-40 2 Washer, Felt Retaining 
GDJ -23 1 Was her, Spring 
GDJ-24 1 Washer, Felt 
GDJ-27 1 Gasket, C. E. Cover 
GDJ-63A 1 Cover,Comm. End 
GDJ-2012S 1 BRUSH SET, SERVICE 

Comm. End Head Assembly (Continued) 

Part 
No. 

No. 
Used 

GDJ -2074CS 1 
GBY-34 4 
GCE-53 4 

8X-118 6 

8X-119 4 

12X-195 4 
12X-196 10 

12X-199 

8X-305 4 

X-489 1 
X-1528 1 

Name of Part 

Head Assy., Comm. End 
Arm, Brush 
Spring, Brush 

Screw, C. E. Head, Fill. 
Hd. #10-32x3/4 
Screw, Cover, Fill. Hd. 
#10-32x1/2 
Lockwasher, Lead Sc., #8 
Lockwasher, Head & Cover 
Screw, #10 
Lockwasher, Brg. Retaining 
Sc., 1/4 
Screw, Brush Lead, Rd. Hd. 
#8-32x1/4 
Oiler 
BEARING, BALL, SHIELDED, 
S.A. E. #205 

Armature Assembly & Parts Used With 

GBG-49 2 Spacer, Arm. Shaft, C. E. 

GDJ-2202F 
GFR-56 

* 

8X-1134 
X-1177 

8X-1178 

1 
1 
1 
1 
1 
1 

& D. E. 
ARMATURE 
Spacer, Arm. Shaft, D. E. 
Pulley, Drive 
Washer, Shaft, D. E., Plain 5/8 
Washer, Shaft, D. E. , Skpf. 5/8 
Nut, Shaft, D. E., Hex. 5/8-18 

Drive End Head Assy. & Parts Used With 
GDJ-1199A 1 Head Assy., Drive End 
GBG-50 1 Gasket, Brg. Retainer 
GBG-57 1 Retainer, Felt Washer 
GBG-58 1 Washer, Felt 
GBG-1056 1 Retainer Assy., Bearing 
GBG-56 1 Retainer, Bearing 
GBG-57 1 Retainer, Felt Washer 
GBG-58 1 Washer, Felt 
GDJ -199A 1 Head, D. E. 

8X-119 1 Screw, Brg. Retainer, 

12X-196 
X-444 
X-489 

8X-118 

12X-196 

4 
1 
1 
6 

6 

Fill. Hd. #10-32x1/2 
Lockwasher,Retainer Sc., #10 
BEARING, BALL, S. A. E. #305 
Oiler 

Screw, D. E. Head, Fill. 
Hd. #10-32x3/4 
Lockwasher, Head Screw, #10 

(Continued on Reverse Side) 

Printed in U.S. A. File in 

"NOTE: Where part numbers are shown in parenthesis 
they are for reference only. By stocking sub-parts the 
complete pan can be assembled as needed." 

Equipment & Parts List Binder 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GDJ -4841, A PARTS (Continued) 

Miscellaneous Parts 

Part No. 
No. Used Name of Part 

GBG-24C 1 Cover, Band 
8X-714 1 Screw, Cover Band, Rd. Hd. 

#10-32x1 1/2 
8X-794 1 Nut, Cover Band, Square 

#10-32 

NOTE: VRH-4102A CURRENT-VOLTAGE 
REGULATOR is used with but is not a part 
of this generator. 

* See table following parts list for part 
number applying to assembly wanted. 

ASSEMBLY NO. PULLEY 

GDJ-4841 
GDJ-4841A 

None 
PU-27 

Printed in U. s. A. 

UNIT 

GDJ-4841 
GDJ-4841A 

"NOTE: Where pan numbers are shown in parenthesis 
they are for reference only. By stocking sub-pans the 
complete pan can be assembled as needed." 

APPLICATION 

Reo Truck 
Biederman, Diamond T 

File in 
Equipment & Parts List Binder 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GDJ-4844A,B GENERATOR PARTS LIST GDJ-4844A,B 

(Issued 5-6-54) 

Frame & Field Assembly & Parts Used With Comm. End Head Assembly (Continued) 

Part 
No. 

GDJ-2168 
GBG-22 
GBG-23 

GBG-27 
GBG-121 

X-1425 
GBG-30 
GBG-38 
GBW-34 
GCY-31 
GCY-32 
GDJ-66 

GDJ-67 

GDJ-68 

GDJ-1005 

GDJ-1007 
X-1425 

GDJ-1008 
GDJ-1009 
GDJ-1010 

GBG-26 
MU-32 
MU-37 

8X-183A 

12X-196 

12X-1014 

8X-1059 

8X-1376 

8X-1377 

12X-196 
8X-321 

No. 
Used 

1 
1 
1 

1 
1 
2 
1 
8 
2 
1 
1 
1 

1 

1 

1 

1 
1 
1 
1 
1 
1 
2 
1 

1 

2 

Name of Part 

Frame & Field Assembly 
Stud, Field Term. #10-32 
Stud, Arm. Term. , 
5/16-24 
Lead Assembly 

Terminal, 2 Wire 
Terminal 

Insulation, Field Connectio 
Screw, Pole Shoe 
Washer, Ins., Field Term. 
Bushing, Ins., Field Term. 
Bushing, Ins., Arm. Term. 
Insulation, Term. Stud, 
Inner 
Insulation, Term. Stud, 
Inner 
Insulation, Field Term., 
Inner 
COIL ASSY., FIELD, 
COMPLETE 

Coil Assy., Field, U. L. 
Terminal 

Coil, Field, L. L. 
Coil, Field, L. R. 
Coil Assy. , Field, U. R. 

Terminal 
Washer, Ins. , Arm. Term. 
Washer, Plain, Arm. Ter 
5/16 
Washer, Plain, Field Term 
#10 
Lockwasher, Field Term. , 
#10 

2 Lockwasher, Arm. Term., 
5/16 

1 Nut, Arm. Term. , Inner , 
Hex. 5/16-24 

2 Nut, Arm. Term. , Outer, 
Hex. 5/16-24 

3 Nut, Field Term. , Hex. , 
#10-32 

1 Lockwasher, Ground Sc. #1 0 
1 Screw, Ground, Rd. Hd. 

#10-32x5/16 

Part 
No. 

No. 
Used 

GDJ-63A 1 
GDJ-2012S 1 
GDJ-2064FS 1 

GBY -34 4 
GCE-53 4 

8X-118 6 

8X-119 4 

12X-195 4 
12X-196 10 

12X-199 1 

8X-305 4 

X-489 1 
X-1528 1 

Name of Part 

Cover, Comm. End 
BRUSH SET, SERVICE 
Head Assy. , Comm. End 

Arm, Brush 
Spring, Brush 

Screw, C. E. Head, Fill. 
Hd. #10-32x3/4 
Screw, Cover, Fill. Hd. 
#10-32x1/2 
Lockwasher, Lead Sc. , #8 
Lockwasher, Head & Cover 
Screw, #10 
Lockwasher, Brg. 
Retaining Screw, 1/4 
Screw, Brush Lead, Rd. 
Hd. #8-32x1/4 
Oiler 
BEARING, BALL, 
SHIELDED, S. A. E. #205 

Armature Assembly & Parts Used With 

GBG-49 
GDJ-2202F 
GFR-56 

* 

X-1134 

X-1117 

X-1178 

2 
1 
1 
1 
1 

1 

1 

Spacer, Armature Shaft 
Armature 
Spacer, Shaft, D. E., Outer 
Pulley, Drive 
Washer, Shaft, D. E., 
Plain 5/8 
Washer, Shaft, D. E., 
Skpf. 5/8 
Nut, Shaft, D. E. , Hex. 
5/8-18 

Drive End Head Assembly & Parts Used With 
GDJ-1119 1 Head Assy., Drive End 

GBG-50 1 Gasket, Brg. Retainer 
GBG-57 1 Retainer, Felt Washer 
GBG-58 1 Washer, Felt 
GBG-1056 1 Retainer Assy. , Bearing 
GBG-56 1 Retainer, Bearing 
GBG-57 1 Retainer, Felt Washer 
GBG-58 1 Washer, Felt 
GDJ-119 1 Head, Drive End 

8X-119 4 Screw, Brg. Retainer, 

Comm. End Head Assembly & Parts Used With X-196 4 
Fill. Hd. , #10-32x1/2 
Lockwasher, Retainer 
Screw, #10 

DA-60 
GBG-66 
GCE-40 
GDJ-23 
GDJ-24 
GDJ-27 

1 Screw, Bearing, Retaining 
1 Washer, Bearing, Retaining 
2 Washer, Felt Retaining 
1 Washer, Spring 
1 Washer, Felt 
1 Gasket, C. E. Cover 

X-1699 

GT-124 
8X-118 

12X-196 
X-489 

Printed in U. S. A. 

1 

1 
6 

6 
1 

"NOTE: Where pan numbers are shown in parenthesis 
they are for reference only. By stocking sub-parts the 
complete pan can be assembled as needed." 

BEARING, BALL, S. A. E. 
#305 

Wick, Felt 
Screw, D. E. Head, Fill. 
Hd. #10-32x3/4 
Lockwasher, Head Sc., #10 
Oiler 

File in 
Equipment & Parts List Binder 



ELECTRIC AUTO-LITE EQUIPMENT & .PARTS LISTS 

GD1-4844A,B GENERATOR PARTS LIST (Cont.) 

Miscellaneous Parts 

Part No. 
No. Used Name of Part 

GBG-24C 1 Band, Cover 
BX-714 1 Screw Cover Band, Rd. Hd. 

#10-32x1 1/2 
BX-794 1 Nut, Cover Band, Square 

U0-32 

NOTE: VRH-4102A CURRENT VOLTAGE 
REGULA TOR is used with but is not a part 
of this generator. 

* See table following parts list for part number 
applying to assembly wanted. 

ASSEMBLY 
NO. 

GD1-4844A 
GD1-4844B 

PULLEY 
DRIVE 

PU-117 
PU-118 

Printed in U.S.A. 

UNIT 

GD1-4844A,B 

"NOTE: Where part numbers are shown in parenthesis 
they are for reference only. By stocking sub-parts the 
complete part can be assembled as needed." 

APPLICATION 

Brockw31 (Truck) 

File in 
Equipment & Parts List Binder 



I 
· ---�------- ditP!Ai" a 

ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GDJ-4846 GENERA TOR PARTS LIST 

Frame & Field Assembly & Parts Used With 

Part No. 
No. Used Name of Part 

GDJ-2109A 1 Frame & Field Assy. 
GBF-55 1 Washer, Ins. , Field Term. 
GBG-22 1 Stud, Field Term., #10-32 
GBG-23 1 Stud, Arm. Term., 5/16-24 
GBG-27 1 Lead Assy. 
GBG-121 1 Terminal, 2 Wire 

X-1425 2 Terminal 
GBG-30 1 Insulation, Field 

Connection 
GBG-38 8 Screw, Pole Shoe 
GCY -27 1 Bushing, Ins. , Field Term. 
GCY-28 1 Bushing, Ins. , Arm. Term. 
GDJ-66 1 Insulation, Term. Stud, 

Inner 
GDJ-67 1 Insulation, Term. Stud, 

Inner 
GDJ -68 1 Insulation, Field Term., 

Inner 
GDJ-1005 1 COIL ASSY., FIELD, 

COMPLETE 
GDJ -1007 1 Coil Assy., Field, U;L. 

X-1425 1 Terminal 
GDJ-1008 1 Coil, Field, L. L. 
GDJ -1009 1 Coil, Field, L. R. 
GDJ-1010 1 Coil Assy. , Field, U. R 
GBG-26 1 Terminal 

MU-36 1 Washer, Ins., Arm. Term. 
MU-37 1 Washer, Plain, Arm. 

Term., 5/16 
8X-183A 1 Washer, Plain, Field 

Term., #10 
12X-196 2 Lockwasher, Field 

Term., #10 
12X-1014 2 Lockwasher, Arm. 

Term., 5/16 
SX-1376 2 Nut, Arm. Term. , 

Hex. 5/16-24 
SX-1377 2 Nut, Field Term. , 

Hex. #10-32 
12X-196 1 Lockwasher,Ground 

Screw, #10 
8X-321 1 Screw, Ground, Rd. Hd. 

#10-32x5/16 

Comm. End Head Assembly & Parts Used With 
DA-60 1 Screw, Bearing Retaining 

GBG-66 1 Washer, Bearing Retaining Sc. 
GCE-40 2 Washer, Felt Retaining 
GDJ-23 1 Washer, Spring 
GDJ-24 1 Washer, Felt 
GDJ-27 1 Gasket, C. E. Cover 
GDJ-63A 1 Cover, Comm. End 

GDJ-4846 
(Issued 9-17-56 

Comm. End Head Assembly (Continued) 

Part No. 
No. Used Name of Part 

GDJ-2012DS 1 BRUSH SET, SERVICE 
GDJ-207 4S 1 Head Assy. , Comm. End 

GBY-34 4 Arm. Brush 
GCE-53 4 Spring, Brush 

SX-118 6 Screw, C. E. Head, Fill. Hd. 

SX-119 4 

12X-195 4 
12X-196 10 

12X-199 1 

8X-305 4 

X-489 1 
X-1528 1 

#10-32x3/4 
Screw, Cover, Fill. Hd. 
#10-32x1/2 
Lockwasher, Lead Sc., #8 
Lockwasher, Head & Cover 
Sc., #10 
Lockwasher, Brg. Retaining 
Sc., 1/4 
Screw, Brush Lead, Rd. Hd. 
#8-32x1/4 
Oiler 
BEARING, BALL, 
SHIELDED, S. A. E. #205 

Armature Assembly & Parts Used With 
GBG-49 2 Spacer, Armature Shaft 
GDJ-2202F 1 ARMATURE 
GFR-56 1 Spacer, Shaft, D. E. Outer 

8X-1134 1 Washer, Shaft, D. E. , Plain 

X-1177 
12X-1178 

5/8 
1 Washer, Shaft, D. E., Skpf. 5/8 
1 Nut, Shaft, D. E. Hex. 5/8-18 

Drive End Head Assembly & Parts Used With 
GDJ-1199 1 Head Assy. , Drive End 

GBG-50 1 Gasket, Bearing Retainer 
GBG-57 1 Retainer, Felt Washer 
GBG-58 1 Washer, Felt 
GBG- 1056 1 Retainer Assy. , Bearing 
GBG-56 1 Retainer, Bearing 
GBG-57 1 Retainer, Felt Washer 
GBG-58 1 Washer, Felt 
GDJ -199 1 Head, Drive End 

8X-119 4 Screw, Brg. Retainer, 
Fill. Hd. #10-32x1/2 

12X- 196 4 Lockwasher, Retainer 
Sc., #10 

X-444 1 BEARING, BALL, 
S.A. E. #305 

X-489 
SX-118 

12X-196 

1 Oiler 
6 Screw, D. E. Head, Fill. Hd. 

#10-32x3/4 
6 Lockwasher, Head Screw, # 10 

(Continued on reverse side) 

Printed in U.S. A. File in 
Equipment & Parts List Binder 

"NOTE: Where part numbers are shown in parenthesis 
they are for reference only. By stocking sub·parts the 
complete part can be assembled as needed." 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 

Part 
No. 

GBG-24C 
SX-714 

SX-794 

GDJ- 4846 GENERATOR PARTS LIST 

(Continued) 

Miscellaneous Parts 

No. 
Used Name of Part 

1 Band, Cover 
1 Screw, Cover Band, 

Rd. Hd. #10- 32x1 1/2 
1 Nut, Cover Band, 

Square #10- 32 

Note:- VRH- 4102B CURRENT- VOLTAGE 
REGULA TOR is used with but is not a 
part of this generator. 

UNIT 

GDJ-4846 

Printed in U.S. A. 

"NOTE: Where pan numbers are shown in parenthesis 
they are for reference only. By stocking sub-parts the 
complete pan can be assembled as needed." 

APPLICATION 

Reo Motors 

File in 
Equipment & Parts List Binder 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 

GDK-4801 GENERATOR PARTS LIST GDK-4801 

PRELIMINARY 

Frame & Field Assembly & Parts Used With Armature Assembly & Parts Used With 

Part No. Part No. 
No. Used Name of Part No. Used Name of Part 

1 2 3 4 5 
DK-23A 2 

GCJ-33 1 
( GDK-2046) 1 

GAL-44 1 
GBW-34 1 
GBW-67 1 
GBX-29 2 
GBX-53 1 
GBY-38 2 
GCY-25 1 
GDK-1005B 1 
GDK-1007C 1 
GAL-346 1 

X-755 1 
X-847 1 

IG-821 1 
GDK-lOOBA 1 
GEB-58 1 

MN-21 2 
X-196 1 

BX-349 1 
5X-1377 1 

X-196 1 
X-203 2 

5X-1377 1 

Comm. End Head 

DA-39 3 
DA-70 1 
DA-132 1 

GAU-43 1 
( GBX-2057) 1 

GBX-51 1 

GBX-1014AL 1 
GBY-25 1 
GBY-33 1 
GBX-1057 1 
GCE-53 2 
GCE-54 2 
GCE-1012t 2 
GDK-1013t 1 

X-195 1 
BX-305 1 
BX-311 1 

X-195 2 
X-295 1 

BX-305 2 
X-489 1 

1 2 3 4 5 
Frame Screw 
Grounding Cup 
Frame & Field Assy. 

Field Connection Ins. 
Insulating Washer 
Term. Post Bottom Ins. 
Pole Piece 
Insulating Bushing 
Pole Piece Screw 
Insulating Bushing 
FIELD COIL ASSY.-Comp. 

Field Coil Assy.-Left 
C.B. Lead Assy. 

Terminal 
Terminal 

Terminal 
Field Coil - Right 
Terminal Post 

Dowel Pin 
#10 Lock Washer 
#10 Plain Washer 
#10-32 Hex. Nut 

#10 Lock Washer 
5/16 Lock Washer 
#10-32 Hex. Nut 

Assembly & Parts Used With 

Flat Oil Guard 
Armature Shaft Nut 
Felt Washer 
Felt Washer 
Comm. End Head Assy. 

3rd Br. Plate Retaining 
Spring 
3rd Br. Plate Assy. 

Brush Spring 
Brush Arm 

C.E. Head Part Assy. 
Brush Spring 
Brush Arm 

Brush - Main 
Brush - Third 
#B Lock Washer 
#B-32xl/4 Rd. Hd. Sc. 
#l0-32x3/B Rd. Hd. Sc. 

#B Lock Washer 
BALL BRG. - S.A.E. #203 
#B-32xl/4 Rd. Hd. Screw 
1/4 Oiler-Press in Type 
1 2 3 4 5 

GAG-1166 
GDK-2117F 

X-257 
X-263 

1 
1 
1 
1 

Oil Thrower 
ARMATURE ASSEMBLY 
#3 Woodruff Key 
#B Woodruff Key 

Drive End Head Assembly & Parts Used With 

GDK-1003 
GDK-3 
GDK-28 

GX-9 
GX-10 

X-196 
BX-311 

X-378 
X-489 

1 Drive End Head Assy. 
1 Drive End Head 
1 Bearing Spacer 
1 D.E. Packing Retainer 
1 Gasket 
3 #10 Lock Washer 
3 #10-32x3/B Rd. Hd. Sc. 
1 BALL ERG. - S.A.E. #204 
1 1/4 Oiler-Press in Type 

Dist. Mounting Housing & Parts Used With 

GAG-58 
GM-85 

GE-25 
GG-133 
BX-53 
BX-119 
BX-141 

X-380 
X-489 
X-544 

CB-4026 
CB-123 
CB-160S 
PX-55 

X-196 
BX-312 

GCE-1024D 
X-196 

BX-321 
X-715 

BX-794 

1 Dist. Mtg. Housing Clamp 
1 Dist. Mounting Housing 
1 Dist. Gear - Driver 
1 Dist. Drive Rivet 
1 #B-32x5/B Rd. Hd. Screw 
3 #10-32xl/2 Fill. Hd, Screw 
1 #B-32 Hex. Nut 
1 1/B Grease Cup 
1 1/4 Oiler-Press in Type 
3 #10 Lock Washer 

Miscellaneous Parts 

1 
1 
1 
1 
3 
2 
1 
2 
2 
1 
1 

CIRCUI T BREAKER ASSY. 
Armature Spring 
C.B. Cover 
#10-32x3/16 Bdg. Hd. Sc. 
#10 Lock Washer 
#l0-32xl/4 Rd. Hd. Screw 

Head Band Assy. 
#10 Lock Washer 
#l0-32x5/16 Rd. Hd, Screw 
#10-32xl 1/4 Rd. Hd. Screw 
#10-32 Square Nut 
1 2 3 4 5 

(Issued 11-28-41) 

t Service BRUSH SET GCE-2012AS • 

UNIT .APPLICATION 

GDK-4801 Universal 

Printed in U.S. A. File in 

"NOTE: Where part numbers are shown in parenthesis 
they are for reference only. By stocking sub·parts the 
complete part can he assembled as needed." 

Equipment & Parts List Binder 





ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GDK-4804-1 GENERA TOR PARTS LIST GDK-4804-1 

Frame & Field Assembly & Parts Used With 
Part No. 
No. Used Name of Part 

DK-23 
(GDK-2041) 
GAL-44 
GBX-53 
GBY-38A 
GDK-1005C 

GDK-1007C 
GAL-367 

X-755 
X-847 

IG-821 
GDK-1008D 

X-767 
MN-21 
12X-1014 

2 Bolt, Thru 
1 Frame & Field Assy. 
1 Insulation, Field Connection 
1 Bushing, Insulating 
2 Screw, Pole Shoe 
1 COIL ASSY., FIELD, 

COMPLETE 
1 
1 
1 

Coil Assy ., Field, Left 
Lead Assy. 

Terminal 
1 Terminal 
1 Terminal 
1 Coil Assy ., Field, Right 
1 Terminal 
2 Pin, Dowel 
2 Lockwasher, Thru Bolt, 5j16 

Comm. End Head Assembly & Parts Used With 

DA-39 
DA-70 
DA-132 

GAU-43 
GBX-2057 
GBX-51 

3 Washer, Plain, Felt Retaining 
1 Nut, Shaft, Comm. End 
1 Washer, Felt, C.E., Outer 
1 Washer, Felt, C.E., Inner 
1 Head Assy ., Comm. End 
1 Spring, Retaining, 3rd 

Brush Plate 
GBX-1014AL 1 Plate Assy., 3rd Brush 

Spring, Brush GBY-25 1 
GBY-33 1 
GBX-1057 1 
GCE-53 2 
GCE-54 2 
GCE-1012* 2 
GDK-1013* 1 

SX-311 1 

Arm, Brush 
Head Assy ., Partial, C .E. 

Spring, Brush 
Arm, Brush 

Brush, Main 
Brush, Third 
Screw, Retaining Spring, 
Rd. Hd. #10-32x3jb 

12X-195 
X-295 

SX-305 

3 Lockwasher, Brush Lead Sc.,#8 
1 BEARING, BALL, S.A.E. #203 

X-489 

3 Screw, Brush Lead, Rd. Hd. 
#8-32x1j4 

1 Oiler 

Armature Assembly & Parts Used With 

GAG-1166 
GDK-2117F 

X-257 
X-263 

1 Oil Thrower 
1 ARMATURE 
1 Key, Woodruff, #2 
1 Key, Woodruff, #8 

Drive End Head Assembly & Parts Used With 
Part No. 

No. Used Name of Part 

GDK-1003 
GDK-3 
GDK-28 

GX-9 
GX-10 

X-196 
SX-311 

X-378 

X-489 

1 Head Assy., Drive End 
1 Head, Drive End 
1 Spacer, Bearing 
1 Retainer, Bearing 
1 Gasket, Retainer 
3 Lockwasher, Retamer Sc., #10 
3 Screw, Brg. Retainer, Rd. Hd. 

#10-32x3j8 
1 BEARING, BALL, 

SHIELDED, S.A.E. #204 
1 Oiler 

Dist. Mounting Housing & Parts Used With 

GAG-58 1 Dist. Mounting Housing Clamp 
GAJ -85 1 Housing, Dist. Mtg. 

GE-25 1 GEAR, DIST ., DRIVER 
SW -213 1 Rivet, Gear 
BX-53 1 Screw, Housing Clamp, Rd. Hd. 

BX-119 

SX-141 
12X-196 

X-382 
X-489 

GCE-24 
TC-4303D 

12X-196 
SX-321 

SX-714 

SX-794 

#8-32x5j8 
3 Screw, Dist. Housing, Fill. Hd. 

#10-32x1j2 
1 Nut, Housing Clamp, Hex. #8-32 
3 Lockwasher, Housing Sc., #10 
1 Cup, Grease, 1/8 Pipe 
1 Oiler 

Miscellaneous Parts 

1 Band, Cover 
1 REGULATOR, TWO CHARGE 
4 Lockwasher, Reg. Mtg. Sc., #10 
4 Screw, Reg. Mtg., Rd. Hd. 

#10-32x5j16 
1 Screw, Cover Band, Rd. Hd. 

#10-32x 1 1j2 
1 Nut, Cover Band, Square #10-32 

* BRUSH SET, SERVICE GCE-2012AS. 

UNIT APPLICATION 

GDK-4804-1 Universal Motor Co. 

(Issued 6-27 -49) 

t'rinted in U.S. A. File in 

"NOTE: Where part numbers are shown in parenthesis 
they are for reference only. By stocking sub-parts the 
complete part can be assembled as needed." 

Equipment & Parts List Binder 





ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GDM-4801 GENERATOR PARTS LIST GDM-4801 

(Issued 3·29·51) 

Frame & Field Assembly & Parts Used With 
Part No. 
No. Used Name of Part 

(GCD-3038) 
GAA-32 
GAU-45 

GBW-34 

GBW-66 

GBW-67 

GBY-38A 
GCD-2005 

GCD-1007A 
GCD-25 
GCE-34 

X-1425 
GCE-27 

GCD-1008A 

IG-821 
GDD-27 

GDD-28 

MN-21 
8X-177 

12X-196 

12X-199 

8X-349 

8X-361 

8X-1377 

GGA-20 
8X-159 

12X-196 

12X-201 
8X-321 

1 Frame & Field Assy. 
1 Washer, Ins., Arm. Term. 
1 Insulation, Field Connectio 
1 Washer, Ins. , Field 

Term. 
1 Insulation, Arm. Term., 

Inner 
1 Insulation, Field Term., 

Inner 
4 Screw, Pole Shoe 
1 Coil Assy, , Field, 

Complete 
1 Coil Assy. , Field, Left 
1 Lead Assembly 
1 Stud, Arm. 

Term., #14-24 
1 Terminal 
1 Stud, Field Term. , 

#10-32 
1 Coil Assy. , Field, 

Right 
1 Terminal 
1 Bushing, Ins., Field 

Term. 
1 Bushing, Ins., Arm. 

Term. 
2 Pin, Dowel 
2 Nut, Arm. Term., Hex, 

#14-24 
2 Lockwasher, Field Term. , 

#10 
2 Lockwasher, Arm, Term. , 

1/4 
1 Washer, Field Term. , 

Plain #10 
1 Washer, Arm. Term. , 

Plain 1/4 
2 Nut, Field Term., Hex. 

#10-32 
2 Bolt, Thru 
2 Nut, Thru Bolt, Hex. 3/8-24 
1 Lockwasher, Ground Screw, 

#10 
2 Lockwasher, Thru Bolt, 3/8 
1 Screw, Ground, Rd. Hd. 

#10-32x5/16 

Comm. End Head Assembly & Parts Used With 

DA-22 1 Washer, Bearing Retaining 
DA-60 1 Screw, Bearing Retaining 
DB-17 1 Washer, Plain, Felt Retaining 
DD-24C 1 Cover, Comm. End 
DD-44 1 Gasket, c. E. Cover 

Comm. End Head Assembly (Continued) 
Part No. 
No. Used Name of Part 

GBY-28 
GCD-3037 
GBY-25 
GBY-34 
GBY-1012 t 

8X-119 

12X-195 

12X-196 
12X-199 

8X-305 

X-489 
x.,.867 

1 Washer, Felt 
1 Head Assy., Comm. End 
2 Spring, Brush 
2 Arm, Brush 
2 Brush 
3 Screw, Cover, Fill. Hd. 

#10-32x1/2 
2 Lockwasher, Brush Lead 

Sc., #8 
3 Lockwasher, Cover Screw,#10 
1 Lockwasher, Brg. Retaining 

Sc., 1/4 
2 Screw, Brush Lead, Rd. Hd. 

#8-32x1/4 
1 Oiler 
1 Bearing, Ball, Shielded, 

S.A. E. #303 

Armature Assembly & Parts Used With 

GAL-310 1 Spacer, Arm. Shaft 
GDM-2044F 1 Armature 

GK-174 1 Washer, Shaft, D.E., Plain 
1/2 

X-156 1 Nut, Shaft, D. E., 
Castellated 1/2-20 

X-263 1 Key, Woodruff, #8 
X-404 1 Pin, Cotter 

Drive End Head Assembly & Parts Used With 
GCD-1042 1 Head Assy., Drive End 

DB-17 1 Retainer, Felt, Outer 
GAR-95 1 Washer, Felt, Inner 
GBC-25 1 Retainer, Felt, Inner 
GCD-42 1 Head, D. E. 

GG-164 1 Washer, Felt, Outer 
GX-9 1 Retainer, Bearing 

X-196 3 Lockwasher, Retainer 

X-298 
8X-311 

X-489 

GCD-24 
X-714 

8X-794 

1 
3 

1 

Sc., #10 
Bearing, Ball, S. A. E. #204 
Screw, Retainer, Rd. Hd. 
#10-32x3/8 
Oiler 

Miscellaneous Parts 

1 Band, Cover 
1 Screw, Cover Band, Rd. Hd. 

#10-32x1 1/2 
1 Nut, Cover Band, Square 

#10-32 

t Brush Set, Service GCD-2012S. 

NOTE: VRS-4008A Current-Voltage Regulator 
is used with but is not a part of this generator. 

UNIT APPLICATION 

GDM-4801 Chris Craft 
Printed in U.S. A. File in 

"NOTE: Where part numbers are shown in parenthesis 
they are for reference only. By stocking sub-parts the 
complete part can be assembled as needed." 

Equipment & Parts List Binder 





ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 

GDM-4803-1,1N GENERATOR PARTS LIST GDM-4803-1, 
IN 

Frame & Field Assembly & Parts Used With 

No. -Part 
No. Used Name of Part 

GCD-20A 2 
(GCD-2001) 1 
GAA-32 1 
GAU-45 1 
GBW-34 1 
GBW-66 1 

GBW-67 1 

GBY-38 4 
GCD-1005 1 
GCD-1007 1 
GCD-25 1 
GCE-34 1 

X-1425 1 
X-1425 1 

GCD-1008 1 
GCE-27 1 

GDD-27 1 
GDD-28 1 

MN-21 2 
SX-177 2 

X-193 2 

X-196 2 

8X-349 1 

8X-361 1 

8X-1377 2 

1 2 3 4 5 
Bolt, Thru 
Frame & Field Assy. 

Washer, Ins., Arm. Term. 
Insulation, Field C onnection 
Washer, Ins., Field Term. 
Insulation, Square, Arm. 
Terminal 
Insulation, Square, Field 
Terminal 
Screw, Pole Piece 
Coil Assy., Field, Complete 

Coil Assy., Field, Left 
Lead Assembly 

Stud, Arm. Term., 
#14-24 
Terminal 

Terminal 
Coil Assy ., Field, Right 

Stud, Field Term., 
#10-32 

Bushing, Ins., Field Term. 
Bushing, Ins., Arm. Term. 
Pin, Dowel 
Nut, Arm. Term., Hex., 
#14-24 
Lockwasher, Arm. Term., 
#14 
Lockwasher, Field Term., 
#10 
Washer. Plain, Field Term., 
#10 
Washer, Plain, Arm. Term., 
1/4 
Nut, Field Term., Hex., 
#10-32 

8X-159 
12X-196 
12X-201 

8X-321 

2 Nut, Thru Bolt, Hex., 3/8-24 
1 Lockwasher, Ground Sc., #10 
2 Lockwasher, Thru Bolt, 3/8 
1 Screw, Ground, Rd. Hd., 

#10-32x5j16 

Comm. End Head Assembly & Parts Used With 

DB-17 2 Washer, Plain, Felt Retaining 
DD-44 1 Gasket, C.E. Cover 

GBY-28 1 Washer, Felt 
GCD-27A 1 Cover, Comm. End 
GCD-28 1 Washer, Felt 
GCD-30 1 Deflector, Air 
GCD-2002 1 Head Assy., Comm. End 
GBY -25 2 Spring, Brush 
GBY -34 2 Arm, Brush 
GBY-1012t 2 Brush 

8X-66 3 Screw, Air Deflector, Flat Hd., 
#10-32x1j2 
1 2 3 4 5 

Com'm. End Head Assembly (Continued) 

Part No. 
No. Used Name of Part 

12X-195 2 
8X-305 2 

X-489 1 
8X-726 3 

X-867 1 

X-1270 3 
X-1621 3 

1 2 3 4 5 
Lockwasher, Brush Lead, #8 
Screw, Brush Lead, Rd. Hd., 
#8-32xlj4 
Oiler, Hinge Top, Press in, 1/4 
Screw, Attaching, C .E. Cover 
Bdg. Hd., #10-32x7 /16 
Bearing, Ball, Shielded, S.A.E. 
#303 
Washer, Skpf., C.E. Cover Sc., #10 
Washer, Skpf., Air Deflector 
Screw, #10 

Armature Assembly & Parts Used With 

DG-1144 1 Oil Thrower 
GBM-21 1 Nut, Armature Shaft 
GDM-2045F 1 Armature 

SP-366 1 Fan, Ventilating 
X-157 1 Nut, Armature Shaft, Hex., 1/2-20 
X-260 1 Key, Woodruff, #5 
X-263 1 Key, Woodruff, #8 
X-358 1 Washer, Plain, Arm. Shaft, 1/2 
X-404 1 Pin, Cotter, 3j32x1 

12X-864 1 Lockwasher, Arm. Shaft 

Drive End Head Assembly & Parts Used With 

GCD-1003 1 Head Assy., Drive End 
DG-143 1 Retainer, Bearing 

GCD-3 1 Head 
8X-66 3 Screw, Flat Hd., #10-32x1j2 

X-413 1 Bearing, Ball, Shielded, S.A.E. 
#304 

X-1621 3 Washer, Skpf., #10 

GCD-24B 
X-715 

8X-794 

Miscellaneous Parts 

1 Band, Cover 
1 Screw, Cover Band, Rd. Hd., 

#10-32x1 1/4 
1 Nut, Cover Band, Square, #10-32 

1 2 3 4 5 

t Brush Set, Service GCD-2012S. 

NOTE:- VRX-4001A Current�Voltage Regulator 
used on GDM-4803-1 and VRX-4002A used 
on GDM-4803-1N. 

Unit Application 

GDM-4803-1 Hercules 
GDM-4803-1N Marmom Herrington 

(Issued 10-25-46) 

Printed in U.S. A. File in 

"NOTE: Where part numbers are shown in parenthesis 
they are for reference only. By stocking sub-parts the 
complete part can be assembled as needed." 

Equipment & Parts List Binder 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GDM-4804A GENERATOR PARTS LIST 

PRELIMINARY 

GDM-4804A 

Frame & Field Assembly & Parts Used With Armature Assembly & Parts Used With 
Part No. 

No. Used Name of Part 

GCD-20 
(GCD-2055) 

DG-41S 
GAA-32 
GAU-45 
GBW-34 
GBW-55 
GBW-57 
GBY-29 
GBY-38 
GCD-1005 
GCD-1007 
GCD-25 
GCE-34 

X-847 
IG-821 

GCD-1008 
GCE-27 
GDD-27 
GDD-28 

MN-21 
X-82 

8X-l77 
X-193 
X-196 

8X-349 
SX-351 
8X-l377 
8X-l59 
8X-l77 

X-193 
X-196 
X-201 

8X-32l 
8X-l377 

l 2 3 4 5 
2 Frame Screw 
l Frame & Field Assembly 
l Mounting Bracket 
1 Terminal Post Top Ins. 
l Field Connection Ins. 
l Insulating Washer 
l Terminal Post Bottom Ins. 
l Terminal Post Bottom Ins. 
2 Pole Piece 
4 Pole Piece Screw 
1 FIELD COIL ASSY.- Comp. 
l Field Coil Assy.-Left 
l Lead Assembly 
1 Terminal Post 
l Terminal 
1 Terminal 
l Field Coil Assy .-Right 
l Terminal Post 
1 Insulating Bushing 
1 Insulating Bushing 
2 Dowel Pin 
4 l/4-28x9/15 Flat Rd. Sc. 
1 �14-24 Hex. Nut 
1 14 Lock Washer 
1 10 Lock Washer 
1 10 Plain Washer 
1 l/4 Plain Washer 
l #10-32 Hex. Nut 
2 3/8-24 Hex. Nut 
1 #14-24 Hex. Nut 
l #14 Lock Washer 
2 #10 Lock Washer 
2 3/8 Lock Washer 
1 #l0-32x5/16 Rd. Hd. Screw 
1 #10-32 Hex. Nut 

Comm. End Plate Assembry & Parts Used With 

DA-22 
DA-50 
DB-17 
DD-24C 
DD-44 

GBY-28 
GCD-2032 
GBY-25 ' 

GBY-34 
GBY-l012t 

X-195 
SX-305 

X-195 
X-199 

8X-305 
X-489 
X-544 
X-857 

8X-870 

1 Bearing Retaining Washer 
1 Bearing Retaining Screw 
l Felt Guard 
1 End Cap Cover 
1 End Cap Cover Gasket 
1 Felt Washer 
1 Comm. End·Plate Assenbly 
2 Brush Spring 
2 Brush Arm 
2 Brush - Main 
1 #8 Lock Washer 
1 #8-32xl/4 Rd. Rd. Sc. 
1 #8 Lock washer 
1 1/4 Lock Washer 
1 #8-32xl/4 Rd. Rd. Screw 
1 1/4 Oiler - Press in Type 
3 #10 Lock Washer 
1 BALL BEARING 
3 #l0-32x5/16 Fill. Rd. Screw 

1 2 3 4 5 

Part 
No. 

GBM-21 
GDM-203lF 

SP-395 
X-253 
X-854 

No. 
Used Name of Part 

l 2 3 4 5 
1 Armature Shaft Nut 
l ARMATURE ASSEMBLY 
l Drive Pulley 
l #8 Woodruff Key 
l .559 Lock Washer 

Drive End Head AssemblY & Parts Used With 

GCD-1033 l Drive End Head Assembly 
GAB-188 2 Felt Washer 
GAR-179 2 Felt Guard 
GBY-27 2 Bearing Retainer 
GCD-33 1 Drive End Head 

X-195 3 10 Lock Washer 
SX-173 3 �10-32 Hex. Nut 

BX-305 3 l0-32xl Rd. Hd. Screw 
X-365 l BALL BEARING - S.A.E. #303 
X-489 1 l/4 Oiler - Press in Type 

GCD-24 
X-715 

BX-794 

Miscellaneous Parts 
1 Head Band 
1 #l0-32xl l/4 Rd. Hd. 
1 #10-32 Square Nut 

l 2 3 4 5 

(Issued 5-19-41) 

t SERVICE BRUSH SET GCD-20128. 

Screw 

NOTE:- VRX-4002A C���VOLTAGE �GULATOR 
is used with but is not a part of 
this gene rator. 

UNIT APPLICATION 

GDM-4804A Carrier Corp. 

Printed in U.S. A. File in 
Equipment & Parts List Binder 

"NOTEs Where. paft bultlbers.an: .shown in parenthesis 
they are tor i-tlfllrenc:e onlys Br ltcii:klng sub-pattS the 
complete part call be Usembllid ls needed." 





ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GDM-4806 GENERATOR PARTS LIST 3-IM-4806 

PRELThUNARY 

Frame & Field Assembly & Parts Used With Armature Assembly & Parts Used With 
Part No. Part No. 

No, Used Name of Part No. Used Name of Part 
l 2 3 4 5 

GCD-20 
( GCD-3067) 

GAA-32 
GAU-45 
GBW-34 
GBW-66 
GBW-57 
GBY-29 
GBY-38 
GCD-2005 
GCD-l007A 
GCD-25 
GCE-34 

X-847 
GCE-27 
GCD-1008A 

IG-821 
GDD-27 
GDD-28 

MN-21 
BX-177 

X-193 
X-195 

8X-349 
BX-351 
BX-1377 
8X-l59 
BX-177 

X-193 
X-195 
X-201 

8X-32l 
8:X:-l377 

Comm, End 
DB-17 
DD-44 

GBY-28 
GCD-27 
GCD-28 
GCD-30 
GCD-3076 
GBY-25 
GBY-34 
GBY-1012t 

X-195 
BX-305 

X-52 
X-195 

8X-305 
X-489 
X-867 

2 
l 
1 
1 
1 
1 
1 
2 
4 
1 
1 
1 
1 
1 
1 
1 

1 
1 
1 
2 
1 
1 
1 
1 
l 
1 
2 
l 
l 
2 
2 
l 
l 

Head 
2 
1 
1 
1 
1 
l 
l 
2 
2 
2 
l 
l 
5 
1 
1 
1 
1 

l 2 3 4 5 
Frame Screw 
Frame & Field Assy, 

Term. Post Top Ins. 
Field Connection Ins, 
Insulating Washer 
Term. Post Bottom Ins. 
Term. Post Bottom Ins. 
Pole Piece 
Pole Piece Screw 
FIELD COIL ASSY,-Comp, 

Field Coil Assy,-Left 
Lead Assembly 

Tenninal Post 
Tenninal 

Terminal Post 
Field Coil Assy.­
Right 

Tenninal 
Insulating Bushing 
Insulating Bushing 
Dowel Pin 
#14-24 Hex, Nut 
#14 Lock Washe:r· 
#10 Lock Washer 
#10 Pla in Washer 
l/4 Plain Washer 
#10-32 Hex. Nut 

3/8-24 Hex. Nut 
#14-24 Hex, Nut 
#14 Lock Washer 
#10 Lock Washer 
3/8 Lock Washer 
#10-32x5/l6 Rd. Hd. Sc. 
#10-32 Hex, Nut 
Assembly & Parts Used With 
Felt Guard 
End Cap Cover Gasket 
Felt Washer 
Comm. End Cap Cover 
Felt Washer 
Air Deflector 
Comm. End Head Assy. 

Brush Spring 
Brush Arm 
Brush - Main 
#8 Lock Washer 
#8-32xl/4 Rd. Hd. So. 

#l0-32x3/8 Flat Hd, Sc, 
#8 Lock Washer 
#8-32xl/4 Rd. Hd. Screw 
1/4 Oiler-Press in Type 
BALL BEARING 
1 2 3 4 5 

DG-1144 
GBM-21 
GDM-2056F 

SP-136 
X-157 
X-260 
X-253 
X-358 
X-404 
X-854 

1 
1 
l 
1 
1 
1 
l 
1 
l 
1 

Drive End Head 
GBY-1057 l 

DG-143 l 
GBY-57 1 

8X-55 3 
X-413 1 

Oil Thrower 
Armature Shaft. Nut 
ARMATURE ASSEMBLY 
Fan 
1/2-20 Slotted Nut 
#5 Woodruff Key 
#8 Woodruff Key 
1/2 Plain Steel Washer 
3/32xl Cotter Pin 
.559 Lock Washer 
Assembly & Parts Used With 
Drive End Head Assy. 

Bearing Retainer 
Drive End Head 
#l0-32xl/2 Flat Hd. Sc, 
BALL BEARING 

GCD-24 
X-715 

BX-794 

Miscellaneous Parts 

1 Head Band Assy, 
1 #10-32xl l/4 Rd. Hd. Screw 
1 #10-32 Square Nut 

l ·2 3 4 5 

(Issued 11-28-41) 

NOTE:- VRX-4001A CURRENT-VOLTAGE REGULATOR 
is used with but is not a part of thia 
generator. 

Service BRUSH SET GCD-20128 • 

UNIT .APPLICATION 

GIJl-4806 CllmaX 

Printed in U.S. A. File in 
Equipment a Pans Uat BiDder 

••NOTE: Where part numbers are shown in parenthesis 
they are for reference only. By stocking sub-paru the 
complete part cao be assembled as needed." 





ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GDM-4808-1 GENERATOR PARTS LIST GDM-4808-i 

Fl'ame & Field Assembly & Parts Used With Comm. End Head Assembly (Continued) 
Part 
No. 

No. 
Used 

GCD-20A 2 
(GCD-3001) 1 

GAA-32 1 
GAU-45 1 

GBW-34 1 
GBW-6.6 1 

GBW-67 1 

GBY-38 4 
GCD-2005 1 
GCD-1007A 1 
GCD-25 1 
GCE-34 1 

X-1425 1 
GCE-27 1 

GCD-1008A 1 
IG-821 1 

GDD-27 1 
GDD-28 1 

MN-21 2 
8X-177 2 

X-193 2 

X-196 2 

8X-349 1 

BX-361 1 

8X-1377 2 

8X-159 2 
X-196 1 
X-201 2 

8X-321 1 

Name of Part 
1 2 3 4 5 
Bolt, Thru 
Frame & Field Assembly 

Washer, Ins., Arm. Term. 
Insulation, Field Connection 
Washer, Ins., Field Term. 
Insulation, Square, Arm. 
Terminal 
Insulation, Square, Field 
Terminal 
Screw, Pole Shoe 
Coil Assy ., Field, Camp. 

Coil Assy ., Field, Left 
Lead Assembly 

Post, Arm. Term., 
#14-24 
Terminal 

Post, Field Term., 
#10-32 

Coil Assy ., Field, Right 
Terminal 

Bushing, Ins., Field Term. 
Bushing, Ins., Arm. Term. 
Pin, Dowel 
Nut, Armature Term., Hex., 
#14-24 
Washer, Lock, Arm. Term., 
#14 
Washer, Lock, Field Term., 
#10 
Washer, Plain, Field Term., 
#10 
Washer, Plain, Arm. Term., 
1/4 
Nut, Field Term., Hex., 
#10-32 

Nut, Thru Bolt, Hex., 3/8-24 
Washer, Lock, Ground Sc., #10 
Washer, Lock, Thru Bolt, 3/8 
Screw, Ground, Rd. Hd., 
#10-32x5 /16 

Part 
No. 

8X-305 

X-489 
8X-726 

No. 
Used Name of Part 

1 2 3 4 5 
2 Screw, Brush Lead, Rd. Hd., 

#8-32x1j4 
1 Oiler, Hinge Top, Press in, 1 I 4 
3 Screw, Attaching, C.E. Cover, 

Bdg .. Hd., #10-32x7j16 
X-867 1 Bearing, Ball, Shielded, SAE #303 
X-1270 3 Washer, Skpf., C.E. Cover Sc., #10 
X-1621 3 Washer, Skpf., Air Deflector, #10 

Armature Assembly & Parts Used With 
DG-1144 1 Oil Thrower 

GBM-21 1 Nut, Armature Shalt 
GDM-2006F 1 Armature 

SP-136 1 Fan 
X-157 1 Nut, Armature Shalt, Hex., 1/2-20 
X-260 1 Key, Woodruff, #5 
X-263 1 Key, Woodruff, #8 
X-358 1 Washer, Plain, Arm·. Shalt, 1/2 
X-404 1 Pin, Cotter, 3j32xl 
X-864 1 Washer, Lock, Arm. Shalt, .669 

Drive End Head Assembly & Parts Used With 
GCD-1077 1 Head Assy ., Drive End 

DG-143 1 Retainer, Bearing 
GCD-77 1 Head 

8X-66 3 Screw, Flat Hd., #10-32x1/2 
X-413 1 Bearing, Ball, Shielded, 

X-489 
X-1621 

GCD-24B 
X-715 

8X-794 

1 
3 

SAE #304 
Oiler, Press in, 1/4 
Washer, Skpf., #10 

Miscellaneous Parts 
1 Band, Cover 
1 Screw, Head Band, Rd. Hd., 

#10-32x1 1/4 
1 Nut, Head Band, Square, #10-32 

1 2 3 4 5 

(Issued 4-3-45) 

Comm. End Head Assembly & Parts Used With 
DB-17 2 
DD-44 1 

GBY-28 1 
GCD-27A 1 
GCD-28 1 
GCD-30 1 
GCD-3076 1 
GBY-25 2 
GBY-34 2 
GBY-1012t 2 

8X-66 3 

X-195 2 

Washer, Plain, Felt Retaining 
Gasket, C .E. Cover 
Washer, Felt 
Cover, Comm. End 
Washer, Felt 
Deflector, Air 
Head Assy ., Comm. End 

Spring, Brush 
Arm, Brush 
Brush 

Screw, Air Deflector, Flat Hd., 
#10-32xl/2 
Washer, Lock, Br. Lead, #8 
1 2 3 4 5 

t Brush Set, Service, GCD-2012S. 

NOTE:- VRX-4001B Current-Voltage Regulator is 
used with but is not a part of this generator. 

UNIT APPLICATION 

GDM-4808-1 Autocar 

Printed in U. S. A. File in 

"NOTE: Where part numbers are shown in parenthesis 
they are for reference only. By stocking sub-parts the 
complete part can be assembled as needed." 

Equipment & Parts List Binder 



GC£-27 

GBY·3B 

L 

�---g � 

� 

0 
t:l 

a: 
I 

� 
00 
0 
00 
I 

...... 

0 
trl 
z 
trl 
� 
> 
� 

@ 
t== 
� 
c:: 
riJ 

� 
� 
> 
� 
1-4 

0 
z 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GDM-4810-1 GENERATOR PARTS LIST GDM-4810-1 

Frame & Field Assembly & Parts Used With 
Part No. 
No. Used Name of Part 

GCD-20A 2 
(GCD-2067) 1 

GAA-32 1 
GAU-45 1 
GBW-34 1 
GBW-66 1 

GBW-67 1 

GBY-38A 4 
GCD-1005 1 
GCD-1007 1 
GCD-25 1 
GCE-34 1 

X-1425 1 
X-1425 1 

GCD-1008 1 
GCE-27 1 

GDD-27 1 
GDD-28 1 

MN-21 2 
8X-177 2 

X-193 2 

X-196 2 

8X-349 1 

Bolt, Thru 
Frame & Field Assy. 

Washer, Ins., Arm. Term. 
Insulation, Field Connection 
Washer, Ins., Field Term. 
Insulation, Arm. Term., 
Inner 
Insulation, Field Term., 
Inner 
Screw, Pole Shoe 
COIL ASSY., FIELD, COMP 

Coil Assy., Field, Left 
Lead Assy. 

Stud, Arm. Term., 
#14-24 
Terminal 

Terminal 
Coil Assy ., Field, Right 

Stud., Field Term., 
#10-32 

Bushing, Ins., Field Term. 
Bushing, Ins., Arm. Term. 
Pin, Dowel 
Nut, Arm. Term., Hex. 
#14-24 
Lockwasher, Arm. Term,, 
#14 
Lockwasher, Field Term., 
#10 
Washer, Plain, Field Term., 
#10 

8X-361 1 W·asher, Plain, Arm. Term., 
1/4 

BX-1377 2 Nut, Field Term., Hex, 
#10-32 

8X-159 
12X-196 
12X-201 

8X-321 

2 Nut, Thru Bolt, Hex. 3 jB-24 
1 Lockwasher, Ground Screw,#10 
2 Lockwasher, Thru Bolt, 3j8 
1 Screw, Ground, Rd. Hd. 

# 10-32x5j16 

Comm. End Head Assembly & Parts Used With 

DB-17 2 
DD-44 1 

GBY-28 1 
GCD�27A 1 
GCD-28 1 
GCD-30 1 
GCD-2002S 1 
GBY -25 2 
GBY-34 2 
GBY -1012t 2 

8X-66 3 

Washer, Plain, Felt Retaining 
Gasket, C .E. Cover 
Washer, Felt, C.E. Outer 
Cover, Comm. End 
Washer, Felt, C.E. Inner 
Deflector, Air 
Head Assy., Comm. End 

Spring, Brush 
Arm, Brush 
Brush 

Screw, Flat Hd., #10-32x1j2 

Comm. End Head Assy. (Continued) 
Part No. 
No. Used Name Of Part 

12X-195 
8X-305 

X-489 
8X-726 

X-867 

X-1270 
X-1621 

2 Lockwasher, Brush Lead Sc., #8 
2 Screw, Brush Lead, Rd. Hd. 

#8-32x1j4 
1 Oiler, Hinge Top, Press in, 1/4 
3 Screw, C.E. Cover, Bdg. Hd. 

#10-32x7j16 
1 BEARING, BALL, SHIELDED, 

S.A.E. #303 
3 Washer, C.E. Cover, Skpf. #10 
3 Washer, Air Deflector, Skpf. #10 

Armature Assembly & Parts Used With 

DG-1144 1 Oil Thrower 
GBM-21B 1 Nut, Shaft, Hex . •  669 -20 
GDM-2066F 1 ARMATURE 

SP-136 1 Fan, Ventilating 
X-157 1 Nut, Shaft, D.!"., Slotted 1/2-20 
X-260 1 Key, Woodruff, C.E., #5 
X-263 1 Key, Woodruff, D.E., #8 
X-358 1 Washer, Shaft, D.E., Plain 1/2 
X-404 1 Pin, Cotter, 3/32x1 

12X-864 1 Lockwasher, Shaft, C.E. 

Drive End Head Assembly & Parts Used With 

GBY -1057 
DG-143 

GBY -57 
8X-66 

X-413 

GCD-24 
X-714 

BX-794 

1 Head Assy., Drive End 
1 Retainer, Bearing 
1 Head 
3 Screw, Brg. Retaining, Flat 

Hd. #10-32x1j2 
1 BEARING, BALL, SHIELDED, 

S.A,E. #304 

Miscellaneous Parts 

1 Band, Cover 
1 Screw, Crwer Band, Rd. Hd. 

#10-32xl 1/2 
1 Nut, Cover Band, Square #10-32 

NOTE: - VRX-4001A CURRENT VOLT AGE 
REGULATOR is used with but is not 
a part of this generator. 

t BRUSH SET, SERVICE GCD-2012S, 

UNIT APPLICATION 

GDM-4810-1 Buda, Climax 

(Issued 6-16-48) 

Printed in U.S. A. File in 

"NOTE: Where part numbers are shown in parenthesis 
they are for reference only. By stocking sub-parts the 
complete part can be assembled as needed." 

Equipment & Parts List Binder 



GDM-4810-1 GENERATOR PARTS ILLUSTRATION 

.

�X-404 

. --- X-157 

�r---

�X-358 

� X-413 

1----------------- GAU-45 

<S=��--DG-143 

X-1425 

X-263 

GBY-25 

GCD-20A 

---GDM-2066F 

--- 12X-201 

SX-159 

GCD-24 ------ -----------::!----- SX-794 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GD0-4801A GENERATOR PARTS LIST 

PREUMINARY 

GD0-4801A 

Frame & Field Assembly & Parts Used With 
Part No. 

No. Used Name of Part 

(GCH-3021) 
GBF-55 
GBG-22 
GBG-23 
GBG-28 
GBG-30 
GBG-38 
GBG-59 
GBG-121 

X-1425 
GBG-62 
GBH-29 
GCH-1005 
GCH-1007 
GBG-26 
GCH-1008 
GCH-1009 
GCH-1010 

X-1425 
GCY-27 
GCY-28 

MU-36 
MU-37 
8X-183A 

12X-196 
12X-1014 

8X-1376 
8X-1377 

12X-196 
8X-321 

12X-1014 
8X-1376 
8X-1377 

1 2 3 4 5 
1 Frame & Field Assembly 
1 Insulating Washer 
1 Terminal Post 
1 Terminal Post 
1 Terminal Post Insulation 
1 Field Connection Ins. 
8 Pole Piece Screw 
1 Control Lead Assembly 
1 Terminal 
2 Terminal 
1 Terminal Post Insulation 
4 Pole Piece 
1 FIELD CO IL ASSY.- Comp. 
1 Field Coil Assy.-U.R. 
1 Terminal 
1 Field Coil - L.L. 
1 Field Coil - L.R. 
1 Field Coil Assy.-U.L. 
1 Terminal 
1 Insulating Bushing 
1 Insulating Bushing 
1 Insulating Washer 
1 5/16 Plain Washer 
1 #10 Plain Washer 
1 #10 Lock Washer 
1 5/16 Lock Washer 
1 5/16-24 Hex. Nut 
1 #10-32 Hex. Nut 
2 #10 Lock Washer 
1 #l0-32x5/16 Rd. Hd. Screw 
1 5/16 Lock Washer 
1 5/16-24 Hex. Nut 
1 #10-32 Hex. Nut 

Comm. End Plate Assembly & Parts Used With 

GBG-46 
GBG-47 
GBG-48 
GBG-50 
GBG-1056 
GBG-56 
GBG-57 
GBG-58 

(GCH-3053) 
DA-38 
DE-85 

GBG-41 
GBG-51 
GBG-53 
GBG-2031 
GBG-18L 
GBG-36L 
GBG-40L 
GBG-85 
GBG-1037L 

SX-173 
X-196 

GCH-1012t 
GK-151 

X-195 
8X-208 
8X-305 

1 Spring Washer 
1 Felt Washer 
2 Felt Washer Retainer 
1 Gasket 
1 Bearing Retainer Assembly 
1 Bearing Retainer 
1 Felt Washer Retainer 
1 Felt Washer 
1 Comm. End Plate Assembly 
2 Spring Washer 
1 Steel Washer 
2 Br. Holder Plate Screw 
2 Plain Washer 
1 Comm. End Plate 
1 Br. Holder Plate Assy. 
4 Brush Holder 
4 Brush Spring 
4 Brush Holder Terminal 
4 Brush Holder Stud 
4 Brush Arm 
4 #10-32 Hex. Nut 
4 #10 Lock washer 
4 Brush - Main 
l Plain Steel Washer 

1 10-32x9/16 Hex. Hd. Sc. 
4 �8 Lock Washer 

4 8-3 2xl/4 Rd. Hd. So. 
1 2 3 4 5 

Comm. End Plate Assembly (Con1t.) 

Part 
No. 

8X-3 81 
X-1270 

8X-118 
8X-119 

X-195 
8X-305 

X-394 
X-440 

12X-544 

No. 
Used Name of Part 

1 2 3 4 5 
2 1/4 Plain Washer 
1 #10 Skpf. Washer 
6 il0-32x3/4 Fill. Hd. Screw 
4 10-32xl/2 Fill. Hd. Screw 
3 8 Lock Washer 
3 8-32xl/4 Rd. Hd. Screw 
1 Screw In - Sleeve Oiler 
1 BALL BEARING - Shielded 

10 #10 Lock Wash er 

Armature Assembly & Parts Used W ith 
GBG-49 
GBG-55 
GCY-2006F 

SP-1193 
X-1177 
X-1178 

Drive End 

GBG-1003 
GBG-3 
GBG-50 
GBG-57 
GBG-58 
GBG-1056 
GBG-56 
GBG-57 
GBG-58 

SX-119 
X-196 
X-444 

SX-118 
X-394 

12X-544 

2 Armature Shaft Spacer 
1 Armature Shaft Nut 
1 ARMATURE ASSEMBLY 
1 Drive Pulley 
2 5/8 Skpf. Washer 
2 5/8-18 Hex. Nut 

Head Assembly & Parts Used With 

1 Drive End Head Assembly 
1 Drive End Head 
1 Gasket 
1 Fel t Washer Retainer 
1 Felt Washer 
1 Bearing Retainer Assy. 
1 Bearing Retainer 
1 Felt Washer Retainer 
1 Felt Washer 
4 #10-32xl/2 Fill. Hd. So. 
4 #10 Lock Washer 
1 BALL BRG.- S.A.E. #305 
6 #10-32x3/4 Fill. Hd. Screw 
1 Screw In - Sleeve Oiler 
6 #10 Lock Washer 

GBG-24B 
SX-715 
8X-794 

Miscellaneous Parts 

1 Head Band 
1 #10-32xl 1/4 Rd. Hd. Screw 
1 #10-32 Square Nut 

1 2 3 4 5 

(Issued 5-20-41) 

t SERVICE BRUSH SET GCH-2012S. 

NOTE:• VRC-4102B CURRENT-VOLTAGE REGULATOR 
is used with but is not a part of 
this generator. 

UNIT APPLICATION 
GD0-4601A Dodge Truck 

P rinted in U.S. A. File in 

"NOTE: Where part numbers are shown in parenthesis 
they are for reference only. By stocking sub-parts the 
complete part can be assembled as needed." 

Equipment & Parts List Binder 





ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GDS-4801A GENERATOR PARTS LIST GDS;.4801A 

Frame & Field Assy. & Parts Used With 
Part No. 

No. Use d Name of Part 
1 2 3 4 5 

(GDS-2001) 1 Frame & Field Assy. 
GAA-32 1 Terminal Post Top Ins. 
GAL-44 1 Field Connection Ins. 
GBW-34 1 Insulating Washer 
GBW-58 1 Terminal Post 
GB¥1-66 1 Term. Post Bottom Ins. 
GBW-67 1 Term. Post Bottom Ins. 
GCT-25 1 Insulating Bushing 
GCY-25 1 Insulating Bushing 
GDS-29 2 Pole Piece 
GDS-30 1 Lead Assy. 
GAA-27 1 Terminal Post 

X-847 1 Terminal 
GDS-l005A 1 Field Coil Assy. - Comp. 
GDS-1007 1 Field Coil Assy.-Left 

X-976 1 Te rminal 
GDS-l008A 1 Field Coil - Right 

GK-38 2 Pole Pie ce Screw 
MN-21 2 Dowel Pin 
8X-177 1 #14-24 Bex. Nut 

X-193 1 #14 Lock Washer 
X-196 1 #10 Lock Washer 

BX-349 1 #10 Plain Washer 
BX-361 1 1/4 Plain Washer 
BX-1377 1 #10-32 Hex. Nut 
GK-20 2 Frame Screw 

X-196 1 #10 Lock Wash er 
X-199 2 1/4 Lock Washe r 

BX-321 1 #l0-32x5/16 Rd. Hd. Screw 

Camm. End Plate Assy. & Parts Used With 

(GDF-2002A) 1 Comm. End Plate Assy. 
GP�-73 1 Oil Wick 
GAR-98 1 Wick Cover 
GBW-30A 1 Camm. End Cap Cover 
GBW-31 1 Gasket 
GB\Y-72 1 Oil Guard 
GBW-73 1 Oil Retaining Gasket 
GCJ-51 1 3rd Brush Plate Rtg. Spr. 
GCJ-10020 1 Comm. End Plate Part Aasy. 
GBF-79 1 Absorbent Bronze Brg. 
GBW-45 2 Brush Spring 
GCJ-26 . 2 Brush Arm 
GCJ-1014 1 3rd Brush Plate Assy. 
GBW-4� 1 Brush Spring 
GCJ-26 1 Brush Arm 
GDF-1012� � Brush - Main 
GDF-l013t l Brush· - Third 

X-195 5 #8 Lock Washe r 
8X-3ll 1 #l0-32x3/8 Rd. Hd. Screw 

X-489 1 1/4 Oiler - Press in Type 
8X-888 4 #8-32x5/16 Fill. Hd. So. 
BX-1507 1 #B-32xl / 4 Bdg. Hd. Screw 

X-195 2 #B Lock Washer 
SX-1507 2 #B-32xl/4 Bdg. Hd. Screw 

1 2 3 4 5 

Armature .Assy. & Parts Used With 

Part No. 
No. Used Name of Part 

GBM-21 
GlJF-2006 
GAR-171 

GR-32 
SP-1323 

X-260 
X-864 

1 
1 
1 
1 
1 
1 
1 

1 2 3 4 5 
Armature Shaft Nut 
Armature Assy. 

Snap.Ring 
Felt �·rasher Re taine r 
Drive Pulley 
#5 Woodruff Key 
• 669 Lock 'flasher 

Drive End Head Assy. & Parts Used. ':11th 

GBJ-1065 
GAR-63 
GAR-64 
GBJ-65 

GG-164 
8X-173 

X-196 
X-295 
X-489 

BX-1003 

GBW-24 
X-714 

8X-794 

1 Drive End Head Assy. 
2 Felt Guard 
2 Be aring Retainer 
1 Drive End Head 
2 Felt Washer 
3 #10-32 Hex. Nut 
3 #10 Lock WElsher 
1 Ball Brg. - S.A.!. #203 
1 1/4 Oiler - Press in Type 
3 #10-32x7/8 Rd. Hd. Screw 

Miscellane ous Parts 

1 Head Band 
1 #1Q-32xl 1/2 Rd. Hd. Screw 
1 #10-32 square nut. 

1 2 3 4 5 

(Issue d 10-18-38) 

NOTE:- VRD-4008A Voltage Re gulator is used 
with but is not a part of this 
genera to;r •. 

t Se rvice Brush Set GDF-20125. 

Printed in U.S. A. . filein 

"NOTE: 'QVhere pan numbers are shown in parenthesis 
they are for reference only. By stocking sub-parts the 
complete pan can be assembled as needed." 

Equipment & Parts Ust Binder 



.X-469 

x·489 

�� 888 

� 
G8W·.31 

GC..J-t002C 

AI'JWIIITUPE TC....,..,...._ 

......... � 

(T� 
� 

(j) 
0 
(/) 

I 

� 
(X) 
0 
-

> 

(j) 
m 
z 
m 
:;u 
> 
-f 
0 
:;u 

r 
.-

c 
(/) 
-f 
:;u 

� 
-

0 
z 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GDS-4802A,B GENERATOR PARTS LIST GDS-4802A,B 

Frame & Field Assy. & Parts Used With Comm. 3nd Plate Assy. (Continued) 

Part 
No. 

( GDS-2032) 
GAA-32 
GAL-44 
GAR-21 
G:S·i;-34 
GB'.'/-58 
GBI/-66 
G3'ii-6? 
GCT-25 
GCY-25 
GDS-29 
GDS-30 
GAA-27 

X-847 
GDS-1005 
GDS-1007 

X-976 
GDS-1008 

GK-38 
MN-21 
BX-177 

X-193 
X-196 

8'.!-349 
SX:-361 
8X-1377 
GK-20 
5X-177 

X-193 
X-196 
X-199 

8X-321 
5X-1377 

No. 
Used 

1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
2 
1 
1 
1 
1 
1 
1 
1 
2 
2 
1 
1 
1 
1 
1 
1 
2 
1 
1 
2 
2 
1 
1 

Name of Part 
1 2 3 4 5 
Frame & Field Assy. 

Terminal Post Top Ins. 
Field Connection Ins. 
Aligning �owel 
Insulating Washer 
Terminal Post 
Terminal Post Bottom Ins. 
Terminal Post Bottom Ins. 
Insulating Bushing 
Insulating Bushing 
Pole Piece 
Lead Assy. 

Terminal Post 
Terminal 

Field Coil Assy. - Comp. 
Field Coil Assy.-Left 

Terminal 
Field Coil - Right 

Pole Piece Screw 
Dowel Pin 
#14-24 Hex. Nut 
#14 Lock ·.vasher 
#10 Lock ·flasher 
#10 Plain Washer 
1/4 Plain Washer 
#10-32 Hex. Nut 

Frame Screw 
#14-24 Hex. Nut 
#14 Lock Washer 
#10 Lock vlasher 
1/4 Lock ·,·lasher 
#10-32x5/16 Rd. Hd. Screw 
#10-32 Hex. Nut 

Part No. 
No. Used 

GR-32 
GR-35 

X-195 
:X:-295 
:X:-489 
X-544 

8X-870 
8X-1507 

1 
2 
2 
1 
1 
3 
3 
2 

Name of Part 
1 2 3 4 5 
Felt ·.·ras�er Retainer 
Felt '.'lasher 
#8 Lock ·:;asher 
Ball Beari�g - S.A.E. #203 
1/4 Oiler - Press in Tyne 
#10 Lock ·vasher 
#l0-32x5/16 Fill. Hd. S crew 
#8-32xl/4 Bdg. Hd. Screw 

Armature Assy. & Parts Used 'iiith 

GDF-2097 1 Armature Assy. 
GAR-171 2 Snap Ring 

GR-32 1 Felt Washer Reta iner 
* 1 Drive Pulley 

X-161 1 1/2-20 Hex. Nut 
X-264 1 #9 Woodruff Key 
X-1500 1 1/2 Skpf. Washer 

�rive End Head Assy. & Parts Used With 

GDS-1033 
GAR-63 
GA.l:i-64 
GDS-33 

GG-164 
SX-173 

X-196 
X-295 
X-489 

SX-1003 

1 
2 
2 
1 
2 
3 
3 
1 
1 
3 

Drive End Head Assy. 
Felt Guard 
Bearing Retainer 
Drive End Eead 
Felt Washer 
#10-32 Hex. Nut 
#10 Lock Washer 
Ball Erg. - S.A,E. #203 
1/4 Oiler - Press in Type 
#10-32x7/8 Rd. Hd. Screw 

�iscellaneous Parts 

1 Head Band 

Comm. End Plate Assy. & Parts Used With 

GB'V-24 
X-715 

8X-794 
1 #l0-32xl 1/4 Rd. Hd. Screw 
1 #10-32 Square �Jut 

1 2 3 4 5 
DA-39 
DA-70 

GAR-83A 
GBJ-25 

(GDF-2082) 
GCJ-51 
GCJ-1014 
GBW-45 
GCJ-26 
GCJ-1082 
GBW-45 
GCJ-26 
GDF-1012t 
GDF-l013t 

x�l95 
8X:-3ll 
8X-1507 

2 
1 
1 
1 
1 
1 
1 
1 
1 
1 
2 
2 
2 
1 
1 
1 
1 

Flat Oil Guard 
Armature Shaft Nut 
Comm. End Cap Cover 
End Cap Cover Gasket 
Comm. End Plate Assy. 

3rd Brush Plate Rtg. Spr. 
3rd Brush Plate Assy. 

Brush Spring 
·Brush Arm 

Comm. End Plate Part Assy. 
Brush Spr ing 
Brush Arm 

Brush - Main 
Brush - Third 
#8 Look Washer 
#10-32:1:3/8 Rd. Hd. Screw 
#8-32xl/4 Bdg. Hd. Screw 

1 2 3 4 5 

(Issued 10-18-38) 

NOTE: VRD-4010A Voltage Regulator is used 
with but is not a·part of this generator. 

* See table following parts list for part 
number apnlying to asse�bly wanted. 

t Service Brush Set GDF-2012S. 

Assy. No. 

GDS-4802A 
GDS-4802B 

J.Jr � ve Pul:l,.ey 

SP-1347 
SP-349 

Printed in U.S. A. File in 

"NOTE: Where part numbers are shown in parenthesis 
they are for reference only. By stocking sub-parts the 
complecc pan can be assembled as needed." 

Equipment & Parts List Binder 



�OF·fbl3 

~ 
6DF-IOIZ 

� 

�� 

liCJ�I06Z 

I� 

,' Dll-70 
' r-- OA-39 

�� � l ·� ��� � � 
�t \ -, \ 'v-ns 

1 , \ UR·3.S 

' \ 1 UB.J-ZS 
·,qAR- 6Jit 

ARMATURE rERMINAL 

� 

t#AL- 44 / 

� 

(j) 
0 
(/') 

I 

� 
co 
0 
......, 

)> 
.... 

OJ 

(j) 
m 
z 
m 
;v 
)> 
-1 
0 
;v 

r 
r 

c 
(/') 
-1 
;v 
)> 
-1 
-

0 
z 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GDS-4803A GENERATOR PARTS LIST GDS-4803A 

Frame & Field Assy. & Parts Used With Armature Assembly & Parts Used With 

Part 
No. 

No. 
Used Name of Part 

Part 
No. 

No. 
Used Name of Part 

GCJ-33 
(GDS-2001A ) 

GAA-32 
GAL-44 
GBW-34 
GBW-58 
GBW-66 
GCT-25 
GCY-25 
GDS-29 
GDS-30 
GAA-27 

X-847 
GDS-34 
GDS-1005A 
GDS-100 7 

X-97 6 
GDS-lOOBA 

GK-38 
'MN-21 
BX-177 

X-193 
X-196 

8X-349 
BX-361 
BX-1377 
GK-20 

X-196 
X-199 

8X-321 
X-966 

8X-1377 
Comm. End 

(GDF-2002A ) 
GAR-73 
GAR-98A 
GBW-30B 
GBW-31 
GBW-72 
GBW-73 
GCJ-51 

GCJ-1002C 
GBF-79 
GBW-45 
GCJ-26 
GCJ-1014 
GB'il-45 
GCJ-26 
GDF-1012t 
GDF-1013t 

X-195 
SX-311 

X-489 
SX-888 
SX-1507 

X-195 
BX-1507 

1 2 3 4 5 
1 Grounding Cup 
1 Frame & Field Assy. 
1 Terminal Post Top Ins! 
1 F ield Connection Ins. 
1 Insulating Washer 
1 Terminal Post 
1 Terminal Post Bottom Ins. 
1 Insulating Bushing 
1 Insulating Bushing 
2 Pole Piece 
1 Lead Assembly 
l Terminal Post 
1 Terminal 
1 Terminal Post Bottom Ins. 
1 FIELD COIL ASSY.- COM!?. 
1 Field Coil Assy.-�eft 
1 Terminal 
1 Field Coil - Rignt 
2 Pole Piece Screw 
2 Dowel Pin 
1 �14-24 Hex. Nut 
1 14 Lock Washer 
1 10 Lock Washer 
1 10 Plain Washer 
1 . 1/4 Plain Washer 
1 #10-32 Hex. Nut 
2 Frame Screw 
2 #10 Look Washer 
2 1/4 Look Washer 
1 #10-32x5/16' Rd. Hd. Screw 
1 �erminal 
1 #10-32 Hex. Nut 

Plate Assy. & Parts Used ,'/i th 

1 Comm. End Plate Assembly 
1 Oil Wick 
1 W ick Cover 
1 Comm. End Cap Cover 
1 Gasket 
1 Oil Guard 
1 Oil Retaining Gasket 
1 3rd Brush Plate Retaining 

Spring 
1 c. E. Plate Part Assy. 
1 ABSORBENI' BRONZE ERG. 
2 Brush Spring 
2 Brush Arm 
1 3rd Brush Plate Assy. 
l Brush Spring 
1 Brush Arm 
2 Brush - Main 
1 Brush - Third 
5 #8 Lock Washer 
1 #l0-32x3/8 Rd. Hd. Screw 
1 l/4 Oiler - Press in Type 
4 #8-32x5/16 Fill. Hd. Sc. 
1 #8-32xl/4 Bdg. Hd. Screw 
2 #8 Look Washer 
2 #8-32xl/4 Bdg. Hd. Screw 

1 2 3 4 5 

GBM-21 
GDF-2006 
GAR-171 

GR-32 
SP-1323 

X-260 
X-864 

1 2 3 4 5 
1 Armature Shaft Nut 
l ARMATURE ASSEMBLY 
1 Snap Ring 
1 Felt Vlasher Retainer 
1 Drive Pulley 
1 #5 Woodruff Key 
1 .669 Lock 'liasher 

Drive End Head Assy. & Parts Used With 

GBJ-1065 
GAR-63 
GAR-64 
GBJ-65 

GG-164 
8X-l73 

X-196 
X-295 
X-489 

8X-1003 

GBW-24 
X-714 

8X-794 

1 Drive End Head Assembly 
2 Felt Guard 
2 Bearing Retainer 
1 D. E. Head 
2 Felt Washer 
3 #10-32 Hex. Nut 
3 #10 Look Washer 
1 BALL ERG.- S.A.E. #203 
1 1/4 Oiler - Press in Type 
3 #l0-32x7/8 Rd. Hd. Screw 

Miscellaneous Parts 

1 Head Band Assembly 
1 #10-32xl 1/2 Rd. Hd. Screw 
1 #10-32 Square Nut 

1 2 3 4 5 

(Issued 8-21-39 ) 

t Service BRUSH SET GDF-20123. 

NOTE:- CBA-4003 CIRCU IT BREAKER is used with 
but is not a part of this generator. 

UNIT APPLICATI ON 

GDS-4803A Hudson 

Printed in U.S. A. File in 

"NOTE: Where pan numbers are shown in parenthesis 
they are for reference only. By stocking sub-parts the 
complete pan can be assembled as needed." 

Equipment lk Parts List Binder 



.!.:.:!..!l2... 

tSOF-.?002111 

� 

8X-/507 
�-

� 

.!!E::!..:.E 

Q;:L 
�� 

8X·36! � 
GAif·3�"" 

GC�'-, 

�------� 

I 

�A 
8X-3el GROUNO SC�£w 

� 

70 7HIID BIIJSII 

� 

GDS-1007 

F"IELC T£RH/NAI.. 

GA�-171 

� 

o--n 

� 

ARI"fttlruec r£RfftNA. 

-I0081"f 

TO IN$1./LRT£0 
1'"1.4/N BRUSH 

/"1111-21 

(j) 
0 
(f) 

I 

� 
00 
0 
w 

)> 

(j) 
m 
z 
m 
::::c 
)> 
-I 
0 
::::c 

r 
r 
c 
(f) 

-I 
::::c 
)> 
-I 
-

0 
z 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GDT-4802 GENERATOR PARTS LIST GDT-4802 

PRELIMINARY 

Frane & Field Assenbly & Parts Used With Arme.ture Assembly & Parts Used With 
Part 

No. 

GCD-20 
(GDT-2001) 

GAA-32 
GAU-45 
GBW-34 
GBW-66 
GBW-67 
GBY-29 
GBY-38 
GDD-27 
GDD-28 
GDT-1005 
GDT-1007 
GCD-25 
GCE-34 

X-847 
IG-821 

GDT-1008 
GCE-27 

MN-21 
8X-177 

X-193 
X-196 

8X-349 
8X-361 
8X-l377 
8X-159 
8X-l77 

X-193 
X-196 
X-201 

8X-32l 
8X-l377 

Cornn. End 

DB-17 
DD-44 

GBY-28 
GCD-27 
GCD-28 
GCD-30 
GCD-2002 
GBY-25 
GBY-34 
GBY-l012t 

X-195 
8X-305 

X-62 
X-195 

8X-305 
X-489 
X-867 

No. 
Used 

2 
l 
1 
1 
l 
1 
1 
2 
4 
l 
1 
1 
1 
1 
1 
1 
1 
1 
1 
2 
l 
1 
1 
1 
1 
1 
2 
l 
l 
2 
2 
l 
l 

Name of Part 
l 2 3 4 5 
Frame Screw 
Frane & Fiel� Assembly 

Terminal Post Top Ins. 
Field Connection Ins. 
Insulating Washer 
Terminal Post Bottom Ins. 
Terninal Post Bottom Ins. 
Pole Piece 
Pole Piece Screw 
Insulating Bushing 
Insulating Bushing 
FIELD COIL ASSY.- Comp. 

Field Coil Assy.-Left 
Lead Assembly 

Terminal Post 
Terminal 

Terminal 
Field Coil Assy.-Right 

Terminal Post 
Dowel Pin 
#14-24 Hex. Nut 
#14 Lock Washer 
#10 Lock Washer 
#10 Plain Washer 
l/4 Plain Washer 
#10-32 Hex. Nut 

3/8-24 Hex. Nut 
#14-24 Hex. Nut 
#14 Lock Washer 
#10 Lock Washer 
3/8 Lock Washer 
#l0-32x5/l6 Rd. Hd. Screw 
#10-32 Hex. Nut 

Plate Asse�bly & Parts Used With 

2 Felt Guard 
l End Cap Cover Gasket 
1 Felt Vlasher 
1 Co:::rr.1. End Cap Cover 
1 Felt Washer 
l Air Deflector 
1 Comn. End Plate Assembly 
2 Brush Spring 
2 Brush Arm 
2 Brush - Main 
1 #8 Lock Vlasher 
l #8-32xl/4 Rd. Hd. Screw 
6 #l0-32x3/8 Flat Hd. Screw 
1 #8 Lock Washer 
1 #8-32xl/4 Rd. Hd. Screw 
1 l/4 Oiler - Press in Type 
l BALL BEARING 

l 2 3 4 5 

Part 
No. 

DG-1144 
GBM-21 
GDT-2045F 

SP-366 
X-157 
X-260 
X-263 
X-358 
X-404 
X-864 

No. 
Used Name of P.art. 

1 2 3 4 5 
1 Oil Thrower 
1 Armature Shaft Nut 
1 ARMATURE ASSEMBLY 
1 Ventilating Fan 
1. l/2-20 Slotted Nut 
l #5 Woodruff Key 
l #8 Woodruff Key 
1 1/2 Plain Steel Washer 
1 3/32xl Cotter Pin 
1 .669 Lock Washer 

Drive End Head Assembly & Parts Used With 

GCD-1003 
DG-143 

GCD-3 
8X-66 

X-413 

GCD-24 
X-715 

8X-794 

l Drive End Head Assenbly 
l Bearing Retainer 
1 Drive End Head 
3 #l0-32xl/2 Flat Hd. Sc. 
1 BALL BRG. Shielded -

S.A.E. #304 

Miscellaneous Parts 

1 Head Band 
1 #l0-32xl 1/4 Rd. Hd. Screw 
1 #10-32 Square Nut 

1 2 3 4 5 

(Issued 7-2-41) 

t SERVICE BRUSH SET GCD-2 Ol2S. 

NOTE:- VRJ-4001A CURREliT-VOLTAGE REGULATOR 
is used v1i th but is not a part of 
this c;enerator. 

UNIT 

GDT-4802 Dianond T, 
Dunlex Truck 

Primed in U.S. A. File in 

"NOTE: Where part numbers are shown in parenthesis 
they are for reference only. By stocking sub-parts the 
complete part can be assembled as needed." 

Equipmem & Parts List Binder 





ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GDT-4803A GENERATOR PARTS LIST GDT-4803A 

Frame & Field Assembly & Parts Used With Armature Assembly & Parts Used With 

Part No. Part No. 
No. Used Name of Part No. Used Name of Part 

1 2 3 4 5 
Armature Shaft Nut 
ARMATURE ASSEMBLY 
Drive Pulley 

GCD-20 
(GDT-2049) 

GAA-32 
GAU-45 
GBW-34 
GBW-66 
GBW-67 
GBY-29 
GBY-38 
GDD-27 
GDD-28 
GDT-1005 
GDT-1007 
GCD-25 
GCE-34 

X-847 
IG-821 

GDT-1008 

GCE-27 
MN-21 
SX-177 

X-193 
X-196 

8X-349 
8X-361 
8X-1377 
8X-159 
8X-177 

X-193 
X-196 
X-201 

SX-321 
SX-1377 

Comm. End 

DB-17 
DD-44 

GAG-77 
GBY-28 
GBY-30 
GCD-2032 
GBY-25 
GBY-3-± 
GBY-1012! 

X-195 
8X-305 

GDT-24 
GDT-28 

X-195 
8X-305 

X-857 
X-489 
X-5H 

8X-870 

2 
1 
1 
l 
1 
l 
l 
2 
4 
1 
l 
l 
l 
l 
l 
l 
l 
1 

l 
2 
l 
l 
l 
l 
l 
l 
2 
l 
l 
2 
2 
l 
l 

l 2 3 4 5 
Frame Screw 
Frame & Field Assy. 

Terminal Post Top Ins. 
Field Connection Ins , 
Insulating Washer 
Term. Post Bottom Ins. 
Term, Post Bottom Ins. 
Pole Piece 
Pole Piece Screw 
Insulating Bushing 
Insulating Bushing 
FIELD COIL ASSY.-COMP. 

Field Coil Assy,-Left 
Lead Assy. 

Terminal Post 
Terminal 

Terminal 
Field Coil Assy,­
Right 

Terminal Post 
Dowel Pin 
#14-24 Hex. Nut 
#14 Lock Washer 
#10 Lock Washer 
#10 Plain Washer 
l/4 Plain Washer 
#10-32 Hex. Nut 

3/8-24 Hex, Nut 
#14-24 Hex. Nut 
#14 Lock Washer 
#10 Lock Washer 
3/8 Lock Washer 
# l0-32x5/l6 Rd. Hd. Sc. 
#10-32 Hex. Nut 

Plate Assembly & Parts Used With 

2 Felt Guard 
l End Cap Cover Gasket 
l Armature Shaft Nut 
l Felt Washer 
l Oil Wick 
l Comm. End Plate Assy. 
2 Brush Spring 
2 Brush Arm 
2 Brush - Main 
l #8 Lock Washer 
l #8-32xl/4 Rd. Hd. Screw 
l Comm. End Cap Cover 
l Felt Washer 
1 #8 Lock Washer 
1 #8-32xl/4 Rd. Hd. Screw 
1 BALL BEAR mG 
1 l/4 Oiler - Press in Type 
3 #10 Lock Washer 
3 #l0-32x5/15 Fill. Hd. Sc. 

1 2 3 4 5 

GBM-21 
GDT-2050F 

SP-365 
X-258 
X-263 
X-864 

Drive End 

GCD-1033 
GAB-188 
GAR-179 
GBY-27 
GCD-33 

SX-173 
X-196 

8X-306 
X-355 
X-489 

GCD-24 
X-715 

8X-794 

1 
l 
1 
1 
1 
1 

Head 

1 
2 
2 
2 
1 
3 
3 
3 
l 
1 

#3 Woodruff Key 
#8 Woodruff Key 
,569 Lock Washer 

Assembly & Parts Used With 

Driv� End Head Assy. 
Felt Washer 
Felt Guard 
Bearing Retainer 
Drive End Head 
#10-32 Hex, Nut 
#10 Lock Washer 
#10-32xl Rd. Hd. Screw 
BALL ERG, - S. A.E. #303 
1/4 Oiler - Press in Type 

Miscellaneous Parts 

l Head Band 
1 #10-32xl l/4 Rd. Hd. Screw 
l #10-32 Square Nut 

l 2 3 4 5 

(Issued 4-18-40) 

! Service BRUSH SET GCD-2012S. 

NOTE:- VRJ-4002 A CURRENT VOLTAGE REGULATOR 
is used with but is not a part of this 
generator. 

I UNIT APPLICATION 

t GDT-4803A Seagrave Corp. 

Printed in U.S. A. File in 

"NOTE: Where part numbers are shown in parenthesis 
they are for reference only. By stocking sub-parts the 
complete part can be assembled as needed." 

Equipment & Parts List Binder 



GDT-4803A GENERATOR ILLUSTRATION 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
.GDT-4804A GENERA TOR PARTS LIST GDT-4804A 

Frame & Field Assembly & Parts Used With 
Part No. 
No. Used Name of Part 

GCD-20A 1 
(GDT-2056) 1 

DG-41S 1 
GAA-32 1 

GAU-45 1 
GBW-34 1 

GBW-66 1 

GBW-67 1 

GBY-38A 4 
GDD-27 1 
GDD-28 1 
GDT-1005 1 

GDT-1007 1 
GCD-25 1 
GCE-34 1 

X-1425 1 
X-1425 1 

GDT-1008 1 
GCE-27 1 

MN-21 2 
X-82 4 

BX-177 2 

X-193 2 

X-196 2 

BX-349 1 

8X-361 1 

8X-1377 2 

8X-159 2 
12X-196 1 
12X-201 2 

BX-321 1 

Bolt, Thru 
Frame & Field Assy. 

Bracket, Gen. Mtg. 
Washer, Ins., Arm. Term., 
Outer 
Insulation, Field Connection 
Washer, Ins., Field Term., 
Outer 
Insulation, Square, Arm. 
Term., Inner 
Insulation, Square, Field 
Term., Inner 
Screw, Pole Shoe 
Bushing, Ins., Field Term. 
Bushing, Ins., Arm. Term. 
COIL ASSY., FIELD, 
COMPLETE 

Coil Assy ., Field, Left 
Lead Assembly 

Stud, Arm. Term., 
#14-24 
Terminal 

Terminal 
Coil Assy., Field, Right 

Stud, Field Term., 
#10-32 

Pin, Dowel 
Screw, Gen. Mtg., Flat Hd. 
1/4-28x9J16 
Nut, Arm. Term., Hex. 
#14-24 
Lockwasher, Arm. Term., 
#14 
Loch."Washer, Field Term., 
#10 
Washer, Plain, Field Term., 
#10 
Washer, Plain, Arm. Term., 
1/4 
Nut, Field Term., Hex. 
#10-32 

Nut, Thru Bolt, Hex. 3/B-24 
Lockwasher, Ground Screw, #10 
Lockwasher, Thru Bolt, 3/8 
Screw, Ground, Rd. Hd. 
#10-32x5j16 

Comm. End Head Assembly & Parts Used With 

DA-22 
DA-60 
DB-17 
DD-24C 
DD-44 

1 Washer, Bearing Retaining 
1 Screw, Bearing Retaining 
1 Washer, Plain, Felt Retaining 
1 Cover, Comm. End 
1 Gasket, C.E. Cover 

Comm. End Head Assy. (Continued) 
Part No. 
No. Used Name of Part 

GBY-28 
GCD-2032 
GBY-25 
GBY -34 
GBY-1012t 

8X-119 

12X-195 
12X-199 

8X-305 

X-489 
12X-544 

X-867 

1 Washer, Felt 
1 Head Assy ., Comm. End 
2 Spring, Brush 
2 Arm, Brush 
2 Brush 
3 Screw, Cover, Fill. Hd. 

#10-32x1J2 
2 Lockwasher, Brush Lead Sc., #8 
1 Lockwasher, Brg. Retaining Sc., 

1/4 
2 Screw, Brush Lead, Rd. Hd. 

#8-32x1/4 
1 Oiler 
3 Lockwasher, Cover Screw, #10 
1 BEARING, BALL, SHIELDED, 

S.A.E. #303 

Armature Assembly & Parts Used With 

GBM-?.1B 
GDT-2031F 

SP-580 
X-263 

12X-864 

1 Nut, Arm. Shaft, D.E. 
1 Armature 
1 Pulley, Drive 
1 Key, Woodruff, #8 
1 Lockwasher, Shaft, D.E. 

Drive End Head Assembly & Parts Used With 

GCD-1033 
GAB-188 
GAR-179 
GBY-27 
GCD-33 

BX-173 
X-196 

8X-306 

X-365 
X-489 

GCD-24 
8X-714 

BX-794 

1 Head Assy., Drive End 
2 Washer, Felt 
2 Retainer, Felt Washer 
2 Retainer, Bearing 
1 Head 
3 Nut, Retainer Sc., Hex. #10-32 
3 Lockwasher, Retainer Sc., #10 
3 Screw, Bearing Retainer, 

Rd. Hd. #10-32x1 
1 BEARING, BALL, S.A.E. #303 
1 Oiler 

Miscellaneous Parts 

1 Band, Cover 
1 Screw, Cover Band, Rd. Hd. 

#10-32x1 1/2 
1 Nut, Cover Band, Square #10-32 

t BRUSH SET, SERVICE GCD-2012S. 

NOTE: VRP-4006F CURRENT VOLTAGE 
REGULA TOR is used with but is not 
a part of this generator. 

UNIT APPLICATION 
GDT-4804A Harnischfeger 

(Issued 3-31-49) 

Printed in U.S. A. File in 

"NOTE: Where part numbers are shown in parenthesis 
they are for reference only. By stocking sub-parts the 
complete part can be assembled as needed." 

Equipment & Parts List Binder 





ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GDU-4501 GENERATOR PARTS LIST GDU-4501 

Frame &. Field Assy. &. Parts Used Wit h Armature Assembly & Parts Used With 

Part 
No. 

GAU-20A 
(GDU-2001) 
GAA-30 
GAA-32 
GAL-44 
GAM-73 
GAA-27 

X-947 
GCT-25 
GD0-29 
GD0-1005 
GD0-1007 

X-946 
GDU-1008 

X-959 
GK-38 
MN-21 
8X-140 
5X-177 

X-193 
X-194 

er..:3ol 
BX-1008 
5X-177 

X-193 
X-196 
X-203 

8X-321 

Com.. End 

GCX-39 
(GDU-2002) 
GAL-12t 
GAL-199 
GAL-204 

X-958 
3-AL-205 

GAL-242 
GCX-19 
GCX-2037A 

GAL-199 
GAL-242 
GAR-13t 
GCX-19 
GCX-1037 

8X-59 
X-1276 

8X-1505 
GDU-10 0 2  

8X-59 
SX-6 3 

X-195 
8X-304 

X-127 6 
SX-1505 

X-1502 

No. 
Used 

2 
1 
1 
1 
1 
1 
1 
1 
1 
2 
1 
1 
1 
1 
1 
4 
2 
1 
1 
1 
1 
1 
1 
1 
1 
1 
2 
1 

Name of Part 
1 2 3 4 5 
Frame Screw 
Frame & Field Assembly 

Terminal Post Bottom Ins. 
Terminal Post Top Ins. 
Field Connection Ins. 
Terminal Lead Assy. 

Terminal Post 
Terminal 

Insulating Bushing 
Pole Piece 
FIELD COIL ASSY.- COHP. 

Field Coil Assy.-Left 
Term inal 

Field Coil Assy.-Right 
Terminal 

Pole Piece Screw 
Dowel Pin i6-32 Hex. Nut 

14-24 Hex. Hut 
14 Lock ·:lasher 
6 Lock ·.vasher 

1/4 Plain ',"/asher 
#6-32x9/16 Rd. Hd. Screw 

#14-24 Hex. Nut 
#14 Lock Washer 
#10 Lock Washer 
5/16 Lock Washer 
#10-32x5/16 Rd. Hd. Screw 

Part 
No. 

GBI.l-21 
GCX-23 
GCX-3034 
G.'>R-171 

X-260 
X-864 

No. 
Used Name of Part 

1 2 3 4 5 
1 A�ature Shaft Nut 
1 Arnature Shaft Spacer 
1 AR!lATURE A3SEEBLY 
1 Snap Ring 
1 #5 Hoodruff Key 
l • 669 Lock '/lasher 

Drive End Head Assy. & Parts Used With 

GDU-1003 
GDU-3 

GG-6 
SX-173 

X-196 
SX-316 

X-1501 

GBW-24 
X-715 

BX-794 

1 Drive End Head Assembly 
1 Drive End Head 
2 Dearing Retainer 
3 #,10-32 Hex. Nut 
3 #10 Lock ':lasher 
3 #10-32x3/4 Rd. Hd. Sc. 
1 BALL BRG.- OIL JEAL 

Miscellaneous Parts 

1 Head Band Assenbly 
1 #10-32xl 1/4 Rd. Hd. Screw 
1 #10-32 Square Nut 

1 2 3 4 5 

(Issued 8-21-39) 

Plate Assy. &. Parts Used V/ith 

1 
l 
2 
2 
1 
2 
2 

2 
2 
1 

1 
1 
1 
1 
1 

1 
1 
1 
1 
2 
2 
2 
1 
1 
2 
1 

Ground Spring 
Comm. End Plate Asse:c.bly 

Brush - Main 
Brush Bcrew Block 
Ground Connector Assy. 

Terminal 
3rd Brush Plate Retaining 
Spring 
Brush Holder 
Brush Spring 
3rd Brush Holder Plate 
Assembly 

Brush Screw Block 
Brush Holder 
Brush - Third 
Brush Spring 
3rd Brush Plate Part 
Assembly 
#8- 32x3/16 Rd. Hd. Sc, 
#B Skpf. '.'lasher 
#B-32x9/16 Bdg. Hd. Sc, 

c. E. Plate Part Assy. 
#B-32x3/ 16 Rd. Hd. Sc. 

t Service BRUS� SET G AL-2012A. 

IDIIT APl'LICATION 
:8-32x3/B Flat Hd. Sc. 

8 Lock Washer 
B-32x5/16 Rd. Hd. Screw 

#B Skpf. i'/a sher 
#8- 32x9/l6 Bdg. Hd. Sc. 

�G�D�U�--4�5�0�1� ��-'a� rris-Dunn Corp. 

BALL BEARING - OIL SEAL 
1 2 3 4 5 

Printed in U.S. A. 

"NOTE: Where part n"mben are shown in parenthesis 
they are for reference only. By stocking sub-parts the 
complete part can be assembled as needed." 

File in 
Equipment & Parts List Binder 



-'.X-S9 

GA. �� 
�

GCX�/9�-242 Ji' �� 
0�� 

� -----*"-. 8 

�7 

�7 x--#; ,..,...Tal£ T£.PI"'//MIIL 

,X·3.21-6�NO .SCREW 

� 

GAL.-44 

(j) 
0 
c 

I 

� 
01 
0 
-

(j) 
m 
z 
m 
AJ 

� 
0 
AJ 
-

r-
r 
c 
Cll 
-i 

� 
-

0 
z 



ELECTRIC AutO-LITE EQUIPMENT & PARTS LISTS 
GDW-4601A GENERATOR PARTS LIST GDW-4601 A 

Frame & Field Assembly & Parts Used With 
Part No. 

No. Used Name of Part 

(GDW-3021 ) 
GBF-55 
GBG-22 
GBG-23 
GBG-28 
GBG-30 
GBG-38 
GBG-62 
GBH-29 
GCY-27 
GCY-28 
GDW-30 
MAB-14A 

X-1425 
GDW-1005 
GDVi-1007 

X-1425 
GDW-1008 
GDW-1009 
GDW-1010 
GBG-26 

MU-36 
MU-37 
8X-183A 

l2X-196 
12X-1014 

8X-l376 
tcn-1377 

l2X-196 
8X-32l 

12X-l014 
8X-1376 
BX-137? 

1 2 3 4 5 
1 Frame & Field Assembly 
1 Insulating Washer 
1 Terminal Post 
1 Terminal Post 5/16-24 
1 Terminal Post Ins. 
l Field Connection Ins. 
8 Pole Piece Screw 
1 Terminal Post Ins. 
4 Pole Piece 
1 Insulating Bushing 
1 Insulating Bushing 
1 Control Lead Assy. 
1 Terminal 
1 Terminal 
1 FIELD COIL ASSY. - COMP. 
1 Field Coil Assy. - U.R. 
1 Terminal 
1 Field Coil - L.L. 
1 Field Coil - L.R. 
1 Field Coil Assy. - U.L . 

1 Terminal 
1 Insulating Washer 
1 5/16 Plain Washer 
1 #10 Plain Washer 
1 #10 Lock Washer 
1 5/16 Lock Washer 
1 5/16-24 Hex. Nut 
1 #10-32 Hex. Nut 
2 #10 Lock Washer 
1 #10-32x5/l6 Rd. Hd. Screw 
1 5/16 Lock Washer 
1 5/16-24 Hex. Nut 
1 #10-32 Hex. Nut 

Comm. End Plate Assembly & Parts Used With 

GBG-46 
GBG-47 
GBG-48 
GBG-50 
GBG-1056 
GBG-56 
GBG-57 
GBG-58 

(GDW-3053 ) 
D A-38 
DE-85 

GBG-41 
GBG-51 
GBG-53 
GDW-1012 � 
GDW-2031 
GBG-181 
GBG-36L 
GBG-40L 
GBG-85 
GBG-1037L 

BX-173 
X-196 

GK-151 
X-195 

8X-208 
8X-305 

1 Spring Washer 
1 Felt Washer 
2 Felt Washer Retainer 
1 Gasket 
1 Bearing Retainer Assembly 
1 Bearing Retainer 
1 Felt Washer Retainer 
1 Felt Washer 
1 Comm. End Plate Assy. 
2 Spring Washer 
1 Steel Washer 
2 Brush Holder Plate 
2 Plain Washer 
1 Comm. End Plate 
2 Brush - Main 
1 Brush Holder Plate Assy. 
2 Brush Holder 
2 Brush Spring 
2 BrUsh Holder Terminal 
2 Brush Holder Stud 
2 Brush Arm 
2 #10-32 Hex. Nut 
2 #10 Lock Washer 
1 Plain Steel Wa�er 
2 #B Lock Washer 
1 #10-32x9/16 Hex. Hd. So. 
2 #8-32xl/4 Rd. Hd. Screw 

1 2 3 4 5 

Comm. End Plate Assembly (Continued) 
Part No. 

No. Used Name of Part 

8X-361 
X-1270 

8X-118 
8X-119 

X-195 
8X-305 

X-394 
X-440 

12X-544 

1 2 3 4 5 
2 1/4 Plain i'/asher 
1 #10 Skpf. Washer 
6 #l0-32x3/4 Fill. Hd. Screw 
4 �10-32xl/2 Fill. Hd. Screw 
1 8 Lock Washer 
1 8-32xl/4 Rd. Hd. Screw 
1 Screw In - Sleeve Oiler 
1 BALL BEARING - S�IIELDED 

10 #10 Lock 'Nasher 

Armature Assembly & Parts Used With 

GBG-49 
GBG-55 
GD'r-2006F 

SP-1193 
SP-193 
SP-194 

X-330 

X-1177 
X-1178 

2 Armature Shaft Spacer 
1 Armature Shaft Nut 
1 ARMATURE ASSEMBLY 
1 Drive Pulley Assembly 
1 Drive Pulley 
1 Drive Pulley Face P late 
3 #10-32x9/16 Oval Hd. Ctsk. 

Screw 
2 5/8 Skpf. Washer 
2 5/8-18 Hex. Nut 

,Drive End Head Assembly & Parts Used With 

GBG-1003 
GBG-3 
GBG-50 
GBG-57 
GBG-58 
GBG-1056 
GBG-56 
GBG-57 
GBG-58 

8X-119 
X-196 
X-444 

8X-118 
X-394 

12X-544 

GBG-24C 
BX-715 
8X-794 

1 Drive End Head Assembly 
1 Drive End Head 
1 Gasket 
1 Felt Washer Retainer 
1 Felt Washer 
1 Bearing Retainer Assembly 
1 Bearing Retainer 
1 Felt '/lasher Retainer 
1 Felt ':/asher 
4 #10-32xl/2 Fill. Hd. Screw 
4 #10 Lock Washer 
l BALL BEARING - S.A.E. #305 
6 #l0-32x3/4 Fill. Hd. Screw 
1 Screw In - Sleeve Oiler 
6 #10 Lock Washer 
Miscellaneous Parts 
1 Head Band 
1 #10-32xl 1/4 Rd. Hd. 
1 #10-32 Square Nut 

1 2 3 4 5 

(Issued 5-9-39 ) 

Screw 

NOTE:- VRK-4001A CURRENT VOLTAGE REGULATOR 
is used with but is not a part of 
this generator. 

� Sel"Vice BIIJSH SET GDW-2012S. 

UNIT 
GDW-4601A 

Printed in U.S. A. Pileia 

"NOTE: Wbete part numben are shown in parentbeail 
they are for reference only. By atoekins aub-partt the 
complete pan C"IID be •••mbled •• needed." 

Equipment a Paru Ust Biodu 



GDW-4601A GENERATOR ILLUSTRATION 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GDW-4604A,B GENERATOR PARTS LIST GDW -4604A,B 

Frame & Field Assembly & Parts Used With 
Part No. 
No. Used 

(GDW-2001) 
GBF-55 
GBG-22 
GBG-28 
GBG-30 
GBG-38 
GBG-62 
GBH-29 
GCY-27 
GCY-28 

GDW-22 
GDW-26 
GDW-23 

X-1425 
GIJW-10054\ 
GDW-1007 

X-1425 
GDW-1008 
GDW-1009 
GDW-1010A 
GBG-26 
GDW-24 
GDW-23 

X-1425 
MU-36 
MU-37 

1 
1 
1 
1 
1 
8 
1 
4 
1 
2 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
2 
2 

Name of Part 
1 2 3 4 5 
Frame & Field Assembly 

Insulation, Field Term. 
Post, Field Term., #10-32 
Insulation, Term. Post 
Insulation, Field Connection 
Screw, Pole Piece 
Insulation, 'l'erm. Post 
Pole Piece 
Bushing, Ins., Field Term. 
Bushing, Ins., "A & G" Term 
Insulation, Grd. Term. 
Lead Assembly 

Post, Arm. Term. 
Terminal 

Coil Assy ., Field, Comp. 
Coil Assy., Field, U.R. 

Terminal 
Coil, Field, L.L. 
Coil, Field, L.R. 
Coil Assy., Field, U.L. 

Terminal 
Lead Assembly 

Post, Grd. Term. 
Terminal 

Washer, Ins., "A & G" Term 
Washer, Plain "A & G" 
Term. 

8X-183A 1 Washer, Plain, Field Term. 
X-196 2 Washer, Lock, Field Term. 
X-1014 4 Washer, Lock, "A & G" Ter 

SX-1376 4 Nut, Arm. & Grd. Term. 
SX-1377 2 Nut, Field Term., Hex. 

Comm. End Head Assembly & Parts Used With 
DA-60 1 Screw, Ret'g., C.E. Brg. 

GBG-46 1 Washer, Spring 
GBG-47 1 Washer, Felt 
GBG-48 2 Retainer, Felt Washer 
GBG-63 1 Cover, Comm. End 
GBG-64 1 Gasket, Comm. End Cover 
GBG-66 1 Washer, Brg. Retainer 

(GDW -2060) 1 Head Assy ., Comm. End 
DA-38 2 Washer, Spring, Plate 

DE-85 
GBG-41 
GBG-51 
GBG-60 
GDW-1012t 
GDW-1031 
GBG-18R 
GBG-36 
GBG-40 
GBG-85 
GBG-1037 

SX-173 
X-196 

1 
2 
2 
1 
2 
1 
2 
2 
2 
2 
2 
2 
2 

Holding Screw 
Washer, Plain, Pl. Lock Sc. 
Screw, Br. Plate Holding 
Washer, Plain, Pl. Hld'g. Sc. 
Head 
Brush 
Plate Assy ., Brush 

Holder, Brush 
Spring, Brush 
Terminal, Brush Holder 
Stud, Brush Holder 
Arm, Brush 
Nut, Brush Stud, Hex. 
Washer, Lock, Br. Stud 

Comm. Erid Head Assembly (Continued) 
Part No. 
No. Used Name of Part 

1 2 3 4 5 
GK-151 1 Washer, Plain, Pl. Hld'g. Sc. 

X-195 2 Washer, Lock, Br. Lead Sc. 
SX-208 1 Screw, Lock, Br. Plate 
8X-305 2 Screw, Brush Lead 
SX-361 2 Washer, Plain, Pl. Hld'g. Sc. 

X-1270 1 Washer, Skpf., Pl. Lock Sc. 
SX-118 6 Screw, Fill. Hd., #10-32x3/4 
8X-119 4 Screw, Fill. Hd., #10-32x1/2 

X-195 2 Washer, Lock, 18 
X-196 4 Washer, Lock, #10 
X-199 1 Washer, Lock, 1/4 

SX-305 2 Screw, Rd. Hd., f8-32x1/4 
X-394 1 Oiler, Screw-in Sleeve 
X-440 1 Bearing, Ball, Shielded, S.A.E. 13ffi 
X-544 6 Washer, Lock, #10 

Armature Assembly & Parts Used With 
GBG-49 2 Spacer, Armature Shaft 

GDW -2030F 1 Armature 
• 1 Pulley, Drive 

X-263 1 Key, Woodruff, #8 
X-1134 1 Washer, Plain, 5/8 
X-1177 1 Washer, Skpf., 5/8 
X-1178 1 Nut, Hex., 5/8-18 

Drive End Head Assembly & Parts Used With 
GBG-1065 1 Head Assy ., Drive End 
GBG-50 1 Gasket, Bearing Retainer 
GBG-57 1 Retainer, Felt Washer, Outer 
GBG-58 1 Washer, Felt, Outer 
GBG-65 1 Head 
GBG-1056 1 Retainer Assy ., Bearing 
GBG-56 1 Retainer, Bearing 
GBG-57 1 Retainer, Felt Washer 
GBG-58 1 Washer, Felt 

8X-119 4 Screw, Fill. Hd., #10-32x1/2 
X-196 4 Washer, Lock, no 
X-444 1 Bearing, Ball, S .A.E. #305 

SX-118 6 Screw, Fill. Hd., #10-32x3/4 
X-196 6 Washer, Lock, no 
X-394 1 Oiler, Screw-in Sleeve 

GBG-24 
X-715 

SX-794 

Miscellaneous Parts 
1 Band, Head 
1 Screw, Rd. Hd., #10-32x1 1/4 
1 Nut, Square, #10-3-2 

1 2 3 4 5 

Assembly No. 
GDW-4604A 
GDW-4604B 

(Issued 1-12-1943) 
Pulley, Drive 

SP-412 
SP-635 

t Brush Set, Service GDW -2012S. 
NOTE:- VRV -4002A Current-Voltage Regulator is 

uEed with but is not a part of this generator. 
• See table following parts list for part number 

applying to assembly wanted. 

1 2 3 4 5 Printed in U.S.A. File in 
Equipment & Parts List Binder 

"NOTE: Where part numbers are shown in parenthesis 
they are for reference only. By stocking sub-parts the 
complete part can be assembled as needed." 



GG-.,/ 

;--

�\ � 
<�� 

1"?80 -C"'7st' 

_- J0-/31'9''---

&!DfCN .SCC r.<'QIV SHOW/� 

AS.!('1 r P"" l!!lft(.ft<� 

�X-.31.? 

1"1BD-.?170/......-.........--:: 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 

GDW -4608,A-2 GENERATOR PARTS LIST GDW -4608,A-2 

Frame & Field Assembly & Parts Used With Comm. End Head Assembly Continued 
Part No. Part N o. 

No. Used Name of Part No. Used Name of Part 

(GDW-2054) 1 Frame & Field Assy. GBG-1056 1 Retainer Assy., Bearing 
GBF-55 1 Washer, Ins., Field Term., GBG-56 1 Retainer, Bearing 

Outer GBG-57 1 Retainer, Felt Washer 
GBG-22 1 Stud, Field Term., #10-32 GBG-58 1 Washer, Felt 
GBG-28 1 Insulation, Term. Stud GDW-3031A 1 Head Assy ., Comm. End 
GBG-30 1 Insulation, Field Connection DA-38 2 Washer, Spring, Brush 
GBG-38 8 Screw, Pole Shoe Plate Screw 
GBG-62 1 Insulation, Term. Stud DE-85 1 Washer, Plain, Plate Lock 
GCY-27 1 Bushing, Ins., Field Term. Screw 
GCY-28 2 Bushing, Ins., Arm. & Grd. GBG-41 2 Screw, Attaching, Brush 

Term. Plate 
GDW-22 1 Insulation, Grd. Term., Inner GBG-51 2 Washer, Plain, Brush Plate 
GDW-26 1 Lead Assy. Screw 
GDW-23 1 Stud, Arm. Term., GBG-75 1 Head 

5/16-24 GDW-1012 t 2 Brush 
X-1425 1 Terminal GDW-2031B 1 Plate Assy., Brush 

GDW-33S 1 Bracket, Mounting, Generato GBG-18L 2 Brush Holder 
GDW-1005A 1 COIL ASSY., FIELD, COMP. GBG-36L 2 Spring, Brush 
GDW-1007 1 Coil Assy., Field, U.R. GBG-40L 2 Terminal , Brush Holder 

X-1425 Terminal GBG-85 2 Stud, Brush Holder 
GDW-1008 1 Coil, Field, L.L. GBG-1037L 2 Arm, Brush 
GDW-1009 1 Coil, Field, L.R. SX-173 2 Nut, Brush Holder Stud, 
GDW-1010A 1 Coil Assy., Field, U.L. Hex. #10-32 
GBG-26 1 Terminal X-196 2 Lockwasher, Brush Holder 

GDW-24 1 Lead Assy. Stud, UO 

GDW-23 1 Stud, Grd. Term., GK-151 1 Washer, Platn, Plate Lock 
5/16-24 Screw 

X-1425 1 Terminal X-195 2 Lockwasher, Brush Lead 
MU-36 2 Washer, Ins., Arm. & Grd. Screw, #8 

Term., Outer 8X-208 1 Screw, Lock, Brush Plate, 
MU-37 2 Washer, Plain, Arm. & Grd. Hex. Hd. #10-32x9j16 

Term., 5j16 8X-305 2 Screw, Brush Lead Rd. Hd. 
8X-183A 1 Washer, Plain, Field Term., #8-32x1/4 

#10 8X-361 2 Washer, Plain, Brush Plate 
X-196 2 Lockwasher, Field Term., Screw, 1/4 

#10 X-1270 1 Washer, Plate Lock Screw, 
12X-201 4 Lockwasher, Bracket Mtg. Skpf,, #10 

Sc., 3/8 SX-118 6 Screw, C.E. Head, Fill. Hd. 
8X-465 4 Screw, Mounting, Gen. #10-32x3/4 

Bracket, Hex. 3/8-24x3/4 BX-119 4 Screw, Bearing Retainer, Fill. 
X-1014 4 Lockwasher, Arm. & Grd. Hd. #10-32x1j2 

Term. 5/16 12X-195 2 Lockwasher, Lead Screw, #8 
BX-1376 4 Nut, Arm. & Grd. Term., BX-305 2 Screw, Lead Connection, Rd. Hd. 

Hex. 5/16-24 #8-32x1/4 
BX-1377 2 Nut, Field Term., Hex. X-394 1 Oiler, Sleeve, 1/2-20 

#i0-32 X-440 1 BEARING, BALL, SHIELDED, 

Comm. End Head Assembly & Parts Used With 
S.A.E. #305 

12X-544 10 Lockwasher, C.E. Head Screw & 

GBG-46 1 Washer, Spring Retainer Sc., #10 
GBG-47 1 Washer, Felt 
GBG-48 2 Retainer, Fetl Washer 
GBG-50 1 Gasket, Bearing Retainer 

(See Reverse Side) 

Printed in U.S. A. File in 
Equipment & Parts List Binder 

"NOTE: Where part numbers are shown in parenthesis 
they are for reference only. By stocking sub-parts the 
complete part can be assembled as needed." 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GDW-4608,A-2 GENERATOR PARTS (Con't.) 

Armature Assembly & Parts Used With 

GBG-49 2 
GBG-54A 1 
GBG-77A 1 
GBM-21B 1 

GDW-2041F 1 
GFY -38 1 

SP-223 1 
X-261 1 
X-263 1 

BX-835 1 
12X-864 1 

Spacer, Armature Shalt 
Nut, Arm. Shalt, D.E. 
Washer, Arm. Shalt, C.E. 
Nut, Arm. Shalt, C.E., Hex • 

. 669-20 
ARMATURE 
Washer, Shalt, D.E. Plain 1/2 
Fan. Ventilating 
Key, Woodruff, C.E. #6 
Key, Woodruff, D.E. #8 
Nut, Shaft, D.E. Slotted 1/2-20 
Lockwasher, Shaft, C .E. 

Drive End Head Assembly & Parts Used With 

GBG-1003 1 Head Assy., Drive End 
GBG-3 1 Head 
GBG-50 1 Gasket, Bearing Retainer 
GBG-57 1 Retainer, Felt Washer, Oute 
GBG-58 1 Washer, Felt 
GBG-1056 1 Retainer, Assy., Bearing 
GBG-56 1 Retainer, Bearing 
GBG-57 1 Retainer, Felt Washer 
GBG-58 1 Washer, Felt 

8X-119 4 Screw, Brg. Retainer, Fill. 
Hd. U0-32x1j2 

X-196 4 Lockwasher, Retainer Sc., 
#10 

X-444 

8X-118 

X-394 
12X-544 

GBG-24C 
8X-714 

SX-794 

1 BEARING, BALL, S.A.E. 
#305 

6 Screw, D.E. Head, Fill. Hd. 
#10-32x3j4 

-

1 Oiler, Sleeve, 1/2-20 
6 Lockwasher, D.E. Head Screw 

#10 

Miscellaneous Parts 

1 Band, Cover 
1 Screw, Cover Band Rd. Hd. 

#10-32x1 1/2 
1 Nut, Cover Band, Square #10-32 

NOTE: - * CURRENT VOLTAGE REGULATOR 
is used with but is not a part of this 
generator. 

* See table following parts list for part 
number applying to assembly wanted. 

Assembly No. 
GDW-4608 
GDW -4608A-2 

Regulator 
VRV-4002A 
VAF-4103A 

t BRUSH SET, SERVICE GDW-2012S. 
UNIT APPLICATION 

GDW -4608,A-2 Buda 

(Issued 6-15-48) 

Printed in U.S. A. 

"NOTE: Where part numbers are shown in parenthesis 
. they are for reference only. By stocking sub-parts the 

complete part can be assembled as needed." 

File in 
Equipment & Parts List Binder 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 

GDW-4611, -2 GENERATOR PARTS IJST GDW-4611,-2 
(Issued 4-13-51) 

Frame & Field Assembly & Parts Used With Comm. End Head Assembly & Parts Used With 
Part No. Part No. 
No. Used Name of Part No. Used Name of Part 

(GDW-2054) 1 
GBF-55 1 

GBG-22 1 
GBG-28 1 

GBG-30 1 
GBG-38 8 
GBG-62 1 

GCY-27 1 
GCY-28 2 

GDW-22 1 

GDW-26 1 
GDW-23 1 

X-1425 1 
GDW-33S 1 
GDW-1005A 1 

GDW-1007 1 
X-1425 1 

GDW-1008 1 
GDW-1009 1 
GDW-1010A 1 
GBG-26 1 

GDW-24 1 
GDW-23 1 

X-1425 1 
MU-36 2 

MU-37 2 

8X-183A 1 

X-196 2 

12X-201 4 
8X-465 4 

X-1014 4 

8X-1376 4 

8X-1377 2 

Frame & Field Assy. 
Washer, Ins. , Field Term. , 
Outer 
Stud, Field Term., #10-32 
Insulation, Term. Stud, 
Inner 
Insulation, Field Connection 
Screw, Pole Shoe 
Insulation, Term. Stud, 
Inner 
Bushing, Ins., Field Term. 
Bushing, Ins., Arm. & 
Grd. Term. 
Insulation, Grd. Term. , 
Inner 
Lead Assembly 

Stud, Arm. Term., 
5/16-24 
Terminal 

Bracket, Gen. Mtg. 
COIL ASSY., FIELD, 
COMPLETE 

Coil Assy. , Field, U. R. 
Terminal 

Coil, Field, L. L. 
Coil, Field, L. R. 
Coil, Assy., Field , U.L. 

Terminal 
Lead Assembly 

Stud, Grd. Term. , 
5/16-24 
Terminal 

Washer, Ins., Arm. & Grd. 
Term., Outer 
Washer, Plain, Arm. & 
Grd. Term., 5/16 
Washer, Plain, Field Term. , 
#10 
Lockwasher, Field Term. , 
#10 
Lockwasher, Mtg. Sc. , 3/8 
Screw, Bracket Mtg. , Hex. 
3/8-24x3/4 
Lockwasher, Arm. & Grd. 
Term., 5/16 
Nut, Arm. & Grd. Term., 
Hex. 5/16-24 
Nut, Field Term., Hex. 
#10-32 

GBG-46 
GBG-47 
GBG-48 
GBG-50 
GBG-1056 
GBG-56 
GBG-57 
GBG-58 

GDW-2075A 
DA-38 

DE-85 

GBG-41 
GBG-51 

GBG-75B 
GDW-1012t 
GDW-1031 
GBG-18R 
GBG-36 
GBG-40 
GBG-85 
GBG-1037 

8X-173 

X-196 

GK-151 

12X-195 
8X-208 

8X-305 

8X-361 

X-1270 

8X-118 

8X-119 

12X-195 

12X-196 

8X-305 

X-394 
X-440 

1 
1 
2 
1 
1 
1 
1 
1 
1 
2 

1 

2 
2 

1 
2 
1 
2 
2 
2 
2 
2 
2 

2 

1 

2 
1 

2 

2 

1 

6 

4 

3 

10 

3 

1 
1 

Washer, Spring 
Washer, Felt 
Retainer, Felt Washer 
Gasket, Bearing Retainer 
Retainer Assy. , Bearing 

Retainer, Bearing 
Retainer, Felt Washer 
Washer, Felt 

Head Assy. , Comm. End 
Washer, Spring, Plate 
Screw 
Washer, Plain, Plate 
Lock Screw 
Screw, Br. Plate Mtg. 
Washer, Plain, Plate 
Screw 
Head, Comm. End 
Brush 
Plate Assy., Brush 

Holder, Brush 
Spring, Brush 
Terminal, Brush Holder 
Stud, Brush Holder 
Arm, Brush 
Nut, Brush Stud, Hex. 
#10-32 
Lockwasher, Brush 
Stud, #10 

Washer, Plain, Plate 
Lock Screw 
Lockwasher, Lead Sc. , #8 
Screw, Lock, Br. Plate, 
Hex. Hd. #10-32x9/16 
Screw, Brush Lead, Rd. 
Hd. #8-32x1/4 
Washer, Plain, Plate 
Screw, 1/4 
Washer, Skpf. , Plate 
Lock Screw, "'10 

Screw, D.E. Head, Fill. Hd. 
#10-32x3/4 
Screw, Brg. Retainer, Fill. 
Hd. +'10-32x1/2 
Lockwasher, Brush Lead 
Sc., ''8 
Lockwasher, Retainer Sc. , 
& Head Screw, ll10 
Screw, Brush Lead, Rd. Hd. 
#8-32x1/4 
Oiler 
BEARING, BALL, 
SHIELDED S. A. E. #305 

(Continued on Reverse Side) 

Printed in U.S. A. 

"NOTE: Where part numhers are shown in parenthesis 
thev are for reference only. By stocking sub-parts the 
complete part can be assembled as needed." 

File in 
b.juipment & Part' Li,t Hinder 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GDW-4611,-2 GENERATOR PARTS (Continued) 

Armature Assembly & Parts Used With 
Part No. 
No. Used Name of Part 

GBG-49 2 Spacer, Armature Shaft 
GBG-54A 1 Nut, Arm. Shaft, D.E. 
GBG-77A 1 Washer, Plain, Arm. Shaft, 

C. E. 
GBM-21B 1 Nut, Arm. Shaft, C. E. 

Armature 
GDW-2041F 1 ARMATURE 
GFY-38 1 Washer, Shaft, D. E., Plain 

1/2 
SP-223 1 Fan, Ventilating 
X-261 1 Key, Woodruff, C. E., #6 
X-263 1 Key, Woodruff, D. E. , #8 

8X-835 1 Nut, Shaft, D. E., Slotted 
1/2-20 

12X-864 1 Lockwasher, Shaft, C. E. 

Drive End Head Assembly & Parts Used With 

GBG-1068 1 Head Assy., Drive End 
GBG-50 1 Gasket, Brg. Retainer 
GBG-57 1 Retainer, Felt Washer, 

GBG-58 
GBG-68 
GBG-1056 
GBG-56 
GBG-57 
GBG-58 

8X-119 

X-196 

X-444 

8X-118 

12X-196 
X-394 

GBG-24C 
8X-714 

8X-794 

1 
1 
1 
1 
1 
1 
4 

4 

1 

6 

6 
1 

Outer 
Washer, Felt, Outer 
Head, Drive End 
Retainer Assy. , Bearing 

Retainer, Bearing 
Retainer, Felt Washer 
Washer, Felt 

Screw, Brg. Retainer, 
Fill. Hd. #10-32x1/2 
Lockwasher, Retainer 
Sc., #10 
BEARING, BALL, S.A.E 
#305 

Screw, D. E. Head, Fill. 
Hd. #10·32x3/4 
Lockwasher, Head Screw, #10 
Oiler 

Miscellaneous Parts 

1 Band, Cover 
1 Screw, Cover Band, Rd. Hd. 

#10-32x1 1/2 
1 Nut, Cover Band, Square 

#10-32 

t BRUSH SET, SERVICE GDW-2012S. 

NOTE: * CURRENT-VOLTAGE REGULATOR 
is used with but is not a part of this generator. 

* See table following parts list for part 
numbers applying to assembly wanted. 

Assembly No. 

GDW-4611 
GDW-4611-2 

UNIT 

GDW-4611,·2 

Regulator 

VRV·4002A 
VAF-4103A 

APPLICATION 

Harnischfeger 

Printed in U.S. A. File in 

"NOTE: Where part numbers are shown in parenthesis 
they are for reference only. By stocking sub-parts the 
complete part can be assembled as needed." 

Equipment & Parts List Binder 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GDY-4104A GENERATOR PARTS LIST GDY-4104A 

PRELIMINARY 

Frame & Field Assembly & Parts Used With Armature Assembly & Parts Used With 

Part 
No. 

GAS-20 
(GDY-3161) 

GAS-29 
GAS-44 
GAS-45 
GAS-86 

X-1423 
GAS-121 
GDY-2005A 
GDY-l007A 

X-1424 
GDY-l008A 

MN-21 
MZ-38 

X-755 
X-544 

Comm. End 

GAS-69 
GAS-70 
GAS-71 
GAS-77 
GAS-78 

(GAS-3068) 
GAS-51 

GAS-68 
GAS-20211 
GAL-31 

X-958 
GAS-12t 
GAS-15 
GAS-17 
GAS-18 
GAS-10211 

8X-l22 
X-1275 

GAS-2072L 

GAS-13t 
GAS-15 
GAS-18 
GAS-l072L 

8X-878 
X-1275 

8X-55 
X-195 
X-489 

IA-175 
8X-6l 

X-63 
X-293 

No. 
Used Name of Part 

l 2 3 4 5 
2 Frame Screw 
l Frame & Field Assembly 
2 Pole Piece 
l Field Connection Ins. 
4 Field Coil Holder 
1 c. B. Lead Assembly 
l Terminal 
l Insulating Bushing 
1 FIELD COIL ASSY.- Comp. 
1 Field Coil Assy.-Left 
1 Terminal 
1 Field Coil - Right 
2 Dowel Pin 
2 Pole Piece Screw 
2 Terminal 
2 #10 Lock Washer 

Plate Assembly & Parts Used With 

1 Comm. End Cap Cover 
1 End Cap Cover Gasket 
1 Bearing Retaining Washer 
1 Felt Washer 
1 Felt Washer Retainer 
1 Comm. End Plate Assembly 
2 3rd Brush Plate Retaining 

Spring 
1 
1 
1 
2 
2 
2 
1 
l 
1 

2 
2 
l 

l 
l 
1 
l 

1 
l 
3 
1 
1 
l 
1 
3 
1 

Com m. End Plate 
Brush Holder Plate Assy. 

Ground Connector Assy. 
Terminal 

Brush - Main 
Brush Holder 
Brush Spring 
Brush Spring 
Brush Holder Plate 
Part Assembly 
#8-32xl/2 Fill. Hd. Sc. 
#8 Skpf. Washer 

3rd Brush Holder Plate 
Assembly 

Brush - Third 
Brush Holder 
Brush Spring 
3rd Br. Holder Plate 
Part Assembly 
#8-32x7/16 Fill.Hd.Sc. 
#8 Skpf. Washer 

#8-32x3/8 Rd. Hd. Screw 
#8 Lock Washer 
1/4 Oiler - Press in Type 

Flat Steel washer 
#l0-32x7/16 Flat Hd. Screw 
#8-32x3/8 Flat Hd. Screw 
BALL BEARING - S.A.E. #201 
1 2 3 4 5 

Part 
No. 

GDY-3200 
GAS-53 

IA-158 
SP-385 

X-160 
X-1278 
X-1460 

No. 
Used Name of Part 

l 2 3 4 5 
l ARMATURE ASSEMBL Y 
l Snap Ring 
l Snap Ring 
l Drive Pulley 
l 7/16-20 Hex. Nut 
l 7/16 Skpf. Lock Washer 
l #212 Woodruff Key 

Drive End Head Assembly & Parts Used With 

GAS-1075E 
DB-13 

GAS-73 
GAS-74 
GAS-75B 
IGP-34 

SC-127 
8X-55 

X-195 
X-294 
X-489 

l Drive End Head Assembly 
l Flat Felt Guard 
l Cupped Felt Guard 
l Bearing Retainer 
1 Drive End Head 
1 Felt Wick 
l Felt Washer 
3 #8-32x3/8 Rd. Hd. Screw 
3 #8 Lock Washer 
1 BALL BRG.- S.A.E. #202 
1 1/4 Oiler - Press in Type 

Miscellaneous Parts 

GAS-ll71B 
TC-43lOA 
8X-ll8 

X-196 
8X-321 

1 Head Band Assembly 
1 TWO CHARGE REGULATOR 
1 �10-32x3/4 Fill. Hd. Screw 
4 10 Lock Washer 
4 l0-32x5/l6 Rd. Hd. Screw 

1 2 3 4 5 

(Issued 5-20-41) 

t SERVICE BRUSH SET GAS-2012. 

UNIT APPLICATION 

GDY-4104A Witte Engine 

Printed in U.S. A. File in 

"NOTE: Where part numbers are shown in parenthesis 
tlley are for reference only. By stocking sub.parts the 
complete part can be assembled as needed." 

Equipment & Parts List Binder 





ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GDY-4106 GENERATOR PARTS LIST 

PRELIMINARY 

GDY-4106 

Frame & Field Assembly & Parts Used With Armature Assembly & Parts Used With 
Part No. 

No. Used Name of Part 

GAS-20 
(GDY-2190) 

GAS-29 
GAS-44 
GAS-45 
GAS-121 
GAS-213 

X-1595 
GDY-l005A 
GDY-l007B 

X-1595 
GDY-l008B 

MN-21 
MZ-38 

X-755 
X-544 

l 2 3 4 5 
2 Frame Screw 
l Frame & Field Assembly 
2 Pole Piece 
l Field Connection Ins. 
4 Field Coil Holder 
l Insulating Bushing 
l Lead Assembly 
l Terminal 
l FIELD COIL ASSY.- Comp. 
l Field Coil Assy.-Left 
l Terminal 
l Field Coil - Right 
2 Dowel Pin 
2 Pole Piece Screw 
2 Terminal 
2 #10 Lock Washer 

Cormn. End Plate Assembly & Parts Used With 

GAS-69 
GAS-70 
GAS-71 
GAS-77 
GAS-78 

(GAS-2210) 
GAS-51 

GAS-210 
GAS-2021R 
GAL-31 

X-958 
GAS-l2t 
GAS-15 
GAS-17 
GAS-18 
GAS-l021R 

8X-l22 
X-1275 

GAS-2082R 

GAS-l3t 
GAS-15 
GAS-17 
GAS-l082R 

8X-878 
X-1275 

BX-55 
X-195 
X-489 

IA-175 
8X-6l 

X-63 
X-293 

l Comm. End Cap Cover 
l End Cap Cover Gasket 
l Bearing Retaining Washer 
l Felt Washer 
l Felt Washer Retainer 
l Comm. End Plate Assembly 
2 3rd Brush Plate Retaining 

l 
1 
l 
2 
2 
2 
l 

l 
1 

2 
2 
l 

1 
l 
l 
l 

Spring 
Comm. End Plate 
Brush Holder Plate Assy . 

Ground Connector Assy. 
Terminal 

Brush - Main 
Brush Holder 
Brush Spring 
Brush Spring 
Brush Holder Plate 
Part Assembly 
#8-32xl/2 Fill. Hd. Sc. 
#8 Skpf. Washer 

3rd Brush Holder Plate 
Assembly 

Brush - Third 
Brush Holder 
Brush Spring 
3rd Brush Holder Plate 
Part Assembly 

l #8-32x7/l6 Fill.Hd.Sc. 
1 #8 Skpf. washer 
3 #8-32x3/8 Rd. Hd. Screw 
1 #8 Lock Washer 
1 1/4 Oiler - Press in Type 
1 Flat Steel Washer 
1 #l0-32x7/l6 Flat Hd. Screw 
3 #8-32x3/8 Flat Hd. Screw 
1 BALL BEARING - S.A.E. #201 

1 2 3 4 5 

Part No. 
No. Used Name of Part 

GAS-152 
GDY-2 8 
GDY-2212 
GAS-53 

IA-158 
GR-32A 

X-407 
X-1460 
X-1581 

l 2 3 4 5 
l Oil Thrower 
l washer 
1 ARMATURE ASSEMBLY 
l Snap Ring 
1 Snap Ring 
l Felt Washer Retainer 
l 3/32x3/4 Cotter Pin 
l #212 Woodruff Key 
1 7/16-20 Castellated Nut 

Drive End Head Assembly & Parts Used With 

GAS-1211 
GAS-155 
GAS-156 
GAS-211 

GG-164 
X-196 

8X-3ll 
X-1470 

GAS-168 
GAS-1024C 

TC-4303B 
X-196 

8X-311 
X-714 

8X-794 

l Drive End Head Assembly 
l Bearing Retainer 
l Gasket 
l Drive End Head 
l Felt Washer 
3 #10 Lock Washer 
3 #l0-32x3/8 Rd. Hd. Sc. 
1 BALL ERG.- S.A.E. #202 

Miscellaneous Parts 

2 T. c. Regulator Spacer 
1 Head Band Assembly 
1 TWO CHARGE REGUlA TOR 
4 #10 Lock Washer 
4 �10-32x3/8 Rd. Hd. Screw 
l l0-32xl l/2 Rd. Hd. Screw 
l 10-32 Square Nut 

l 2 3 4 5 

(Issued 5-20-41) 

t SERVICE BRUSH SET GAS-2012. 

UNIT APPLICATION 

GDY-4106 Aircooled Motors 

Printed in U.S. A. File in 

"NOTE: Where part numbers are shown in parenthesis 
they are for reference only. By stocking sub-parts the 
t"omplete part can be assembled as needed." 

Equipment & Parts List Binder 





ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GDY-4107,A GENERATOR PARTS LIST 

Frame & Field Assembly & Parts Used With 
Part No. 
No. Used Name of Part 

GAS-20A 2 Bolt, Thru 
GDY-2161 1 Frame & Field Assy. 
GAS-44 1 Insulation, Field Connect. 
GAS-45 4 Holder, Field Coil 
GAS-86 1 Lead Assembly 

X-1423 1 Terminal 
GAS-121 1 Bushing, Insulating 
GDY -1005)3 1 COIL ASSY., FIELD 

GDY -1007 
X-1423 

GDY-1008A 
MN-21 
MZ-38A 

X-755 
12X-196 

1 
1 

1 
2 
2 
2 
2 

COMPLETE 
Coil Assy. , Field Left 

Terminal 
Coil, Field, Right 

Pin Dowel 
Screw, Pole Shoe 
Terminal 

Lockwasher, Thru Bolt #10 

Comm. End Head Assy. & Parts Used With 

GDY-4107,A 
_(Issued 4-8-57) 

Comm. End Head Assembly (Continued) 
Part No. 

No. Used Name of Part 
8X-61 1 Screw, Brg. Retaining, Flat 

Hd. #10-32x7/16 
X-63 3 Screw, Cover, Flat Hd. 

#8-32x3/8 
X-293 t BEARING: BALL, S. A. E. #201 

Armature Assembly & Parts Used With 
GDY-2200 1 ARMATURE ASSY. 
GAS- 53 1 Snap Ring, D. E. 

IG-158 1 Snap Ring, C. E. 
* 1 Pulley, Drive 

X-160 1 Nut,Shaft,D.E.,Hex.7/16-20 
X-1278 1 Washer, Shaft, D. E., Skpf. 7/16 
X-1460A 1 Key, Woodruff, #212 

Drive End Head Assembly & Parts Used With 

GAS-1075E 1 Head Assy. ,Drive End 
DB-13 1 Retainer, Felt Washer, Flat 

GAS-69A 1 Cover, Comm. End GAS-73 1 Retainer, Felt Washer, Cupp ed 
GAS-70 1 
GAS-71 1 
GAS-77 1 
GAS-78 1 
GAS-2079 1 
GAS-51 2 

GAS-79B 1 
GAS-2021R 1 
GAL-31 1 

' 

X-958 2 
GAS-15 2 
GAS-17 1 
GAS-18 � 
GAS-1021R ]: 

GEM-12t 2 
8X-122 1 

X-195 2 

8X-1496 1 

GAS-2082R 1 
GAS-15 1 
GAS-17 1 
GAS-1082R 1 

GEM-13t 1 
X-195 1 

8X-1496 1 

8X-55 3 
X-195 1 
X-489 1 

IA-175 1 

Gasket, C. E. Cover GAS-74 1 Retainer, Bearing 
Washer, Bear. Retaining Sc. GAS-75B 1 Head, Drive End 
Washer, Felt, C. E. Inner IGP-34 1 Wick, Felt 
Retainer, Felt Washer SC-127 1 Washer, Felt 
Head Assy., Comm. End 8X-55 3 Screw, Retainer, Rd. Hd. 

Spring, Retaining, 3rd. #8-32x3/8 
Brush Plate X-195 3 Lockwasher, Retainer Sc. , # 8 
Head, Comm. End X-294 1 BEARING, BALL, S. A. E. #20 2 
Plate Assy. , Main Brush 

Lead Assy. , Ground 
Terminal 

Holder, Brush 
Spring, Brush, Grounded 
Spring, Brush, Insulated 
Plate, Main Brush 
Brush, Main 
Screw, Grounded Brush 
Fill. Hd. #8-32x1/2 
Lockwasher, Brush Sc. , 
#8 
Screw, Ins., Brush, Bdg. 
Hd. #8- 32x7/16 

Plate Assy., 3rd. Brush 
Holder, Brush 
Spring, Brush 
Plate, 3rd. Brush 
Brush, Third 
Lockwasher, Brush Sc. 
#8 
Screw, Brush, bdg. Hd. 
#8-32x7/16 

Screw, Rd. Hd. #8-32x3/8 
Lockwasher, #8 
Oiler 

Washer, Plain, Felt Retaining 

X-489 1 Oiler 

Miscellaneous Parts 

GAS-1171B 1 Band, Cover 
TC-4310A 1 REGULATOR:TWO CHARGE 
8X-118 1 Screw, Cover Band, Fill. Hd. 

#10-32x3/4 
12X-196 4 Lockwasher, Mtg. Sc. , #10 

8X-309 1 Screw, Reg. Mtg., Rd. Hd. 
#10-32x1/2 

8X-321 3 Screw, Reg. Mtg., Rd. Hd. 
#10-32x5/16 

t BRUSH SET, SERVICE GEM- 2012S. 

* See table following Parts List for part number 
applying to assembly wanted. 

Assy. No. 
GDY-4107 
GDY-4107A 

UNIT 

GDY -4107 
GDY-4107A 

Pulley 
None 
SP-385 

APPLICATION 

D. W.Onan 
Fairbank Morris, 
U.S. Motors D. W. Onan 

Princed in U.S. A. File in 

"NOTE: Where pan numbers are shown in parenthesis 
they are for reference only. By stocking sub-pans rhe 
complete pan can be assembled as needed."" 

Equipment & Parts Usr Binder 





ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GDZ-4801A,B,C, 

GDZ-4801A,B,C,D,E,F, GENERATOR PARTS LIST D,E,F,G,H,J-1, 
G,H,J-1,K,L,Q,R,S·1,T,V K,L,Q,R,S-1,T,V 

Frame & Field Assembly & Parts Used With 
Part No. 

No. Used Name of Part 

(GDZ-2001) 
GAA-32 

GBW-34 

GCT-25 

GCY-25 

GDZ-1005 

GDZ-1007 
GDZ-1008 
GEA-27 
GEA-30 

X-847 
GEB-58 

GEA-34 

GK-38 
MN-21 

8X-177 

12X·196 

12X·199 

8X-349 

8X-361 

8X·1377 

GY-20 
12X-196 

12X-199 
8X-321 

1 
1 

1 

1 

1 

1 

1 
1 
1 
1 
1 
1 

1 

2 
2 
2 

2 

2 

1 

1 

2 

2 
1 

2 
1 

Frame & Field Assy. 
Washer, Ins., Arm. 
Term. 
Washer, Ins. , Field 
Term. 
Bushing, Ins., Arm. 
Term. 
Bushing, Ins. , Field 
Term. 
COIL ASSY. , FIELD, 
COMPLETE 
Coil, Field, Left 
Coil Field, Right 
Stud, Arm. Term. ,#14-24 
Lead Assy. 
Terminal 

Stud, Field Term. , 
#10-32 

Insulation, Term. Stud, 
Inner 
Screw, Pole Shoe 
Pin, Dowel 
Nut, Arm. Term. , Hex. 
#14-24 
Lockwasher, Field 
Term. #10 
Lockwasher, Arm. Term. 
1/4 
Washer, Plain, Field 
Term., #10 
Washer, Plain, Arm. 
Term., 1/4 
Nut, Field Term. , Hex. 
#10-32 

Bolt, Thru 
Lockwasher, Ground Screw, 
#10 
Lockwasher, Thru Bolt, 1/4 
Screw, Ground, Rd. Hd. 
#10-32x5/16 

Comm. End Head Assembly & Parts Used With 

GDZ-2002S 1 Head Assy., Comm. End 
GAR-73 1 Wick, Felt 
GAR-98A 1 Cover, Wick 
GBW-69 1 Gasket, Comm. End 

GBW-72 
GBW-73 
GBW-1068 

1 
1 
1 

Cover 
Oil Guard 
Gasket, Oil Guard 
Cover, Comm. End 

(Issued 4-13-51) 

Comm. End Head Assembly (Continued) 
Part No. 

No. Used Name of Part 

GDZ-1002A 
GBF-79 

GBW-45 
GCJ-26 
12X-195 

8X-888 

GGU-2012S 
12X-195 

8X-305 

1 Head Assy., Partial, C. E. 
1 BEARING, ABS. 

BRONZE 
2 Spring, Brush 
2 Arm, Brush 
4 Lockwasher, Cover Sc. , 

#8 
4 Screw, C.E. Cover, 

Fill. Hd. #8-32x5/16 
1 BRUSH SET, SERVICE 
2 Lockwasher, Lead Sc. , #8 
2 Screw, Brush Lead, Rd. 

Hd. #8-32x1/4 

Armature Assembly & Parts Used With 

GBM-21B 1 Nut, Arm. Shaft, D.E. 
GDZ-2006F 1 ARMATURE ASSY. 
GAR-171 1 Snap Ring 

GR -32 1 Retainer, Felt Washer 
* 1 Spacer, Arm. Shaft 
* 1 Pulley, Drive 

X-260 1 Key, Woodruff, #5 
12X-864 1 Lockwasher, Shaft, D.E. 

Drive End Head Assembly & Parts Used With 

GDZ-1003 
GAR-63 
GAR-64 
GDZ-3 

GG-164 
8X-173 

X-196 

X-295 

X-489 
8X-1003 

GBW-24B 
8X-714 

8X-794 

1 Head Assy. , Drive End 
2 Retainer, Felt Washer 
2 Retainer, Bearing 
1 Head, Drive End 
2 Washer, Felt 
3 Nut, Brg. Retainer Hex. 

#10-32 
3 Lockwasher, Retainer 

Sc., #10 
1 BEARING, BALL, 

S. A. E. #203 
1 Oiler 
3 Screw, Bearing Retainer, 

Rd. Hd. #10-32x7/8 

Miscellaneous Parts 
1 Band, Cover 
1 Screw, Cover Band, Rd. Hd. 

#10-32x 1 1/2 
1 Nut, Cover Band, Square 

#10-32 

NOTE: * CURRENT-VOLTAGE REGULATOR 
is used with but is not a part of this generator. 

* See table following parts list for part 
number applying to assembly wanted. 

(Continued on Reverse Side) 
Printed in U.S. A. File in 

Equipment & Parts List Binder 
"NOTE: Where part numbers are shown in parenthesis 
they are for reference only. By stocking sub-parts the 
complete part can be assembled as needed." 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GDZ-4801A,B,C,D,E,F,G, 
H,J-1,K,L,Q,R,S-1,T,V 

GENERATOR PARTS (Cont.) 

Assembly No. Pulley Spacer Regulator 

GDZ-4801A 
GDZ-4801B 
GDZ-4801C 
GDZ-48010 
GDZ-4801E 
GDZ-4801F 
GDZ-4801G 
GDZ-4801H 
GDZ-4801J -1 
GDZ-4801K 
GDZ-4801L 
GDZ-4801Q 
GDZ-4801R 
GDZ-4801S-1 
GDZ-4801T 
GDZ-4801V 

SP-1299 None VRP-4503A 
SP-1310 None VRP-4503A 
SP-1311 None VRP-4503A 
SP-325 None VRP-4503A 
SP-389 None VRP-4503A 
SP-1296 None VRP-6001A 
SP-428 None VRP-6001A 
SP-379 None VRP-4503A 
SP-325 None VRP-4106B 
SP-389 None VRP-6001A 
SP-465B None VRP-6003A 
SP-862 None VRP-4503A 
SP-1889 None VRP-4503A 

None None VRP-4503A 
SP-1926 None VRP-6001A 
SP-928 GDZ-91 VRP-6001A 

UNIT 
GDZ-4801A, B, C, 

D E,H Q,R S-1 
GDZ-4801F G, T, V 
GDZ-48011-1 
GDZ-4801K 
GDZ-4801L 

Printed in U.S. A. 

"NOTE: Where part numbers are shown in parenthesis 
they are for reference only. By stocking sub-parts the 
complete part can be_ assembled as needed." 

APPLICATION 

Chrysler Corp. 
Packard 

Continental 
Volvo (Export}_ 

File in 
Equipment & Pans List Binder 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GDZ-4802A,B,S-1 GENERA TOR PARTS LIST GDZ-4802A,B,S-1 

Frame & Field Assembly & Parts Used With 
Part No. 

No. Used Name of Part 

(GDZ-ZOO!) 1 Frame & Field Assy. 
GAA-32 1 Washer, Ins., Arm, Term., 

Outer 
GBW-34 1 Washer, Ins., Field Term., 

Outer 
GCT-25 1 Bushing, Ins., Arm. Term. 
GCY-25 1 Bushing, Ins., Field Term. 

GDZ-1005 1 COIL ASSY., FIELD, 
COMPLETE 

GDZ-1007 1 Coil, Field, Left 
GDZ-1008 1 Coil, Field, Right 
GEA-27 1 Stud, Arm. Term., #14-24 
GEA-30 1 Lead Assy. 

X-847 1 Terminal 
GEB-58 1 Stud, Field Term., #10-32 
GEA-34 1 Insulation, Term. Stud, Inner 

GK-38 2 Screw, Pole Shoe 
MN-21 2 Pin, Dowel 

BX-177 2 Nut, Arm. Term., Hex. 
#14-24 

12X-193 2 Lockwasher, Arm. Term., 
U4 

12X-196 2 Lockwasher, Field Term., 
#10 

BX-349 1 Washer, Plain, Field, Term., 
#10 

BX-361 1 Washer, Plain, Arm. Term., 
1/4 

BX-1377 2 Nut, Field Term., Hex.#10-32 
GY-20 2 Bolt, Thru 

12X-196 1 Lockwasher, Ground Screw, #10 
12X-199 2 Lockwasher, Thru Bolt, 1/4 

BX-321 1 Screw, Ground , Rd. Hd. 
#10-32x5j16 

Comm. End Head Assembly & Parts Used With 

GDZ-2002S 1 Head Assy ., Comm. End 
GAR-73 1 Wick, Felt 
GAR-98A 1 Cover, Wick 
GBW-69 1 Gasket, C.E. Cover 

GBW -72 1 Oil Guard 
GBW-73 1 Gasket, Oil Guard 
GBW-1068 1 Cover, Comm. End 
GDZ-1002A 1 Head Assy., Partial, C.E. 
GBF-79 1 BEARING, ABS. BRONZE 
GBW-45 2 Spring, Brush 

GCJ-26 2 Arm, Brush 
12X-195 4 Lockwasher, Cover Sc., #8 

SX-888 4 Screw, C .E. Cover Fill. Hd. 

GEA-2012S 
12X-195 

BX-305 

#8-32x5/16 
1 BRUSH SET, SERVICE 
2 Lockwasher, Brush Lead Sc., #8 
2 Screw, Brush Lead, Rd. Hd. 

#8-32x1j4 

Armature Assembly & Parts Used With 
Part No. 
No. Used Name of Part 

GBM-21B 1 Nut, Arm. Shaft, C.E. 
GDZ-2057F 1 ARMATURE 

* 1 Pulley Drive 
X-263 1 Key, Woodruff, #8 

12X-864 1 Lockwasher, Shaft, C.E. 

Drive End Head Assembly & Parts Used With 

GDZ-1069 1 Head Assy ., Drive End 
GAR-178 2 Retainer, Bearing 
GAR-179 2 Retainer, Felt Washer 
GDZ-69 1 Head, Drive End 

GJ-147 2 Washer, Felt 
BX-173 3 Nut, Retainer Sc., Hex. #10-32 

X-196 3 Lockwasher Retainer 

X-298 
BX-306 

X-489 

GBW-24B 
BX-714 

BX-794 

1 
3 

1 

Screw, #10 
BEARING, BALL, S.A.E. #204 
Screw, Brg. Retainer, Rd. Hd. 
#10-32x1 
Oiler 

Miscellaneous Parts 

1 Band, Cover 
1 Screw, Cover Band, Rd. Hd. 

#10-32x1 1/2 
1 Nut, Cover Band, Square #10-32 

* See table following parts list for part number 
applying to assembly wanted. 

NOTE: VRP-4503A CURRENT-VOLTAGE 
RE GULA TOR is used with but is 
not a part of this generator. 

Assembly No. 
GDZ-4802A 
GDZ-4802B 
GDZ-4802S-1 

UNIT 

GDZ-4802A 

GDZ�B 
GDZ-4802S-1 

Pulley 
SP-378 
SP-784 
None 

APPLICATION 

Dodge Tr., Fargo Tr., 
Chrysler Industrial 
Chrysler Industrial 
Chrysler Service 

(Issued 10-20-49) 

Printed in U.S. A. File in 

'"NOTE: Where part numbers are shown in parenthesis 
they are for reference only. By stocking sub-parts the 
complete part can be assembled as needed." 

Equipment & Parts List Binder 





ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 

GDZ-4803A,B GENERATOR PARTS LIST GDZ-4803A,B 

Frame & Field Asgr. & Parts Used With Armature Assenbly & Parts Used With 

Part 
No. 

( GDZ-2030 } 
GAA-32 
GAL-44 
GAR-21 
GB'N-34 
GBW-58. 
GBW-66 
GBW-67 
GCT-25 
GCY-25 
GDZ-29 
GDZ-1005 
GDZ-1007 
GDZ-1008 
GEA-27 
GEA-30 

X-847 
GK-38 
:MN-21 
8X-177 

X-193 
X-196 

8X-349 
8X-36l 
8X-1377 
GY-20A 
5X-17? 

X-193 
X-196 
X-199 

8X-321 
5X-1377 

No. 
Used 

1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
2 
1 
1 
1 
1 
1 
1 
2 
2 
1 
1 
1 
1 
1 
1 
2 
1 
1 
2 
2 
1 
1 

Name of Part 
1 2 3 4 5 
Frame & Field Assy. 

Terminal Post Top Ins. 
Field Connecti on Ins. 
Aligning Dowel 
Insulating Washer 
Terminal Post 
Terminal Post Bottom Ins. 
Terminal Post Bottom Ins. 
Insulating Bush ing 
Insulating Bushing 
Pole Piece 
FIELD COIL ASSY .- COMP. 

Field Coil - Left 
Field Coil - Right 
Terminal Post 
Lead Assembly 

Terminal 
Pole Piece Screw 
Dowel Pin il4-24 Hex. Nut 

14 Lock Washer 
10 Lock Washer 
10 Plain Washer 

1/4 Plain Viasher 
#10-32 Hex. Nut 

Frame Screw �14-24 Hex. Nut 
14 Loc k Washer 
10 Lock '.'lasher 

1/4 Lock Washer 
#l0-32x5/l6 Rd. Hd. Screw 
#10-32 Hex. Nut 

Part 
No. 

GDZ-2079F 
GAR-171 

GR-32 
* 

X-161 
X-264 
X-1500 

No. 
Used Name of Part 

1 2 3 4 5 
1 ARMA'IURE ASSEl!BLY 
2 Snap Ring 
1 Felt Washer Retainer 
1 Drive Pulley 
1 1/2-20 Hex. Nut 
1 #9 Woodruff Key 
1 1/2 Skpf. Washer 

Drive End Head Assy. & Part s Used With 

GDS-1033 
GAR-63 
GAR-64 
GDS-33 

GG-164 
8X-1?3 

X-196 
X-295 
X-489 

BX-1003 

GBW-24 
X-?15 

SX-?94 

1 
2 
2 
1 
2 
3 
3 
1 
1 

3 

Drive End Head Assy. 
Felt Guard 
Bearing Retainer 
Drive End Head 
Felt Washer 
#10-32 Hex. Nut 
#10 Lock Viasher 
BALL ERG. - S.A.E. #203 
1/4 Oiler - Press in 
Ty pe 
#l0-32x?/8 Rd. Hd. Screw 

Miscellaneous Parts 

1 
1 
1 

Head Band Assembly 
#l0-32xl l/4 Rd. Ed. 
#10-32 Square Nut 
1 2 3 4 5 

(Issued ?-14-39 ) 

Screw 

Comm. End Plate Assy. & Parts Used With 
Assembly 

No. 
Drive 
Pulley 

DA-39 
GAB-188 
GAR-83A 
GBJ-25 
GBW-2049 
GBW-45 
GBW-1012M 
GCJ -26 

X-195 
8X-305 
GJ-320 
GR-32 

X-195 
X-295 
X-305 
X-489 
X-544 

8X-870 

2 Flat Oil Guard 
2 Felt Washer 
1 Comm. End Cap Cover 
1 End Cap Cover Gasket 
1 Comm. End Plate Assy . 
2 Brush Spring 
2 Brush - Main 
2 Brush Arm 
1 #8 Lock ':Ia sher 
1 #8-32xl/4 Rd. Hd. Sc. 
1 Armature Shaft Nut 
1 Felt "/lasher Retainer 
1 #8 Lock Washer _ 

1 BALL BRG. - S.A.E. #203 
1 #B-32xl/4 Rd . Hd. Screw 
1 1/4 Oiler - Press in Type 
3 #10 Lock 'Nasher 
3 #10-32x5/l6 Fill. Hd. Screw 

1 2 3 4 5 

GDZ-4803A 
GDZ-4803B 

SP-13?3 
SP-349 

t Service BRUSH SET GBW-2012A.S. 

* See table follovdng parts list for part 
number applying to assembly wanted. 

NOTE:- VRP-4004A CUR.'lli1'T-VQLTAGE R:SGUL:'.TOR 

is used with but is not a part of 
this generator. 

UNIT APPLICATION 

GDZ-4803A,B Nash 

Printed in U.S. A. File in 

"NOTE: Where part numbers are shown in parenthesis 
they are for reference only. By stocking sub-parts the. 
complete part can be assembled as needed." 

Equipment & Parts List Binder 



ARMATURE TERMINAL 

(j) 
0 
N 

I 

� 
CX> 
0 
w 

)> 
.... 

tiJ 

(j) 
m 

z 
m 
:;:v 

)> 
-I 
0 
:;:v 

r 
r 

c 
V1 
-I 
::0 
)> 
-I 

0 
z 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GDZ-4804A GENERATOR PARTS LIST GDZ-4804A 

Frame & Field Assembly & Parts Used With 

Part No. 
No. Used 

(GDZ-2001A) 
GAA-32 
GAL-44 
GBW-34 
GBW-58 
GCT-25 
GCY-25 
GDZ-29 
GDZ-1005 
GDZ-1007 
GDZ-1008 
GEA-27 
GEA-30 

X-847 
GEA-34 

GK-38 
MN-21 
8X-177 

X-193 
X-196 

8X-349 
8X-361 
8X-1377 
GY-20A 
8X-177 

X-193 
X-196 
X-199 

8X-321 
8X-1377 

1 
1 
1 
1 
1 
1 
1 
2 
1 
1 
1 
1 
1 
1 
1 
2 
2 
1 
1 
1 
1 
1 
1 
2 
1 
1 
2 
2 
1 
1 

Name of Part 
1 2 3 4 5 
Frame & Field Assy. 

Term. Post Tou Ins. 
Field Connection Ins. 
Insulating Washer 
Terminal Post 
Insulating Bushing 
Insulating Bushing 
Pole Piece 
FIELD COIL ASSY.-Comp. 

Field Coil-Left 
Field Coil-Right 
Terminal Post 
Lead Assembly 

Terminal 
Term. Post Bottom Ins. 
Pole Piece Screw 
Dowel Pin 
#14-24 Hex. Nut 
#14 Lock Washer 
#10 Lock Washer 
#10 Plain Washer 
1/4 Plain Washer 
#10-32 Hex. Nut 

Frame Screw 
#14-24 Hex. Nut 
#14 Lock Washer 
#10 Lock Washer 
l/4 Lock Washer 
#l0-32x5/l6 Rd. Hd. Sc. 
#10-32 Hex. Nut 

Comm. End Plate Assembly & Parts Used With 

(GDZ-2002A) 1 Comm. End Plate Assy. 
GAR-73 1 Oil Wick 
GAR-98A 1 Wick Cover 
GBW-69 1 Gasket 
GBW-72 1 Oil Guard 
GBW-73 1 Oil Retaining Gasket 
GBW-1012At 2 Brush - Main 
GBW-1068B 1 Comm. End Cap Cover 
GDZ-1002C 1 C.E. Plate Part Assy. 
GBF-79 1 ABSORBENT BRONZE BRG. 
GBW-45 2 Brush Spring 
GCJ-26 2 Brush Arm 

X-195 5 #8 Lock Washer 
BX-305 1 #8-32xl/4 Rd. Hd. Sc. 
BX-888 4 #8-32x5/l6 Fill. Hd. Sc. 

X-195 1 #8 Lock Washer 
8X-305 1 #8-32xl/4 Rd. Hd, Screw 

1 2 3 4 5 

Armature Assembly & Parts Used With 

Part No. 
No. Used Name of Part 

1 2 3 4 5 
Armature Shaft Nut 
ARMATURE ASSEMBLY 

GBM-21 
GDZ-2006F 
GAR-171 

GR-32 
SP-1354 

X-260 
X-864 

Drive End 

GDZ-l003A 
GAR-63 
GAR-64 
GDZ-3A 

GG-164 
8X-173 

X-196 
X-295 
X-189 

8X-1003 

GBW-24 
X-715 

BX-794 

1 
1 
1 
1 
1 
1 
1 

Snap Ring 
Felt Washer Retainer 
Drive Pulley 
#5 Woodruff Key 
,669 Lock Washer 

Head Assembly & Parts Used With 

1 Drive End Head Assy. 
2 Felt Guard 
2 Bearing Retainer 
1 Drive End Head 
2 Felt Washer 
3 #10-32 Hex. Nut 
3 #10 Lock Washer 
1 BALL BRG. - S.A.E, #203 
1 l/4 Oiler-Press in Type 
3 #10-32x7/8 Rd. Hd, Sc, 

Miscellaneous Parts 

1 Head Band 
1 #l0-32xl 1/4 Rd. Hd. Screw 
1 #10-32 Square Nut 

1 2 3 4 5 

(Issued 5-21-40) 

t Service BRUSH SET GBW-2012AS. 

NOTE:- VRP-4004F C URRENT-VOLTAGE �EGULATOR is 
used with but is not a �art of this 
generator. 

UNIT APPLICATION 
GDZ-4804A Studebaker 

Printed in U.S. A. File in 

"NOTE: Where part numbers are shown in parenthesis 
they are for reference only. By stocking sub-parts the 
complete part can be assembled as needed." 

Equipment & Pans List Binder 



GAR-73 

COHM END HEAD 

� 

GEA-30 

X·IJ04 

t:iBM-et / 

(j) 
0 
N 

I 

� 
00 
0 
� 

)> 

(j) 
m 

z 
m 
;o 
)> 
-f 

0 
;o 

r 
r 
c 
(f) 
--t 
;v 
)> 
--t 
-

0 
z 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GDZ-4805A, B GENERATOR PARTS LIST GDZ-4805A, B 

(Issued 1 1 -12-51) 

Frame & Field Assembly & Parts Used With 
Part No. 
No, Used Name of Part 

(GDZ-2001A) 1 
GAA-32 1 

Frame & Field Assy. 
Washer, Ins, , Arm. 
Te rm,, Outer 
Washer, Ins. , Field 
Term, , Outer 
Bushing, Ins., Arm, 

GBW-34 1 

GCT-25 1 

GG'' -25 

GDZ-1005 

GDZ-1007 
GDZ-1008 
GEA-27 

GEA-30 
X-847 

GEB-58 

GEA-34 

GK-38 
MN-21 
8X-177 

X-1 96 

X-199 

8X-349 

8X-36 1 

8X-1377 

GY-20 
X-196 

X-1 99 
8X-32 1 

1 

1 

1 
1 
1 

1 
1 
1 

1 

2 
2 
2 

2 

2 

1 

1 

2 

Term. 
Bushing, Ins, , Field 
Term, 
Coil Assy, , Field, 
Complete 

Coil, Field, Left 
Coil, Field, Right 
Stud, Arm. Term, , 
#14-24 
Lead Assy. 

Terminal 
Stud, Field Term,, 
#10-32 

Insulation, Term, Stud, 
Inner 
Screw, Pole Shoe 
Pin, Dowel 
Nut, Arm, Term., Hex, 
# 14-24 
Lockwasher, Field Term. , 
#10 
Lockwasher, Arm. Term. , 
1/4 
Washer, Plain, Field 
Term., itlO 

Washer, Plain, Arm. 
Term., 1/4 

Nut, Field Term, , Hex, 
#10-32 

2 Bolt, Thru 
1 Lockwasher, Ground Screw, 

#10 
2 Lockwasher, Thru Bolt, 1/4 
1 Screw, Ground� Rd. Hd. 

#10-32x5/1 6  

Comm. End Head Assembly & Parts Used With 

GDZ-2002CS 1 Head Assy., Comm. End 
GAR-73 1 Wick, Felt 
GAR-98A 1 Cover, Wick 

GBW-30 1 Cover, Comm, End 
GBW-69 1 Gasket, Comm. End Cover 
GBW-72 1 Oil Guard 
GBW-73 1 Gasket, Oil Guard 

Corum, End Head Assembly (Continued) 
Part No. 

No, Used Name of Part 

GDZ-1002G 1 Head Assy., Partial,C,E, 
GBF-79 1 Bearing, Abs. Bronze 

GBW-45 2 Spring, Brush 
GCJ-26 2 Arm� Brush 
12X- 195 4 Lockwasher, Cover 

sc. ,#8 
X-489 1 Oiler 

8X-888 4 Screw� C,E. Cover, 
Fill, Hd, #8-32x5/ 16 

GGU-2012S 1 Brush Set, Service 
X-195 2 Lockwasher, Lead Sc. #8 

8X-305 2 Screw� Brush Lead, Rd. 
Hd. #8-32x 1/ 4 

Armature Assembly & Parts Used With 

GBM-2 1B 1 Nut, Armature Shaft, D. E. 
GDZ-2006F 1 Armature Assy, 
GAR- 171 1 Snap Ring 

GR-32 1 Retainer, Felt Washer 
* 1 Pulley, Drive 

X-260 1 Key, Woodruff #5 
X-864 1 Lockwasher, Shaft, D, E. 

Drive End Head Assembly & Parts Used With 

GDZ-1003 1 Head Assy,, Drive End 
GAR-63 2 Retainer, Felt Washer 
GAR-64 2 Retainer, Bearing 
GDZ-3 1 Head, Drive End 

GG-164 2 Washer, Felt 
8X-173 3 Nut,Retainer Sc,, 

X-196 

X-295 

X-489 
8X-1003 

GBW-24B 
x-714 

8X-794 

Assembly No, 

GDZ-4805A 
GDZ-4805B 

3 

1 

Hex, # 10-32 
Lockwasher, Retainer 
Sc., #10 
Bearing, Ball, S. A. Eo 
#203 

1 Oiler 
3 Screw, Bearing Retainer, 

Rd. Hd. # 10-32x7/8 

Miscellaneous Parts 

1 Band, Cover 
1 Screw, Cover Band, Rd. 

Hd. #10-32x1 1/2 
1 Nut, Cover Band, Square 

#10-32 

Pulley Drive 

SP-1334 
SP -556A 

Regulator 

VRP-600 1A 
VRP-6003A 

(Continued on Reverse Side) 

Printed in U.S. A. File in 

"NOTE; Where pan numbers are shown in parenthesis 
they are for reference only. By stocking sub-parts the 
complete part can be assembled as needed." 

Equipment & Parts List Binder 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GDZ-4805A, B GENERATOR PARTS (Continued) 

NOTE: *Current-Voltage Regulator is used 
with but is not a part of this generator. 

* See table following parts list for part 
number applying to assembly wanted. 

Printed in U.S. A. 

UNIT 

GDZ-4805A 
GDZ-4805B 

"NOTE: Where part numbers are shown in parenthesis 
they are for reference only. By stocking sub-parts the 
complete part can be assembled as needed." 

APPLICATION 

Studebaker 
U.S. Motors, Wisconsin 

File in 
Equipment & Parts List Binder 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GDZ-4806A.B GENERATOR PARTS LIST GDZ-4806A,B 

Frame & Field Assembly & Parts Used With 
Part No. 
No. Used Name of Part 

(GDZ-2036) 1 
GAA-32 1 

GAR-21 1 
GBW-34 1 

GBW-66 1 

GBW-67 1 
GCT-25 1 
GCY -25 1 
GDZ-1005 1 
GDZ-1007 1 
GDZ-1008 1 
GEA-27 1 
GEA-30 1 

X-847 1 
GEB-58 1 

GK-38 2 
MN-21 2 

BX-177 2 

X-193 2 

X-196 2 

BX-349 1 

8X-361 1 

BX-1377 2 

GY -20 2 
12X-196 1 

12X-199 2 
BX-321 1 

1 2 3 4 5 
Frame & Field Assy. 

Washer, Ins., Arm. Term. , 
Outer 
Pin, Dowel 
Washer, Ins., Field Term., 
outer 
Insulation, Arm. Term., 
Inner 
Insulation, Field Term. Inner 
Bushing, Ins., Arm. Term. 

. Bushing, Ins., Field Term. 
COIL ASSY ., FIELD, COMP. 

Coil, Field, Left 
C oil, Field, Right 
Stud, Arm. Term., #14-24 
Lead Assy. 

Terminal 
Stud, Field Term., #10-32 

Screw, Pole Piece 
Pin, Dowel 
Nut, Arm. Term., Hex. 
#14-24 
Lockwasher, Arm" Term., 
#14 
Lockwasher, Field Term., 
#10 
Washer, Plain, Field Term., 
#10 
Washer, Plain, Arm. Term., 
1/4 
Nut, Field Term., Hex. 
#10-32 

Bolt, Thru 
Lockwasher, Ground Screw, 
#10 
Lockwasher, Thru Bolt, 1/4 
Screw, Ground, Rd. Hd. 
#10-32x5j16 

Comm. End Head Assembly & Parts Used With 

DA-39 2 Washer, Plain, Brg. Retaining 
GAB-188 2 Washer, Felt 
GAR-83B 1 Cover, Comm. End 
GBJ-25 1 Gasket, Comm. End Cover 

GBW-2049A 1 Head Assy., Comm. End 
GBW -45 2 Spring, Brush 

GCJ-26 2 Arm, Brush 
GEA-1012 t 2 Brush 

GR-32 1 Retainer, Felt Washer 
1 2 3 4 5 

Comm. End Head Assy. (Continued) 
Part No. 

No. Used Name of Part 

12X-195 
X-295 

BX-305 

X-489 
12X-544 

BX-870 

2 
1 
2 

1 
3 
3 

1 2 3 4 5 
Lockwasher, Brush Lead Sc., 18 
BEARING, BALL, S.A.E. #203 
Screw, Brush Lead, Rd. Hd. 
#8-32x1j4 
Oiler, Hinge Top, Press in, 1/4 
Lockwasher, Cover Sc., #10 
Screw,Cover, Fill. Hd. 
#10-32x5j16 

Armature Assembly & Parts Used With 

GDZ-2079F 1 
GAR-171 2 

ARMATURE ASSY. 
Snap Ring 

* 

GJ-320 
GR-32 

* 

X-161 

1 
1 
1 
1 
1 

Spacer, Arm. Shaft 
Nut, Arm. Shaft 
Retainer, Felt Washer 
Pulley, Drive 
Nut, Armature Shaft, Hex. 
1/2-20 

X-264 1 Key, Woodruff, #9 
X-1500 1 Washer, Arm. Shaft, Skpf. 1/2 

Drive End Head Assembly & Parts Used With 

GDS-1033 
GAR-63 
GAR-64 
GDS-33 

GG-164 
BX-173 

X-196 

X-295 
X-489 

BX-1003 

GBW-24B 
BX-714 

BX-794 

1 Head Assy ., Drive End 
2 Retainer, Felt Washer 
2 Retainer, Bearing 
1 Head 
2 Washer, Felt 
3 Nut, Brg. Retainer, Hex. 

#10-32 
3 Lockwasher, Brg. Retainer, 

#10 • 

1 BEARING, BALL, S.A.E. #203 
1 Oiler, Press in Type, 1/4 
3 Screw, Brg. Retainer, Rd. Hd. 

#10-32x7j8 

Miscellaneous Parts 

1 Band, Cover 
1 Screw, Cover Band, Rd. Hd. 

#10-32x1 1/2 
1 Nut, Cover Band, Square #10-32 

1 2 3 4 5 

(Continued on reversed side) 

Printed in U.S. A. File in 

"NOTE: Where part numbers are shown in parenthesis 
they are for reference only. By stocking sub-parts the 
complete part can be assembled as needed." 

Equipment & Parts List Binder 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 

GDZ-4806A,B GENERATOR PARTS (Continued) 

* See table following parts list for part 
number applying to assembly wanted. 

t BRUSH SET, SERVICE GEA-2012S. 

NOTE: VRP-4004F CURRENT-VOLTAGE 
REGULATOR is used with but is not 
a part of this generator. 

Assembly No. 

GDZ-4806A 
GDZ-4806B 

Pulley 

SP-1373 
SP-910 

Spacer 

None 
GDZ-103 

UNIT 

GDZ-4806A 
GDZ-4806B 

GDZ-4806A,B 

APPLICATION 

Nash 
Crosley 

(Issued 4-19-48) 

Printed in U.S. A. 

"NOTE: Where part numbers are shown in parenthesis 
they are for reference only. By stocking sub-parts the 
complete part can be assembled as needed .'" 

File in 
Equipment & Parts list Binder 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 

GDZ-4807,A GENERATOR PARTS LIST 

PRELIMINARY 

GDZ-4807,A 

Frame & Field Assembly & Parts Used With Armature Assembly & Parts Used With 
Part 

No • .  

( GDZ-3033 ) 
GAA-32 
GBW-34 
GCT-25 
GCY-25 
GDZ-29 
GDZ-1005 
GBW-58 
GDZ-1007 
GDZ-1008 
GEA-27 
GEA-30 

X-847 
GEA-34 

GK-38 
MN-21 
8X-l77 

l2X-l93 
l2X-l96 

8X-349 
8X-36l 
BX-1377 
GY-20 
8X-l77 

l2X-l93 
l2X-l96 
l2X-l99 

8X-32l 
8X-l377 

No. 
Used Name of Part 

l 2 3 4 5 
l Frame & Field Assembly 
l Terminal Post Top Ins. 
1 Insulating Washer 
l Insulating Bushing 
1 Insulating Bushing 
2 Pole Piece 
l FIELD COIL ASSY.- Comp. 
l Terminal Post 
l Field Coil - Left 
l Field Coil - Right 
l Terminal Post 
l Lead Assembly 
1 Terminal 
1 Terminal Post Bottom Ins. 
2 Pole Piece Screw 
2 Dowel Pin 
1 

J
l4-24 Hex. Nut 

l 14 Lock Washer 
1 10 Lock Washer 
1 10 Plain Washer 
1 l/4 Plain Washer 
1 #10-32 Hex. Nut 
2 Frame Screw 
1 #14-24 Hex. Nut 
1 #14 Lock Washer 
2 #10 Lock Washer 
2 l/4 Lock Washer 
1 #l0-32x5/l6 Rd. Hd. Screw 
1 #10-32 Hex. Nut 

Part 
No. 

GBM-21 
GDZ-2006F 
GAR-171 

GR-3 2  
* 

X-260 
X-864 

No. 
Used Name of Part 

1 2 3 4 5 
1 Armature Shaft Nut 
l ARMATUR E ASSEMBLY 
1 Snap Ring 
1 Felt Washer Retainer 
1 Drive Pulley 
l #5 Woodruff Key 
1 .669 Lock Washer 

Drive End Head Assembly & Parts Used With 

GDF-1031 
GAR-63 
GAR-64 
GDF-31 

GG-164 
8X-173 

X-196 
X-295 
X-489 

BX-1003 

GBW-24B 
GDZ-37 

8X-715 
8X-794 

l 
2 
2 
1 
2 
3 
3 
1 
1 
3 

Drive End Head Assembly 
Felt Guard 
Bearing Retainer 
Drive End Head 
Felt Washer 
#10-32 Hex. Nut 
#10 Lock Washer 
BALL BRG.- S.A.E. #203 
1/4 Oiler - Press in Type 
#l0-32x7/8 Rd. Hd. Screw 

Miscellaneous Parts 

1 Head Band 
1 Spacer 
1 #l0-32xl 1/4 Rd. Hd. 
1 #10-32 Square Nut 

1 2 3 4 5 

(Issued 7-3-41) 

Screw 

Comm. End Plate Assembly & Parts Used With 

(GDZ-3032) 
GAR-73 
GAR-98A 
GBW-69 
GBW-72 
GBW-73 
GBW-l012At 
GBW-l068B 
GCJ-l032A 
GBF-79 
GBW-4 5 
GCJ-26 
l2X-l95 

8X-305 
8X-888 

X-195 
8X-305 

l 
1 
1 
l 
l 

l 
2 
l 
1 
1 

2 
2 
5 
l 
4 
l 
l 

Comm. End Plate Assembly 
Oil Wick 
Wick Cover 
Gaske t 
Oil Guard 
Oil Retaining Gasket 
Brush - Main 
Comm. End Cap Cover 
Comm. End Plate Part Assy. 

ABSO RBEl� BRONZE BRG. 
Brush Spring 
Brush Arm 

#8 Lock Washer 
#8-32xl/4 Rd. Hd. Screw 
#8-32x5/l6 Fill. Hd. So. 

#8 Lock Washer 
#8-32xl/4 Rd. Hd. Screw 
1 2 3 4 5 

Assembly 
No. 

GDZ-4807 
GDZ-4807A 

Drive 
Pulley 

None 
SP-379 

t SERVICE BRUSH SET GBW-2012AS. 

NOTE:- VRP-4001A CURRENT-VOLTAGE REGULATOR 
is used with but is not a part of 
this generator. 

* See table following parts list for part 
nunber applying to assembly wanted. 

UNIT APPLICATION 

GDZ-4807 A Dodge Truck 

Printed in U.S. A. File in 

"NOTE: Where part numbers are shown in parenthesis 
they are for reference only. By stocking sub-parts the 
complete part can be assembled as needed." 

Equipment & Parts List liinder 





ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 

GDZ-4808 GENERATOR PARTS LIST GDZ-4808 

PRELIMINARY 

Frame & Field Assembly & Parts Used With Armature Assembly & Parts Used With 
Part 

No.· 

(GDZ-3016) 
GAA-32 
GBW-34 
GBW-66 
GBW-67 
GCT-25 
GCY-25 
GDZ-29 
GDZ-1005 
GBW-58 
GDZ-1007 
GDZ-1008 
GEA-27 
GEA-30 

X-847 
GK -38 
MN-21 
8X-177 

X-193 
X-196 

8X-349 
8X-361 
8X-1377 
GY-20A 
BX-177 

X-193 
X-196 
X-199 

8X-321 
8X-1377 

No. 
Used 

1 
1 
1 
1 
1 
1 
1 
2 
1 
1 
1 
1 
1 
1 
1 
2 
2 
1 
1 
1 
1 
1 
1 
2 
1 
1 
2 
2 
1 
1 

Na.r:1e of Part 
1 2 3 4 5 
Frame & Field Assenbly 

Te�inal Post Top Ins. 
Insulating Washer 
Terminal Post Bottom Ins. 
Terminal Post Bottom Ins. 
Insulating Bushing 
Insulating Bushing 
Pole Piece 
FIELD COIL ASSY.- Corn.p. 

Terminal Post 
Field Coil - Left 
Field Coil - Right 
Terminal Post 
Lead Assembly 

Terminal 
Pole Piece Screw 
Dowel Pin 
#14-24 Hex. Nut 
#14 Lock Washer 
#10 Lock Washer 
#10 Plain Washer 
1/4 Plain Washer 
#10-32 Hex. Nut 

Frame Screw 
# 14-24 Hex. Nut 
#14 Lock Washer 
#10 Lock Washer 
1/4 Lock Washer 
#l0-32x5/16 Rd. Hd. Screw 
#10-32 Hex. Nut 

Part 
No. 

GDZ-2079F 
GAR-171 

GR-32 
X-161 
X-264 
X-1500 

No. 
Used Name of Part 

1 2 3 4 5 
1 ARMATURE ASS:t:I.:BLY 
2 Snap Ring 
1 Felt Washer Retainer 
1 1/2-20 Hex. Nut 
1 #9 Woodruff Key 
1 l/2 Skpf. Washer 

Drive End Head Assembly & Parts Used With 

GAR-l062B 
GAR-62A 
GAR-63 
GAR-64 

GG-164 
8X-l73 

X-295 
X-489 

8X-1003 
X-1270 

GBW-1024D 
X-715 

8X-794 

1 
1 
2 
2 
2 
3 
1 
1 
3 
3 

Drive End Head Assembly 
Drive End Head 
Felt Guard 
Bearing Retainer 
Felt Wash er 
#10-32 Hex. Nut 
BALL BRG. - S.A.E. #203 
1/4 Oiler - Press in Type 
#l0-32x7/8 Rd. Hd. Screw 
#10 Skpf. Washer 

Miscellaneous Parts 

1 Head Band Assembly 
1 #l0-32xl 1/4 Rd. Hd. Screw 
1 #10-32 Square Nut 

1 2 3 4 5 

(Issued 7-2-41) 

Conn. End Plate Assembly & Parts Used With 

DA-39 
GAB-188 
GAR-83A 
GBJ-25 
GDZ-3017 
GBW-45 
GBW-1012At 
GCJ-26 

X-195 
8X-305 
GJ-320 
GR-32 

X-195 
X-295 

8X-305 
X-489 
X-544 

8X-870 

2 Flat Oil Guard 
2 Felt Washer 
1 Conn. End Cap Cover 
1 End Cap Cover Gasket 
1 Co�n. End Plate Assembly 
2 Brush Spring 
2 Brush - Main 
2 Brush Arm 
1 #8 Lock Washer 
1 #8-32xl/4 Rd. Hd. Screw 
1 Armature Shaft Nut 
1 Felt Washer Retainer 
1 #8 Lock washer 
1 BALL BEARIHG - S.A.E. #203 
1 #8-32xl/4 Rd. Hd. Screw 
1 1/4 Oiler - Press in Type 
3 #10 Lock Washer 
3 #l0-32x5/l6 Fill. Hd. Screw 

1 2 3 4 5 

t SERVICE BRUSH SET GBW-20 12AS. 

NOTE:- VRP-4004A CURRENT-VOLTAGE REGULATOR 
is used with but is not a part of 
this g enerator. 

UNIT APPLICATION 

GDZ-4808 Wisconsin 

Printed in U.S. A. File in 

"NOTE: Where part numbers are shown in parenthesis 
thev are for reference only. By stocking sub-parts the 
co�plete part can be assembled as needed." 

Equipment & Parts List Binder 





ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GDZ-4809 GENERATOR PARTS LIST GDZ-4809 

PRELIMINARY 

Frame & Field Assembly & Parts Used With Armature Assembly & Parts Used With 
Part No. Part 

No. 
No. 

No. Used Name of Part 
1 2 3 4 5 

Used Name of Part 

( GDZ-2038) 
GAA-32 
GBW-34 
GCT-25 
GCY-25 
GDZ-29 
GDZ-1005 
GBW-58 
GDZ-1007 
GDZ-1008 
GEA-27 
GEA-30 

X-847 
GEA-34 

GK-38 
- MN-21 

SX-177 
X-193 
X-196 

8X-349 
8X-361 
8X-1377 
GK-20 
8X-177 

X-193 
X-196 
X-199 

8X-321 
SX-1377 

Comm. End 
D A-39 
DA-132 

GAB-188 
GAR-82 
GAR-83 
GBJ-25 
GDZ-2034 
GBW-45 
GBW-1012At 
GCJ-26 
' X-195 
SX-305 
GR-32 

X-62 
X-195 
X-295 

8X-305 
X-489 

1 
1 
1 
1 
1 
2 
1 
1 
1 
1 
1 
1 
1 
1 
2 
2 
1 
1 
1 
1 
1 
1 
2 
1 
1 
2 
2 
1 
1 

Frame & Field Assy. 
Term. Post Top Ins. 
Insulating Washer 
Insulating Bushing 
Insulating Bushing 
Pole Piece 
FIELD COIL ASSY.-Comp. 

Terminal Post 
Field Coil - Left 
Field Coil - Right 
Terminal Post 
Lead Assembly 

Terminal 
TeTin. Post Bot tom Ins. 
Pole Piece Screw 
Dowel Pin 
#14-24 Hex. Nut 
#14 Loc k Washer 
#10 Lock Washer 
#10 Plain Washer 
1/4 Plain'Washer 
#10-32 Hex, Nut 

Frame Screw 
#14-24 Hex. Nut 
#14 Lock Washer 
#10 Loc k Washer 
1/4 Lock Washer 
#l0-32x5/16 Rd. Hd. So. 
#10-32 Hex. Nut 

Plate Assembly & Parts Used With 
2 Flat Oil Guard 
1 Felt Washer 
1 Felt Washer 
1 Air Deflector 
1 Comm. End Cap Cover 
1 End Cap Cover Gasket 
1 Comm. End Plate Assy. 
2 Brush Spring 
2 Brush - Main 
2 Brush Arm 
1 #8 Lock Washer 
1 #8-32xl/4 Rd. Hd. So. 
1 Felt Washer Retainer 
1 #10-32x3/8 Flat Hd. Screw 
1 #8 Lock Washer 
1 BALL BEARING-S.A.E. #203 
1 #8-32xl/ 4 Rd. Hd. Screw. 
1 1/4 Oiler-Press i n  Type 

1 2 3 4 5 

GAR-1177 
GBM-21 
GDZ-2037F 
GAR-171 
.GK-174 
SP-96C 

X-156 
X-258 
X-263 
X-404 
X-864 

Drive End 
GDZ-1035 
GAR-95 
GDZ-35 

GlC-9 
GlC-10 

X-196 
8X-311 

X-378 

GBW-24 
8X-715 
SX-794 

1 2 3 4 5 
1 Oil Thrower Assembly 
1 Armature Shaft Nut 
1 ARMATURE ASSEMBLY 
1 Snap Ring 
1 1/2 Plain Washer 
1 Ventilating Fan 
1 1/2-20 Castellated Nut 
1 #3 Woodruff Key 
1 #8 Woodruff Key 
1 3/32xl Cotter Pin 
1 .569 Lock Washer 

Head Assembly & Parts Used With 
1 Drive End Head Assy. 
1 Felt Washer 
1 Drive End Head 
1 Bearing Retainer 
1 Gasket 
3 #10 Lock Washer 
3 #10-32x3/8 Rd. Hd. So. 
1 BALL BEARING - S.A.E. #204 
Miscellaneous Parts 
1 Head Band 
1 #10-32xl 1/4 Rd. Hd. 
1 #10-32 Scuare Nut 

1 2  3�4 5 

Screw 

( ISSUj9d 11-3-41) 

t Service BRUSH SET GBW-2012AS. 

NOTE:- VRP-4004F CURRENT-VOLT AGE REGULATOR 
is used with but is not a part of this 
generator. 

UNIT APPLICATION 
GDZ-4809 Diamond T 

P rinted in U.S. A. File in 

"NOTE: Where part numbers are shown in parenthesis 
they are for reference only. By stocking sub-parts the 
complete pan can be assembled as needed." 

Equipment & Pans List Binder 





ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
�JZ-481JA GENERATOR PARTS LIST GDZ-4810A 

PREL IMINARY 

Frame & Field Assembly & Parts Used '.'iith Armature Assembly & Parts Used With 

Part 
No. 

GAL-326 
( GDZ-203S ) 

GAA-32 
GBW-34 
GCT-25 
GCY-25 
GDZ-29 
GDZ-1005 
GBVl-58 
GDZ-1007 
GDZ-1008 
GEA-27 
GEA-30 

X-847 
GEA-34 

GK-38 
MN-21 
SX-177 

X-193 
X-196 

8X-349 
8X-361 
8X-1377 
GY-20A 
8X-177 

X-193 
X-196 
X-199 

8X-32l 
X-465 
X-540 

8 X-l377 
Comm, End 

( GDZ-2044 ) 
G.AR-73 
G.AR-98A 
GBW-69 
GBW-72 
GBVl-73 
GBW-l012At 
GBVv-1068B 
GDZ-l044A 
GBF-79 
GBW-45 
GCJ-26 

X-195 
SX-;305 
SX-888 

X-195 
SX-305 

No. 
Used 

l 
1 
l 
l 
l 
l 
2 
l 
l 
1 
1 
1 
1 
l 
l 
2 
2 
1 
l 
1 
l 
1 
l 
2 
l 
l 
2 
2 
l 
4 
4 
1 

Name of Part 
1 2 3 4 5 
Mounting Bracket 
Frame & Field Assy, 

Term. Post To� Ins. 
Insulating Washer 
Insu lating Bushing 
Insulating Bushing 
Pole Piece 
FIELD COIL ASSY.-Comu. 

Termin Bl Post 
· 

Field Coil - Left 
Field Coil - Right 
Terminal Post 
Lead Assembly 

Terminal 
Term. Post Bottom Ins . 
Pole Piece Screw 
Dowel Pin 
#14-24 Hex. Nut 
#14 Lock Washer 
#10 Lock Washer 
#10 Plain Washe� 
1/4 Plain Washer 
#10-32 Hex. Nut 

Frame Screw 
#14-24 Hex. Nut 
#14 Lock Washer 
#10 Lock Washer 
1/4 Loc k Washer 
#l0-32x5/16 Rd. Hd. So. 
3/8-24x3/4 Hex. Hd. Sc . 
3/8 Lock Washer 
#10-32 Hex. Nut 

Plate Assembly & Parts Used With 

1 Comm. End Plate Assy. 
1 Oil Wick 
l Wick Cover 
l Gasket 
l Oil Guard 
1 Oil Retaining Gasket 
2 Brush - Main 
1 Comm. End Cap Cover 
l C.E. Plate Part Assy. 
1 ABSORBENT BRONZE BRG. 
2 Brush Spr ing 
2 Brush Arm 
5 #8 Lock Washer 
1 #8-32xl/4 Rd. Hd. Screw 
4 #8-32x5 /16 F ill. Hd. So. 
1 #8 Lock Washer 
l #8-32xl/4 Rd. Hd. Screw 

1 2 3 4 5 

Part No. 
No, Used Name of Part 

1 2 3 4 5 
Armature Shaft N u t  
ARMATURE ASSEMBLY 

GBM-21 
GDZ-2006F 
G.AR-171 

GR-32 
SP-462 

X-260 
X-864 

Drive End 

GDZ-1040 
GAR-53 
G.AR-64 
GDZ-40 

GG-164 
8X-173 

X-196 
X-295 
X-489 

BX-1003 

GBW-24 
BX-715 
BX-794 

1 
1 
1 
1 
1 
1 
1 

Head 

1 
2 
2 
1 
2 
3 
3 
1 
1 
3 

Snap Ring 
Felt Washer Retainer 
Drive P ulley 
#5 Woodru ff Key 
,669 Lock Washer 

Assembly & Parts Used With 

Drive End Head Assy, 
Felt Guard 
Bearing Retainer 
Drive End Head 
Felt Washer 
#10-32 Hex. Nut 
#10 Lock Washer 
BALL BE.ARI NG-S.A.E. #203 
1/4 Oiler-Press in Type 
#l0-32x7/8 Rd. Hd. Sc. 

Miscellaneous Parts 

l Head Band 
1 #l0-32xl 1/4 Rd . Hd, Screw 
1 #10-32 Square Nut 

1 2 3 4 5 

( Issu ed ll-3-41 ) 

t Service BRUSH SET GBW-2012AS. 

NOTE:- VRP-4004F CURRENT-VOLT AGE REGULATOR 
is used with but is not a part of t his 
generator. 

UNIT APPLICATION 

GDZ-4810A Diamond T 

Printed in U.S. A. File in 

"NOTE: Where part numbers are shown in parenthesis 
they are for reference only. By stocking sub-parts the 
complete part can he assembled as needed." 

Equipment & Parts List Binder 





ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GDZ-4811A GEN E RATOR PARTS LIST GDZ-48llA 

PRELJMI NARY 

Frame & Field Assembly & Parts Used With Armature Assembly & Parts Used With 
Part No. Part No. 

No. Used Name of Part No. Used Name of Part 

GDZ-71 
( GDZ-2001A) 

GAA-32 
GBW-34 
GCT-25 
GCY-25 
GDZ-29 
GDZ-1005 
G.BW-58 
GDZ-1007 
GDZ-1008 
GEA-27 
GEA-30 

X-847 
GEA-34 

GK-38 
MN-21 
SX-177 

X-193 
X-196 

8X-349 
8X-36l 
8X-1377 
GY-20A 
8X-177 

X-193 
X-196 
X-199 

BX-321 
X-402 

8X-863A 
X-1014 

8X-106l 
8X-1377 

Comm. End 

( GDZ-2002) 
GAR-73 
GAR-98A 
GBW-69 
G.BW-72 
GBW-73 
GBW-1012At 
GBW-l068B 
GDZ-1002A 
GBF-79 
GBW-45 
GC.J-26 
12X-l95 

8X-305 
8X-888 

X-195 
8X-305 

1 
1 
1 
1 
1 
1 
2 
1 
1 
1 
1 
1 
1 
1 
1 
2 
2 
1 
1 
1 
1 
1 
1 
2 
1 
1 
2 
2 
1 
2 
2 
2 
2 
1 

1 2 3 4 5 
Mounting Bracket 
Frame & Field Assy. 

Term. Post Top Ins. 
Insulating Washer 
Insulating Bushing 
Insulating Bushing 
Pole Piece 
FIELD COIL ASSY.-Comp. 

Terminal Post 
F ield Coil - Left 
F ield Coil - R ight 
Terminal Post 
Lead Assembly 

Terminal 
Term. Post Bottom Ins. 
Pole Piece Screw 
Dowel Pin 
#14-24 Hex. Nut 
#14 Lock Washer 
#10 Lock Washer 
#10 Plain Washer 
1/4 Plain Washer 
#10-32 Hex. Nut 

Frame Screw 
#14-24 Hex. Nut 
#14 Lock Washer 
#10 Lock Washer 
1/4 Lock Washer 
#l0-32x5/l6 Rd. Hd. Sc. 
l/l6x3/4 Cotter Pin 
5/16-24 Hex. Hd. Screw 
5/16 Lock Washer 
5/16-24 Castellated Nut 
#10-32 Hex. Nut 

Plate Assembly & Parts Used With 

1 Comm. End Plate Assy. 
1 Oil Wick 
1 Wick Cover 
1 Gasket 
1 Oil Guard 
1 Oil Retaining Gasket 
2 Brush - Main 
1 Comm. End Cap Cover 
1 C.E. Plate Part Assy. 
1 ABSORBENT BRO NZE BRG. 
2 Brush Spring 
2 Brush Arm 
5 #8 Lock Washer 
1 #8-32xl/4 Rd. Hd. Sc. 
4 #8-32x5/l6 Fill. Hd. Sc. 
1 #8 Lock Washer 
1 #8-32xl/4 Rd. Hd. Screw 

1 2 3 4 5 

G.BM-21 
GDZ-2006F 
GAR-171 

GR-32 
SP-465 

X-260 
X-864 

Drive End 

GDZ-1003B 
GAR-63 
GAR-64 
GDZ-3B 

GG-164 
SX-173 

X-196 
X-295 
X-489 

8X-1003 

GBW-24 
SX-715 
8X-794 

1 
1 
1 
1 
1 
1 
1 

Head 

1 
2 
2 
1 
2 
3 
3 
1 
1 
3 

1 2 3 4 5 
Armature Shaft Nut 
ARMATURE ASSEMBLY 

Snap Ring 
Felt Washer Retainer 
Drive Pulley 
#5 Woodruff Key 
.669 Lock Washer 
Assembly & Parts Used With 

Drive End Head Assy. 
Felt Guard 
Bearing Retainer 
Drive End Head 
Felt Washer 
#10-32 Hex. Nut 
#10 Lock Washer 
BALL BEARING-S.A.E. #203 
1/4 Oiler-Press in Type 
#l0-32x7/8 Rd . Hd. Screw 

Miscellaneous Parts 

1 Head Band 
1 #l0-32xl 1/4 Rd. Hd. Screw 
1 #10-32 Square Nut 

1 2 3 4 5 

(Issued 11-3-41) 

t Service BRUSH SET GBW-2012AS. 

NOTE:- VRP-4004F CURRENT -VOLTAGE REGULATOR 
is used with but is not a part of this 
generator. 

UNIT APPLICAT I ON 
GDZ-4811A Diamond T 

Printed in U.S. A. File in 

"NOTE: Where part numbers are shown in parenthesis 
they are for reference only. By stocking sub-parts the 
complete part can be assembled as needed." 

Equipment & Parts List Binder 





ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GDZ-4812A,B GENERATOR PARTS LIST GDZ-4812A,B 

Frame & Field Assembly & Parts Used With Comm. End Head Assembly (Continued) 
Part No. Part No. 
No. Used Name of Part No. Used Name of Part 

(GDZ-3033A) 1 
GAA-32 1 

GBW-34 1 

GCT-25 1 
GCY-25 1 
GDZ-1005 1 

GDZ-1007 1 
GDZ-1008 1 
GEA-27 1 
GEA-30 1 

X..;847 1 
GEB-58 1 
GEA-34 1 

GK-38 2 
MN-21 2 

BX-177 2 

12X-193 2 

12X-196 2 

BX-349 1 

8X-361 .1 

BX-1377 2 

GY-20 2 
12X-196 1 
12X-199 2 

8X-321 1 

Frame & Field Assy. 
Washer, Ins., Arm. Term., 
Outer 
Washer, Ins., Field Term., 
Outer 
Bushing, Ins., Arm. Term. 
Bushing, Ins., Field Term. 
COIL ASSY., FIELD, 
COMPLETE 

Coil, Field, Left 
Coil, Field, Right 
S�ud, Arm. Term., #14-24 
Lead Assembly 

Terminal 
Stud, Field Term., #10-32 

Insulation, Term. Stud, Inner 
Screw, Pole Shoe 
Pin, Dowel 
Nut, Arm. Term., Hex. 
#14-24 
Lockwasher, Arm. Term., 
#14 
Lockwasher, Field Term., 
#10 
Washer, Plain, Field Term., 
#10 
Washer, Plain, Arm. Term., 
1/4 
Nut, Field Term., Hex. 
#10-32 

Bolt, Thru 
Lockwasher, Ground Sc., #10 
Lockwasher, Thru Bolt, 1/4 
Screw, Ground,Rd. Hd. 
#10-32x5j16 

8X-888 

X-195 
BX-305 

4 Screw, Cover, Rd. Hd. 
#8-32x5j16 

2 Lockwasher, Brush Lead Sc., #8 
2 Screw, Brush Lead, Rd. Hd, 

#8-32x1j4 

Armature Assembly & Parts Used With 

GBM-21 1 Nut, Armature Shaft, D.E. 
GDZ-3006F 1 ARMATURE ASSEMBLY 
GAR-171 1 Snap Rin g 

GR-32 1 Retainer, Felt Washer 
* 1 Pulley, Drive 

X-260 1 Key, Woodruff, #5 
X-864 1 Lockwasher, Arm. Shaft, D.E. 

Drive End Head Assembly & Parts Used With 

GDZ-1050 1 Head Assy., Drive End 
GAR-63 2 Retainer, Felt Washer 
GAR-64 2 Retainer, Bearing 
GDZ-50 1 Head 

GG-164 2 Washer, Felt 
8X-173 3 Nut, Brg. Retaining, Hex. 

X-196 

X-295 
X-489 

BX-1003 

GBW-24B 
8X-714 

3 

1 
1 
3 

#10-32 
Lockwasher, Brg. Retaining 
Sc., #10 
BEARING, BALL, S.A.E. #203 
Oiler 
Screw, Brg, Retaining, Rd. Hd. 
#10-32x7J8 

Miscellaneous Parts 

1 Band, Cover 
1 Screw, Cover Band, Rd. Hd. 

#10-32x1 1/2 

Comm. End Head Assembly & Parts Used With 
8X-794 1 Nut, Cover Band, Square, #10-32 

GDZ-3049 1 
GAR-73 1 
GAR-98A 1 
GBW-30 1 
GBW-69 1 
GBW-72 1 
GBW-73 1 
GDZ-1049A 1 
GBF-79 1 
GBW-45 2 

GCJ-26 2 
GEA-1012t 2 
12X-195 4 

X-489 1 

Head Assy., Comm. End 
Wick, Felt 
Cover, Wick 
Cover, Comm. End 
Gasket, C.E. Cover 
Oil Guard 
Gasket, Oil Retaining 
Head Assy., Partial, C.E. 

BEARING, ABS. BRONZE 
Spring, Brush 
Arm, Brush 

Brush 
Lockwasher, Cover Sc., #8 
Oiler 

Assembly 
No. 

GDZ-4812A 
GDZ-4812B 

Pulley 

SP-1296 
SP-556A 

BRUSH SET, SERVICE GEA-2012S. 
* See table following parts list for part 

number applying to assembly wanted. 
NOTE: VRP-4004F CURRENT-VOLTAGE 

REGULA TOR is used with but is not 
a part of this generator. 

UNIT APPLICATION 
GDZ-4812A Galion 
GDZ-4812B Wisconsin 

(Issued 3-31-49) 

Printed in U.S. A. File in 

"NOTE: Where pan numhers are shown in parenthesis 
they are for reference only. By stocking sub-parts the 
complete part can be assembled as needed." 

Equipment & Parts List Binder 





ELECTRIC AUTO-LITE EQUIPME!-lT & PARTS LISTS 
GDZ-4813A,B. 

C,D,E,F,G GENERA TOR PARTS LIST 
GDZ-4813A,B, 

C.D,E,F,G 

Frame & Field Assembly & Parts Used With 
Part No. 

No. Used Name of Part 

* 1 Frame & Field Assy. 
GAA-32 1 Washer, Ins., Arm. Term., 

Outer 
GBW-34 1 Washer, Ins., Field Term., 

Outer 
GCT-25 1 Bushing, Ins., Arm. Term. 
GCY-25 1 Bushing, Ins., Field Term. 
GDZ-1005 1 COIL ASSY., FIELD, 

COMPLETE 
GDZ-1007 1 Coil, Field, Left 
GDZ-1008 1 Coil, Field, Right 
GEA-27 1 Stud, Arm. Term., #14-24 
GEA-30 1 Lead Assembly 

X-847 1 Terminal 
GEB-58 1 Stud, Field Term., # 10-32 
GEA-34 1 Insulation, Term. Stud, Inner 

GK-38 2 Screw, Pole Shoe 
MN-21 2 Pin, Dowel 

BX-177 2 Nut, Arm. Term., Hex. 
#14-24 

X-193 2 Lockwasher, Arm. Term., 
#14 

X-196 2 Lockwasher, Field Term., 
#10 

BX-349 1 Washer, Plain, Field Term., 
#10 

BX-361 1 Washer, Plain, Arm. Term., 
1/4 

BX-1377 2 Nut, Field Term., Hex. 
#10-32 

GY-20 2 Bolt, Thru 
12X-196 1 Lockwasher, Ground Screw,#10 
12X-199 2 Lockwasher, Thru Bolt, 1/4 

8X-321 1 Screw, Ground Rd. Hd. 
#10-32x5j16 

Comm. End Head Assembly & Parts Used With 

GDZ-2002S 1 Head Assy ., Comm. End 
GAR-73 1 Wick, Felt 
GAR-98A 1 Cover, Wick 

GBW-69 1 Gasket, Comm. End Cover 
GBW -72 1 Oil Guard 
GBW -73 1 Gasket, Oil Guard 
GBW-1068 1 Cover, Comm. End 
GDZ-1002A 1 Head Assy., Partial, C.E. 
GBF-79 1 BEARING, ABS, BRONZE 

GBW-45 2 Spring, Brush 
GCJ-26 2 Arm, Brush 
12X-195 4 Lockwasher, Cover Sc., #8 

BX-888 4 Screw, C.E. Cover, Fill. 
Hd. #8-32x5j16 

GEA-2012S 1 Brush Set, Service 

Comm. End Head Assembly (Continued) 
Part No. 

No. Used Name of Part 

12X-195 
BX-305 

2 Lockwasher, Brush Lead Sc., #8 
2 Screw, Brush Lead, Rd. Hd. 

#8-32x1j4 

Armature Assembly & Parts Used With 

GBM-21B 1 Nut, Armature Shaft, D.E. 
GDZ-2006F 1 ARMATURE ASSY. 
GAR-171 1 Snap Ring 

GR-32 1 Retainer, Felt Washer 
* 1 Pulley, Drive 

X-260 1 Key, Woodruff, #5 
12X-864 1 Lockwasher, Shaft, D.E. 

Drive End Head Assembly & Parts Used With 

GDZ-1075A 
GAR-63 
GAR-64 
GDZ-75A 

GG-164 
BX-173 

12X-196 
X-295 
X-489 

BX-1003 

GBW-24B 
BX-714 

BX-794 

Assembly 
No. 

GDZ-4813A 
GDZ-4813B 
GDZ-4813C 
GDZ-4813D 
GDZ-4813E 
GDZ-4813F 
GDZ-4813G 

1 Head Assy., Drive End 
2 Retainer, Felt Washer 
2 Retainer, Bearing 
1 Head, Drive End 
2 Washer, Felt 
3 Nut, Retainer Sc., Hex. #10-32 
3 Lockwasher, Retainer Sc., #10 
1 BEARING, BALL, S.A.E. #203 
1 Oiler 
3 Screw, Bearing Retainer, Rd. 

Hd. # 10-32x7 /8 

Miscellaneous Parts 

1 Band, Cover 
1 Screw, Cover Band, Rd. Hd. 

#10-32x1 1/2 
1 Nut, Cover Band, Square, #10-32 

Frame&. Pulley Regulator 
Field D�ive 

GDZ-2001 SP-741 VRP-4006H 
GDZ-2001 SP-325 VRP-4004FX 
GDZ-2001 SP-757B VRP-4004FX 
GDZ-2001 SP-842 VRP-4004F 
GDZ-2001 SP-844 VRP-4004F 
GDZ-2001A SP-845 VRP-4004F 
GDZ-2001 SP-465B VRP-4004FX 

* See table following parts list for part 
number applying to assembly wanted. 

NOTE: -*CURRENT-VOLTAGE REGULATOR 
is used with but is not a part of this 
generator. 

UNIT APPLICATION 

GDZ-4813A,C,G Continental 

GDZ-4813B Clark Tructractor 
GDZ-4813D,E,F International Harvester 

Printed in U.S. A. (Issued 11-11-49) File in 

••NOTE: \l;'here part numbers are shown in parenthesis 
they are for reference only. By stocking sub-parts the 
complete part can be assembled as needed." 

Equipment & Parts List Binder 





ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GDZ-4814AM,M GENERATOR PARTS LIST GDZ-4814AM,M 

(Issued 10-5-50) 

Frame & Field Assembly & Parts Used With 
Part No. 

No. Used Name of Part 

(GDZ-2065S) 1 Frame & Field Assy. 
MN-21A 2 Pin, Dowel 

BX-20 1 Screw, Ground, Rd. Hd. 
#10-32x5j16 

12X-196 1 Lockwasher, Ground Sc., 
#10 

12X-199 2 Lockwasher, Field Term., 
1/4 

12X-1014 2 Lockwasher, Arm. Term., 
5/16 

BX-1649 2 Nut, Field Term., Hex. 
1/4-28 

BX-2843 2 Nut, Arm. Term., Hex. 
5/16-24 

GY-20B 2 Bolt, Thru 
12X-199 2 Lockwasher, Thru Bolt, 1/4 

Comm. End Head Assembly & Parts Used With 

GDZ-2002F 1 Head Assy., Comm. End 
GAR-73 1 Wick, Felt 
GAR-98C 1 Cover, Wick 
GBW-69 1 Gasket, C.E. Cover 
GBW-72A 1 Oil Guard 
GBW-73 1 Gasket, Oil Guard 
GBW-1068C 1 Cover, Comm. End 
GDZ-1002K 1 Head Assy., Partial, C.E. 
GBF-79 1 BEARING, ABS. BRONZE 

GBW-45A 2 Spring, Brush 
GCJ-26A 2 Arm, Brush 

GGU-1012t 2 Brush 
12X-195 4 Lockwasher, Cover Sc., #8 

BX-1754 4 Screw, Cover, Fill. Hd. 
#8-32x5j16 

X-10 2 Screw, Brush Lead, Rd. Hd. 
#8-32x1/4 

12X-195 2 Lockwasher, Lead Sc., #8 

Armature Assembly & Parts Used With 

GBM-21B 
GDZ-2006FM 
GAR-171A 

GR-32B 
• 

X-260 
12X-864 

1 Nut, Arm. Shaft, D.E. 
1 ARMATURE ASSY. 
1 
1 
1 
1 
1 

Snap Ring 
Retainer, Felt Washer 
Pulley, Drive 
Woodruff, Key, # 5 
Lockwasher, Shaft, D.E. 

Drive End Head Assy. & Parts Used With 
Part No. 

No. Used Name of Part 

GDZ-1003C 
GAR-63A 
GAR-64A 
GDZ-3C 

GG-164 
BX-25 

12X-196 
X-295 

X-489A 
BX-2853 

GBW-24L 
X-2875 

X-2882 

1 Head Assy ., Drive End 
2 Retainer, Felt Washer 
2 Retainer, Bearing 
1 Head, Drive End 
2 Washer, Felt 
3 Screw, Retainer, Rd. 

Hd. #10-32x7 j8 
3 Lockwasher, Retainer Sc.,f10 
1 BEARING, BALL, SA.E. 

#203 
1 
3 

Oiler 
Nut, Retainer Sc., Hex. 
#10-32 

Miscellaneous Parts 

1 Band, Cover 
1 Nut, Cover Band, Square 

#10-32 
1 Screw, Cover Band, Fill. 

Hd. #10-32x1lj2 

• See table following parts list for part 
number applying to assembly wanted. 

t BRUSH SET, SERVICE GGU-2012S. 

NOTE: VRP-4301AM CURRENT­
VOLTAGE REGULATOR is used 
with but is not a part of this 
generator. 

Assembly No. 

GDZ-4814AM 
GDZ-4814M 

UNIT 

GDZ-4814AM,M 

Pulley 

SP-757B 
None 

APPLICATION 

Chrysler 
(Marine & Industrial 

Printed in U.S. A. File in 

"NOTE: Where part numbers are shown in parenthesis 
they are for reference only. By stocking sub-parts the 
complete part can be assembled as needed." 

Equipment & Parts List Binder 





ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 

GDZ-4816AM,M GENERATOR PARTS LIST GD:t..-4816AM,M 
(Issued 6-28-51) 

Frame & Field Assembly & Parts Used With 
Part No. 

No. Used Name of Part 

(GDL. -3080) 1 Frame & Field Assy. 
GAA-32 1 Washer, Ins., Field Term., 

Outer 
GCY-28A 1 Bushing, Ins., Arm. Term. 
GDZ-1005A 1 COIL ASSY ., FIELD, 

COMPLETE 
GDZ-1007A 1 Coil, Field, Upper 
GDZ-1008A 1 Coil, Field, Lower 
GEA-30D 1 Lead Assembly 

X-847A 1 Terminal 
GFL-27 1 Stud, Arm. Term., 

5j16-24 
GFL-31 1 Stud, Field Term.,1j4-28 
GFL-23 1 Bushing, Ins., Field Term. 
GFL-42 1 Insulation, Term. Stud, Inner 

GK-38C 2 Screw, Pole Shoe 
MN-21A 2 Pin, Dowel 
MU-37G 1 Washer, Plain·, Arm. Term., 

5j16 
SS-13 1 Washer, Ins., Arm. Term., 

Outer 
12X-199 2 Lockwasher, Field Term., 

1j4 
19X-361 1 Washer, Plain, Field Term. 

1j4 
12X-1014 2 Lockwasher, Arm. Term., 

5J16 
X-1649 2 Nut, Field Term., Hex. 

X-2843 2 
1/4-2? 
Nut, Arm. Term., Hex, 
5j16-24 

GY-20B 2 Bolt, Thru 
X-20 1 Screw, Ground, Rd. Hd. 

#10-32x5j16 
12X-196 1 Lockwasher, Ground Screw, #10 
12X-199 2 Lockwasher, Thru Bolt, 1/4 

Comm. End Head Assembly & Parts Used With 
GDL.-3049B 1 Head Assy., Comm. End. 
GAR-73 1 Wick, Felt 
GAR-98C 1 Cover, Wick 

GBW-69 1 Gasket, C.E. Cover 
GBW-72A 1 Oil Guard 
GBW-73 1 Gasket, Oil Guard 
GBW-1068C 1 Cover, Comm. End 
GDZ-1049C 1 Head Assy., Partial, C.E. 
GBF-79 1 BEARING, ABS. BRONz.E 

GBW-45A 2 Spring, Brush 
GCJ-26A 2 Arm, Brush 

GGU-1012t 2 Brush 
12X-195 

X-1754 
4 
4 

Lockwasher, Cover Sc., #8 
Screw, Cover, Fill. Hd. 
#8-32x5/16 

Comm. End Head Assembly (Continued) 
Part No. 

No. Used Name of Part 

X-10 

12X-195 

2 Screw, Brush Lead, Rd. Hd. 
#8-32x1j4 

2 Lockwasher, Brush Lead 
Screw, #8 

Armature Assembly & Parts Used With 
GBM-21B 1 Nut, Arm. Shaft, D.E. 
GDZ-3006FM 1 ARMATURE ASSY. 
GAR-171A 1 Snap Ring 

GR-32B 1 Retainer, Felt Washer 
* 1 Pulley, Drive 

X-260 1 Key, Woodruff, #5 
12X-864 1 Lockwasher, Shaft, D.E. 

Drive End Head Assembly & Parts Used With 
GDZ-1050A 1 Head Assy ., Drive End 
GAR-63A 2 Retainer, Felt Washer 
GAR-64A 2 Retainer, Bearing 
GDZ- 50A 1 Head, Drive End 

GG-164 2 Washer, Felt 
SX-25 3 Screw, Retainer, Rd. Hd. 

# 10-32x7 j8 
12X-196 3 Lockwasher, Retainer 

Screw, #10 
X-295 1 BEARING, BALL, S.A.E. 

#203 
X-489A 

SX-2853 

GBW-24L 
X-2875 

X-2882 

1 
3 

Oiler 
Nut, Retainer Screw, Hex. 
#10-32 

Miscellaneous Parts 
1 Band, Cover 
1 Nut, Cover Band, Rd. Hd. 

#10-32 
1 Screw, Cover Band, Rd. Hd. 

#10-32x1 1j2 

t BRUSH SET, SERVICE GGU-2012S. 

NOTE: VRP-4301AM CURRENT-VOLTAGE 
REGULATOR is used with but is not a part 
of this generator, 

* See table following parts list for part 
number applying to assembly wanted. 

Assembly No. Pulley 

GDL..-4816AM 
GDZ-4816M 

UNIT 

GDZ-4816AM,M 

SP-757B 
None 

APPLICATION 

Chrysler (Marine), 
Chrysler (Industrial) 

Printed in U.S. A. File in 

"NOTE: Where part numbers are shown in parenthesis 
they are for reference only. By stocking sub·parts the 
complete part can be assembled as needed." 

Equipment & Parts List Binder 





ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GDZ-4817A GENERATOR PARTS LIST GDZ-4817A 

Frame & Field Assembly & Parts Used With 
Part No. 

No. Used Name of Part 

(GDZ-2096) 1 
GAA-32 1 

GBW-34 1 

GCT-25 1 
GCY-25 1 
GDZ-1005 1 

GBW-58 1 

GDZ-1007 1 
GDZ-1008 1 
GEA-27 1 
GEA-30 1 

X-847 1 
GEA-34 1 

GK-38 2 
MN-21 2 

BX-177 2 

12X-193 2 

12X-196 2 

8X-349 1 

8X-361 1 

8X-1377 2 

GY-20A 
X-196 
X-199 

8X-321 

2 
1 
2 
1 

1 2 3 4 5 
Fr arne & Field Assy. 

Washer, Ins., Arm. Term., 
Outer 
Washer, Ins., Field Term., 
Outer 
Bushing, Ins., Arm. Term. 
Bushing, Ins., Field Terni. 
Coil Assy., Field, Comp. 

Stud, Field Term., 
#10-32 
Coil, Field, Left 
Coil, Field, Right 
Stud, Arm. Term., #14-24 
Lead Assembly 

Terminal 
Insulation, Term. Stud, 
Inner 
Screw, Pole Shoe 
Pin, Dowel, Head Locating 
Nut, Arm. Term., Hex., 
#14-24 
Lockwasher, Arm. Term., 
#14 
Lockwasher, Field Term., 
#10 
Washer, Plain, Field Term., 
#10 
Washer, Plain, Arm. Term., 
1/4 
Nut, Field Term., Hex., 
#10-32 

Bolt, Thru 
Lockwasher, Ground Sc., #10 
Lockwasher, Thru Bolt, 1/4 
Screw, Ground, Rd. Hd., 
#10-32x5j16 

Comm. End Head Assembly & Parts Used With 
GDZ-2087A 1 Head Assy., Comm. End 
GAR-73 1 Wick, Felt 
GAR-98A 1 Cover, Wick 

GBW -69 1 Gasket, Comm. End Cover 
GBW-72 1 Oil Guard 
GBW-73 1 Gasket, Oil Guard 
GBW -1012A t 2 Brush 
GBW-1068 1 Cover, Comm. End 
GDZ-1087C 1 Head Assy ., Partial, C.E. 
GBF-79 1 Bearing, Abs. Bronze 

GBW-45 2 Spring, Brush 
GCJ-26 2 Arm, Brush 
12X-195 4 Lockwasher, Cover Sc., #8 

8X-888 4 Screw, Cover, Fill. Hd., 

X-195 
8X-305 

#8-32x5j16 
2 Lockwasher, Brush Lead, #8 
2 Screw, Brush Lead, Rd. Hd. 

#8-32x1j4 
1 2 3 4 5 

Armature Assembly & Farts Use.:! '.Vith 
Part No. 

No. Used Name of Part 
1 2 3 4 5 

GBM-21 1 Nut, Armature Shaft 
GDZ -2006F 1 Armature Assy. 
GAR-171 1 Snap Ring 

GR-32 1 Retainer, Felt Washer 
SP-781 1 Pulley, Drive 

X-260 1 Key, Woodruff, #5 
X-864 1 Lockwasher, Arm. Shaft 

Drive End Head Assembly & Parts Used With 

GDZ-1088A 1. Head Assy., Drive End 
GAR-63 2 Retainer, Felt Washer 
GAR-64 2 Retainer, Bearing 
GDZ -88A 1 Head, Drive End 

GG-164 2 Washer, Felt 
8X-173 3 Nut, Brg. Retaining, 

X-295 
X-489 

8X-1003 

X-1270 

GBW-24B 
8X-715 

8X-794 

1 
1 
3 

3 

Hex., #10-32 
Bearing, Ball 
Oiler, Press in, 1/4 
Screw, Brg. Retaining, 
Rd. Hd., #10-32x7 /8 
Washer, Skpf ., Retainer 
Screw, #10 

Miscellaneous Parts 
1 Band, Cover 
1 Screw, Cover Band, Rd. Hd., 

#10-32x1 1/4 
1 Nut, Cover Band, Square, 

#10-32 
1 2 3 4 5 

t Brush Set, Service GBW-2012AS. 

NOTE:- VRP-4007C-2 Current Voltage Regulator 
is used with but is not a part of this generator. 

Printed in U.S. A. 

(Issued 4-16-46) 
File in 

"NOTE: Where part numbers are shown in parenthesis 
they are for reference only. By stocking sub-parts the 
complete part can be assembled as needed." 

Equipment & Parts List Binder 





ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GDZ-4818A,B GENERATOR PARTS LIST GDZ-4818A,B 

Frame & Field Assembly & Parts Used With Armature Assembly & Parts Used With 
Part No. 
No. Used Name of Part 

(GDZ- 2001) 1 Frame & Field Assy. 
GAA-32 1 Washer, Ins., Arm. Term,, 

Outer 
GBW-34 1 Washer, Ins., Field Term,, 

Outer 
GCT-25 1 Bushing, Ins., Arm, Term. 
GCY-25 1 Bushing, Ins., Field Term. 
GDZ-1005 1 COIL ASSY ., FIELD, 

COMPLETE 
GDZ-1007 1 Coil, Field, Left 
GDZ-1008 1 Coil, Field, Right 
GEA-27 1 Stud, Arm. Term., #14 .. 24 
GEA-30 1 Lead Assy. 

X-847 1 Terminal 
GEB-58 1 Stud, Field Term., #10-32 
GEA-34 1 Insulation, Term. Stud, Inner 

GK-38 2 Screw, Pole Shoe 
MN-21 2 Pin, Dowel 
8X-177 2 Nut, Arm. Term., Hex. 

#14-24 
12X-193 2 Lockwasher, Arm. Term., 

#14 
12X-196 2 Lockwasher, Field Term.,#1 

8X-349 1 Washer, Plain, Field Term., 
#10 

8X-361 1 Washer, Plain, Arm. Term,, 
1/4 

8X .. 1377 2 Nut, Field Term., Hex. 
tl0-32 

GY-20 2 Bolt, Thru 
12X-196 1 Lockwasher, Ground Screw, #10 
12X-199 2 Lockwasher, Thru Bolt, 1/4 

SX-321 1 Screw, Ground,Rd. Hd. 
#10-32x5f16 

Part No. 
No, Used Name of Part 

GBM-21B 1 Nut, Armature Shaft 
GDZ-2006F 1 ARMATURE ASSY. 
GAR-171 1 Snap Ring 

GR-32 1 Retainer, Felt Washer 
* 1 Pulley, Drive 

X-260 1 Key, Woodruff, #5 
12X-864 1 Lockwasher, Shaft 

Drive End Head Assembly & Parts Used With 

GDZ-1075A 1 Head Assy., Drive End 
GAR-63 2 Retainer, Felt Washer 
GAR-64 2 Retainer, Bearing 
GDZ .. 75A 1 Head, Drive End 

GG-164 2 Washer, Felt 
8 X-173 3 Nut, Retaining Sc., Hex. #10-32 

12X-196 3 Lockwasher, Retainer Sc., #10 
X-295 1 BEARING, BALL, S.A.E. # 203 
X-489 1 Oiler 

SX-1003 3 Screw, Bearing Retainer, Rd. 

GBW-24B 
8X .. 714 

8 X-794 

Hd. # 1 0-32x7 /8 

Miscellaneous Parts 

1 Band, Cover 
1 Screw, Cover Band, Rd. Hd. 

#10-32x1 1/2 
1 Nut, Cover Band, Square #10-32 

NOTE: "' CURRENT-VOLTAGE REGULATOR is 
used with but is not a part of this 
generator. 

Assembly No. Pulley Regulator 

Comm. End Head Assembly & Parts Used With 
GDZ-4818A 
GDZ-4818B 

SP-1917 
SP-389 

VRP-4004F-2 
VRP-4004F 

GBW -2012AS 1 
GDZ-2002S 1 
GAR-73 1 
GAR-98A 1 

GBW-69 1 
GBW-72 1 
GBW-73 1 
GBW-1068 1 
GDZ-1002A 1 
GBF-79 1 

GBW-45 2 
GCJ-26 2 
12X-195 4 

BX-888 4 

12X-195 2 
8X-305 2 

BRUSH SET, SERVICE 
Head Assy,, Comm. End 

Wick, Felt 
Cover, Wick 
Gasket, C .E. Cover 
Oil Guard 
Gasket, Oil Retaining 
Cover, Comm. End 
Head Assy., Partial, C.E. 

BEARING, ABS. BRONZE 
Spring, Brush 
Arm, Brush 

Lockwasher, Cover Sc., #8 
Screw, C.E. Cover, Fill. Hd. 
# 8-32x5f16 

Lockwasher, Brush Lead Sc., #8 
Screw, Brush Lead, Rd. Hd. 
#8-32x1j4 

UNIT APPLICA TION 

GDZ-4818A Kaiser 1 Frazer 
GDZ-4818B Aircooled 

(Issued 10-18-48) 
File in Printed in U.S. A. 

"NOTE: Where part numbers are shown in parenthesis 
they are for reference only. By stocking sub·parts the 
complete part can be assembled as needed." 

Equipment & Parts List Binder 

' 





ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GDZ·4819AM,BM, CM,M GENERATOR PARTS LIST GDZ-4819AM, 

BM,CM,M 
(Issued 4-6-51) 

Frame & Field Assembly & Parts Used With 
Part No. 

No. Used Name of Part 

(GDZ-3080) 1 Frame & Field Assy. 
GAA-32 1 Washer, Ins. , Field Term. 

Outer 
GCY·28A 1 Bushing, Ins., Arm. Term. 
GDZ-1005A 1 COIL ASSY. , FIELD, 

COMPLETE 
GDZ·1007A 1 Coil, Field, Upper 
GDZ-1008A 1 Coil, Field, Lower 
GEA-30D 1 Lead Assy. 

X-847A 1 Terminal 
GFL-27 1 Stud, Arm. Term., 

5/16-24 
GFL-31 1 Stud, Field Term. , 

1/4-28 
GFL-23 1 Bushing, Ins., Field Term. 
GFL-42 1 Insulation, Term. Stud, 

Inner 
GK-38C 2 Screw, Pole Shoe 
MN-21A 2 Pin, Dowel 
MU-37G 1 Washer, Plain, Arm. Term 

SS-13 1 Washer, Ins. , Arm. Term. 
Outer 

12X·199 2 Lockwasher, Field Term., 
1/4 

19X-361 1 Washer, Plain, Field 
Term., 1/4 

12X-1014 2 Lockwasher, Arm. Term., 
5/16 

X-1649 2 Nut, Field Term. , Hex. 
1/4-28 

X-2843 2 Nut, Arm. Term., Hex. 
5/16-24 

GY-20B 2 Bolt, Thru 
X-20 1 Screw, Ground, Rd. Hd. 

#10-32x5/16 
12X-196 1 Lockwasher, Ground Sc., #10 
12X-199 2 Lockwasher, Thru Bolt, 1/4 

Comm. End Head Assembly & Parts Used With 

GDZ-3095A 1 Head Assy., Comm. End 
GAR-73 1 Wick, Felt 
GAR-98C 1 Cover, Wick 

GBW-69 1 Gasket, C. E. Cover 
GBW-72A 1 Oil Guard 
GBW-73 1 Gasket, Oil Guard 
GBW-1068C 1 Cover, Comm. End 
GDZ-1095A 1 Head Assy., Partial, C. E. 
GBF-79 1 BEARING, ABS. 

GBW-45A 
GCJ-26A 

GGU-1012t 

2 
2 
2 

BRONZE 
Spring, Brush 
Arm, Brush 

Brush 

Comm. End Head Assembly (Continued) 
Part No. 

No. Used Name of Part 

12X-195 4 Lockwasher, Cover Sc. , #8 
X-1754 4 Screw, C. E. Cover, Fill. 

Hd. #8-32x5/16 
X-10 2 Screw, Brush Lead, Rd. Hd. 

#8·32x1/4 
12X-195 2 Lockwasher, Lead Sc. , 418 

Armature Assembly & Parts Used With 

GBM·21B 1 Nut, Arm. Shat, D.E. 
GDZ-3006FM1 ARMATURE ASSY. 
GAR-171A 1 Snap Ring 

* 1 Spacer, Shaft 
GR-32B 1 Retainer, Felt Washer 

* 1 Pulley, Drive 
X-260 1 Key, Woodruff, #5 

12X·864 1 Lockwasher, Shaft, D.E. 

Drive End Head Assembly & Parts Used With 

GAL-1336A 1 Head Assy., Drive End 
GAL-336A 1 Head, D.E. 

GAM-34A 1 Retainer, Felt Washer, Outer 
GAR-63A 1 Retainer, Felt Washer, Inner 
GAR-64A 1 Retainer, Bearing 

GG-164 2 Washer, Felt 
X-21 3 Screw, Retainer, Rd. Hd. 

#10-32x3/8 
12X-196 3 Lockwasher, Retainer Sc., 

#10 
X-295 1 BEARING, BALL, S.A.E. 

#203 
X-489A 1 Oiler 

Miscellaneous Parts 
GBW-24L 1 Band, Cover 

X-2882 1 Screw, Cover Band, Rd. Hd. 
#10·32x1 1/2 

X-2875 1 Nut, Cover Band, Square #10-32 

t GGU-2012S BRUSH SET, SERVICE. 

NOTE:·* CURRENT-VOLTAGE REGULATOR 
is used with but is not a part of this 
generator. 

* See table following parts list for part 
number applying to assembly wanted. 

(Continued on Reverse Side) 

Printed in U.S. A. File in 

·•J';OTE: \\"here part numbers arc shown in parenthesis 
thev are tor reference only. By stocking sub-parts the 
complete part can be assembled as needed." 

Equipment & Parts List Binder 



ELECTRIC AUTO-LITE EQUIPMENT & PAR TS LISTS 

GDZ-4819AM, BM, CM, M GENERATOR PARTS (Continued) 

Assembly No. Spacer Pulley Regulator 

GDZ-4819AM None SP-843 VRP-4302AM 
GDZ-4819BM GEG-31A SP-881 VRP-4302BM 
GDZ-4819CM None SP-1344A VRP-4302BM 
GDZ-4819M None None VRP-4302AM 

UNIT APPLICATION 

GDZ-4819AM M Chrysler _{Marine 
GDZ-4819BM Packard (Marine 
GDZ-4819CM Easthope (Marine 

Printed in U.S. A. File in 
Equipment &. Parts List Binder 

"NOTE: Where part numbers are shown in parenthesis 
they are for reference only. By stocking sub-parts the 
complete part can be assembled as needed." 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 

GDZ-4820AM,BM,M GENERATOR PARTS LIST GDZ-4820AM, BM,M 

Frame & Field Assembly & Parts Used With 
Part No. No. 

(GDZ-2065) 
GAA-32 

GCY-28A 

GDZ-1005A 
GDZ-1007A 
GDZ-1008A 
GEA-30D 

X-847A 
GFL-27 

GFL-31 

GFL-23 

GFL-42 
GK-38C 

MN-21A 
MU-37G 

SS-13 

12X-199 

19X-361 

12X-1014 

X-1649 

X-2843 

GY-20B 
X-20 

Used Name of Part 
1 2 3 4 5 

1 Frame & Field Assy. 
1 Washer, Ins., Field Term., 

Outer 
1 

1 
1 
1 
1 
1 
1 

1 

1 

1 
2 
2 
1 
1 

2 

1 

2 

2 

2 

Bushing, Ins., Arm. Term., 
Inner 
COIL, FIELD ASSY ., COMP. 

Coil, Field, Upper 
Coil, Field, Lower 
Lead Assy. 

Terminal 
Stud, Arm. Term. 
5/16-24 
Stud, Field Term., 
1/4-28 

Bushing, Ins., Field Term., 
Inner 
Insulation, Term. Stud, Inne 
Screw, Pole Shoe 
Pin, Dowel 
Washer, Plain, Arm. Term. 
Washer, Ins., Arm. Term., 
Outer 
Lockwasher, Field Term., 
1/4 
Washer, Plain, Field Term., 
1/4 
Lockwasher, Arm. Term., 
5/16 
Nut, Field Term., Hex. Hd., 
1/4-28 
Nut, Arm. Term., Hex. Hd., 
5/16-24 

2 Bolt, Thru 
1 Screw, Ground, Rd. Hd., 

#10-32x5j16 
12X-196 1 Lockwasher, Ground Screw#10 
12X-199 2 Lockwasher, Thru Bolt, 1/4 

Comm. End Head Assembly & Parts Used With 

GDZ-2094 1 Head Assy ., Comm. End 
GAR-73 1 Wick, Felt 
GAR-98C 1 Cover, Wick 

GBW-69 1 Gasket, Comm. End Cover 
GBW-72A 1 Oil, Guard 
GBW-73 1 Gasket, Oil Guard 
GBW -1012A t 2 Brush 
GBW-1068C 1 Cover, Comm. End 
GDZ-1094A 1 Head Assy., Partial, C.E. 

1 2 3 4 5 

Comm. End Head Assembly & Parts Continued 
Part No. No. 

GBF-79 

GBW-45A 
GCJ-26A 

12X-195 
X-1754 

X-10 

12X-195 

Used Name of Part 

1 

2 
2 
4 
4 

2 

2 

1 2 3 4 5 
BEARING, ABS. 
BRONZE 
Spring, Brush 
Arm, Brush 

Lockwasher, Cover Sc. #8 
Screw, Cover, Fil. Hd., 
#8-32x5j16 

Screw, Brush Lead, Rd. Hd., 
#8-32x1j4 
Lockwasher, Brush Lead Sc., #8 

Armature Assembly & Parts Used With 

GBM-21B 1 Nut, Shaft, Hex., .669-20 
GDZ-2006FM 1 ARMATURE ASSY. 
GAR-171A 1 Snap Ring 

• 1 Spacer, Shaft 
GR-32B 1 Retainer, Felt Washer 

• 1 Pulley, Drive 
X-260 1 Key, Woodruff, #5 

12X-864 1 Lockwasher, Shaft, .669 
Drive End Head Assembly & Parts Used With 

GDZ-1064 
GAM-34A 
GAR-63A 
GAR-64A 
GDZ-64 

GG-164 
BX-21 

12X-196 
X-295 

X-489A 

GBW-24L 
X-2873 

X-2875 

1 Head Assy ., Drive End 
1 Retainer, Felt Washer, Outer 
1 Retainer, Felt Washer, Inner 
1 Retainer, Bearing 
1 Head 
2 Washer, Felt 
3 Screw, Retainer, Rd. Hd ., 

#10-32x3/8 
3 Lockwasher, Retainer Sc.,#10 
1 BEARING, BALL, S.A.E. 

#203 
1 Oiler, Hinge Top, Press in, 

1/4 
Miscellaneous Parts 

1 Band, Cover 
1 Screw, Cover Band, Rd. Hd., 

#10-32x1 1/4 
1 Nut, Cover Band, Square, #10-32 

1 2 3 4 5 

t GBW -2012AS BRUSH SET, SERVICE. 
NOTE: -*CURRENT-VOLTAGE REGULATOR is 

used with but is not a part of this generator. 
• See table following parts list for part number 

applying to assembly wanted. 

(Continued) 

Printed in U.S. A. File in 

"NOTE: Where part numbers are shown in parenthesis 
they are for reference only. By stocking sub-parts the 
complete part can be assembled as needed." 

Equipment & Parts List Binder 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 

Assembly No. 

GDZ-4820AM 
GDZ-4820BM 
GDZ-4820M 

Spacer 

None 
GEG-31A 

None 

Pulley 

SP-843 
SP-881 
None 

Regulator 

VRP-4302AM 
VRP-4302BM 
VRP-4302AM 

UNIT APPLICATION 

GDZ-4820AM M 
GDZ-4820BM 

(Issued 10-22-47) 

Printed in U.S. A. 

"NOTE: Where part numbers are shown in parenthesis 
they are for reference only. By stocking sub-parts the 
complete part can be assembled as needed." 

File in 
Equipment & Parts List Binder 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 

GDZ-4822A, A-1, B, S-1 GENERATOR PARTS LIST GDZ -4822A, 

Frame & Field Assembly & Parts Used With 
Part No. 
No. Used Name of Part 

GDZ-2001 1 Frame & Field Assembly 
GAA-32 1 Washer, Ins. , Arm. Term. , 

Outer 
GBW-34 1 Washer, Ins., Field Term., 

Outer 
GCT-25 1 Bushing, Ins., Arm. Term. 
GCY-25 1 Bushing, Ins. , Field Term. 
GDZ-1005 1 COIL ASSY., FIELD, COMP. 
GDZ-1007 1 Coil, Field, Left 
GDZ-1008 1 Coil, Field, Right 
GEA-27 1 Stud, Arm. Term. ,#14-24 
GEA-30 1 Lead Assembly 

X-847 1 Terminal 
GEB-58 1 Stud, Field Term, ,#10-3 
GEA-34 1 Insulation, Term. Stud, 

Inner 
GK-38 2 Screw, Pole Shoe 
MN-21 2 Pin, Dowel 
8X-177 2 Nut, Arm. Term. , Hex. 

#14 -24 
12X-196 2 Lockwashe:r, Field Term., 

#10 
12X-199 2 Lockwasher, Arm. Term., 

1/4 
8X-349 1 Washer, Field Term. , 

Plain #10 
8X-361 1 Washer, Arm. Term. , 

Plain 1/4 
8X-1377 2 Nut, Field Term., Hex. 

#10-32 
GY-20 2 Bolt, Thru 

12X-196 1 Lockwasher, Ground Sc., #10 
12X-199 2 Lockwasher, Thru Bolt, 1/4 

8X-321 1 Screw, Ground, Rd. Hd. 
#10-32x5/16 

Comm. End Head Assembly & Parts Used With 

GDZ-2094AS 1 Head Assy., Cor . .:tm. End 
GAR-73 1 Wick, Felt 
GAR-98A 1 Cover, Wick 
GBW-69 1 Gasket, C. E. Cover 
GBW-72 1 Oil Guard 
GBW-73 1 Gasket, Oil Guard 
GBW-1068 1 Cover, Comm. End 
GDZ-1094C 1 Head Assy., Partial, C. E. 
GBF-79 1 BEARING, ABS. BRONZE 

GBW-45 2 Spring, Brush 
GCJ -26 2 Arm, Brush 
12X-195 4 Lockwasher, Cover Sc., #8 

8X-888 4 Screw, Cover, Fill. Rd. 

GGU-2012S 
12X-195 

SX-305 

1 
2 
2 

#8-32x5/16 
BRUSH SET, SERVICE 
Lockwasher, Lead Sc., #8 
Screw, Brush Lead, Rd. Hd. 

#8-32xl/4 

A-1, B, S-1 
(Issued 4-22 -55) 

Armature Assembly & Parts Used With 
Part No. 
No. Used Name of Part 

GBM-21B 1 Nut, Arm. Shaft, D. E. 

GDZ-2006F 1 ARMATURE ASSEMBLY 
GAR-171 1 Snap Ring 

GR-32 1 Retainer, Felt Washer 
* 1 Pulley, Drive 

X-260 1 Key, Woodruff, #5 
12X-864 1 Lockwasher, Shaft, D. E. 

Drive End Head Assembly & Parts Used With 

GDZ-1064A 1 
GBM-124 1 
GBM.-·125 1 
GBM-127 1 
GBM-128 1 
GDZ-64A 1 

GG-164 2 
GGW-52 3 

12X-196 3 
X-441 1 
X-2961 1 

Head Assy. , Drive End 
Gasket, Bearing Retainer 
Retainer, Felt Washer, Inner 
Retainer, Bearing 
Retainer, Felt Washer, Outer 
Head, Drive End 
Washer Felt 
Sc., Retainer, Rd. Hd.#10-32xl/2 
Lockwasher, Retainer Sc. #10 
BEARING, BALL, S. A. E. #203 
Oiler 

Miscellaneous Parts 

GBW-1024R 1 
8X-'l14 1 

8X-794 1 

Band, Cover 
Screw, Cover Band, Rd. Hd. 
#10-32x1 1/2 
Nut, Cover Band, Square #10-32 

NOTE:* CURRENT-VOLTAGE REGULATOR is 
v.sed with but is not a part of this 
generator. 

* See table following parts list for part number 
applying: to assembly wanted. 

Assembly No. 
GDZ-4822A 
GDZ-4822A-1 
GDZ-4822B 
GDZ-48228-1 

GDZ-4822A 

Pulley Regulator 
SP-700 VRW-4001BX 
SP -700 VR W -8002C 
PU-138 VRW-4001BX 
None VRW -4001BX 

I APPLICATION � 
Cockshutt (Can.) 
Chrysler (Ind.) 

�UNIT 

GDZ-4822A-1 Massey -Harris 
, GDZ-4822B Chrysler (Ind.) 
l GDZ-4822S-1 Service 

Printed in U.S. A. File in 

"NOTE: Where pan numbers are shown in parenth';!sis 
they are for reference only. By stocking sub-parts the 
complete part can be assembled as needed." 

Equipment & Parts List Binder 





ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GDZ-4823AM GENERATOR PA RTS LIST GDZ-4823AM 

Frame & Field Assembly & Parts Used With 
Part No. 
No. Used Name of Part 

(GDZ-3080) 1 Frame & Field Assy. 
GAA-32 1 Washer, Ins., Field Term., 

Outer 
GCY-28A 1 Bushing, Ins., Arm. Term., 

Inner 
GDZ-1005A 1 COIL ASSY., FIELD COMP. 
GDZ-1007A 1 Coil, Field, Upper 
GDZ-1008A 1 Coil, Field, Lower 
GEA-30D 1 Lead Assy. 

X-847A 1 Terminal 
GFL-27 1 Stud, Arm. Terminal 
GFL-31 1 Stud, Field Terminal 
GFL-23 1 Bushing Ins., Field Term., 

Inner 
GFL-42 1 Insulation, Term. Stud, 

Inner 
GK-38C 1 Screw, Pole Shoe 
MN-21A 2 Pin, Dowel 
MU-37G 1 Washer, Plain, Arm. Term. 

SS- 13 1 Washer, Ins., Arm. Term., 
Outer 

12X-199 2 Lockwasher, Field Term., 
1/4 

19X-361 1 Washer, Plain, Field Term., 
1/4 

12X-1014 2 Lockwasher, Arm. Term., 
5/16 

X-1649 2 Nut, Field Term., Hex. 
1/4-28 

X-2843 2 Nut, Arm. Term., Hex. 
5/16-24 

GY-20B 2 Bolt, Thru 
X-20 1 Screw, Ground, Rd. Hd. 

#10-32x5j16 
12X-196 1 Lockwasher, Ground Screw, #10 
12X-199 2 Lockwasher, Thru Bolt, 1/4 

Comm. End Head Assembly & Parts Used With 

GEA-2012S 1 BRUSH SET, SERVICE 
GDZ-2095S 1 Head Assy., Comm. End 
GAR-73 1 Wick, Felt 
GAR-98C 1 Cover, Wick 

GBW-69 1 Gasket, C.E. Cover 
GBW-72A 1 Oil Guard 
GBW-73 1 Gasket, Oil Guard 
GBW-1068C 1 Cover, Comm. End 
GDZ -1095C 1 Head Assy ., Partial, C .E. 
GBF-79 1 BEARING, ABS. BRONZE 
GBW -45A 2 Spring, Brush 

GCJ-26A 2 Arm, Brush 

Comm. End Head Assembly & Parts (Cont'd.) 
Part No. 

No. Used Name of Part 

12X-195 
X-1754 

X-10 

12X-195 

4 Lockwasher, Cover Sc., #8 
4 Screw, C.E. Cover, Fill. Hd. 

#8-32x5j16 
2 Screw, Brush Lead, Rd. Hd. 

#8-32x1/4 
2 Lockwasher, Brush Lead Sc., 

#8 

Armature Assembly & Parts Used With 

GBM-21B 
GDZ-2006FM 
GAR-171A 

GR-32B 
SP-843 

X-260 
12X-864 

1 Nut, Arm. Shaft, D.E. 
1 ARMATURE ASSY. 
1 
1 
1 
1 
1 

Snap Ring 
Retainer, Felt Washer 
Pulley, Drive 
Key, Woodruff, #6 
Lockwasher, Shaft, D.E. 

Drive End Head Assy. & Parts Used With 

GAL-1336A 
GAL-336A 

GAM-34A 

GAR-63A 

GAR-64A 
GG-164 

X-21 

12X-196 

X-295 
X-489A 

1 Head Assy ., Drive End 
1 Head 
1 

1 

1 
2 
3 

3 

1 
1 

Retainer, Felt Washer, 
Outer 
Retainer, Felt Washer, 
Inner 
Retainer, Bearing 
Washer, Felt 
Screw, Retainer, Rd. Hd. 
#10-32x3j8 
L ockwasher, Retainer 
Sc., #10 
BEARING, BALL, S.A.E. #203 
Oiler, Hinge Top, Press 
In, 1/4 

Miscellaneous Parts 

GBW-1024N 1 Band, Cover 
X-2882 1 Screw, Cover Band, Rd. Hd. 

#10-32x1 1/2 
X-2875 1 Nut, Cover Band, Square #10-32 

NOTE: - VRP-4302AM CURRENT VOLTAGE 
REGULATOR is used With but is 
not a part of this generator. 

UNIT APPLICATION 

GDZ-4823AM Chrysler (Marine) 

(Issued 10-3-49) 

Printed in U.S. A. File in 

••NOTE: \\'here part numbt!rs are shown in parenthesis 
they are for reference only. By stocking sub-parts the 
complete part can be assembled as needed." 

Equipment & Parts List Binder 





ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GDZ-6001A, B, C, D, E, F, S GENERATOR PARTS LIST GDZ-6001A, B, C, 

D,E,F,S 
ssued 4-28-55 

Frame & Field Assembly & Parts Used With 
Part No. 

No. Used Name of Part 

GGY-2001 1 Frame & Field Assembly 
GDW-44 1 Washer, Ins. , Arm. Term. 
GGU-30 1 Washer, Ins., Field Term. 
GGU-31 1 Washer, Plain, Field Term. 
GGU-32 2 Bushing, Ins., Term. Stud 
GGY-1005 1 COIL ASSY. , FIELD, COMP 
GGU-27 1 Stud, Field Term. #10-32 
GGU-28 1 Stud, Arm. Term., 1/4 
GGU-40 1 Lead Assembly 

X-3092 1 Terminal 
GGY-1007 1 Coil, Field, Left 
GGY-1008 1 Coil, Field, Right 

GK-38 2 Screw, Pole Shoe 
MN-21 2 Pin, Dowel 
SW-634 1 Washer, Plain, Arm. Term. 

12X-196 2 Lockwasher, Field Term., 
#10 

12X-199 2 Lockwasher, Arm. Term., 
1/4 

8X-1063 2 Nut, Arm. Term., Hex. 
1/4-28 

8X-1377 2 Nut, Field Term., Hex. 
#10-32 

GK-20A 2 Bolt, Thru 
12X-196 1 Lockwasher, Ground Screw, #1 
12X-199 2 Lockwasher, Thru Bolt, 1/4 

8X-321 1 Screw, Ground, Rd. Hd. 
#10-32x5/16 

Comm . End Head Assembly & Parts Used With 

GGW-20028 
GAL-40C 
GCJ-26 
GGU-38A 

GGW-41 
GGY-45 

X-489 
GGY-2012S 

12X-195 
8X-305 

1 Head Assy. , Comm. End 
1 Cover, Bearing, C. E. 
2 Arm, Brush 
1 BEARING, ABS. BRONZE 
1 Wick, Felt 
2 Spring, Brush 
1 Oiler 
1 BRUSH SET, SER VICE 
2 Lockwasher, Lead Screw, #8 
2 Screw, Brush Lead, Rd. Hd. 

#8-32x1/4 

Armature Assembly & Parts Used With 

GBM-21B 1 Nut, Arm. Shaft, D. E. 
GGY-2006F 1 ARMATURE ASSEMBLY 
GAR-171 1 Snap Ring 

GR-32 1 Retainer, Felt Washer 
* 1 PuLley, Drive 

X-260 1 Key, Woodruff, #5 
12X-864 1 Lockwasher, Shaft, D. E. 

Drive End Head Assembly & Parts Used With 
Part No. 

No. Used Name of Part 

GGW-1003 
GBM-124 
GBM-12 5 
GBM-127 
GBM-128 

GG-164 
GGW-3 
GGW-52 

12X-196 
X-295 
X-489 

GGW-1024 

1 Head Assy., Drive End 
1 Gasket, Brg. Retainer 
1 Retainer, Felt Washer, Inner 
1 Retainer, Bearing 
1 Retainer, Felt Washer, Outer 
2 Washer, Felt 
1 Head, Drive End 
3 Screw, Brg. Retainer, 

Rd. Hd. #10-32x1/2 
3 Lockwasher, Retainer Sc. , #10 
1 BEARING, BALL, S. A. E. #203 
1 Oiler 

Miscellaneous Parts 

1 Band, Cover 

NOTE: *CURRENT-VOLTAGE REGULATOR is 
used with but is not a part of this generator. 

* See table following parts list for part number 
applying to assembly wanted. 

Assembly No. Pulley 
GDZ-.6001A SP-1960 

GDZ-6001B SP-1962 

GDZ-6001C SP-1949 
GDZ-6001D SP-1986 
GDZ-6001E SP-1987 
GDZ-6001F PU-1001 
GDZ-6001S None 

Regulator 
VRP-4004F 
VRP-6005A 
VRP-6002A 
VRP-4004P-1 
VRP -4004 F -3 
VRP -4007C -2 
VRP -4007C -2 
VRP-4004F 
VRP-4004F 

UNIT APPLICATION 

GDZ-6001A Studebaker 
GDZ-6001B Hudson 
GDZ-6001C Volvo (Exp.) 
GDZ-6001D Willys 
GDZ-6001E Henry J 
GDZ-6001F Kaiser 
GDZ-6001S Service Gen. 

Printed in U.S. A. File in 

"NOTE: Where part numbers are shown in parenthesis 
they are for reference only. By stocking sub-pariS the 
complete part can be assembled as needed." 

EquipmeD! & Parts List Binder 





ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GDZ-6002A GENERATOR PARTS LIST GDZ-6002A 

(Issued 4-27 -55) 

Frame & Field Assembly & Parts Used With 
Part No. 

No. Used Name of Part 

GGY-2036 
GAR-21 
GDW-44 
GGU-30 
GGU-31 
GGU-32 
GGY-1005 

GGU-27 

GGU-28 

GGU-40 
X-3092 

GGY-1007 
GGY-1008 

GK-38 
MN-21 
SW-634 

12X-196 

12X-199 

8X-1063 

8X-1377 

GK-20A 
12X-196 

12X-199 
8X-321 

1 Frame & Field Assembly 
1 Pin, Dowel 
1 Washer, Ins., Arm. Term. 
1 Washer, Ins., Field Term. 
1 Washer, Plain, Field Term. 
2 Bushing, Ins., Term. Stud 
1 COIL ASSEMBLY, FIELD, 

COMPLETE 
1 

1 

1 
1 
1 
1 
2 
2 
1 
2 

2 

2 

2 

Stud, Field Term., 
#10-32 
Stud, Arm. Term. , 
1/4-28 
Lead Assembly 

Terminal 
Coil, Field, Left 
Coil, Field, Right 

Screw, Pole Shoe 
Pin, Dowel 
Washer, Plain, Arm. Ter 
Lockwasher, Field Term., 
#10 
Lockwasher, Arm. Term. , 
1/4 
Nut, Arm. Term. , Hex. 
1/4-28 
Nut, Field Term. , Hex. 
#10-32 

2 Bolt, Thru 
1 Lockwasher, Ground Screw, 

#10 
2 Lockwasher, Thru Bolt, 1/4 
1 Screw, Ground, Rd. Hd. 

#10-32x5/16 

Comm. End Head Assembly & Parts Used With 

GGU-2012S 1 BRUSH SET, SERVICE 
Head Assy. , Comm .. End 

Cover, Bearing, C. E. 
Wick, Felt 

GGW-2035S 1 
GAL-40D 1 
GGW-41 1 
GGW-1035A 1 Head Assembly, Partial 

C. E. 
GCJ-26 
GGU-38A 

GGY-45 
X-489 

12X-195 
8X-305 

2 Arm, Brush 
1 BEARING, ABSORBENT 

BRONZE 
2 Spring, Brush 
1 Oiler 
2 Lockwasher, Lead Screw, #8 
2 Screw, Brush Lead, Rd. Hd. 

#8-32x1/4 

Armature Assembly & Parts Used With 
Part No. 

No. Used Name of Part 

GBM-21B 
GGY-2037F 
GAR-171 

GR-32 
PU-1017 

X-260 
12X-864 

1 Nut, Arm. Shaft, D. E. 
1 ARMATURE ASSEMBLY 
1 Snap Ring 
1 Retainer, Felt Washer 
1 PULLEY, DRIVE 
1 Key, Woodruff, #5 
1 Lockwasher, Shaft, D. E. 

Drive End Head Assembly & Parts Used With 

GGW-1038 
GBM-124 
GBM-125 

GBM-127 
GBM-128 

GG-164 
GGW-38 
GGW-52 

12X-196 

X-295 

X-489 

GAL-24K 
X-714 

8X-794 

1 Head Assy. , Drive End 
1 Gasket, Brg. Retainer 
1 Retainer, Felt Washer, 

Inner 
1 Retainer, Bearing 
1 Retainer, Felt Washer, 

Outer 
2 Washer, Felt 
1 Head, Drive End 
3 Screw, Brg. Retainer, 

Rd. Hd. #10-32x3/8 
3 Loc kwasher, Retainer Screw, 

#10 
1 BEARING, BALL, S. A. E. 

#203 
1 Oiler 

Miscellaneous Parts 

1 Band, Cover 
1 Screw, Cover Band, Rd. Hd. 

#10-32x1 1/2 
1 Nut, Cover Band, Square #10-32 

NOTE: VRP-4004F CURRENT-VOLTAGE 
REGULATOR is used with but is 
not a part of this generator. 

UNIT APPLICATION 

GDZ -6002A Nash (Canada) 

Printed in U.S. A. File in 

"NOTE: Where part numbers are shown in parenthesis 
they are for reference only. By stocking sub-parts the 
complete part can be assembled as needed." 

Equipment & Parts List Binder 





ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GDZ-6003 GENERATOR PARTS LIST GDZ-6003 

(Issued 4-27-55) 

Frame & Field Assembly & Parts Used With 
Part No. 

No. Used Name of Part 

GGY-2001 
GDW-44 
GGU-30 
GGU-31 
GGU-32 
GGY-1005 

GGU-27 

GGU-28 

GGU-40 
X-3092 

GGY-1007 
GGY-1008 

GK-38 
MN-21 
SW-634 

12X-196 

12X-199 

8X-1063 

8X-1377. 

GK-20A 
12X-196 
12X-199 

8X-321 

1 Frame & Field Assembly 
1 Washer, Ins. , Arm. Term. 
1 Washer, Ins., Field Term. 
1 Washer, Plain, Field Term. 
2 Bushing, Ins. , Term. Stud 
1 COIL ASSEMBLY, FIELD, 

COMPLETE 
1 

1 

1 
1 
1 
1 
2 
2 
1 
2 

Stud, Field Term., 
#10-32 
Stud, Arm. Term. , 
1/4-28 
Lead Assembly 

Terminal 
Coil, Field, Left 
Coil, Field, Right 

Screw, Pole Shoe 
Pin, Dowel 
Washer, Plain, Ar. Term. 
Lockwasher, Field Term., 
uo 

2 Lockwasher, Arm. Term., 
1/4 

2 Nut, Arm. Term. , Hex. 
1/4-28 

2 Nut, Field Term., Hex. 
#10-32 

2 Bolt, Thru 
1 Lockwasher, Grd. Sc., #10 
2 Lockwasher, Thru Bolt, 1/4 
1 Screw, Ground, Rd. Hd. 

#10-32x5/16 

Comm. End Head Assembly & Parts Used With 

GBW-2012AS 1 
GGY-2017S 1 
GAL-40C 1 
GCJ-26 2 

GGU-38A 1 
GGW-41 1 
GGY-45 2 

X-489 1 
12X-195 2 

8X-305 2 

BRUSH SET, SERVICE 
Head Assy., Comm. End 

Cover, Bearing, C. E. 
Arm, Brush 
BEARINS, ABS. BRONZE 
Wick, Felt 
Spring, Brush 
Oiler 

Lockwasher, Lead Screw, #8 
Screw, Brush Lead, Rd. Hd. 
#8-32x1/4 

Armature Assembly & Parts Used With 
Part No. 
No. Used Name of Part 

1 Oil Thrower 
1 ARMATURE 
1 Nut, Arm. Shaft, D. E. 
1 Key, Woodruff, #8 

GAR-1177 
GGY-2018F 

X-156 
X-263 
X-358 
X-404 

1 Washer, Plain, Arm. Shaft 
1 Pin, Cotter 

Drive End Head Assembly & Parts Used With 

GAR-1096B 1 Head Assy., Drive End 
GAR-95 1 Washer, Felt 
GAR-96B 1 Head, D. E. 

GGW-52 3 Screw, Retainer, Rd. Hd, 
#10-32x1/2 

GX-9 1 Retainer, Bearing 
GX-10 1 Gasket 

12X-196 3 Loc kwasher, Retainer 
Screw, #10 

X-378 1 BEARING, BALL, SIDELDED, 
S. A. E. #204 

Miscellaneous Parts 

GBW-1024LS 1 
X-714 1 

8X-794 1 

Band, Cover 
Screw, Cover Band, Rd. Hd. 
#10-32x1 1/2 
Nut, Cover Band, Square 
#10-32 

. 

NOI'E: VRW-8002C CURRENT-VOLTAGE 
REGULATOR is used with but is 
not a part of this generator. 

UNIT APPLICATION 

GDZ-6003 Hercules, 
Massey-Harris , 
Nordberg 

Printed in U.S. A. File in 

"NOTE: Where part numbers are shown in parenthesis 
they are for reference only. By stocking sub·parts the 
complete part can be assembled as needed." 

Equipment & Parts List Binder 





ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GEA-480l,A GENERATOR PARTS LIST GEA-480l , A 

P'ram.e & 1!'1eld Assy. & Part"' Used With Arma ture As seobly & Parts Used With 

Part 
No. 

(GEA-2001) 
GAA-32 
GAL-44 
GBW-3 4 
GBW-58 
GCT-25 
GCY-25 
GEA-29 
GEA-34 
GEA-1005 
GEA-27 
GEA-30 

X-847 
GEA-1007 
GEA-1008 
'GK-38 
MN-21 
8X-l77 

l2X-l93 
l2X-l96 

BX-349 
BX-361 
BX-1377 
GY-20 
BX-177 

12X-l93 
lZX-196 
l2X-l99 

8X-32l 
8X-·l377 

No. 
Used 

l 
l 
l 
l 
l 
l 
l 
2 
l 
l 
l 
l 
1 
l 
l 
2 
2 
l 
l 
l 
l 
l 
l 
2 
l 
l 
2 
2 
l 
l 

Name of Part 
1 2 3 4 5 
Frame & Field Ass enbly 

Terminal Post Top Ins. 
Field Conne ction Ins. 
Insulating ·:/asher 
Terminal Post 
Insulating Bushing 
Insulating Bushing 
Pole l'iece 
Tern. Post Bottom Ins. 
FIELD COI L ASSY.- CO��. 

Terminal Post 
Lead As senbly 

Terminal 
Field Coil - Left 
Field Coil - Right 

Pole Piece Screw 
Dowel Pin �14-24 Hex. Nut 

14 Lock Washer 
10 Lock Washer 

#10 Plain Washer 
l/4 Plain ;·lasher 
#10-32 Hex. Nut 

Frame Screw 
#14-24 Hex . Nut 
#14 Lock Washer 
#10 Lock Washer 
1/4 Lock Washer 
#l0-32x5/15 Rd. Hd. Screw 
#10-32 Hex. Nut 

Part No. 
No. Used Name of Part 

l 2 3 4 5 
Armature Shaft Nut 
ARUATURE ASSEMBLY 

GB!.�-21 
GDZ-2006F 
GAR-171 

GR-32 
* 

X-260 
X-864 

l 
l 
l 
l 
l 
l 
l 

Snap Ring 
Felt 'dasher Retainer 
Drive Pulley 
#5 Woodruff Key 
• 669 Lock vfasher 

ii 
Drive End Head Assy . & Parts Used With 

GEA-1003 
GAR-63 
GAR-64 
GEA-3 

GG-164 
8X-l73 

X-196 
X-295 
X-489 

8X-l003 

GE.A-24 
8X-7l5 
SX-794 

l Drive End Head Ass embly 
2 Felt Guard 
2 Bearing Retainer 
l Drive End Head 
2 Felt Washer 
3 #10-32 Hex. Nut 
3 #10 Lock 'Hasher 
l BALL BRG.- S .A.E. #203 
l l/4 Oiler - �ress in Type 
3 #l0-32x7/8 Rd. Hd. Screw 

Miscellaneous Parts 

l 
l 
l 

Head Band Assembly 
#l0- 3 2x l l/4 Rd. Hd. 
#10-32 Square Nut 
l 2 3 4 5 

(Issued 6-27-39) 

Screw 

Comm. End Plate Assy. & Parts Used With 
Assembly 

No. 
Drive 
Pulley (GEA-2002) 

GAR-73 
GA.R-98A 
GBW-69 
GBW-72 
GBW-73 
GBW-l012Al 
GBW-l068B 
GEA-l002A 
GBF-79 
GBW-45 
GCJ-2 6 
l2X-l95 

8X-305 
8X-888 

X-195 
8X-305 

l 
l 
l 
l 
l 
l 
2 
l 
l 
l 
2 
2 
5 
l 
4 
l 
l 

Comm. End Plate Assy. 
Oil 'Nick 
'Nick Cover 
Gasket 
Oil Guard 
Oil Retaining Gasket 
Brush - �:ain 
Comm. End Cap Cover 
C.E. Plate Part Assy. 

ABSORBENT BRONZE BRG. 
Brush Spring 
Brush Arm 

#8 Lock 'tlasher 
#B-32xl/4 Rd. Hd. Screw 
#8-32x5/l6 Fill. Rd. Sc. 

#8 Lock ·.vasher 
#8-32xl/4 Rd. Rd. Screw 
l 2 3 4 5 

GEA-4801 
GEA-480lA 

N one 
SP-1296 

* See table following parts list for part 
number ap plying to assembly wanted. 

l Service BRUSH SET GFN-2012AS. 

NOTE:- VRP-4002A CURRENT-VOLTAGE REGULATOR 
is used with but is not a pa.rt of 
this generator. 

UNIT APPLICATION 

GEA-480l,A Packard 

Printed in U.S. A. File in 

"NOTE: Where part numbers are shown in parenthesis 
they are for reference only. By stocking sub-parts the 
complete pan can be assembled •• needed." 

Equipment &. Parts Ust Binder 



.';BW �g 
-----, 

.;._'?.!:!.��·)�88. 

\ID! l 

X·Z·.5 

&'�" · 6-,--i 
11(#·1�4 1 

t;ll»-�4 

(j) 
m 
> 

I 

� 
(X) 
0 
-

> 

(j) 
m 
z 
m 

� 
0 
;;c 

r 
r 
c 
(/') 
-I 
:::0 
> -I 
-

0 
z 


